tht

Blimiver

Schedule C Municipal Class
Environmental Assessment

Environmental Study Report (ESR) - Schedule C Municipal
Class Environmental Assessment for Blind River WTP New
Raw Water Intake and Low Lift Pumping Station

FINAL

Friday, December 12, 2025

T001592B

CIMA+

500-5935 Airport Road
Mississauga, ON L4V 1W5

T 905695 1005 F 905 695 0525
cima.ca

CIM

Engineering for people

Contact

Thomas Kowpak, M.A.Sc., P.Eng.
thomas.kowpak@cima.ca
T 905 695-1005, 6795

Caroline Alepin, M.Eng., P.Eng., GCBus.

caroline.alepin@cima.ca
T 905 483-6024



Schedule ‘C’ Class EA for Blind River WTP New Raw Water Intake and LLPS
FINAL Environmental Study Report

The Town of Blind River

Environmental Study Report
Schedule C Municipal Class Environmental Assessment for Blind River WTP

New Raw Water Intake and Low Lift Pumping Station
Project no T001592B | File no 081

PREPARED BY:

Elliot De Angelis, B.A.Sc.

Kathleen Farrow, EP.

VERIFIED BY:

Caroline Alepin, M.Eng., P.Eng., GCBus

CIM/E | TO01592B i



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table of Contents

I 11111 e T Lo 1 Lo T o T 1
P TR = 7= T (o | o o T P PSP 1
1.2 Objectives of the Class EA Study.........oooovimiiiiiiiiieice e 1
1.3  Objectives of the Environmental Study Report (ESR)........ccooovviiiiiiiiiiiiiinnn, 2
1.4 RePOrt OUHINE ...cooeeie e e e e e e e eennes 3

2 Municipal Class Environmental Assessment Process............cccccovvrreeeeeicciiiinnnns 5
2.1 Municipal Class Environmental Assessment...........ccooovviiiiiiiii e 5
2.2 Blind River WTP New Raw Water Intake and LLPS Class Environmental
ASSESSMENT PrOCESS. .....uuiiiiiiiiiiiiiiii e 6
221  Project Team Members...........ooooiiiiiiiiiii e 7
2.3 Information on Section 16 Order ReqUEStS ........ccoooeviiiiiiiiiiiiiii e 7

3 Public and Agency Consultation Process.............ccooiinnnnnnnnnnnnnnnnnnnnnnnnns 9
3.1 Public Consultation, Communication Strategies, and Tactics ..........cccccccevveenenn. 9
3.2 Indigenous COMMUNILIES.........ccoiiiiiiiiiiiiiiieeeeeee e 11
3.3 Stakeholders ... 12
3.4 Summary of Public Issues, Comments and CONCerns ...........ccccevevevvvvvcineeeennn. 12
3.5  Agency Consultation ... 12
3.5.1  Ministry of the Environment, Conservation and Parks (MECP)..................... 13

4  Study Area OVEIVIEW......ccciiiiiiiiiiiiiirsiisiss s 14
4.1  Study Area Location and Site Features............cccvvviiiiiiiiiiiiiiiiiiiiiiiieee 14

5 EXisting Conditions.........ccccciiiiiiiniiniini s 16
5.1 Existing Water Supply SOUICE...........cooviiiiiiiiiiiieeeeeeeee 16
52 BlNA RIVEr WTP ... 16
5.3  Lake HUMON......co o 17

6  Design Criteria.......ccccciii 18
6.1 Population and Water Demand Projections ...........ccccccvviiiiiiiiiiiiiiiiiiiiiiiiiieeee, 18
6.2 Intake and LLPS Design Considerations..........cccccccevvviiiiiiiiiiiiiiiiiiiiiiiiiieieeeeee 19

CIM/E | TO01592B ii



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

6.2.1 Recommended Water Demand Design Basis.........cccccccvvvviiiiiiiiiiiiiiiiiiiennnn. 19
6.2.2 Raw Water Requirements Design Basis - Intake and LLPS Sizing............... 20
6.2.21  Design Intent ... 20
6.2.2.2 DesSign Basis.........cooiiiiiiiiii 21
7 Class EA Phase 1 - Identification of Problem/Opportunity Statement............ 22
8 Class EA Evaluation Methodology...........ccccciiiiiiiiiiniinnnins 23
8.1 Overview of Evaluation Methodology ... 23
8.2  Preliminary SCreening ........ccoooiiiiiiiiiiiiiieeee e 24
8.3 Detailed Evaluation ... 24
8.3.1  Weighting FacCtors .........coooiiiiiiiiii e 25
8.3.2 Detailed Evaluation Criteria, Rationale and Indicators..........ccccccccvvvvviiinnnnnen. 26
8.3.3  Scoring Approach Rationale .............coooriiiiiiiiiiii e 28
8.4  Selection of Preferred Recommended Alternative Concept.........cccccvveeeeee. 29
8.5  Sensitivity ANalySiS........coooiiiiiiiii 29
9 Class EA Phase 2 - Identification and Evaluation of Alternative Water Supply
SOIULIONS ... 30
9.1 Identification of Alternative SOIUtIONS ...........cooiiiiiiiiii 30
9.1.1  Option 1 -D0O NOthiNG .....cccoiiiiie e 30
9.1.2 Option 2 - Reduce Water Consumption ............ccccooviiiiiiiiiiiiieeeiceeeeee e 30
9.1.3 Option 3 - Lake Based Raw Water Intake..............cccovvviiiiiiiiiiiiiiiiee e 31
9.1.3.1  OPtION BA . e e e eeeeea 31
9.1.3.2  OPtiIoN 3B 32
9.1.3.3  OPLION 3C ..ot e e 33
SR I T S O o] o) 1< |5 SRRSO 34
9.1.4 Option 4 - River Based Raw Water Intake .............cooovvvivviiiiiiiiiiiiiiiiiiieeeeee 35
9.1.4.1  OPLON 4A. et e e e e eeeeeas 36
9.1.4.2  OPtION 4B o 37
9.1.5 Option 5 - Well Based Raw Water Source............cccccevvvveeeiiieiiiiiieiieiiieeeeeeee 38
9.1.5.1  OPlioN BA. ..o 39

CIM/E | TO01592B iii



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

9.1.5.2  OPLON BB e 39
9.1.5.3  OPLON BC ..t e e 39
9.2 Preliminary Screening of Alternative Water Solutions............ccccccvvvviiiiiiiiinnnnn. 40
9.21  Preliminary SCre€NiNg.......ccooiiiiiiiiiiiiieeeeee e 40
9.2.2 Preliminary Screening SUMMAIY..........ccouuiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 41

10 Class EA Phase 3 — Development and Evaluation of Alternative Design

Lo 3 = o 1 42
O TR B O 1= YT 42
10.2 Identification of Alternative Design Concepts (Intake and LLPS)..................... 43
10.2.1  OPLON BA ..t e e et e e e e st e e e e et e e e e e nre e e e e e anreeeaeans 43
10.2.1.1 OptioN AT (BA & LLP 1) e 43
10.2.1.2  Option A2 (BA & LLP2) ... 44
10.2.1.3  Option A3 (BA & LLP3) .t 45
10.2.2 OPLON 3B ...t e e e e et e e e e e e e e e e e anreeeaeans 46
10.2.2.1 OptioN B1 (3B & LLP 1) ..t 47
10.2.2.2  Option B2 (BB & LLP2)......eeeiiieeee e 48
10.2.3  OPLON 3C. . ittt e e ettt e e e e e e e e nne e e e e anneeaaeen 48
10.2.3.1 OptioN C1 (BC & LLP1) .o 49
10.2.3.2  Option C2 (3C & LLP2) ...eeeeiiiieeee e 50
10.2.4  OPLON 3D ...t et e e et e e e e e e e e e e anreeeaeen 51
10.2.4.1 OptioN D1 (3D & LLP1) e 52
10.2.4.2  Option D2 (3D & LLP2) .....eeeiiieeieee e 53
10.3 Evaluation of Alternative Design Concepts ........cccoovviiiiiiiiiiiiiiieeceeeee e 54
10.3.1 Intake Location Evaluation ..o 55
10.3.2 LLPS Location Evaluation .............uuiiiiiiiiiiiiieeeeee e 56
10.3.3 Opinion of Probable COoSts ...........coovviiiiiiiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 57
10.3.4 Overall Evaluation RESUIS..........c.euuiiiiiiiiie e 59
10.3.5 Sensitivity Analysis RESUILS ...........ooovviiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 61

11 Field Investigations ... 63

CIM/E | TO01592B iv



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

11.1  Subsurface Utility Engineering (SUE) .......ooooiiiii 63
11.2 Topographical STUY ..........ccooiiiiiiiiiiiiiiieeeeeeeee e 63
11.3 Geotechnical Investigation ... 63
11.4 Hydrogeological Investigation ... 66
11.5 Bathymetric SUIVeY ..o 67
11.6 Source Water Vulnerability and Threats Assessment ..........ccccccvvvvvviiiiiiinennne. 67
11.7 Natural Environment Investigation ... 67
11.8 Stage 1 & 2 Archaeological ASSeSSMENtS..........cccvvviiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeee 69
11.9 Marine Archaeological Study............ccooiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeee 69
11.10 Cultural Heritage Study .......coooiiiiiiiiiiiieeeeeeeeeeeeeee e 70
11.11 Source Water Quality Study ..........coooiiiiiiiiiiiiiiiieeeeee 71
12 Preferred Alternative Design Concept........cccuvmiimmimimmmimmmmmssnnnnssssssss e 73
(2 B © V=T TP 73
12.2 Permits and APProValS .......cooooeiiiiiiiiee e 73
12.3 Implementation Schedule..............ccoooiiiiii e 74
13 Proposed Mitigation of Potential Impacts and Monitoring......ccccccccccceeiiirnnneeee. 76
13.1 SOCIO-CUIUIAL.....cco i 76
13.2 CliMate ChanQE .....ovueiiiii et 77
13.3 Source Water ProteCtion ...........oooiiiiiiiiiice e 77
13.4 Construction Related IMpPacts ........ccooeeiiiiiiiiicc e 78
13.4.1 Noise and Vibration............ooeuiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeee ettt 78
13.4.2 DUSHIMUG ...ttt e e e e e e e e e anneeeeeen 78
13.4.3 Limitations to Recreational ActiVities. ... 79
13.5 Disturbance to Natural Environmental Features...........ccccccvviiiiiiiiiiiiiiiiiiiinnnn. 79
13.6 Disturbance to Archaeological Features ..o 80
13.7 Disturbance to Cultural Heritage Features ............ccoovvvvviiiiiiiiiiiiiiiiiiiiiiieeeeeee 81
13.8 Disturbance to Navigation .............ooi i 81
13.9 Public CoNSURALION .......eeiiiiiiiei e 82

14 Class EA Phase 4 - Class EA Report Conclusions and Recommendations.... 84

CIM/E | TO01592B v



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

(ST -G = 1= 0 [0 86

List of Tables

Table 1: Historical Water Levels in Lake HUION ......ooeieiiiee e 17

Table 2: 5-year Historical Water Demands and Average Consumption Rates 2018-2022

...................................................................................................................................... 19
Table 3: Blind River DWS Design Considerations..............cccoovvviiiiiiiiii e 21
Table 4: Preliminary “Must-Meet” Screening Criteria............cooovvviiiiiiiiii i 24
Table 5: Evaluation Criteria and INdiCators............oocuuiiiiiiiiii e 26
Table 6: Overall Scoring APProach .............oiii i 28
Table 7: Preliminary Screening RESUIS .........ccoooiiiiiiiiiiii e 40
Table 8: Evaluation Summary Results of Intake Location Alternatives ......................... 56
Table 9: Evaluation Summary Results of LLPS Options ..........cooovviiiiiiiiiiiiiicee e, 56
Table 10: Opinion of Probable Costs (Intake and LLPS)...........ciiiiiiiiiii 59
Table 11: Combined and Overall Evaluation ReSUlts ... 59
Table 12: Evaluation Criteria Weights for Sensitivity Analysis...........c.cccoovvvviiiiicenneen. 61
Table 13: Sensitivity Analysis RESUIS ..........coiiiiiiiii e 62
Table 14: Required Permits and AppProvals..........ccoooeeuuiiiiiiiiiiiececeeeeee e 74
Table 15: Project SChedule ... 75
Table 16: MNR Northeast Region Restricted Activity Timing Windows......................... 80
List of Figures

Figure 1: Project StUAY Ar€a .........oouiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeee ettt 14
Figure 2: Population Trends in the Town of Blind River (2001 — 2021) ......ccccvvvveveeeeenn. 18
Figure 3: Overview of Evaluation Approach ... 23
Figure 4: Map of Town of Blind River with marked potential lake intakes ..................... 31
Figure 5: Option 3A - Potential Lake Intake Site 1 ... 32
Figure 6: Option 3B - Potential Lake Intake Site 2 ... 33
Figure 7: Option 3C - Potential Lake Intake Site 3 ...........cooviviiiiiiiiiiiiiiiiiiiiiiieieeeee 34

CIM/E | TO01592B Vi



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Figure 8: Option 3D - Potential Lake Intake Site 4 ...........cooovviiiiiiiiiiiiiiiiiiiiiiiiiiieeeeee 35
Figure 9: Map of Town of Blind River and Potential River Intake Sites ........................ 36
Figure 10: Option 4A - Potential River Intake Site 1 ... 37
Figure 11: Option 4B - Potential River Intake Site 2. 38
Figure 12: Map of Town of Blind River with marked Potential Well Fields..................... 39
Figure 13: Proposed Tunnel Boring Trajectory for Option A1 (3A & LLP1) ...coeevvvereeeen. 44
Figure 14: Proposed Open-Trench Trajectory for Option A2 (3A+LLP2A) .........ccccee.... 45
Figure 15: Proposed Open-Trench Trajectory for Option A3 (BA+LLP3).......ccccvvvveeeeee. 46
Figure 16: Proposed Tunnel Boring Trajectory for Option B1 (3B+LLP1) .......ccvvvveeeeen. 47
Figure 17: Proposed Open Cut Trench Trajectory for Option B2 (3B+LLP2B).............. 48
Figure 18: Proposed Tunnel Boring Trajectory for Option C1 (3C+LLP1) ....cccevvvvveeeeee. 50
Figure 19: Proposed Open Cut Trench Trajectory for Option C2 (3C+LLP2C) ............. 51
Figure 20: Proposed Tunnel Boring Trajectory for Option D1 (3D+LLP1).....ccccvvveeeeeee. 53
Figure 21: Proposed Open Cut Trench Trajectory for Option D2 (3D+LLP2D) ............. 54

List of Appendices

Appendix A: Project Contact List

Appendix B: Project Notices

Appendix C: Indigenous Consultation

Appendix D: Agency Consultation
Appendix E: PTTW & DWWP

Appendix F: Detailed Evaluation Matrix

Appendix G: Detailed Cost Estimates

Appendix H: Topographical Study

Appendix I: Geotechnical Investigation

Appendix J: Hydrogeological Investigation

Appendix K: Bathymetric Survey

Appendix L: Source Water Vulnerability and Threats Assessment

Appendix M: Natural Environment Investigation

CIM/A |

T001592B vii



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report
Appendix N: Stage 1 & 2 Archaeological Investigation
Appendix O: Marine Archaeological Study
Appendix P: Cultural Heritage Study
Appendix Q: Treatability Study

CIM/E | TO01592B viii



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

1 Introduction

1.1 Background

The Blind River Water Treatment Plant (WTP) is a direct filtration plant with a rated
capacity of 6,000 m3/d providing drinking water to the Town of Blind River (the Town).
The WTP currently treats an average of 1,100 m3/d and historically has a maximum
daily demand of approximately 1,600 m3/d.

The system is classified as a Large Municipal Residential System with the treatment
plant as a Class 3 Subsystem and the distribution system as Class 1. Both systems are
operated by the Public Utilities Commission Services Inc. (PUC). The WTP draws raw
water from a well field located along the east shoreline of Blind River on Riverside
Drive, which is classified as Groundwater Under the Direct Influence of surface water
(GuUDI).

The GUDI wells are assumed to be recharged from Blind River with a dam and a
generation station located upstream of well field. Blind River passes to the north of the
Town and well field and drains into the North Channel of Lake Huron. A controlled
channel outlet also drains from the main river through the town to the North Channel.

The existing GUDI wells have a history of deterioration with continued decline of both
yield and water quality. The wells are influenced by seasonal variation and elevated
concentrations of organics, turbidity, and colour. It was noted in the Automated Drinking
Water Well Waste Reduction System Study (Shelby Environmental Services Ltd. &
Kresin Engineering Corporation, 2015), that both turbidity and colour were most
noticeable upon initial well pumping and are problematic for consistent operation of the
WTP.

In light of these issues, the Town initiated a Schedule C Municipal Class Environmental
Assessment (Class EA) study to identify a solution to address the raw water quality and
quantity concerns associated with the existing GUDI wells. TULLOCH Engineering Inc.
and CIMA Canada Inc. (CIMA+) were retained by the Town to complete this Class EA.

1.2 Objectives of the Class EA Study
The primary goal of this Class EA Study was to:

¢ |dentify the preferred source of raw water which addresses quality concerns
associated with the existing GUDI wells and recommend an alternative solution
which ensures a safe and reliable source of raw water to the Blind River WTP.

CIM/E | TO01592B Page 1 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

To support the primary goal of the Class EA study, the following objectives have
been developed:

e Complete a comprehensive examination of alternative water supply solutions and
select a preliminary preferred solution with consideration given to a broad range
of criteria including water quality, natural environmental, socio-cultural, technical
and operational, and financial considerations.

e Provide meaningful consultation with all affected and interested parties.

e Document the study process in compliance with all phases of the Municipal Class
EA planning process.

1.3 Objectives of the Environmental Study Report (ESR)

This ESR describes the planning and decision-making process followed during the
Class EA Study for the Blind River WTP Raw Water Intake and Low Lift Pumping
Station (LLPS). The ESR describes the following:

e Problem/Opportunity Statement

e Existing conditions of the study area

e Water supply alternative solutions considered
e Design concepts considered in the study

e Evaluation methodology and evaluation criteria used to assess the different water
supply alternatives and alternative design concepts

e Preferred water supply solution and its associated anticipated potential impacts,
proposed mitigation measures and proposed implementation plan

e Details of the public and agency consultation process.

The Municipal Class EA process provides an opportunity for members of the public,
interest groups and review agencies to review the ESR during a 30-day review period.
The 30-day review period gives individuals additional opportunities to raise additional
concerns regarding the project with the Town. Any outstanding concerns are to be
addressed directly to the Town.

In addition, a request may be made to the Ministry of the Environment, Conservation
and Parks (MECP) for an order requiring a higher level of study (i.e., requiring an
individual/comprehensive EA approval before being able to proceed), or that conditions
be imposed (e.g., require further studies), only on the grounds that the requested order
may prevent, mitigate, or remedy adverse impacts on constitutionally protected
Indigenous and treaty rights. The request, also known as a Section 16 Order, must be
submitted in writing to the Minister of the Environment, Conservation and Parks, and

CIM/E | TO01592B Page 2 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

should be submitted to the Director of the Environmental Assessment Branch and the
Town.

Provided that no additional concerns or Section 16 Order requests are received within
the 30-day review period, the project will proceed through the detailed design and
construction phases as outlined in this ESR.

1.4 Report Outline

This report was prepared to meet the requirements of the Ontario Municipal Engineers
Association (MEA) Municipal Class EA Planning Process (February 2024) (Municipal
Engineers Association, 2024). This report combines all phases of the planning process
under one cover and includes steps that are considered essential for meeting the
requirements of the Environmental Assessment Act (EAA). The report includes the
following sections:

e Section 1: Introduction — Provides background information leading to the initiation
of this study, provides the objectives of both the Class EA Study and the ESR, and
describes the format of this report.

e Section 2: Municipal Class Environmental Assessment Process — Provides a
summary description of the framework and activities to be completed to meet the
Municipal Class EA process requirements related specifically to the Blind River WTP
Raw Water New Intake and LLPS Class EA study.

e Section 3: Public and Agency Consultation Process — Describes the consultation
program with the public and agencies, and public engagement activities.

e Section 4: Study Area Overview — Outlines the study area location and provides a
brief overview of the main characteristics of the study area.

e Section 5: Existing Conditions — Presents a description of the existing conditions
of the of the project study area.

e Section 6: Design Criteria — Presents the design criteria for water servicing and
design considerations for the raw water intake and LLPS.

e Section 7: Class EA Phase 1 — Identification of Problem/Opportunity Statement
— Presents the problem/opportunity statement for this Class EA Study

e Section 8: Class EA Evaluation Methodology — Presents the evaluation
methodology used for the Blind River WTP Raw Water New Intake and LLPS Class
EA study to select the preliminary water supply solution.

e Section 9: Class EA Phase 2 - Identification and Evaluation of Alternative
Water Supply Solutions — Presents a comprehensive review of water servicing

CIM/ | TO01592B Page 3 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

strategies by providing information on a long list of alternatives and identifies a short
list of feasible alternatives based on a set of must-meet criteria.

e Section 10: Class EA Phase 3 — Development and Evaluation of Alternative
Design Concepts — Presents a comprehensive review of alternative design
concepts developed and evaluated based on the detailed evaluation methodology.

e Section 11: Field Investigations — Presents the findings and recommendations of
all the relevant studies that were completed as part of this EA Study.

e Section 12: Preferred Alternative Design Concept — Describes the recommended
design concept, provides the details of associated permits and approvals needed
prior to start of construction and an implementation schedule of the preferred
solution design concept.

e Section 13: Proposed Mitigation of Potential Impacts and Monitoring —
Summarizes the proposed mitigation measures to be undertaken to minimize
potential impacts expected because of implementation of proposed works.

e Section 14: Class EA Phase 4 - Class EA Report Conclusions and
Recommendations — Summarizes the need for the project, the main activities
undertaken as part of this Class EA study, the public and agency consultation
project, the recommended solution and the overall implications of the
implementation of the preferred alternative solution.

e Section 15: References — Lists the key sources of information and reports that
were used and consulted during the Class EA study process and in the preparation
of the Environmental Study Report.

CIM/E | TO01592B Page 4 of 87



2

Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Municipal Class Environmental Assessment
Process

This section provides an overview of the Municipal Class EA process, and the steps
involved in bringing a municipal infrastructure project to the design and construction
phases.

2.1

Municipal Class Environmental Assessment

This project was completed under the Class EA process developed by the Municipal
Engineers Association for Municipal Water and Wastewater Projects (Municipal
Engineers Association, 2024). The Municipal Class Environmental Assessment process
must be followed by proponents of municipal infrastructure projects to meet the
requirements of the Environmental Assessment Act (EA Act). All municipal
infrastructure and new water supply projects in Ontario are subject to the Municipal
Class EA process.

The Municipal Class EA was created to ensure that all aspects of the environment are
considered during the planning and construction phases of a project. The Class EA
process outlines the steps that must be followed to satisfy the EA requirements for
water, wastewater and road projects.

The five phases of the Municipal Class EA process are as follows:

Phase 1: Identification of the problem or opportunity

Phase 2: Identification of alternative solutions to the problem or opportunity and
their respective impacts to the environment. Evaluation of alternative solutions
and selection of a preferred solution considering public, Indigenous community
and review agency input.

Phase 3: Examine alternative methods of implementing the preferred solution,
based upon the existing environment, public, Indigenous Community and review
agency input, anticipated environmental effects and methods of minimizing
negative effects and maximizing positive effects.

Phase 4: Documentation of the planning, rationale, design, and consultation
process in an Environmental Study Report (ESR). The ESR must be available to
the public and review agencies.

Phase 5: Implementation of the preferred alternative design concept and
monitoring for environmental provisions and mitigation measures.

Public and agency consultation is an important part of the Class EA planning process.
Gaining input from individuals and groups can help identify project concerns early, and

CIM

| TO0O1592B Page 5 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

to find ways to address concerns wherever possible. Public consultation is carried out at
key stages of the Class EA process to allow time to review and provide input related to
the project.

Projects subject to the Class EA process are classified into three possible “schedules”
(or categories), depending on the degree of expected impacts:

e Exempt Projects, formerly Schedule A and A+ projects, represent minor
operational and maintenance activities and are approved without the need of
further assessment.

e Eligible for Screening to Exempt projects may qualify for exemption through a
screening process or proceed with the applicable Schedule B or C process.
Projects that are eligible for screening are identified in Appendix 1 of the MCEA
document (February 2024) and are commonly subject to the Archaeological
Screening Process (ASP). The ASP involves three key steps: assessing the
project area for archaeological resources by completing relevant checklists,
determining the impact on identified resources through archaeological
assessments, and mitigating any identified negative impacts. The project is
exempt only if mitigation measures are implemented, and all documentation and
notifications are completed.

e Schedule B projects require screening of alternatives for their environmental
impacts and Phases 1 and 2 of the planning process must be completed. A Class
EA report, also referred to as a Project File Report, consistent with Phase 4 of
the Class EA process must be completed subsequent to completion of Phase 2
and filed for public review.

e Schedule C projects must satisfy all five phases of the Class EA planning
process. These projects have the potential for greater environmental impacts.
Phase 3 involves the assessment of alternative methods of carrying out the
project, as well as public consultation on the preferred design concept. Phase 4
includes the preparation of an Environmental Study Report (ESR) that is filed for
public review.

2.2 Blind River WTP New Raw Water Intake and LLPS
Class Environmental Assessment Process

This Class EA was carried out as a Schedule C study. As such, all five phases of the
Class EA project as described above were required to be completed. Phases 1 through
3 have all been carried out to date, with the completion of this ESR satisfying the
requirements for Phase 4. Review agencies and the public were consulted at several
points in this project to solicit input and comments.

CIM/E | TO01592B Page 6 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

This ESR will be placed on the public record for at least thirty (30) calendar days for
review by the public. Agencies and the public will be notified through the issuance of a
“Notice of Study Completion”. The Notice of Completion will advise that interested
persons may provide written comments to the project team within the review period and
all comments and concerns should be sent directly to the Proponent. In addition, if there
are outstanding concerns regarding potential adverse impacts to constitutionally
protected Aboriginal and treaty rights, Section 16 Order requests on those matters
should be addressed in writing to the Minister of Environment, Conservation and Parks
(MECP) and the Director of Environmental Assessment Branch. The Town cannot
proceed with the project until at least 30 days after the end of the comment period
provided for in the Notice of Completion.

If no significant issues arise during the review period which cannot be resolved in
consultation with the Town, and no Section 16 Order requests are received, the project
will be considered approved and may proceed to implementation (Phase 5). Detailed
design and necessary testing and approvals will be completed prior to construction.

2.21 Project Team Members

A project team was established to guide the planning decisions that drove the Blind
River WTP Raw Water Intake and LLPS Class EA Study. Key members of the Project
Team are:

e Kathryn Scott, Town of Blind River

e Chris Zagar, Town of Blind River

e Chris Kirby, TULLOCH

e Thomas Kowpak, CIMA+

e Caroline Alepin, CIMA+

e Kathleen Farrow, CIMA+

2.3 Information on Section 16 Order Requests

Under the Class EA planning process, there is an opportunity for the Minister or
delegate to review the status of a project. A request may be made to the MECP for an
order requiring a higher level of study (i.e., requiring an individual/comprehensive EA
approval before being able to proceed), or that conditions be imposed (e.g., require
further studies), only on the grounds that the requested order may prevent, mitigate, or
remedy adverse impacts on constitutionally protected Indigenous and treaty rights.
Requests on other grounds will not be considered. Requests should include the
requester contact information and full name for the ministry.

CIM/E | TO01592B Page 7 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Requests should specify what kind of order is being requested (request for additional
conditions or a request for an individual/comprehensive environmental assessment),
how an order may prevent, mitigate, or remedy those potential adverse impacts, and
any information in support of the statements in the request. This will ensure that the
ministry is able to efficiently begin reviewing the request. The requests should also be
sent to the Proponent by mail or email.

The request should be sent in writing or by email to:

Minister of the Environment, Conservation and Parks
Ministry of Environment, Conservation and Parks

777 Bay Street, 5th Floor

Toronto ON M7A 2J3

minister.mecp@ontario.ca

and,

Director, Environmental Assessment Branch
Ministry of Environment, Conservation and Parks
135 St. Clair Ave. W, 1st Floor

Toronto ON, M4V 1P5

EABDirector@ontario.ca

Other comments and concerns about the proposed works related to the preferred
recommended water servicing alternative or the Class EA study should be dealt directly
with the Town. Interested persons may provide written comments to the project team,
within the established review period.

CIM/E | TO01592B Page 8 of 87


mailto:EABDirector@ontario.ca
mailto:minister.mecp@ontario.ca

Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

3 Public and Agency Consultation Process

A Communication and Consultation Program was implemented to manage public
relations between the community and the Project Team. The project team firmly
believed that the quality of decisions made regarding the preferred alternative solution
for implementation of new raw water source and required infrastructure would be
improved by soliciting and acting on input from the Indigenous Communities,
Stakeholders, and members of the public. Key objectives of the Communication and
Consultation Program were to:

¢ Inform Indigenous Communities, Stakeholders, and the public of the project
e Offer educational information regarding the project

e Facilitate and communicate opportunities for public input.

e Obtain input on project components at key decision-making points

e Meet or exceed the consultation requirements of the Class EA process

e Tailor the consultation and communication program to the specific needs of
Indigenous Communities, Stakeholder groups, and interested members of the
public, while meeting and exceeding the consultation requirements of the Class
EA process

3.1 Public Consultation, Communication Strategies, and
Tactics

The public consultation and communication program included strategies to ensure that
local residents, business owners and other interested parties were informed about the
project activities. The Municipal Engineers Association Class EA document outlines
mandatory and discretionary consultation contact points with the public and agencies. In
order to communicate the project progress and goals and to solicit proper feedback and
insight throughout the process, the following communication and consultation activities
were undertaken:

e Project Contact List: A project contact list was developed to create a record of
Indigenous Communities, technical review agencies, and other key stakeholders
contacted as part of this study. Members of the public were also added to this
contact list upon request. Individuals on the list were contacted at appropriate
stages of the study to inform them of key meetings and events (such as Public
Information Centres). The Project Contact List can be found in Appendix A.

¢ Notice of Study Commencement & PIC 1: The Notice of Study
Commencement and Public Information Centre (PIC) 1 was issued on November

CIM/E | TO01592B Page 9 of 87



CIM

Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

23, 2023. It outlined the purpose and justification for the study to Indigenous
Communities, key stakeholders, and members of the public that may be affected
and/or interested in the project. It also invited all interested parties to participate
in PIC 1. This Notice was sent to contacts on the project contact list, placed on
the Town’s webpage, and published in local newspapers. A copy can be found in
Appendix B.

Public Information Center 1 (PIC 1) was held on December 05, 2023. The
purpose of this PIC was to introduce the study to the public, including the
problem and opportunity statement, the preliminary screening process and
selected alternative solution (construction of a new Lake Based Raw Water
Intake and low-lift pumping station), the alternative design concepts and the
evaluation process, the preliminary preferred design concept, and the anticipated
impacts (and associated mitigation measures) for the preliminary preferred
design concept. The public was also invited to provide feedback and input for the
team to incorporate in the ESR.

Notice of PIC 2: The Notice of PIC 2 was issued on October 3, 2024. It outlined
the preferred solution to meet the long-term water needs of the Town to
Indigenous Communities, key stakeholders, and members of the public that may
be affected and/or interested in the project and invited all interested parties to
participate in PIC 2. This Notice was sent to contacts on the project contact list,
placed on the Town’s webpage, and published in local newspapers. A copy can
be found in Appendix B.

Public Information Center 2 (PIC 2) was held on October 17, 2024. The
purpose of this PIC was to review the project background, outline progress to
date, provide information about the upcoming construction activities (including
the estimate construction schedule), solicit public feedback, and respond to
questions.

Notice of Study Completion: A Notice of Study Completion has been prepared
to inform the public of the commencement of the 30-day comment period and the
opportunities to provide additional comments before obtaining approval.
Following the submission of this ESR, a copy of the Notice will be sent out to the
interested members of the public, Indigenous Communities, and other
stakeholders identified in the project mailing list. This Notice will also be placed
on the Town’s webpage and issued in local newspapers. A copy of the Notice of
Study Compiletion is included in Appendix B.

| TO0O1592B Page 10 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

3.2 Indigenous Communities

Our approach to Indigenous engagement reflected our recognition of Indigenous
peoples as rightsholders and was therefore guided by the ethos that we provide the
means necessary for Indigenous Communities to participate on their own terms,
understand and identify issues of concern within the project, and identify any potential
impact to treaty and/or traditional rights that must be addressed. The following
Indigenous Communities were consulted during this Class EA study to determine their
interest and desired level of communication:

e Meétis Nation of Ontario

Mississauga First Nation

Serpent River First Nation

Sheshegwaning First Nation

Zhiibaahaasing First Nation

These Indigenous communities were informed of the scope of the project early on to
illuminate any issues/concerns with regards to the project impacting their lands and
livelihood beforehand. The first notice went out to the groups listed above on January
25, 2023. A copy of this notice is included as Appendix C Public notices and invitations
to the project PICs were also distributed to the communities noted above via email, and
by mail.

In addition to those listed above, the following Indigenous communities were contacted
by Archaeological Research Associates Ltd. on behalf of the project team, and invited to
participate in the Stage 1, Stage 2, and Marine Archaeological Studies (described in
Sections 11.8 and 11.9) undertaken as part of this Class EA:

e Atikameksheng Anishnaabek

e Aundeck Omni Kaning

e Garden River First Nation

e M’Chigeeng First Nation

e Sagamok First Nation

e Sheguiandah First Nation

e Thessalon First Nation

e Whitefish River First Nation

e Wiikwemkoong Unceded Territory

CIM/E | TO01592B Page 11 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

The records of Indigenous engagement for these archaeological studies have been
included in Appendix C.

3.3 Stakeholders

Various groups of stakeholders which were considered to have an interest in the Blind
River WTP Raw Water Intake and LLPS Class EA Study were identified. Key
stakeholder groups are outlined below:

¢ Residents: this included residents that live within the immediate vicinity of the
preferred site for development. Residents who live closest to the study area may
have greater concerns about the project.

e Business Owners and Operators: Including those who employ members of the
community, work in the community and provide goods and services to the
community.

¢ Review agencies: Provincial ministries and agencies (such as the MECP),
Federal Government departments and agencies, local area municipalities, district
and planning boards, emergency services (fire, police, health), school boards,
and local associations.

The Blind River Town Council will be reviewing all work completed as part of this
project, and is made up of the following councillors:

« Mayor Sally Hagman

e Deputy Mayor Paula Summers
e Councillor Betty Ann Dunbar

e Councillor Jim Dunbar

e Councillor Jennifer Posteraro

e Councillor Dan Middaugh

e Councillor Katie Whitlock

34 Summary of Public Issues, Comments and Concerns

Members of the public were encouraged to review the PIC material and provide
feedback/comments, enabling project team members to explain the main activities and
findings up to this point.

3.5 Agency Consultation

Consultation with government review agencies is a necessary and important component
of the Class EA process. In conformance with the consultation for this Class EA Study,

CIM/E | TO01592B Page 12 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

the Town ensured that appropriate review agencies were informed and given a chance
to contribute during the study. This section outlines the agency consultation component
of the study.

3.5.1

Ministry of the Environment, Conservation and Parks (MECP)

Consultation with the Ontario Ministry of the Environment, Conservation and Parks
(MECP) was undertaken as part of the Blind River WTP Raw Water Intake and LLPS
Class EA Study. Email correspondence was received from the MECP on April 16, 2024,
in response to the Notice of Study Commencement, with the following major comments:

CIM

Proponent to identify the source protection area and should document how the
proximity of all options under consideration may impact the sources of drinking
water and any delineated vulnerable areas.

Proponent to address climate change in the context of mitigation and adaptation
based on a guidance document released by the MECP to support proponents in
including climate change in environmental assessments.

Delegated the procedural aspects of rights-based consultation of Aboriginal
communities to the proponent, listed the communities who have been identified
as potentially affected by the proposed project, identified sources of information
related to Aboriginal consultation and the Ontario Environmental Assessment
Act, and attached a document “A Proponent’s Introduction to the Delegation of
Procedural Aspects of consultation with Aboriginal Communities” for further
information.

Proponent to consider impacts to local air quality, dust and noise, ecosystem,
species at risk, surface water, groundwater, contaminated sites, servicing,
utilities and facilities. Proponent to implement mitigation and control measures to
protect the existing environment and opportunities for rehabilitation and
enhancement of any impacted areas.

Proponent to include the full stakeholder distribution/consultation list.
Requirements regarding the Class EA Process.

A copy of the letter received from the MECP is included in Appendix D.

| TO0O1592B Page 13 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

4 Study Area Overview

This section provides an overview of the main features, characteristics and existing
conditions of the study area delineated for the Blind River WTP Raw Water Intake and
LLPS Class EA study.

4.1 Study Area Location and Site Features

For this Class EA Study, a Project Study Area was defined to capture potential suitable
locations for the Blind River WTP raw water intake and LLPS. The limits of the Project
Study Area is shown below in Figure 1.

v

Study Area :
Well Field 47>

Plant

Lake Huron

Figure 1: Project Study Area

A review of the Town of Blind River Official Plan (OP) indicated the presence of
important natural heritage features within the Project Study Area, as well as specific
policies and requirements applicable to these features, as follows:

o Natural Heritage Features, Schedule C, showed the presence of natural areas
(Walleye Migration Route) within the project study area. As per the Town’s OP,
development or site alteration within or adjacent to these areas would only be

CIM/T | TO01592B Page 14 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

permitted if an Environmental Impact Assessment (EIA) demonstrated that the

proposed works would not cause any adverse environmental impacts to the
integrity and ecological functions of the areas.

CIM/E | TO01592B Page 15 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

5 Existing Conditions

5.1 Existing Water Supply Source

The Blind River WTP is supplied by groundwater wells in a well field located along the
east shoreline of the Blind River, on Riverside Drive. The wells are classified as being
groundwater under the direct influence of surface water (GUDI) and have a combined
Permit-To-Take Water (PTTW) capacity of 66.9 L/s (5,785 m?/d). A copy of the PTTW
(3410-BV7S4M) and latest Drinking Water Works Permit (DWWP) is included in
Appendix E.

Currently, five of the eight municipal wells (Wells #5, #6, #7, #8, and #9) are in service
and are confirmed GUDI wells. All operating wells are connected to a 400mm common
raw water transmission main to the WTP. In general, each wellhouse is equipped with
well pumps, associated process piping, and a Programmable Logic Control (PLC).
Wellhouse #9, also known as the Control Building, is the largest wellhouse and houses
a diesel generator that supplies power to all five wellhouses in the event of a power
outage.

The existing GUDI wells have a history of deterioration with continued yield decline and
poor water quality. The wells have elevated levels of contaminants of manganese, iron,
colour, organic carbon, turbidity and hydrogen sulfide and have undergone multiple
rehabilitation attempts over the years. Due to the poor water quality causing increased
filter loading, backwash volumes as high as 30% are being reported, whereas typical
water treatment plants report 5% to 10%.

Annual reporting and discussions with operations have also noted that lower-than-
normal distribution pressure is a common complaint by the community.

5.2 Blind River WTP

The five active GUDI wells provide raw water supply to the Blind River WTP. Upon entry
to the WTP, the raw water supply is adjusted for alkalinity and pH. A coagulant is then
added and rapidly mixed into the water before it undergoes flocculation. The treatment
system then employs direct, dual media filtration and granular activated carbon (GAC)
filtration. Sodium hypochlorite is used for primary disinfection, with sufficient
concentration-contact time to meet CT requirements provided by a baffled, below-grade
clearwell. The minimum log removal/inactivation credits are achieved by both filtration
and chlorine contact.

The facility adds hydrofluorosilicic acid for fluoridation, potassium hydroxide for
distribution corrosion control and pH adjustment, and sodium hypochlorite for final trim

CIM/ | TO01592B Page 16 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

disinfection if required before the water enters the distribution system. The finished
water is then pumped to the distribution system that includes a standpipe storage tank.

The Blind River WTP is rated for a maximum treated water flow of 6000m?/day, while
the Blind River standpipe has a usable storage volume of approximately 560m3.

5.3 Lake Huron

Lake Huron is located within the Great Lakes and has a surface area of 59,600km. It
has a southwest to northwest orientation, a maximum length of more than 332km, and
an average width of approximately 295km. Historical water level data obtained from the
Lake Huron Coastal Centre was used to provide an indication of historical lake water
level variations (Lake Huron Coastal Centre, 2021). Table 1 shows the historical low
and high lake water levels in Lake Huron.

Table 1: Historical Water Levels in Lake Huron

Conditions Water Level (m)' ‘
High Water Level (HWL) 177.50
Low Water Level (LWL) 175.57
Notes:
1. Based on Historical Water Levels (Lake Huron Coastal Centre, 2021)

CIM/T | TO01592B Page 17 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

6 Design Criteria

6.1 Population and Water Demand Projections

The Town has seen a decline in population over the last five Census periods (Figure 2)
based on the latest Census information from Statistics Canada. The population of the
Town has decreased by 1.4% between 2016 to 2021 (an average decline of 0.4%

annually).

As noted, the Drinking Water System (DWS) supplies drinking water to part of the
population, approximately 2,500 residents.

3969

3780
3549
I 3472 3422

Populationin Populationin Populationin Populationin Population in
2001 2006 2011 2016 2021

Figure 2: Population Trends in the Town of Blind River (2001 — 2021)

CIMA+ analyzed historical raw and treated water flow data between 2018 to 2022. It
was found that the demands have been relatively stable year-over-year showing a slight
downward trend in demand. The plant typically treated an average 1,000 m3/d and had
a maximum daily demand of approximately 1,600 m3/d. The plant is operating at
approximately only 27% of its current rated capacity. Table 2 presents historical
average and maximum water demands, and average water consumption rates based on
the blended serviced population.

CIM/T | TO01592B Page 18 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table 2: 5-year Historical Water Demands and Average Consumption Rates 2018-2022

Year Blind River = Population Average Average Maximum | Max Day
Population”  Serviced by Blended Flow Flow Factor
Blind River | Consumption (md/d) (md/d)
DWS 2 (L/c/d)?
2018 3,452 2,522 404 1,020 1,210 1.19
2019 3,442 2,515 406 1,020 1,620 1.59
2020 3,432 2,507 387 970 1,670 1.72
2021 3,422 2,500 416 1,040 1,640 1.58
2022 3,412 2,500 412 1,030 1,560 1.51
5-yr 3,432 2,509 405 1,016 1,540 1.46
Average
5-yr 3,452 2,522 416 1,040 1,670 1.72
Maximum
Notes:
1. 2021 population from 2021 Census. Population from 2017-2020 and 2022 interpolated from 2016 and 2021
population obtained from Census.
2. Current serviced population (2021) is 2,500. Serviced population from 2018 to 2021 estimated as a similar ratio
of total population as in 2022.
3. This represents a blended consumption rate, including ICI usage — Industrial, Commercial and Institutional
(schools).

The blended average consumption rate (residential; and industrial, commercial, and
institutional (ICl) demands) was observed to be relatively high compared to current
provincial averages. This is potentially attributed to non-accounted for water (losses in
the network). Reported non-revenue water losses include >30% waste to backwashing
efforts and water being used to carry out the distribution flushing program efforts to
provide artificial demand and reduce the water age in the pipe network to establish
chlorine residuals and reduce disinfection byproducts. This is expected to decrease with
the introduction of the new source water.

6.2 Intake and LLPS Design Considerations

6.2.1 Recommended Water Demand Design Basis

Based on a review of historical population and water demands, the following water
demand design basis was proposed for the future Blind River DWS.

Average Consumption Rate

Based on the 5-year historical review period (2018-2022), it was recommended to adopt
an average consumption rate of 405 L/c/d design basis for potential population growth.

CIM/T | TO01592B Page 19 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

The recommended average consumption rate of 405 L/c/d is within the MECP Design
Guidelines (270 to 450 L/c/d)

Maximum Day Factor

Per the MECP Design Guidelines for Drinking Water Systems (Ministry of the
Environment, Conservation and Parks, 2008), the Maximum Day Factor (MDF) (found
by dividing a system’s maximum daily demand by its average daily demand) is
recommended to be 2.25 for systems with a population within the range of the serviced
population by the Blind River DWS (2,001 to 3,000 people). However, per Table 2, the
maximum MDF over the 5-year historical review period (2018-2022) for the Blind River
DWS was found to be 1.72.

As such, it was recommended to adopt a maximum day factor of 2.0, in between the 5-
year historical maximum value observed (1.72) and the recommended MECP Design
Guideline (2.25) for buildout, to provide a conservative estimate of future water
demands.

6.2.2 Raw Water Requirements Design Basis - Intake and LLPS
Sizing

The MECP Design Guidelines for Drinking Water Systems recommends designing

water treatment plants for a 20-year period (Ministry of the Environment, Conservation

and Parks, 2008). For raw water intakes, which carry significant construction cost and

for which the cost of the work is not substantially dependent on the size, a design period
of 40+ years is recommended.

The intake and LLPS need to be sized to supply sufficient raw water to meet the future
treated water demands as well as requirements for backwash and other WTP process
usage. It is expected that the current treatment of direct filtration will be adequate to
treat the new water source. The new water source will require less frequent
backwashing and overall volume than the current GUDI wells. For design purposes of
the new raw water intake and LLPS, an additional 12% of the maximum daily demand
(MDD) treated water flow was adopted, based on typical maximum water usage for
direct filtration and conventional treatment plants (for backwashing and other process
usage).

6.2.2.1 Design Intent

It is intended to design the LLPS building with a capacity of 3400 m3/d with the
capability of being upgraded, in the future, to match the current WTP rated capacity of
6,000 m3/d.

CIM/E | TO01592B Page 20 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

The building, intake, screen wells and low lift wells will be designed to accommodate
WTP treated water flows up to 6,000 m?3/d which requires a raw water flowrate of
approximately 6,800 m?%/d.

The proposed design intent is as follows:

e The low lift pumps will be sized for the current adopted design flow (Table 3
below). In the event of additional growth, one (1) additional pump can be installed
per low lift well, for a total of two (2) additional pumps.

e Twin watermain(s) from LLPS to WTP will be sized for the current design flow
with each watermain capable of handling 3,400 m?/d.

6.2.2.2 Design Basis

The sizing of the new low lift pumps will be based on several design considerations as
listed in Table 3.

Table 3: Blind River DWS Design Considerations

Parameter Value Assumptions/Notes
(m3/d)

Current Maximum Day 1,700 | Historical Maximum Day Demand (MDD, 2018-2022,
Demand (Q1) rounded). Blended (residential, and ICI)

Residential Max Day Demand 100 Population forecast: 2.6% growth assumed in first 20
from Town growth over 20-year years; 90 residents at average consumption rate and
period (Q2) max day factor (405 L/c/d and 2.0), (rounded).
Estimated MDD from 500 Estimate unaccounted residential and ICl demands
unaccounted developments over a twenty (20) year period.

over 20-yr (Q3)

Total Estimated MDD 2,300 | Sum of Q1 + Q2 + Q3 (Treated Water demand)
Backwash requirements and 300 approx.12% of the adopted Max Day Demand

other process & plant usage (conservative for direct filtration plants)

Total Estimated Raw Water 2,600 | Including backwash, sampling and flushing
Demand 20-yr basis

Adopted Design Basis 20-yr 3,400 | Equivalent to 50% of LLPS capacity and plant
Low Lift Pumps — Raw water rated capacity (treated water flowrate)

flowrate Pumps to be equipped with VFDs

CIM/T | TO01592B Page 21 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

7 Class EA Phase 1 — Identification of
Problem/Opportunity Statement

Phase 1 of the Municipal Class EA planning process requires the proponent of an
undertaking to first document factors leading to the conclusion that the improvement is
needed, and to develop a clear statement of the problem/opportunity to be investigated.

The Problem / Opportunity statement for the Blind River WTP Raw Water Intake and
LLPS Class EA Study was defined as follows:

A preferred raw water supply solution is required to ensure a safe, reliable
and improved quality source of water to the Blind River WTP.

The current problematic GUDI well source also causes increased filter loading and
operation limitations at the Blind River WTP.

Water supply alternative solutions were developed and evaluated based on their ability
to meet the above Problem / Opportunity Statement.

CIM/E | TO01592B Page 22 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

8 Class EA Evaluation Methodology

A two-step evaluation approach was developed to guide the evaluation of alternative
solutions for this project within the Schedule “C” Class EA planning process. These
steps consisted of:

1) Identification of feasible alternative solutions through a preliminary screening
process (corresponding to Phase 2, “Identification of Alternative Solutions”, of the
Class EA).

2) ldentification of the preferred solution, through a detailed comparative evaluation
of potential alternative concepts developed for the feasible alternative solutions
(corresponding to Phase 3, “Development and Evaluation of Alternative Design
Concepts”, of the Class EA).

8.1 Overview of Evaluation Methodology

The proposed evaluation approach comprised the following major sequential steps:

1) Development of a long list of available alternative water servicing solutions.

2) Preliminary screening of alternative solutions based on a set of must-meet
screening criteria.

3) ldentification of a short-list of “feasible” water servicing solutions.

4) Detailed evaluation of the short-listed water servicing solutions using a multi-
criteria decision analysis based on water quality, environmental, social, technical,
and economic considerations, grouped in categories, and scored comparatively
using performance scales.

5) ldentification and recommendation of the preliminary preferred water servicing
solution for the Blind River WTP.

A general schematic of the evaluation methodology is outlined in Figure 3 and
described in more detail in subsequent sections.

Develop and Evaluate Long List
of Alternative Solutions

Complete Preliminary Screening Complete detailed evaluation of Confirm preliminary preferred
options using multi-level criteria. solution with input from public and

Does alternative meeting must-meet stakeholders

criteria? Select the implementation option that

*  Yes - Go to next step provides the most benefits to the

+ No-Screen Out project/highest scored option.

Figure 3: Overview of Evaluation Approach

CIM/E | TO01592B Page 23 of 87


https://cimao365.sharepoint.com/sites/T001810AVictoriaReservoirPeel/Documents%20partages/General/500_PROC/530_Prequalification/2023-590PQ%20(GC)/532_Log/2023-590PQ%20(GC)%20-%20Tender%20Log.xlsx?web=1

Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

8.2 Preliminary Screening

A list of available alternative water supply solutions was initially developed to include
potential supply servicing scenarios, including the Status Quo, to reflect the current
supply conditions at the Blind River WTP. Each water supply alternative solution was
assessed against a set of preliminary screening criteria with the purpose of narrowing
down the list to only those that were considered “feasible” and eliminating alternatives
that were unrealistic from further analysis and consideration. The preliminary screening
step helped to avoid the need to carry an unrealistic or clearly inferior water supply
alternative through the next steps of the evaluation process which included further
development of the alternative, determination of probable costs, and a detailed
comparative assessment.

Preliminary screening was accomplished by applying the “must-meet” criteria shown in
Table 4. Must-meet criteria were established to capture key objectives established for
this project. The “must-meet” criteria were considered in a “yes/no” or “pass/fail” basis.
Alternative water supply solutions must pass all “must-meet” criteria to be short-listed or
carried forward through the next step in the evaluation process.

Table 4: Preliminary “Must-Meet” Screening Criteria

Must Meet Description
Criteria

Compliance e Does the water supply alternative solution have the ability to meet
Criteria the objectives of the Problem/Opportunity statement and comply with
the Town’s needs?

Technical e Can the alternative provide reliable and adequate service for the
Criteria existing population?

e Does the associated infrastructure contribute to the overall long-term
operability and efficiency of the Drinking Water System?

8.3 Detailed Evaluation

The short-listed alternative solutions were then further developed into potential
alternative design concepts. These design concepts were then subjected to a detailed
comparative evaluation using a weighting and ranking system that enabled a systematic
and rational comparison of the options, and identification of the preliminary preferred
solution. A detailed evaluation methodology was used as a basis to compare key
features of each alternative concepts, relative to each other, and their ability to perform
under each evaluation criterion.

CIM/T | TO01592B Page 24 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

A multi-criteria evaluation methodology that focuses on a set of natural environmental,
socio-cultural, technical and operational, and economic considerations grouped in
categories was proposed to be used to assess potential alternative concepts. Main
categories were further broken down into detailed evaluation criteria, representing
specific aspects within the category.

Options were scored comparatively using an evaluation matrix and a scoring rationale.
An evaluation matrix was prepared to reflect the specific advantages and disadvantages
that each alternative concept offered for each criterion under consideration. For each
alternative concept under consideration, detailed information was gathered and used to
provide a relative score that accounted for the following:

e Risks and/or potential impacts for each criterion
e Available approaches to mitigate risks and/or impacts
e Scoring rationale, based on degree of risk and/or mitigation required

A weighted scoring method was proposed for this Class EA study. The weighted scoring
method is a form of multi-criterion analysis that involves identification of all the attributes
that are relevant to the project, the allocation of weights to each of them reflect their
relative importance, and the allocation of scores to each option to reflect how it performs
in relation to each criterion. The result is a single weighted score for each option, which
is used to indicate and compare the overall performance of the options in non-monetary
terms. Due to the character of this project and the possible options under consideration,
the use of a weighted scoring method was recommended to weight the criteria
according to the relative importance of priority of the criteria.

Lastly, a sensitivity analysis was performed on the decision-making model to check that
the results would not change if changes to the weighting factors were made. This
effectively verified that any decisions made were robust and defensible.

8.3.1  Weighting Factors

Preliminary weighting factors were assigned to the main criteria categories to reflect the
degree of importance of each category within the overall evaluation scheme.
Preliminary proposed weights for the primary criteria categories are:

CIM/E | TO01592B Page 25 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

o Water Quality — 20%

e Natural Environmental — 15%

e Socio-Cultural — 15%

e Technical and Operational — 30%
e Economic - 20%

Among the primary criteria, the technical and operational criteria was weighed the
highest (30%), due to the expected challenges to be encountered during construction of
the new intake pipeline and LLPS and during commissioning and operation of the new
system. The natural environmental and socio-cultural criteria were weighed lower
(15%), since significant long-term impacts are not anticipated due to the siting of new
infrastructure. Mainly short-term disruption to local users due to construction activities
are expected, which can be minimized through implementation of mitigation measures.

Weighting factors were confirmed with input from the Town. They were also presented
to the public at the Public Information Centre for feedback and confirmation. No
comments to the evaluation methodology, criteria or weighting factors were received.

8.3.2 Detailed Evaluation Criteria, Rationale and Indicators

Secondary criteria or sub-criteria were identified within each primary criterion, as shown
in Table 5. The sub-criteria were intended to represent specific aspects and
considerations of the category being evaluated, and most relevant to this project.

Table 5: Evaluation Criteria and Indicators

Criteria Indicators

(Weighting factor %) (What information is used in the evaluation?)

Water Quality (20%)

Raw Water Quality e Concentration of water quality parameters for each
potential intake location such as pH, turbidity, dissolved
oxygen, dissolved organic carbon, total suspended solids,
total dissolved solids, total phosphorus, total coliforms, E.
coli.

Risk to Contaminants e Potential vulnerability/risk of new intake to contaminants
based on intake depth, distance from shore, proximity to
potential sources of contaminants such as creek
discharges, storm outfalls, drainage ditches, etc.)

Capacity Requirements e Ability to meet flow and system pressure demands

CIM/T | TO01592B Page 26 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Criteria Indicators

(Weighting factor %) (What information is used in the evaluation?)

Natural Environmental

(15%)
Natural Heritage o Potential impacts to existing natural environment,
Features including terrestrial and aquatic habitats and species of
concern, wildlife and wildlife habitats, sensitive features,
areas of natural and scientific interest, etc.

Climate Change e Potential vulnerability/resilience to changing climatic
conditions. Potential impact on climatic conditions during
construction and project implementation.

Source Water e Potential impact on source water protection areas and
Protection compliance with source water protection policies.

Socio-Cultural (15%)

Public Health and e Potential risk to public and operations staff health and
Safet safety related to water quality, and construction and
y operation of new intake pipeline and structure.

Long-term Impacts e Potential long-term impact on adjacent residents and local
users from siting of new infrastructure. (i.e. noise,
aesthetics, land use)

Short-term Impacts e Potential short-term disruption to local residents,

businesses, commercial and recreational activities due to
construction (i.e., noise, dust, vibration, visual, access,
parking, road and beach areas closures)

Technical and
Operational (30%)

Ease of Implementation e Potential level of complexity during construction, conflicts
with existing infrastructure, ability to facilitate construction
with uninterrupted supply of water and within a
reasonable timeframe.

Operational Complexity e Relative added complexity to existing operational
practices resulting from construction and operation of new
infrastructure.

e Technical and operational ability to continually meet
objectives of improving the current performance limiting
factors

Construction Duration e Duration of project construction and potential for staging
and phased construction.

Regulatory Approvals e Number and complexity of permits/approvals needed for
project construction.

CIM/T | TO01592B Page 27 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Criteria Indicators

(Weighting factor %) (What information is used in the evaluation?)

Property Acquisition e Need for land acquisition and availability of property,
including temporary and permanent easements.

Economic (20%)

Construction Cost e Relative scale of construction costs at various intake and
LLPS locations. Ability to meet the budget constraints and
objectives.

Operational Cost e Operational Costs — Long term projection of increased

savings or expenditures during operation

Future Cost e Economic benefit/detriment to future installations
(elevated tanks, booster stations etc.)

8.3.3 Scoring Approach Rationale

Alternative concepts developed for the short-listed alternative solutions were assessed
relative to each other, against all criteria/sub-criteria shown in Table 5.

The evaluation of the options was carried out using the Reasoned Argument Method,
comparing differences in impacts and establishing a clear rationale for the selection of
the alternative concept that provided the most overall benefits to this project. The
performance of each alternative design concept against the various sub-criteria was
assessed and assigned a preliminary score relative to the potential net impact, which
intended to reflect the impact that remained, or was predicted to remain, after mitigation
measures were in place. Options were assessed and scored on a 1 to 5 basis with
higher scores (5) given to better performing options. The proposed scoring approach is
summarized in Table 6.

Table 6: Overall Scoring Approach

Score Description

5 Potential impacts are negligible, no mitigation is required.

4 Potential impacts are minor and can be easily mitigated through
implementation of standard mitigation measures.

3 Potential impacts are moderate and implementation of a number of
mitigation measures are required to reduce/eliminate the risks.

2 Potential impacts are major, and implementation of extensive mitigation
measures are required to reduce/eliminate the risks.

CIM/T | TO01592B Page 28 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Description

1 Potential impacts are significant, with limited mitigation available to
adequately reduce/eliminate the risks.

8.4 Selection of Preferred Recommended Alternative
Concept

Individual scores assigned to each alternative concept were totaled, with consideration
to the relative weighting factor of each primary criteria category. The alternative concept
with the highest final score was considered to provide the most overall benefits to this
project and thus, was selected as the preliminary preferred water supply solution for
recommendation.

8.5 Sensitivity Analysis

The evaluation approach was subjected to a sensitivity analysis to examine how
changing the criteria weights affected the scoring results. This analysis helped to
assess the impacts of significant changes to the weighting of the evaluation criteria and
establish whether the alternative with the original highest benefits score remained the
preferred option once criteria weighting factors were changed.

CIM/T | TO01592B Page 29 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

9 Class EA Phase 2 — Identification and Evaluation of
Alternative Water Supply Solutions

9.1 Identification of Alternative Solutions

In accordance with Phase 2 of the Municipal Class EA process, a long list of potential
alternative solutions to address the Problem/Opportunity Statement for the Blind River
WTP Raw Water Intake and LLPS Class EA study, was developed. The following
alternative solutions were considered:

e Option 1 - Do Nothing

e Option 2 - Reduce Water Consumption

e Option 3 - Lake Based Raw Water Intake
e Option 4 - River Based Raw Water Intake
e Option 5 - Well Based Raw Water Intake

A general description of each alternative solution is as follows:

9.1.1 Option 1 - Do Nothing

The “Do Nothing” alternative involves no improvements or changes to the existing
system to address the identified problem (deficiency) or opportunity. Under this
alternative, the existing water supply well field would continue to supply the Blind River
WTP as usual.

The “Do Nothing” alternative does not address the current concerns including the poor
raw water quality, progressively lower yields, above industry average backwash water
volumes at the Blind River WTP and lower than normal distribution pressures.

9.1.2 Option 2 - Reduce Water Consumption

The “Reduce Water Consumption” option would require water to be drawn from the
current GUDI wells, and treated and supplied by the Blind River WTP, but at a reduced
capacity. With less flow and demand from the wells, it was assumed that the raw water
quality supplied to the Blind River WTP would improve. This in turn would reduce the
backwash water volume needed to clean the filters and be able to provide more treated
water for the Blind River’s distribution system.

However, during peak demands, the Blind River WTP may not be able to supply
sufficient flow or pressure to the distribution system. This could raise the potential of low
pressure and health hazards problems developing within the distribution system. When
pressure becomes low or negative, contaminants from nearby ditches, cross

CIM/ | TO01592B Page 30 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

connections, poor quality housing plumbing have the potential to be drawn into the
water distribution network.

The “Reduce Water Consumption” option does not address the current concerns
including the poor raw water quality, nor the increasing operational and maintenance
requirements associated with it.

9.1.3 Option 3 - Lake Based Raw Water Intake

The “Lake Based Raw Water Intake” alternative represents a scenario where the
existing raw water supply source for the Blind River WTP would be abandoned and a
separate water supply source from the Lake Huron via a new raw water intake and
LLPS to deliver raw water to the Blind River WTP for treatment and distribution.

Four potential sites for the new intake pipe were considered for the “Lake Based Raw
Water Intake” alternative, as shown in Figure 4.

R v
i . )
25 o
A * »

¥~ N o
J’fBlind River WTP
G
g . f

-O tion 3D
Option 3B P

Figure 4: Map of Town of Blind River with marked potential lake intakes

9.1.3.1 Option 3A

Option 3A is located south of the Town of Blind River would require a new raw
watermain construction and a LLPS as shown below in Figure 5. Three potential
locations to construct a LLPS were identified. LLP1 could be built at the Blind River
WTP, with a raw water (RW) main running east along Murray Street and south along
Cobden Avenue to the shoreline to connect with the intake pipe extending into the lake.

CIM/T | TO01592B Page 31 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Alternatively, LLP2 or LLP3 could be built along the shoreline, with the intake extending
directly from the LLPS into the lake. LLP2 would be connected to the WTP via Murray
Street and Cobden Road, while LLP3 would follow the same path, with an additional
segment along Causley Street. The water depth at this site location varies from 2.7 to
3.0 metres.

Figure 5: Option 3A - Potential Lake Intake Site 1

9.1.3.2  Option 3B

Option 3B is located south of Town of Blind River and east of location 3A would require
a new raw watermain construction and a LLPS as shown below in Figure 6. The LLPS
could potentially be built at the Blind River WTP or at a closer location to the shoreline,
marked as LLP1 and LLP2 respectively in Figure 6. The water depth at this site location
varies from 2.4 to 3.0 metres.

CIM/T | TO01592B Page 32 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Figure 6: Option 3B - Potential Lake Intake Site 2

9.1.3.3 Option 3C

Option 3C is located at the south of the peninsula would require new raw watermain
construction and a LLPS as seen in Figure 7. There are two potential LLPS sites that
can be built; at the WTP or further upstream, at the Caribou Point peninsula. The Town
currently owns a property at the peninsula that can be the potential location of a new
LLPS, marked LLP2 in Figure 7. From that location, a new lake intake can be built and
extended from the peninsula shoreline. Water depth at this intake site is the deepest
(3.7 to 4.3 metres), compared to the other three options.

CIM/T | TO01592B Page 33 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Figure 7: Option 3C - Potential Lake Intake Site 3

9.1.3.4  Option 3D

Option 3D is located the farthest away from the WTP, per Figure 8, and was anticipated
to be the costliest option. As shown in Figure 8, this option had two potential sites for
the LLPS construction; at the WTP, or on the shoreline close to where the intake would
extend out to the. Water depth at this location can vary from 2.1 to 2.4 m.

CIM/T | TO01592B Page 34 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Figure 8: Option 3D - Potential Lake Intake Site 4

9.1.4 Option 4 - River Based Raw Water Intake

The “River Based Raw Water Intake” alternative represents a scenario where the
existing raw water supply source for the Blind River WTP would be abandoned and a
new river-based raw water intake and LLPS would supply raw water to the Blind River
WTP for treatment and distribution.

Two potential sites for the new intake line were considered for the “River Based Raw
Water Intake” alternative, as shown below in Figure 9.

CIM/T | TO01592B Page 35 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Figure 9: Map of Town of Blind River and Potential River Intake Sites

9.1.41 Option 4A

Option 4A would require construction of a new intake structure along the shoreline and
would be connected to the Blind River WTP through one of two possible routes: an
entirely new watermain connection, or a reuse of the existing well field watermain (with
a new watermain connection between the new intake structure and the end of the
existing water). The details of Option 4A are shown in Figure 10 below. The river is on
average 1 metre deep at this location. The construction of a river-based intake is
expected to pose higher risks to water quality compared to the construction of a lake-
based intake, while providing minimal cost savings.

CIM/T | TO01592B Page 36 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

2
LBy

Well Field &

> %

o s A

Google

Figure 10: Option 4A - Potential River Intake Site 1

9.1.4.2 Option 4B

Option 4B would require construction of an intake, connected from the shoreline
extending out to the river as shown in Figure 11 below. The approximate depth would
be 1.2 meters (deeper than the 4A river site but still considered shallow). This option
exhibits the same challenges as Option 4A, but has the added benefit of not requiring
construction of raw watermains or a new LLPS building (as the existing well buildings
would be reused). However, as with Option 4A, the construction of a river-based intake
is expected to pose higher risks to water quality compared to the construction of a lake-
based intake, while providing minimal cost savings.

CIM/T | TO01592B Page 37 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Google

Figure 11: Option 4B - Potential River Intake Site 2

9.1.5 Option 5 - Well Based Raw Water Source

The “Well Based Raw Water Source” alternative represents a scenario where the
existing raw water supply source for the Blind River WTP would be abandoned and a
new well field location would be selected as water supply source for further treatment at
the Blind River WTP and distribution.

Three potential sites for the new well field were considered for the “Well Based Raw
Water Source” alternative, as shown below in Figure 12.

CIM/T | TO01592B Page 38 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

R, 3N

h o Bk S
&.Blind River WTP_jaics

Figure 12: Map of Town of Blind River with marked Potential Well Fields
9.1.5.1 Option 5A

Option 5A would a new well field immediately adjacent to the current well field. Shallow
wells would be drilled to draw in water from the river, and the ground would act as
primary filtration. This site’s proximity to the existing well field would permit the reuse of
the existing raw watermain, minimizing the amount of new watermain which would need
to be constructed. However, this proximity also makes it likely that water quality would
be similar to the existing GUDI wells..

9.1.5.2 Option 5B

Option 5B would locate a new well field northeast of the existing Blind River WTP. A
hydrogeological survey would be required to find a specifical location in this area for a
new well field, following which further hydrogeological investigation would be required to
determine the potential yield and confirm groundwater quality. This option would
potentially require the drilling and testing of multiple sites before an acceptable well is
found.

9.1.5.3 Option 5C

The well field site for Option 5C would be located on the shoreline south of the Town..
Similar to Option 5A, this site would be include the drilling of shallow wells, using the
ground for primary filtration. This option would required testing to find a suitable site,

CIM/T | TO01592B Page 39 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

and a new well field in this location would require a new raw watermain to be
constructed to connect to the Blind River WTP.

9.2 Preliminary Screening of Alternative Water Solutions

9.21 Preliminary Screening

A preliminary screening of the alternative water solutions described in Section 9.1 was
carried out in accordance with the methodology described in Section 8.2.

Alternative solutions that did not meet the “must-meet criteria” in the preliminary
screening were not considered a feasible solution for the Class EA study and were
recommended to be eliminated from further consideration in the study. Alternative
solutions that met all “must-meet criteria” were short-listed and recommended to move
forward for a more detailed examination. The results of the preliminary screening are
tabulated in Table 7.

Table 7: Preliminary Screening Results

Options Compliance Technical Criteria Technical Criteria | Short Listed
Criteria

(Can the (Does the (Yes/No)
(Can the alternative provide associated

alternative meet an adequate LOS infrastructure

objectives of the for the existing contribute to the

Problem / population?) overall long term
Opportunity operability and
statement and efficiency of the
comply with the DWS?)
Town’s needs?)

1 — Do nothing No No No No

2 — Reduce Yes No No No
Water Volume

3A - Lake Site 1 Yes Yes Yes Yes
3B — Lake Site 2 Yes Yes Yes Yes
3C- Lake Site 3 Yes Yes Yes Yes
3D - Lake site 4 Yes Yes Yes Yes
4A - River Site 1 Yes Yes No No

CIM/T | TO01592B Page 40 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Options Compliance Technical Criteria = Technical Criteria | Short Listed
Criteria

(Can the (Does the (Yes/No)
(Can the alternative provide associated

alternative meet an adequate LOS infrastructure

objectives of the for the existing contribute to the

Problem / population?) overall long term
Opportunity operability and
statement and efficiency of the
comply with the DWS?)
Town’s needs?)

4B - River Site 2 Yes Yes No No

5A — Well Site 1 Yes Yes No No
5B — Well Site 2 Yes Yes Yes (if suitable No
wells can be
found)
5C — Well Site 3 Yes Yes No No

9.2.2 Preliminary Screening Summary

As shown in Table 7, the preliminary screening results show that Options 1, 2, 4, and 5
do not meet the preliminary screening criteria, and are therefore eliminated from further
evaluation.

Based on results of preliminary screening, one alternative water supply solution met all
the preliminary screening criteria and was short-listed to be explored in more detail.
e Lake Based Raw Water Intake (Options 3A to 3D)

This option was identified to be the most viable option to provide replacement raw water
supply of equal/to higher quality to provide relatability and continued supply of raw water
supply to the Town of Blind River WTP.

CIM/T | TO01592B Page 41 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

10 Class EA Phase 3 — Development and Evaluation
of Alternative Design Concepts

10.1 Overview

Intake implementation options evaluated as part of this Class EA study, are further
described in the following sections. The options are consistent with the intake
alignments and intake structure locations outlined in Section 9.1.3 of this memorandum.
Key differentiators for each option in terms of natural environment, socio-cultural, and
technical considerations are briefly summarized in this section, as well as the estimates
of probable costs. The non-financial evaluation was completed first and then a financial
cost-benefit analysis was assessed. Detailed aspects and considerations of each option
and the rationale used to assign individual scores is described in detail in the Evaluation
Matrix found in Appendix F.

Major considerations, common to all four (4) Intake site options include:

e Open-cut marine trench in the lake bottom and dredging along the entire pipe
alignment will impact aquatic habitats and species. In-water construction works
will be sequenced to occur outside of aquatic life spawning windows, in
accordance with the construction sequencing plan.

e Consultation with Transportation Canada will be required to ensure compliance
with the Canadian Navigable Waters Act and ensure in-water works do not
interfere with navigation.

e Consultation with the MECP to ensure compliance with the Endangered Species
Act and SARA.

e Source water protection vulnerabilities have been assessed to reflect new intake
location. Blind River does not fall within a Conservation Area.

¢ Moderate short-term construction disruptions to local residents in the immediate
surrounding area such as noise, dust and vibration resulting from bedrock drilling
and blasting will be experienced during the short in-water construction period.

e Permits and approvals will need to be secured from different review agencies,
such as, MECP, MNR, DFO and Transport Canada, prior to construction.

CIM/E | TO01592B Page 42 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

10.2 Identification of Alternative Design Concepts (Intake
and LLPS)

10.2.1 Option 3A

Option 3A extends approximately 500m into Lake Huron and terminates at the intake
crib located at an approximate lakebed depth of 2.7-3.0 m. Should water levels begin to
decrease as a result of climate change, this depth is expected to provide an adequate
buffer to ensure water servicing can continue. The potential impact of climate change
and mitigation measures will be reviewed in detail as part of the design phase for this
project.

Option 3A will connect to the LLPS at the preferred location also identified by this
analysis. Connection of the new LLPS to the WTP will be staged to minimize
interruptions to operations and provide protection of the existing well system.

Compared to the other alternatives, this intake location is the closest in proximity to the
local public Marina, and the outfall of Blind River (the River) which accepts some
industrial discharges, including the WWTP outfall. There was initial concern that the
water source may also be affected by nearby residential outfalls. However, the results of
the comprehensive Source Water Quality Study (outlined in Section 11.11), showed no
indication of influence from these perceived risks and subsequently, source-impacted
water quality concerns are not expected.

10.2.1.1  Option A1 (3A & LLP1)

Building the LLPS at the existing WTP site, as shown in Figure 13, has benefits and
drawbacks including:

e Proximity for operations will ease workforce requirements and increase
convenience for security, access and maintenance.

e Land is assumed to be owned and occupied by the Town.

¢ Building construction is limited to the inland area and not near the shoreline.

e Construction interruptions associated with LLP1 will not be as impactful to
residents and wildlife habitats.

e Assuming the horizonal rise is ~16m, distance from the shoreline to the WTP is
300m and drawing water is not as efficient as pushing it, the LLP1 option will
require boring a deep lift shaft and presumably tunnel boring the entire distance
to the shoreline, which will increase costs projected for this option.

Note: All options implementing the LLP1 location option (A1, B1, C1, D1) assume the
same benefits and drawbacks shown above excluding:

CIM/E | TO01592B Page 43 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e The run of pipe for Option A1 extends the least distance, resulting in lower capital
costs.

Under this option, the intake pipe runs for a distance of approximately 800m.

g'“;l-'p 5? T oF e './J‘ "‘;A > ,.. ’ ’ P’ N ; X ‘ - “5' B
. | St w0 >

Google Earth

ime us

Figure 13: Proposed Tunnel Boring Trajectory for Option A1 (3A & LLP1)
10.2.1.2  Option A2 (3A & LLP2)

Constructing the LLPS near the shoreline, as shown in Figure 14, has benefits and
drawbacks including:

e Short-term construction will disrupt shoreline recreation and occupation.

e More apt to cause affect on the nearby private residential water use.

e Operator and maintenance access limited as there is a single roadway to the
proposed area and shared access with several private properties and beaches.

e The water source may be affected by residential outfalls.
¢ Building setbacks and permit requirements will be more stringent.
e |tis assumed that the land must be procured and zoned appropriately.

CIM/ | TO01592B Page 44 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Google Earth

Image 1k

Figure 14: Proposed Open-Trench Trajectory for Option A2 (3A+LLP2A)

10.2.1.3  Option A3 (3A & LLP3)

Constructing the LLPS on the Wastewater Treatment Plant property, as shown in
Figure 15, has benefits and drawbacks including:
¢ Eliminates land acquisition process as land is owned by the Town.

e Increases permit and approval requirements for proximity between Wastewater
and a Drinking Water source. This may increase construction & operational/
monitoring requirements.

e Allows for Operational crossover and will reduce workforce impact.

e Longer pipe run, increased capital costs.

Under this option, the intake pipe runs for a distance of approximately 1000m.

CIM/T | TO01592B Page 45 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Google Earth

Ima ithus

Figure 15: Proposed Open-Trench Trajectory for Option A3 (3A+LLP3)

10.2.2 Option 3B

Option 3B extends approximately 500m into Lake Huron and terminates at the intake
crib located at an approximate lakebed depth of 2.4-3.0 m. Should water levels begin to
decrease as a result of climate change, this depth is expected to provide an adequate
buffer to ensure water servicing can continue. The potential impact of climate change
and mitigation measures will be reviewed in detail as part of the design phase for this
project.

Connection of the new LLPS to the Water Treatment Plant (WTP) will be staged to
minimize interruptions to operations and provide protection of the existing well system.
This option has added protection from current fluctuations by Henrietta Peninsulas to
the west and Caribou Point Peninsula to the east. It is not expected to be directly
impacted by recreation, tributary influent or industrial outfalls by reason of distance.

The in-land portion of the intake pipeline for this option will traverse a private laneway.
This will be assumed to require land acquisition, zoning, permits and possibly and

CIM/T | TO01592B Page 46 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

easement or right of way agreement. The water source may be affected by nearby
residential outfalls.

The intake pipe trajectory traverses established natural areas that serve as habitats for
wildlife. Tree removal may be required.

10.2.2.1 Option B1 (3B & LLP1)

Constructing the LLPS near the existing WTP as described in Option B1, shown in
Figure 16, assumes the same benefits and drawbacks as outlined in Section 10.2.1.1
with the addition of:

e Longer pipe run, increased capital costs.

¢ Avoids traversing the private laneway.

Under this option, the intake pipe runs for a distance of approximately 1,100m.
ARG S ARG, e T N 7 :

oogle Earth

imz Airhus

S

Figure 16: Proposed Tunnel Boring Trajectory for Option B1 (3B+LLP1)

CIM/T | TO01592B Page 47 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

10.2.2.2 Option B2 (3B & LLP2)

Constructing the LLPS near the shoreline, as shown in Figure 17, has benefits and
drawbacks including:
e Short-term construction will disrupt shoreline recreation and occupation.

e Operator and maintenance access limited as there is a single roadway to the
proposed area and shared access with a private property and beach.

e Building setbacks and permit requirements will be more stringent.

e |tis assumed that the land must be procured and zoned appropriately.

Under this option, the intake pipe runs for a distance of approximately 1,150m.

W

fi-7

3

oogle Earth

hus

Figure 17: Proposed Open Cut Trench Trajectory for Option B2 (3B+LLP2B)

10.2.3 Option 3C

Option 3C extends approximately 500m into Lake Huron and terminates at the intake
crib located at an approximate lakebed depth of 3.7-4.3 m, the deepest of the evaluated
locations. Should water levels begin to decrease as a result of climate change, this

CIM/T | TO01592B Page 48 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

depth is expected to provide an adequate buffer to ensure water servicing can continue.
The potential impact of climate change and mitigation measures will be reviewed in
detail as part of the design phase for this project. This option is the deepest of the
evaluated locations and as such, is most likely to provide a higher quality and stable
resource of raw water.

This option, although deepest and subsequently less vulnerable to water quality impact,
requires a much longer pipe run and associated increased capital costs. Due to the
extended length of this pipe the construction period is expected to be longer.

Connection of the new LLPS to the WTP will be staged to minimize interruptions to
operations and provide protection of the existing well system.

Possible impact to boat traffic and potential navigation ways and may impede or limit
activities during the in-water construction period.

This option is in open water and not protected by the cove or peninsulas. By reason of
distance, it is not expected to be directly impacted by recreation, tributary influent or
industrial outfalls.

The in-land portion of the intake pipeline for this option will traverse a predominantly
vegetated area of old growth trees that serve as habitats for wildlife. Removal of trees
will be required for open trench construction. Tunnel boring technology is an option to
avoid major disturbance to the natural forested area.

There may be some shoreline activity limitations associated with this option, but the
area is more remote and not used for recreational or industrial purposes at this time.

10.2.3.1  Option C1 (3C & LLP1)

Constructing the LLPS near the existing WTP as described in the C1 Option and shown
in Figure 18, assumes the same benefits and drawbacks as outlined in Option A1
description, Section 10.2.1.1 with the addition of:

¢ Will require extensive inland preparation, approvals and permits.

e Limited access for pipeline maintenance.

e Significantly longer pipe run, increasing capital costs.

e More pristine source water from the deeper, more open waters.

Under this option, the intake pipe runs for a distance of approximately 1,750m.

CIM/E | TO01592B Page 49 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Google Earth

us

Figure 18: Proposed Tunnel Boring Trajectory for Option C1 (3C+LLP1)
10.2.3.2 Option C2 (3C & LLP2)

LLP2B is located near the shoreline on Caribou Point Peninsula and to the Southeast of
the existing WTP, as shown in Figure 19. Constructing the LLPS near the shoreline has
benefits and drawbacks including:

e Travel time is more than a kilometer from the WTP.

e Much longer pipe run, increased capital costs.

e Long-term impacts are possible with the construction of the LLPS and open
trench pipe installation in the forested region.

¢ Remote station with limited access for maintenance and operation. Will require a
roadway.

e Electrical works, programable logic controllers and back up power generator feed
lines required will be extensive. Redundancy is recommended.

e A utility supplied source of process water must be provided in from the WTP.
e Security implications related to remote and distal location.

CIM/T | TO01592B Page 50 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e Procurement and zoning are assumed to be required.

e More pristine source water from the deeper, more open waters

Under this option, the intake pipe runs for a distance of approximately 1,800m.

Google Earth

(i us

Figure 19: Proposed Open Cut Trench Trajectory for Option C2 (3C+LLP2C)

10.2.4 Option 3D

Option 3D extends approximately 500m into Lake Huron and terminates at the intake
crib located at an approximate lakebed depth of 2.1-2.4 m, providing a limited security
buffer to the intake should water levels in Lake Huron start to decrease from potential
extreme droughts, although not historically experienced. This option is the shallowest of
the evaluated locations and is least likely to provide a good quality and stable resource
of raw water.

This option, being the shallowest is subsequently more vulnerable to water quality
impact, storm events and sediment infiltration.

CIM/T | TO01592B Page 51 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

This option requires a relatively longer pipe run and associated increased capital costs.
Due to the extended length of this pipe the construction period is expected to be longer.

Connection of the new LLPS to the Water Treatment Plant (WTP) will be staged to
minimize interruptions to operations and provide protection of the existing well system.

More remote section of water way and shoreline is less likely to impact boat traffic and
navigation ways and less likely to impede or limit activities during the in-water
construction period.

This option is protected by the cove and Caribou Point peninsula to the west. By reason
of distance, it is not expected to be directly impacted by recreation, tributary influent, or
industrial outfalls.

This option has a greater potential to be impacted by shoreline activity or seasonal
temperature swings. Algal blooms and stagnant waters can be a risk to the water
quality.

The in-land portion of the intake pipeline for this option will traverse a predominantly
vegetated area of old growth trees that serve as habitats for wildlife. Removal of trees
will be required for open trench construction. Tunnel boring technology is an option to
avoid major disturbance to the natural forested area.

There maybe some shoreline activity limitations associated with this option, but the area
is more remote and not known to be used for recreational or industrial purposes at this
time.

10.2.41  Option D1 (3D & LLP1)

Constructing the LLPS near the existing WTP as described in the D1 Option and shown
in Figure 20, assumes the same benefits and drawbacks as outlined in the A1
description, section 10.2.1.1 with the addition of:

¢ Most shallow and subsequently the most vulnerable source water option.

e Possibility of stagnant waters, algal blooms and shoreline activity impacts.

¢ Will require extensive inland preparation, approvals and permits.

e Limited access for pipeline maintenance.

e Significantly longer pipe run, increasing capital costs.

Under this option, the intake pipe runs for a distance of approximately 1,550m.

CIM/E | TO01592B Page 52 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Google Earth

im

Figure 20: Proposed Tunnel Boring Trajectory for Option D1 (3D+LLP1)
10.2.4.2 Option D2 (3D & LLP2)

LLP2D is located near the shoreline in the cove to the Northeast of Caribou Point

Peninsula and to the Southeast of the existing WTP as shown in Figure 21.

Constructing the LLPS near the shoreline has benefits and drawbacks including:
e Less pristine water source expected from shallow depth

e Operational and maintenance travel time would be more than a kilometer from
the WTP.

e Longer pipe run, increased capital costs.

e Long-term impacts are possible with the construction of the LLPS and open
trench pipe installation in the forested region.

¢ Remote station with limited access for maintenance and operation. Will require a
roadway.

e The electrical works, programable logic controllers and back up power generator
feed lines required will be extensive. Redundancy is recommended.

CIM/T | TO01592B Page 53 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e A utility supplied source of process water must be piped in from the WTP.
e Security implications related to remote and distal location.

e Procurement and zoning are assumed to be required.

Under this option, the intake pipe runs for a distance of approximately 1,650m.
g0 EEN W BT T : . :

Google Earth

ime us

Figure 21: Proposed Open Cut Trench Trajectory for Option D2 (3D+LLP2D)

10.3 Evaluation of Alternative Design Concepts

The detailed comparative evaluation of the nine (9) potential implementation options
was completed in accordance with the evaluation methodology described in Section 8.3.
The detailed evaluation matrices, describing the rationale and preliminary scoring
assigned to each implementation option are included in Appendix F. Preliminary
individual scores assigned for each option was reviewed and confirmed in collaboration
with the project team.

Four (4) in-depth evaluations were performed:

CIM/T | TO01592B Page 54 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

1) A full assessment of the four (4) intake location options was carried out and
assigned scoring based on the outlined criteria (outlined in Section 10.3.1).

2) A full analysis, of the same criteria, was performed on the five (5) proposed
possible LLPS locations, including the nine (9) variations of intake and LLPS
combinations (outlined in Section 10.3.2).

3) A comprehensive approximation of costs for each of the nine (9) options was
completed (outlined in Section 10.3.3)

4) The nine (9) options were evaluated in a wholistic manner using the three (3)
previous, individual evaluation scores, merging the assessments and
summarizing overall suitability, costs and concerns (Outlined in Section 10.3.4).

The individual and combined evaluation matrices are attached in Appendix F.

10.3.1 Intake Location Evaluation

A summary of the overall total scores and preliminary ranking of the options for the (4)
four alternative Intake locations, based on the information and scores assigned in the
evaluation matrix, is provided in Table 8.

Based on this evaluation, Option 3A stands out as the preferred alternative, achieving
both the highest score overall, and the highest score in 4 out 5 individual categories.
The only category in which Option 3A does not achieve the highest score is that of
Water Quality. However, even in this category Option 3A has a respectable 15.3 out of
20, not significantly lower than any option, and per the Source Water Quality Study
(outlined in Section 11.11), there are no major Water Quality concerns for this source.

CIM/E | TO01592B Page 55 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table 8: Evaluation Summary Results of Intake Location Alternatives

(O CHEWNA G EES

(Weighting factor, %)

Water Quality (20%) 15.3 17.5 18.9 16.0
Natural Environmental (15%) 13.5 12.5 11.0 11.7
Socio-Cultural (15%) 13.5 13.0 13.5 13.5
Technical and Operational (30%) 27.0 25.2 23.4 24.0
Economic (20%) 18.7 17.7 15.6 16.7
Iﬂa‘;os;girr‘ftg’”t of max = 100% 88.0 85.9 82.4 81.9

10.3.2 LLPS Location Evaluation

A summary of the overall total scores and preliminary ranking of the options for the (9)
alternative low lift pumping station (LLPS) locations, based on the information and
scores assigned in the evaluation matrix, is provided below in Table 9.

Overall, no single LLPS option clearly stands out, although those located at the WTP
site (A1, B1, C1, D1) or on the WWTP property (A3) tend to score higher than those
located elsewhere (A2, B2, C2, D2).

Table 9: Evaluation Summary Results of LLPS Options

Criteria
- A1 A2 A3 B1 B2 C1 C2 D1 D2
(Weighting score score | score score | score score | score @ score | score
factor, %)
20.0 20.0 20.0 20.0

Water Quality

20%) 20.0 20.0 20.0 20.0 20.0
Natural

Environmental | 14.8 | 139 | 148 | 147 | 135 | 132 | 122 | 135 | 125
(15%)

Soc'a';;;t“ra' 140 | 135 | 145 | 140 | 135 | 145 | 140 | 145 | 14.0
0

Technical and
Operational 25.2 24 .2 27.0 25.2 23.6 25.2 23.4 25.2 21.6

(30%)

CIM/T | TO01592B Page 56 of 87




Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Criteria
A2 A3 B1 B2 (0% C2 D1 D)

score score score score score score score score

(Weighting
factor, %)

Economic

(20%) 18.0 17.9 18.5 18.0 17.6 18.1 17.2 18.1 17.3

Total Score
(out of max =
100% or 100
points)

92.0 89.5 94.8 91.9 88.2 91.0 86.8 91.3 85.4

10.3.3 Opinion of Probable Costs

An opinion of probable capital construction costs was developed for each option (intake
and LLPS) and summarized in Table 10. Detailed cost estimates are provided in
Appendix G.

The following general assumptions were made when developing the opinion of probable
costs:

e Cost estimates are based on 2023 construction costs. Inflation and escalation for
the actual expected prices at the time of construction cannot be accounted for at
this time.

e Capital cost estimates include construction and installation of intake pipeline,
intake structure, chlorination lines along the intake alignment, and all other
components associated with the onshore connection of the new intake pipe to
the WTP, as outlined in this memorandum.

e Cleanup and restoration efforts, as well as implementation of associated marine
and environmental protection measures have been accounted for in the
estimates.

e Estimates of probable capital costs provided by CIMA+ have been developed on
a conceptual design level and based on prices and data in CIMA+’s possession,
as well as previous experience from projects of similar nature and scope.

e In accordance with ASTM E 2516 (Standard Classification for Cost Estimate
Classification System) the preliminary opinion of total project costs is anticipated
to be within an accuracy range of -30% to +50%, based on a Class 4 estimate.

e Capital cost estimates include a 15% contingency. Cost estimates are
preliminary only and based on assumed design parameters and assumed site
conditions.

CIM/T | TO01592B Page 57 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e The following costs have been excluded from the estimates:
o All taxes (including the 13% HST).
e Testing and inspection costs are excluded.

o Costs for land acquisition or establishment of easements within the
neighbouring property in relation to the preferred option; however, they
remain a critical factor. Further consultation with the real estate
department at the Town will be necessary to establish an accurate cost
estimate.

o Costs associated with a potential extension of the existing WWTP water
lot, as the limits of the existing water lot were not available/not provided to
CIMA+.

« Additional operation and maintenance costs.

Additional installation/construction assumptions and considerations for the intake
pipeline include:

e The intake pipeline will be marine trenched from the onshore to the offshore
terminus at the intake structure, to avoid any ice conditions due to shallow water
levels in Lake Huron.

e The trench will be excavated through the rock for a minimum depth of two (2)
meters using a heavy excavator.

e No humps and hollows are expected within the proposed intake alignment
options, and a uniform trench depth of 2m below the lakebed is assumed
throughout the intake alignment.

e The excavated trench will be backfilled by imported granular material, with
excavated material reused to provide a scour protection layer on top of the
backfill layer over the crown of intake pipeline.

e Micro-tunneling (under ground pipe boring) specifications and estimates to be
reviewed separately, if deemed viable, to ensure accuracy of costs and
requirements.

e Costs presented below assumed for 500m of In-water intake pipe for all options.

CIM/E | TO01592B Page 58 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table 10: Opinion of Probable Costs (Intake and LLPS)

Implementation Option Approximate Total Capital Cost' Lowest to Highest

Intake & Watermain
Length
Option A1 800 m $9,847,000 4
Option A2 965 m $8,757,000 2
Option A3 990 m $8,105,000 1
Option B1 1110 m $10,382,000 7
Option B2 1140 m $9,059,000 3
Option C1 1765 m $11,512,000 9
Option C2 1795 m $10,189,000 6
Option D1 1565 m $11,167,000 8
Option D2 1640 m $9,921,000 5
Notes:
1. Capital cost estimates include a 15% contingency. Cost estimates are preliminary only and based

on assumed design parameters and assumed site conditions.

10.3.4 Overall Evaluation Results

The overall results of this evaluation have been presented in Table 11 below. The
results from the evaluations of options for Intake and LLPS location configurations were
combined and averaged, and the economic score was updated based on the opinions
of probable cost provided in Section 10.3.3.

Table 11: Combined and Overall Evaluation Results

Criteria / A1 A2 A3 B1 B2 C1 C2 D1 D2
Alternatives score score score | score —score score score score —score

(Weighting
factor, %)

Water Quality
(20%)

17.7 17.7 17.7 18.7 18.7 19.5 19.5 18.0 18.0

CIM/T | TO01592B Page 59 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Criteria / A1 A2 A3 B1 B2 C1 C2 D1 D2
Alternatives score score score | score score score | score score  score

(Weighting
factor, %)

Natural
Environmental 14.2 13.7 14.2 13.6 13.0 12.1 11.6 12.6 121
(15%)

Socio-Cultural

(15%) 13.8 13.5 14.0 13.5 13.3 14.0 13.8 14.0 13.8

Technical and
Operational 26.1 25.6 27.0 25.2 24 .4 24.3 23.4 24.6 22.8
(30%)

Economic

18.1 18.6 19.3 17.7 18.3 17.0 17.1 17.3 17.5
(20%)

Total Score
(out of max =
100% or 100
points)

89.8 & 89.1 92.1 88.8 | 87.7 | 869 | 854 | 86.5 | 841

Ranking = 2 3 1 4 5 6 8 7 9

In Table 11, The combined weighted total scores of all nine options provided
comparable results, with Option A3 identified as the best performing alternative, closely
followed by Option A1.

In comparison to the other eight (8) alternative design concepts identified; Option A3
provided the following major advantages:
e No property acquisition required for the construction of new intake and LLPS
e Provides highest technical merits and lowest disruption during construction
e Allows for operational crossover with WWTP and will reduce workforce impact
e Lowest capital costs, as a result of:

e The close proximity of the intake location A to the WTP, reducing the
length of watermain required on-land over the other intake locations and
resulting in lower construction costs.

e The proximity of LLP3 to the WTP compared to LLP2 (resulting in a
shorter required watermain distance and lower construction cost
compared to Option A2).

CIM/T | TO01592B Page 60 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

« The relatively low elevation of the WWTP, eliminating the need to tunnel a
deep (20m) shaft as is required for LLP1 (reducing costs compared to
Option A1).

All the options using intake locations C and D scored comparably low, likely resulting
from their relatively long distance from the WTP (greater than 1km away), with Option
D2 scoring the least overall.

While the water quality scores for options with intake location A were somewhat lower
than those for the other locations, there were no major water quality concerns with this
option, as confirmed by the Source Water Quality Study (outlined in Section 11.11).

10.3.5 Sensitivity Analysis Results

Following the completion of the detailed evaluation, the results were subjected to a
sensitivity analysis per the methodology outlined in Section 8.5 to confirm the preferred
solution.

The sensitivity analysis was completed for five (5) additional scenarios, each with
different weighting factors applied to the main categories reflecting different conditions
from what was originally developed. A summary of the original weighting factors
(Scenario 1), and those used in the sensitivity analysis scenarios (Scenarios 2 — 6) are
shown in Table 12 and the evaluation results (recomputed for each set of weights) are
shown in Table 13.

Table 12: Evaluation Criteria Weights for Sensitivity Analysis

Criteria Category Scenario 1 | Scenario | Scenario | Scenario Scenario Scenario
(Base Case) 2 3 4 5 6

Water Quality 20 20 15 15 40 15
Natural Environment 15 20 40 15 15 15
Socio-Cultural 15 20 15 15 15 15
Technical and 30 20 15 40 15 15
Operational

Economic 20 20 15 15 15 40
Total Weight (Points) 100 100 100 100 100 100

CIM/T | TO01592B Page 61 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table 13: Sensitivity Analysis Results

Alternative Scenario 1 Scenario 2 = Scenario 3 | Scenario 4 | Scenario 5 | Scenario 6

Concept | (Base Case)  Rank Rank Rank Rank Rank
~Rank (Score)  (Score) ) (Score) (Score) (Score)
OFLtiLOFr,]1?1 2(89.8) 2(904) | 2(914) | 2(896) | 4(89.9) | 2(90.5)
OFETSZ?Z 3(89.1) 3 (89.6) 3 (90.0) 3(88.6) | 6(89.3) | 3(90.5)

e e e e
oFI_tiLc:Fr:1E)31 4 (88.8) 4(89.4) | 4(89.7) | 4(88.1) | 2(90.5) | 4(89.2)
(?EtLi(I:’ZBB)Z 5(87.7) | 5(88.3) | 5(87.9) | 5(86.6) & 5(89.7) | 5(89.2)
ozjlfiLoFr:f)n 6 (86.9) 6(87.5) | 7(858) | 7(859) | 3(89.9) | 7(86.9)
O(EEEZS)Z 8(854) 8(86.0) = 9(83.8) | 8(84.0) | 7(88.8) | 8(85.9)
OFLtt);f)M 7(865) | 7(87.2)  6(864) = 6(859)  8(87.9)  6(87.1)
O(Etl_ig;DD)z 9(84.1) 9(85.1) | 8(84.0) = 9(829) | 9(86.4) | 9(85.7)

The results of the sensitivity analysis, as shown in Table 13, suggest that under each of
the scenarios, Option A3 achieves the best score, which confirms its selection as the
preferred alternative design concept.

CIM/T | TO01592B Page 62 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

11 Field Investigations

As part of the Class EA process, a series of field investigations were carried out to aid in
selecting the preferred design concept and refining the conceptual design of the
selected alternative. The results of these investigations will be used to inform the
preliminary and detailed design.

11.1  Subsurface Utility Engineering (SUE)

The property on which the LLPS will be constructed is owned by the Town near the
wastewater treatment plant (WWTP), with no other developments nearby. Locates were
completed and have informed the location of the LLPS and the path selected for the
intake pipe.

11.2 Topographical Study

As part of this Class EA, TULLOCH completed a topographical survey of the study area.
This survey informed the conceptual design of the intake pipe and LLPS. The results of
this survey have been included as Appendix H.

11.3 Geotechnical Investigation

A geotechnical investigation was completed by TULLOCH as part of this Class EA to
evaluate subsurface conditions within the project site and provide recommendations.
The full geotechnical investigation report has been provided in Appendix I, and a
summary is provided below.

As part of this investigation, nine (9) geotechnical boreholes were drilled and three (3)
environmental boreholes at the proposed LLPS site and along the proposed watermain
alignment between the LLPS and the WTP. Soil from these boreholes was tested and
used to inform the design of the LLPS and watermains.

Two geotechnical boreholes were drilled within the vicinity of the LLPS site — BH-23-01
(drilled near the shoreline) and BH-23-02 (drilled just south of Martin Street). Key
findings from these boreholes include the following:

e There is a layer of topsoil approximately 0.2m — 0.4m thick, primarily composed
of fine to coarse grained sand.

e There are cobbles and boulders underlying the topsoil at BH-23-01, and a
deposit of fine to medium grained sand underlying the topsoil at BH-23-02.

e Bedrock in this area was found to generally consist of greywacke bedrock. It was
first encountered at a depth of 0.81m in BH-23-02, and 3.55m in BH-23-01. The

CIM/E | TO01592B Page 63 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

shallow layers of bedrock (less than 3.55m for BH-23-01 and 0.81m for BH-23-
02) were found to be of poor quality, which improved with greater depth.

The remainder of the boreholes were drilled along the watermain alignment. BH-23-03
was drilled between the Huron Central Railway and Causley street, while the remainder
were drilled along Huron Avenue. Key findings from these boreholes include the
following:

e There is a layer of topsoil approximately 0.2m — 0.4m thick, primarily composed
of fine to coarse grained sand at BH-23-03. All other boreholes had a surface
layer of asphalt from Huron Avenue, an average of 53mm thick and four to be in
fair to poor condition.

e Subbase/road fill was encounter between the surface layer in all boreholes,
consisting of primarily fine to coarse grained sand and gravel.

e Assilty sand deposit was encountered below the fill layer at the north end of the
area investigated, approximately 1.1m to 1.6m thick. At the northernmost
borehole, an additional silt and sand deposit was encountered below this.

In addition to the findings above, the report completed by TULLOCH included
recommendations for installation of the twin 300mm watermains connecting the LLPS to
the WTP, including the trenchless installation of the watermains across Causley Street
and the Huron Central Railway, and the open-cut installation of the watermains along
Huron Avenue (as well as follow-up remedial actions).

Per applicable standards, the following are requirements associated with the
trenchless crossing of the railway and Causley Street which must be met or
exceeded:
e The following requirements apply to the crossing of the railway:
e The bore must be installed at least 1.68m below the base of the railway

« The watermain must be enclosed in a steel casing pipe which meets the
following requirements:

- Atleast 100mm greater in diameter than that of the watermain
- Specified minimum yield strength of 241 MPa or greater

- Installed with a protective coating, cathodically protected, or having
a thickness of at least 1.6mm greater than the required thickness

e The watermain and casing pipe must extend a minimum 25m distance
from the centreline of the railway

e For the crossing of Causley Street (Highway 17), the minimum bore depth is
3.0m.

CIM/E | TO01592B Page 64 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

The report makes the following key findings with respect to the trenchless portion of
the watermain installation:

The preferred installation method was found to be horizontal directional drilling
(HDD), as it is more economical and had superior constructability compared to
jack-and-bore. Micro-tunnelling was also considered, but TULLOCH concluded
that it was likely to be non-viable due to its high cost.

The bore depth is recommended to be 4.0 to 6.0 metres below the existing
ground surface, as this depth was found to have good quality greywacke bedrock
at the site. This will also minimize ground settlement above the bore.

There may be a poor quality rock zone between the Huron Central Railway and
Causley Street.

The conduit design will need to account for the stresses imposed by the Railway
and Highway above.

The contractor should be equipped with tooling systems that can handle the
possibility of cobbles and boulders in addition to the medium to high strength
bedrock encountered throughout the site

The report makes the following key findings with respect to the open-cut installation of
the watermain along Huron Avenue and repaving of the avenue following installation:

CIM

The estimated frost penetration depth at the site is 1.8 metres, and as such all
servicing shall be situated at least 1.8m below the ground surface so as to
provide adequate soil cover against frost heaving (or use insulation equivalent to
a soil cover)

The soils are classified as Type 3 soils above the groundwater table and Type 4
soils below the groundwater table.

Groundwater control may be required during construction to maintain dry
excavations. While the groundwater level was lower than the expected pavement
structure during the investigation, seasonal variations in the water table should
be expected.

Due to the glacial original of the native soils, there is the possibility of
encountering boulders and cobbles during excavation that were not identified in
the geotechnical investigation.

Soil corrosivity does not meet the threshold to require protective measures for
subsurface infrastructure.

| TO0O1592B Page 65 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

11.4 Hydrogeological Investigation

A hydrogeological investigation was completed by CIMA+ as part of this Class EA to
characterize the existing hydrogeological conditions at the Project Site to inform the
detailed design of the LLPS for the Project. The full investigation report has been
provided in Appendix J, and a summary is provided below.

This hydrogeological investigation was undertaken to assess construction dewatering
needs and associated permitting requirements; determine groundwater mitigation,
monitoring, and contingency plans as needed; and inform recommendations for
additional studies and/or assessments to support permitting and construction. Activities
completed as part of this investigation included:

e A desktop review of publicly available information.

e Drilling of test and monitoring wells, along with subsequent pumping and
response tests.

e Groundwater sampling and testing.

e Completion of a dewatering assessment.

This investigation found that, no impacts to local water users or the municipal water
supply are expected as a result of this project. Additionally, no source water projection
measures have been developed within proximity of the project site. The potential
impacts of dewatering activities will be mitigated through the development of a Water
Taking and Discharge Plan (as required by EASR (Environmental Activity and Sector
Registry) registration). A geotechnical assessment of potential settlement as a result of
dewatering is not anticipated to be required.

In addition to the Development of a Water Taking and Discharge Plan, it is
recommended that measures to mitigate impact to the environment during dewatering
discharge, including but not limited to:

e Erosion and sediment control.

e Stormwater management.

e Development of a spill containment and response plan.

e Proper storage and management of excavated soils for reuse and/or off-site

disposal.

It is also recommended that a monitoring program be developed in advance of the
construction dewatering activities in consideration of the anticipate EASR registration
and associated Water Taking and Discharge Plan. The monitoring program should

CIM/ | TO01592B Page 66 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

consider Project specific dewatering practices, the discharge location, and available
intact monitoring wells.

11.5 Bathymetric Survey

As part of this Class EA, TULLOCH completed a bathymetric survey of the in-water
portion of the study area. This survey informed the conceptual design of the intake. The
results of this survey have been included as Appendix K.

The bathymetric survey will inform the design of the in-water portion of the new raw
water intake and intake structure.

11.6  Source Water Vulnerability and Threats Assessment

A source water vulnerability and threats assessment report was completed by BluMetric
as part of this Class EA study. This report details the methodology and findings of the
vulnerability, issues evaluation and threats assessment of the proposed intake. It has
been included as Appendix L and is summarized below.

The report provides a delineation of intake protection zones (IPZ) 1 and 2 for the
proposed new intake and assesses the vulnerability of each based on the
characteristics of the surrounding area, and the characteristics of the water source. The
report finds that the IPZ-1 and IPZ-2 were found to have vulnerability scores of 6.0 and
5.4, respectively. Based on these scores, potential drinking water threats within each
zone were identified. In addition, the level of uncertainty within the study’s conclusions
was quantified. The area that includes the Town of Blind River and the North Channel of
Lake Huron does not fall under the regulation of a Conservation Authority, however, the
IPZ assessment was determined necessary to provide information to facility operations
and emergency response personnel in the event of a spill or other potential threat to the
water supply. It will be used to prepare emergency response plans, provide intake
security and inform the public of respectful practices to ensure the intake and water
supply are not compromised.

11.7 Natural Environment Investigation

A natural environment investigation was completed by TULLOCH as part of this Class
EA to review all natural environmental constraints associated with the construction of
the intake, LLPS, and watermain connection to the WTP, and identify measures to
reduce or mitigate environmental impacts. The memo documenting the findings of this
investigation have been included as Appendix M.

CIM/E | TO01592B Page 67 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

This investigation occurred in two stages. The first phase consistent of a background
records review. This included a desktop review of natural heritage records for the Site
and its general vicinity (i.e., whether the site includes Natural Heritage Systems,
Significant Wetlands, etc.). The second phase consisted of field investigations (i.e.,
visual investigations, water sampling, sediment sampling, etc.) to assess the existing
environmental conditions at the Site (including the presence/potential for natural
heritage features), and to validate the findings of the background review.

This investigation indicated the following potential impacts:

Water quality may be impacted by sediment or other worksite contaminants
entering the watercourse during construction. Water quality is regulated by the
MECP and Department of Fisheries and Oceans (DFO).

The site contains candidate Significant Wildlife Habitat for Turtle Nesting per the
Ministry of Natural Resources (MNR), and construction may impact suitable
habitat for the Northern Map Turtle.

Most bird species in the local nesting zone are considered migratory and thus
receive protection under the federal Migratory Birds Convention Act.

In-water construction may impact fish and fish habitat, which are protected by the
DFO.

To mitigate these impacts, several measures were recommended, including (but not
limited to):

Setting works back from the water (30m from the high-water mark)

Minimizing and controlling erosion and sedimentation along the shoreline and in-
water

Minimizing the removal of vegetation

Avoiding disturbance of woody vegetation during bird nesting periods
Performing a turtle nesting sweep prior to starting work.

Preventing contamination and spills at the worksite.

Removing project refuse following work completion.

Isolating in-water works from the surrounding environment

Avoiding in-water construction during fish spawning and migration periods

The findings and proposed mitigation measures from this memo will be used to inform
the detailed design and construction plan for this Project.

CIM

| TO0O1592B Page 68 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

11.8 Stage 1 & 2 Archaeological Assessments

Stage 1 and 2 Archaeological Assessments were undertaken by Archaeological
Research Associates Ltd. (ARA), as part of this Class EA study, to evaluate the
archaeological potential of the study area. Reports documenting the findings of these
assessments have been provided in Appendix N.

The Stage 1 archaeological assessment consisted of a desktop evaluation, with the
purpose of identifying areas of archeological potential within the study area. Areas of no
archeological potential were recommended for photo-documentation, while those with
archeological potential were recommended for Stage 2 assessment. In addition, the
Stage 1 assessment recommended the completion of a separate Marine Archaeological
Study to assess potential in-water archeological features, as it was found that the North
Channel of Lake Huron had archaeological potential. This study was completed and is
outlined in Section 11.9.

The Stage 2 Archaeological Assessment included visual inspection, with judgemental
test pit surveying used where appropriate. This assessment did not result in the
identification of any archaeological materials, and it is recommended that no further
assessment be required within the study area.

11.9 Marine Archaeological Study

A Marine Archaeological Study was completed by ARA as part of this Class EA to
evaluate the potential impacts of this project on marine archeological features. The full
investigation report has been provided in Appendix O, and a summary is provided
below.

As part of this study, a desktop review of background information and an onsite field
investigation were undertaken. The field investigation included sidescan and
magnetometer surveys of the in-water portion of the study area.

There were eight targets of possible significance located within the study area, several
of which were part of a series of log boom cribs associated with Blind River’s historical
timber/lumber industry. Three of these targets were located within the proposed intake
corridor. These targets were as follows:

e Target “S4”, an accumulation of cut logs approximately 40 m in length and 20 m
wide, likely the waterlogged and submerged remains of an abandoned log
raft/boom.

e Target “S5”, a large triple crib structure approximately 15 m in length, 6 m in
width, and 2.5 m in height.

CIM/E | TO01592B Page 69 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e Target “S8”, a rock pile approximately 10 m in diameter and 2.5 m in height, with
logs associated which indicate this may be a partially destroyed crib.

In response to these findings, the intake route was updated to provide a minimum 5 m
buffer from these targets. No additional mitigation measure is recommended for the
update course of the intake. Refer to the full report for the definition of the Target
locations.

11.10 Cultural Heritage Study

A Cultural Heritage Study was completed by ARA as part of this Class EA to identify
and evaluate built heritage resources (BHR) and cultural heritage landscapes (CHL)
within and adjacent to the study area that may be impacted as part of construction of
the intake and LLPS. The full investigation report has been provided in Appendix P,
and a summary has been provided below.

The Cultural Heritage study included:

e A desktop review of the historical context of the study area
e Consultation with Town staff regarding heritage matters in the study area

¢ |dentification of any designated or recognized properties within and adjacent to
the study area.

e On-site inspection and creation of an inventory of all properties with potential
BHRs and CHLs within and adjacent to the study area.

e Evaluation of potential project impacts.

e Suggested strategies for the future conservation of identified BHRs and/or CHLs.
This study identified two CHLs within the study area. Of these, one (the North Channel
of Lake Huron, referred to as CHL-1) has the potential to be directly or indirectly
impacted by construction of the preferred alternative. As such, it was recommended that
during subsequent planning and design phases, the CHL be avoided where possible.
During construction, it is recommended that:

e Staging areas be located away from portions of CHL-1 not under construction.

e Construction fencing should be erected along the periphery of the study area
wherever feasible.

e Locations along the shoreline which are damaged be restored as close as
possible to the as-found condition.

CIM/E | TO01592B Page 70 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

For the other CHL (the Canadian Pacific Railway, referred to as CHL-2) identified by
this study, no direct or indirect impacts were anticipated. As such no mitigation
measures were recommended regarding this CHL.

The study also notes that public consultation may result in additional BHR and/or CHLs
being identified.

11.11 Source Water Quality Study

A Sampling Plan and Source Water Quality Study was completed to confirm the viability
of the raw water quality at the preferred intake location. For the assessment of raw
water quality, water samples have been collected from several sampling locations in the
vicinity of the proposed intake alignment (refer to Treatability Study, Appendix Q).

The Lake Huron water quality was evaluated using the criteria as set out by the Ontario
Drinking Water Standards, O. Regulation 169/03 (Government of Ontario, 2025) of the
Safe Drinking Water Act, the Guidelines for Canadian Drinking Water Quality (Health
Canada, 2025) and the Ontario Design Guidelines for Drinking-Water Systems (Ministry
of the Environment, Conservation and Parks, 2008). The comprehensive sampling
program was completed over 1 year, providing water quality data representative of all
season and various conditions on the lake Additional sampling and pilot testing will prior
to commissioning of the new source water intake, and beyond, to ensure a compliant
transition and to optimize the WTP using the new source water.

A Treatability Study was completed to assess the ability of the existing treatment train
and systems at the Blind River WTP to provide adequate treatment of the new raw
water source, at the WTP’s rated capacity. The study confirmed suitability and provided
evidence to support minor operational updates that may be required to treat the new
source water.

In general, the proposed new source of water is visibly clear to the bottom of the
lakebed with low turbidity, solids, organic content, bacterial colonies and colour. This is
relatively soft water with low mineral content, suggesting an unsupportive environment
for invasive mussel growth. The levels of calcium and magnesium are low to borderline
for mussel affiliation.

The water has a high dissolved oxygen which is characteristically good for aquatic life
but could catalyze corrosive reactions in the infrastructure. However, considering its
neutral to basic pH, low salinity and low electrical conductivity, corrosion should not be
of major concern.

As the character composition of the new source (lake) is slightly different from the
present source (groundwater), some minor operational process adjustments are

CIM/E | TO01592B Page 71 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

expected to be required to provide optimized treatment of the new source as outlined in
the Study.

A transition plan is underway to facilitate the conversion of water sources at the
treatment plant from the existing GUDI wells (groundwater) to Lake Huron (surface
water) and minimize impacts in the distribution system at the time of commissioning.

CIM/E | TO01592B Page 72 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

12 Preferred Alternative Design Concept

121 Overview

Per the results of the detailed evaluation process, Option A3 is the preferred design
concept to provide a secure, reliable and adequate supply of source water to the Blind
River WTP and meet the requirements for improved raw water quality.

The results of the detailed evaluation were presented to the public for input. The
recommended preliminary preferred water supply solution was confirmed (there were no
objections received from the public or agencies).

Option A3 is comprised of the following maijor infrastructure components:

e Construction of an approximately 410m long intake pipe into Lake Huron,
terminating at an intake crib at an approximate average lakebed depth of 2.7 -
3.0m.

e Construction of a new LLPS at the Blind River WWTP site.

e Construction of twin raw watermains to connect the LLPS to the WTP, mostly by
open-cut construction.

The intake alignment and intake structure location for Option A3 is outlined in Section
10.2.1.3. The exact intake alignment and location of the intake will be determined during
the detailed design stage based on the results of the Bathymetric Survey (included as
Appendix K). Other supporting studies (as described in Section 11), will also inform the
detailed design of the intake, LLPS, and watermain connection to the WTP.

12.2 Permits and Approvals

Permits and approvals anticipated to be required in association with the proposed works
are listed in Table 14. Consultation with the agencies listed in Table 14 will occur as
part of the detailed design process.

CIM/E | TO01592B Page 73 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS

FINAL Environmental Study Report

Table 14: Required Permits and Approvals

Approval Agency

Ministry of the Environment,
Conservation and Parks
(MECP)

Permit/Approval Required
Amendment to Drinking Water Works Permit (DWWP)

Amendment to Municipal Drinking Water License
(MDWL)

Amendment to Permit To Take Water (PTTW) for new
water source

Temporary PTTW for construction dewatering if
greater than 400,000 L/day (potentially required)

Completion of Information Gathering Form (IGF)

Ministry of Natural Resources
(MNR)

Work Permit subject to construction timeframe
limitations for in-water works

Species at Risk (SAR) permit (potentially required,
based on IGF)

Department of Fisheries and
Oceans (DFO)

Permit to Take Fish by Means other than Fishing
(potentially required, depending on construction
technique and blasting requirements)

Transport Canada

Approval under the Navigable Water Act for in-water
works

Town of Blind River

Building Permit

Electrical Safety Authority
(ESA)

Approval for emergency standby generator

Technical Standards and
Safety Authority (TSSA)

Required approvals to be confirmed

12.3 Implementation Schedule

The proposed schedule for the tender and construction of the new intake and LLPS is
presented in Error! Reference source not found.. There are items (such as the motor
control centre (MCC) and standby generator) which are expected to have long lead
times. To optimize the project schedule, the recommended approach includes pre-
purchase/pre-selection of long-lead items.

CIM/T | TO01592B Page 74 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table 15: Project Schedule

Project Milestone Schedule ‘

Preliminary Design March 2024
Detailed Design Completion December 2025
Tender Period' January — February 2026
Tender Award End-March 2026
Procurement of Long Lead Items February — April 2026
Mobilization Mid-April — May 2026
Construction and Commissioning

LLPS May 2026 — September 2027

Raw Water Intake (permissible in-water July — August 2026

construction window)

Commissioning September 2027

" Tender period includes 2 weeks holiday break

CIM/T | TO01592B Page 75 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

13 Proposed Mitigation of Potential Impacts and
Monitoring

The following section provides a description of some of the potential impacts on key
criteria anticipated as a result of the implementation of the preferred water supply
solution, as outlined in this report, as well as some mitigation measures proposed to
minimize or avoid such anticipated impacts.

Implementation of the proposed new intake and LLPS (Option A3) is expected to have
some impacts on the existing natural and socio-cultural environment. Construction
timing is critical to this project from a technical and water delivery perspective, mainly to
mitigate the potential impacts to terrestrial, wildlife and aquatic habitats that have been
identified within the project study area. Short-term construction impacts such as noise,
dust, vibration and restrictions to recreational uses will be felt mainly by the immediate
local residents.

In general, public health and safety is a priority to the Town and as such, all design and
construction related to the new intake will adhere to strict safety guidelines and all
applicable codes and standards. All construction work must be carried out in
accordance with the Occupational Health and Safety Act (OHSA) and other local
regulations. Specific mitigation measures, as described below, are recommended for
implementation to reduce anticipated potential impacts.

13.1 Socio-Cultural

Based on the nature of the proposed works, potential impacts to the socio-cultural
environment are anticipated to be of short-term duration and resulting from construction
works only. Long-term effects related to the operation and/or maintenance of the new
intake pipeline or intake structure are not anticipated. Since no navigational routes are
currently present within the potential in water construction limits, navigation is not
expected to be impacted; however, all in water works will need to comply with the
Canadian Navigable Waters Act to ensure they do not interfere with navigation in case
there is revision to in-water construction limits.

The following mitigation measures will be taken to mitigate anticipated short and long-
term impacts to the adjacent residents:

e Temporary fencing will be used around the construction areas (inland) to
minimize noise, dust, mud and visual impacts.

e Construction of the project will be carried out in accordance with Town of Blind
River By-law No. 21-24, which restricts noise due to construction activities

CIM/ | TO01592B Page 76 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

between 7:00pm and 7:00am any day of the week, as well as all day on Sundays
and statutory holidays.

e Construction equipment will be appropriately maintained to ensure that any
exhaust emissions meet industry standards.

e Property owners adjacent to where construction activities will take place will be
notified in advance and provided with Town’s contact information should they
encounter any problems during construction.

e Mitigating factors will be considered during any on-site works to ensure public
safety while minimizing impacts to local residents. Any possible efforts will be
made to protect private property from public use.

e The condition of local road infrastructure will be considered, and damage caused
as a result of the Project will be remediated prior to project completion.

13.2 Climate Change

The intake structure for the preferred intake alternative, Alternative 3A, would be located
at an approximate lakebed depth of at least 2.9m, which will provide a security buffer to
the intake should water levels in Lake Huron start to decrease from potential extreme
droughts, although not historically experienced.

Lower than historical water levels due to climate change will be considered as part of
detailed design to ensure a security buffer.

Marine construction for the intake pipeline will include a top layer of scour protection to
ensure pipeline protection from potential extreme climatic conditions, such as strong
wave actions and storms. Excavated rock material from lake bottom is expected to be
used to backfill the remainder of the trench and return lake bottom to its original
contours, which will eliminate / reduce the need to transport and dispose excavated
material offsite.

13.3 Source Water Protection

As part of the source water vulnerability and threats assessment completed by
BluMetric (included as Appendix L), Intake Protection Zones (IPZs) were delineated for
the proposed new intake in accordance with the 2027 Technical Rules under the Clean
Water Act.

As it is proposed to draw water from a Great Lake (Lake Huron), the proposed intake is
considered Class A. As such the IPZ-1 was delineated using a fixed 1000m radius.
Where this radius intersected land, a 120m setback was used instead. The IPZ-2 was
delineated using hydraulic modelling, and was based on three components:

CIM/E | TO01592B Page 77 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e The in-water component, consisting of the area within Lake Huron where
contaminants could reach the intake within two hours

e The channel and dam reservoir component, consisting of the channel and
reservoir upstream of the Blind River Dam that could carry contaminants to the
intake with two hours.

e The upland component, consisting of the transport pathways (such as
stormwater networks) with the potential to carry contaminants to the intake.

Per the source water vulnerability and threats assessment report, no conditions
resulting in drinking water threats were identified in the IPZs of the proposed intake.

13.4 Construction Related Impacts

13.4.1 Noise and Vibration

Potential noise and vibration effects are anticipated in connection with bedrock drilling
and blasting during the short in-water construction period, construction traffic and
construction equipment. Noise resulting from operation of the new intake is not
expected to differ from the existing intake operation conditions. The proposed mitigation
measures include the following:

e Construction noise can be minimized by the use of construction walls or fencing
around the construction areas.

e Construction of the project to be carried out in accordance with the municipal
noise requirements. Construction equipment will be operated according to the
applicable Town of Blind River’s Noise Control By-Law, which imposes limitations
and restrictions for operation of construction equipment between certain hours.

e Ensuring all vehicles and construction equipment are equipped with effective
muffling devices and are operated in a fashion to minimize noise in the project
area.

e Throughout the construction period, the Town will ensure the contractors
undertake measures to reduce noise disturbances as much as possible.

13.4.2 Dust/Mud

Bedrock drilling and blasting during the short in-water construction period and some
construction traffic on Martin Street could create additional dust and mud. There are no
anticipated concerns regarding dust and mud during normal intake operation. The
proposed mitigation measures include the following:

CIM/E | TO01592B Page 78 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

e Dust control measures such as the application of water onshore to be
implemented as required.

e The Town will ensure that the contractor maintain public roadways clean and free
of mud on a consistent basis.

e Siltation curtains for in-water construction

13.4.3 Limitations to Recreational Activities

Construction of a 410 m long in-water intake pipe should not largely impact boat traffic
and potential navigation ways but may impede or limit recreational activities on the
adjacent private beaches during the in-water construction window.

The disturbance due to in-water construction work will be limited by minimizing the
extent of disturbance wherever possible through coordination of project related
planning, including design, staging and scheduling.

The top of the intake structure will be located approximately 2m below the low water
level of the lake. To avoid potential conflicts with boat traffic in the area, buoys will be
placed around the intake structure. Significant impacts to boat traffic are not expected
following construction of the intake.

13.5 Disturbance to Natural Environmental Features

In-land installation of intake pipe for the preferred alternative will traverse vegetation

communities, which support terrestrial and wildlife habitats. Potential impacts can be
mitigated by minimizing tree removal, avoiding construction in their habitat or through
application of timing windows for tree clearing activities and breeding, if needed.

In-water works will fall in the vicinity of fish spawning locations. Open-cut marine trench
in the lake bottom will be dredged along the entire pipe alignment from the shoreline out
to the offshore intake structure position that will impact aquatic habitats and species.
Available mitigation measures include implementation of timing windows, setbacks and
erosion and sediment control measures.

The Ministry of Natural Resources (MNR) restricts works occurring in-water during the
spawning periods and other critical life stages of local fish species (Fisheries and
Oceans Canada, 2013). As such, the in-water construction window will be set based on
the restricted activity timing windows for locally spawning fish species. These restricted
timing windows vary depending on the species of fish and the MNR Region in which the
works will occur. The timing windows for the Northeast Region (where the Town is
located) are provided in

CIM/E | TO01592B Page 79 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

Table 16: MNR Northeast Region Restricted Activity Timing Windows

Species Timing Window

Spring Spawning Species

Walleye April 1 to June 20
Northern Pike April 1 to June 15
Lake Sturgeon May 1 to July 15
Muskellunge May 15 to July 15
Large/Smallmouth Bass May 15 to July 15
Rainbow Trout April 1 to June 15
Other Spring Spawning Species April 1 to June 15

Fall Spawning Species

Lake Trout September 1 to May 31
Brook Trout September 1 to June 15
Pacific Salmon September 1 to June 15
Lake Whitefish September 15 to May 15
Lake Herring October 1 to May 31
Other Fall Spawning Species September 1 to June 15

Per the MNR, each of the species in Table 16, with the exception of Brook Trout, are
present in the local fisheries zone (Ministry of Natural Resources, 2024). Since the
timing windows for all local species must be combined, the restricted window for in-
water works is therefore September 1 to July 15. This leaves a construction window of
47 days, from July 16 to August 31, to complete all in-water works.

Potential for impacts to suitable habitat occurring within the study area will need to be
reviewed at detailed design to confirm the need for compliance with the Endangered
Species Act, should any species at risk are anticipated to be impacted

Staging and laydown areas will most likely be confined away from the beach and lake
shore to minimize impacts to habitats along the shoreline.

An Erosion and Sediment Control Plan will be developed and implemented prior to start
of construction to effectively isolate the extent of construction related activities and
mitigate the potential for silt and sediment entry into surface water features and
adjacent lands.

13.6 Disturbance to Archaeological Features

Based on the Stage 1 and 2 archeological studies (included as Appendix N), no
archaeological impacts, on-land or in-water, are anticipated as a result of the potential
construction disturbance activities associated with the Project within the project area.
Should the project boundary be revised and extend beyond the study area limits,

CIM/T | TO01592B Page 80 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

additional archaeological assessment may be required due to the potential for
submerged archaeological resources located in the surrounding vicinity of the current
study area. Further to that, if any deeply buried archaeological resources are identified
during ground disturbance activity associated with the proposed developments in the
Study Area, ground disturbance activities should be immediately halted and the
Archaeology Division of the Culture Programs Unit of the Ministry of Heritage, Sports,
Tourism and Culture Industries be notified.

13.7 Disturbance to Cultural Heritage Features

Based on the cultural heritage study (included as Appendix P) disturbance to cultural
heritage features will occur as a result of construction activities associated with the
Project. The Project includes the construction of an intake pipe into the North Channel
of Lake Huron, a cultural heritage landscape (CHL), representing a direct impact to the
CHL during the design/construction process. The Project will include excavation or
trenching into the North Channel, resulting in soil grading, and necessitating the use of
heavy machinery. There are also potential indirect impacts through the removal of
vegetation on the shoreline.

Proposed methods to mitigate disruption to the North Channel include the following:

e Locating storage and construction staging areas within the study area away from
the portions of the North Channel not under construction, where possible.

e Construction fencing will be erected along the periphery of the study area to
ensure the landscape is not further damaged by any construction machinery or
vehicles, where necessary and feasible.

e Landscaping of the shoreline post-construction with native tree species wherever
tree removal/damage occurs.

e Regrading of the landscape post-construction restore damaged areas as close
as possible to an as-found condition.

13.8 Disturbance to Navigation

Lake Huron is considered to be a Navigable Water under the Canadian Navigable
Waters Act, and construction in and on the lake is regulated under the Navigation
Protection Program (Transport Canada, 2025). As such, approval from Transport
Canada will be required prior to commencing construction of the intake pipe and
structure. In addition, while intakes meeting certain criteria are classified as “Minor
Works” — eligible for registration in lieu of the full approval process — the Blind River
intake does not meet these criteria due to the shallow lake depth in this location.

CIM/E | TO01592B Page 81 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

(Transport Canada, 2025). The approval from Transport Canada is being sought under
the design phase, and it will set terms and conditions for the construction and ongoing
operation of the intake.

It is assumed that as part of this approval, Transport Canada will require the placement
of buoys around the intake structure to ensure vessels navigating Lake Huron do not
contact the intake structure.

13.9 Public Consultation

Public and agency input was sought at key stages of the Class EA process. Two in-
person PICs were held, the first on December 05, 2023, and the second on October 17,
2024. The PIC boards were available on the project webpage.

No public concerns were raised by local public or any agencies during the first PIC. No
other comments were received regarding the recommended water supply option for the
project following the PIC. During the second PIC, a variety of questions and concerns
were raised by members of the public and addressed by members of the project team.
Examples of these questions (and the team’s responses) included the following

e Are there provisions for Blue-green algae?

e The team explained the HAB protocol (MECP), the screening systems in
place, the IPZ warning system with SAC and the coagulation and filtration
removal processes in place to provide a multibarrier system.

e Will the existing wells be used as a backup source?

o The team explained that this is not feasible due to chemistry concerns
from mixing water sources, and due to the fouling, which quickly occurs
when the wells are offline.

e Why not drill new wells instead?

e The team explained that new wells would not ensure a better source of
water or condition of sediment in the long-term.

e Why weren’t the source water quality issues addressed sooner?

o The team explained that the construction of the treatment plant was
completed in response to the poor source water quality, and that the Town
had decided to continue using the wells for the time being.

e Are there water quality concerns related to the nearby WWTP?

e The team showed the audience the hydraulic path of the WWTP outfall,
which does not pass near the proposed intake, explained that the
treatment systems at the WTP can handle the increased requirements

CIM/E | TO01592B Page 82 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

from the WWTP, and noted that in the event of a bypass event or other
extraordinary condition, the WWTP would communicate the event to the
WTP, and the intake could be temporarily shutdown with the Town
switched to operating using stored water.

How will the intake be protected from ice & mussels?
e The team explained the protection cage design, and the screening and
blowback systems to protect from frazil ice and mussel buildup.
How long can the standpipe support the water demands of the Town?
o The team explained that at average flow, the Town can run from storage
for about 36-40 hours.

A concern was raised about the two 90° elbows in the proposed watermain near
the LLPS in the conceptual alignment (e.g., potential for water hammer, higher
chance of breakage), and it was suggested that the team consider an alignment
which runs on an angle, and eliminates these elbows.

« This suggested was passed on to the design team.

Communication with any interested residents/stakeholders will continue during the
design and construction of this project. The Town will continue to inform and provide
updates as the project progresses. A dedicated contact person from the Town will be
available to respond to any immediate issues or concerns that may come up before or
during construction.

CIM

| TO0O1592B Page 83 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

14 Class EA Phase 4 - Class EA Report Conclusions
and Recommendations

This Class EA study identified a preferred design concept for a new source of raw water
to supply the Blind River WTP and address raw water quality concerns with the existing
GUDI wells, in compliance with the Municipal Class EA process requirements for
Schedule C projects.

The initial phase of this study identified that a preferred raw water supply solution is
required to ensure a safe, reliable and suitable source of water to the Blind River WTP
(without causing capacity limitations) of improved quality. .Phase 2 of this study
evaluated a number of alternative solutions and identified the construction of a new
lake-based raw water intake (and associated LLPS) — drawing raw water from Lake
Huron — as the preferred solution. This solution was refined into several alternative
design concepts as part of Phase 3 of the EA, which were evaluated based on the
following criteria:

This EA considered the following criteria to select the most appropriate design concept:

Water Quality

e Natural Environmental Factors

e Socio-Cultural Factors

e Technical and Operational Considerations

e Economic Considerations

The design concept selected following this evaluation consists of an intake extending to
approximately 410 m into Lake Huron with an approximate average lakebed depth of
2.7-3.0 m. This intake pipe would connect to a low lift pumping station, located on the
shoreline of Lake Huron on the property of the existing Blind River WWTP. A new
watermain, following local road alignments, would connect the LLPS to the existing
Blind River WTP.

Per Section 10.3.3, opinions of probable cost were developed (in 2023) to a Class 4
level of accuracy (-30% to +50%) for each alternative. The opinion of probable cost for
the preferred alternative was $8,105,000.

Public and agency input was sought at key stages of the Class EA process to provide
the public with opportunities to comment on the project. Through the consultation
process, the preferred design concept and ESR sought to practically and responsibly
address public and regulatory agency concerns associated with the preferred design
concept.

CIM/E | TO01592B Page 84 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

A number of field investigations were carried out as part of this study to evaluate
natural, technical, archaeological, and cultural heritage conditions. The findings of these
studies informed the evaluation process and supported the development of appropriate
impact mitigation measures to include for the project’s implementation.

During on-land construction, socio-cultural impacts to the local community and
disturbance to the natural environment and cultural heritage features are expected to
occur. Methods to mitigate these impacts include:

e Temporary fencing around the project area to minimize noise, dust, mud, and
visual impacts, and to ensure the landscape is not further damaged by
construction activities.

e Limiting construction to hours permitted under the Town of Blind River noise
bylaw.

e Locating storage and construction staging areas away from portions of Lake
Huron not under construction to prevent unnecessary disruption of the Lake.

¢ Rehabilitation of the local environment following construction, to return it as
closely as possible to its initial state.

e Rehabilitation of local roadways following construction to mitigate long term
impacts on residents’ mobility.

Construction of marine components will be implemented within the in-water construction
window and necessary mitigation measures to protect aquatic habitats and species, as
well as marine archeological features. Specific mitigation measures and timing windows
will be confirmed, during the detailed design stage, and in consultation with the
appropriate regulatory agencies including DFO, MECP, and MNRF.

The Consultant will provide site inspection and contract administration throughout the
construction phases of the project. The site inspector will ensure that the Contractor is
building the works as per the contractual drawings and specifications, as well as
maintaining the necessary environmental protection measures. Construction progress
meetings will be held regularly to monitor the progress of the project and address any
issues that may arise during the construction phases.

It is recommended that the Town proceed with the detailed design and construction of
the preferred water supply solution, as outlined in this ESR, subject to receiving the
necessary approvals. This ESR is being filed for a 30-day public comment period.
Provided that no major objections or Section 16 Orders are received during the
comment period, the project will proceed through the detailed design and construction
phases as outlined in this ESR.

CIM/E | TO01592B Page 85 of 87



Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

15 References

Fisheries and Oceans Canada. (2013, December 27). Ontario Restricted Activity Timing
Windows for the Protection of Fish and Fish Habitat. Retrieved from
https://www.dfo-mpo.gc.ca/pnw-ppe/timing-periodes/on-eng.html

Government of Ontario. (2025). O. Reg. 169/03: ONTARIO DRINKING WATER
QUALITY STANDARDS. Retrieved from
https://www.ontario.ca/laws/regulation/030169

Health Canada. (2025, March). Guidelines for Canadian Drinking Water Quality -
Summary Tables. Retrieved from https://www.canada.ca/en/health-
canada/services/environmental-workplace-health/reports-publications/water-
quality/guidelines-canadian-drinking-water-quality-summary-table.htmi

Lake Huron Coastal Centre. (2021). Lake Huron Water Level Updates. Retrieved from
https://www.lakehuron.ca/lake-level-updates

Ministry of Natural Resources. (2024, January 23). Fisheries Management Zone 14.
Retrieved from https://www.ontario.ca/document/ontario-fishing-regulations-
summary/fisheries-management-zone-14

Ministry of the Environment, Conservation and Parks. (2008). Design Guidelines for
Drinking-Water Systems. Retrieved from
https://dr6j45jk9xcmk.cloudfront.net/documents/1124/73-design-guidelines-for-
drinking-water-systems-en.pdf

Municipal Engineers Association. (2024). Municipal Class Environmental Assessment.
Retrieved from https://prod-environmental-registry.s3.amazonaws.com/2024-
02/Municipal%20Class%20EA.pdf

Shelby Environmental Services Ltd. & Kresin Engineering Corporation. (2015). Town of
Blind River - Automated Drinking Water Well Waste Reduction System - Project
Final Report.

Transport Canada. (n.d.). Minor Works Class - Outfalls and Water Intakes. Retrieved
from https://npp-submissions-demandes-
ppn.tc.canada.ca/content/doc/Minor%20works%20class%20%E2%80%93%200
utfalls%20and%20water%20intakes.pdf

Transport Canada. (n.d.). Navigation Protection Program. Retrieved from
https://tc.canada.ca/en/programs/navigation-protection-program/navigation-
protection-program

CIM/ | TO01592B Page 86 of 87


https://tc.canada.ca/en/programs/navigation-protection-program/navigation
https://npp-submissions-demandes
https://prod-environmental-registry.s3.amazonaws.com/2024
https://dr6j45jk9xcmk.cloudfront.net/documents/1124/73-design-guidelines-for
https://www.ontario.ca/document/ontario-fishing-regulations
https://www.lakehuron.ca/lake-level-updates
https://www.canada.ca/en/health
https://www.ontario.ca/laws/regulation/030169
https://www.dfo-mpo.gc.ca/pnw-ppe/timing-periodes/on-eng.html

Schedule ‘C’ Class EA for Blind River WTP Raw Water Intake and LLPS
FINAL Environmental Study Report

CIM/E | TO01592B Page 87 of 87



Appendix A: Project Contact List

CIM



Project Title: Blind River WTP New Raw Water Intake and LLPS - Class EA and Detailed Design
Client: The Town of Blind River
Project No.: T001592B
Task: Project Contact List
Prepared By: Elliot De Angelis Date: 14-Oct-25
Reviewed by: Revision Date:
Revision No. : 0
Name Title Department Organization Street Address City Province Postal Code Phone Email Notes

Indigenous Communities
Robert Alan Chiblow Chief Mississauga First Nation PO Box 1299 Blind River Ontario POP 1BO (705) 356-1621 stacyb@mississaugi.com Contacted by the Town
Brent Bissaillion Chief Serpent River First Nation PO Box 14, 195 Village Road Cutler Ontario POP 1BO (705) 844-2418 rpelletier@srfnedc.com Contacted by the Town
Alana Elise Endanawas Chief Sheshegwaning First Nation 1079A Sheshegwaning Road Sheshegwaning Ontario POP 1X0 (705) 283-3292 kchi-naaknigewin@sheshegwaning.org Contacted by the Town
Irene Joanne Kells Chief Zhiibaahaasing First Nation 36 Sagon Road Zhiibaahaasing Ontario POP 1X0 (705) 283-3963 zhiiband@manitoulin.net Contacted by the Town
Lands, Resources and Consdiltations Métis Nation of Ontario Suite 1100-66 Slater Street Ottawa Ontario K1P 5H1 (613) 798-1488 consultations@metisnation.org Contacted by the Town
Branch - Ottawa Head Office
Ministries and Agencies
EA Notification Mailbox, North Region Ministry of the Environment, Conservation and Parks eanoatification.nregion@ontario Contacted by Project Team (CIMA+)
Kady Kaurin Environmental Resource Planner &  Environmental Assessment Service - .. of the Environment, Conservation and Parks ~ 7th Fir, 135 St Clair Ave W Toronto Ontario M4V 1P5 (437) 244-9402 Kady.Kaurin2@ontario.ca Contacted by Project Team (CIMA+)

EA Coordinator Project Review
Jace Dominey Environmental Compliance Officer ~ Sault Ste Marie Area Office Ministry of the Environment, Conservation and Parks Suite 110, 70 Foster Dr Sault Ste Marie Ontario P6A 6V4 (705) 257-9419 jace.dominey@ontario.ca Contacted by Project Team (CIMA+)
Kristy Mitchell Water Compliance Officer Sault Ste Marie Area Office Ministry of the Environment, Conservation and Parks Suite 110, 70 Foster Dr Sault Ste Marie Ontario P6A 6V4 (705) 297-1043 kristy.mitchell@ontario.ca Contacted by Project Team (CIMA+)
Jamie Filman Senior Water Engineer I\P/I:;:;;pseil(lmwsater & Wastewater Ministry of the Environment, Conservation and Parks 135 St Clair Ave W Toronto Ontario M4V 1P5 (437) 248-4362 jamie.filman@ontario.ca Contacted by Project Team (CIMA+)
Marnie Managhan Supervisor Sudbury Area Office Ministry of the Environment, Conservation and Parks 4th Floor, 933 Ramsay Lake Rd Sudbury Ontario P3E 6B5 (705) 929-7193 marnie.managhan@ontario.ca Contacted by Project Team (CIMA+)
Parise Drolet Water Compliance Officer Sudbury Area Office Ministry of the Environment, Conservation and Parks 4th Floor, 933 Ramsay Lake Rd Sudbury Ontario P3E 6B5 (705) 618-1262 parise.drolet@ontario.ca Contacted by Project Team (CIMA+)

Intearated Resource Management Contacted by Project Team (TULLOCH) for
Cheryl Widdifield Tecsl?mical Specialist 9 Sault Ste Marie Office Ministry of Natural Resources and Forestry 64 Church St Sault Ste Marie Ontario P6A 3H3 (249) 622-2365 cheryl.widdifield@ontario.ca natural heritage background review and

P under ice drilling permit
Dylan McKenzie Fisheries Protection Biologist Ecosystems Management Fisheries and Oceans Canada 501 University Cr Winnipeg Manitoba R3T 2N6 (431) 371-1870 Dylan.McKenzie@dfo-mpo.gc.ca antacted by Prgjegt Team (TULLOCH) for
guidance regarding in-water works

Sheeva Makhaie Fisheries Protection Biologist Ecosystems Management Fisheries and Oceans Canada 867 Lakeshore Rd Burlington Ontario L7R 4A6 DFO.OPHabitat. MPO@dfo-mpo.gc.ca Sr?;;??ézddtn?iﬁisgrogj)iﬁnﬂeam (TULLOCH) for
Kathryn Scott CAO/Clerk Town of Blind River 11 Hudson St Blind River Ontario POR 1B0 (705) 356-2251 ext. 213 Contacted by Project Team (TULLOCH) for

Utilities
Stephen Salt

Carlo Patitucci

Supervising Distribution Engineering
Technician
Metering Technician

Hydro One — Manitoulin/Algoma OPS

Algoma / Manitoulin

Hydro One
Hydro One

(705) 849-3756

stephen.salt@hydroone.com

carlo.patitucci@hydroone.com

Building Permit

Contacted by Project Team (CIMA+)
Contacted by Project Team (CIMA+)



mailto:stacyb@mississaugi.com
mailto:rpelletier@srfnedc.com
mailto:kchi-naaknigewin@sheshegwaning.org
mailto:zhiiband@manitoulin.net
mailto:consultations@metisnation.org
mailto:eanotification.nregion@ontario
mailto:Kady.Kaurin2@ontario.ca
mailto:jace.dominey@ontario.ca
mailto:kristy.mitchell@ontario.ca
mailto:jamie.filman@ontario.ca
mailto:marnie.managhan@ontario.ca
mailto:parise.drolet@ontario.ca
mailto:cheryl.widdifield@ontario.ca
mailto:Dylan.McKenzie@dfo-mpo.gc.ca
mailto:DFO.OPHabitat.MPO@dfo-mpo.gc.ca
mailto:stephen.salt@hydroone.com
mailto:carlo.patitucci@hydroone.com

Appendix B: Project Notices

CIM



144

Blind River

Class Environmental Assessment Study

NOTICE OF STUDY COMMENCEMENT AND PUBLIC INFORMATION CENTRE

BLIND RIVER WATER TREATMENT PLANT NEW RAW WATER INTAKE AND
LOW LIFT PUMPING STATION

Background

Blind River Water Treatment Plant (WTP) provides drinking water to the Town of Blind River serving a
population of 2,500 people. The WTP source water consists of five (5) groundwater under direct
influence of surface water (GUDI) wells. A well field capacity evaluation completed in 2006 indicated
declining water yields and progressively worsening water quality. Also, the raw water supply is
inadequate to support the current population water demands.

Class EA Study Process

A Class Environmental Assessment (Class 8
EA) study is being initiated to plan for the 0= Suvireny
implementation of a new raw water intake "o 8

and low lift pumping station to supply raw & "0 T8 e S
water to the Blind River WTP with e R T T.
improved raw water quality and sufficient = ==/ T
capacity to meet the long-term water e N
needs of the serviced area. 2N

Well Field AN

" b { - ‘_‘ X ""’/v Treatment / _‘ . ‘J',,. il Al
The Class EA study is being conducted \(TV:;WU;:Z;’zr S S Qe - B S
according to the requirements of a O N\ e e, :
Schedule ‘C’ projects of the Municipal
Class Environmental Assessment

document (amended in 2023). The e
purpose of the study is to identify the
preferred raw water supply solution that

addresses raw water quality concerns with

the existing GUDI wells and ensures a safe and reliable source of water to the Blind River WTP, while
minimizing impacts on the natural and socio-cultural environments, and has regards to technical and

financial implications.
Public Information Centre (PIC)

Public consultation is critical to the success of the study. We welcome your comments, and we will
provide opportunities for your input throughout the study. The upcoming PIC session is scheduled for:

Date: Tuesday, December 05", 2023
Time: 4:00 pm to 8:00 pm
Location: Blind River Town Hall, 11 Hudson St. Blind River

The purpose of the PIC is to introduce the project, the preliminary results of activities completed to-
date, to solicit feedback on the information presented, and to respond to questions. Staff members
from the Town of Blind River and the consulting teams, TULLOCH and CIMA+, will be available to

provide details on the project and discuss your comments. Further details on the upcoming PIC will
be provided on the project webpage at:

N

https://www.blindriver.ca/Modules/News/en

Please contact either of the project team members below if you have questions or comments, wish to
obtain more information on the project, or would like to be included on the Project Contact List.

Katie Scott Chris Kirby Thomas Rapley
Town of Blind River TULLOCH CIMA+
katie.scott@blindriver.ca chris.kirby@tulloch.ca thomas.rapley@cima.ca

If you require any accommodations for a disability to attend and participate in meetings or events,
please let us know in advance so that arrangements can be made in a timely manner. Please
contact the Accessibility Advisory Coordinator at phone # or email if available

This notice was first issued on November 23, 2023.

With the exception of personal information, all comments will become part of the public record of the study.
The study is being conducted according to the requirements of the Municipal Class Environmental Assessment,
which is a planning process approved under Ontario’s Environmental Assessment Act.


mailto:thomas.rapley@cima.ca
https://www.blindriver.ca/Modules/News/en

sht

Bliﬁﬁiver

Class Environmental Assessment Study

NOTICE OF PUBLIC INFORMATION CENTRE # 2

BLIND RIVER WATER TREATMENT PLANT NEW RAW WATER INTAKE
AND LOW LIFT PUMPING STATION

Background

The Blind River Water Treatment Plant (WTP) provides drinking water to the Town of Blind River
serving a population of 2,500 people. The WTP source water consists of five (5) groundwater wells
under direct influence of surface water (GUDI). A well field capacity evaluation completed in 2006
indicated declining groundwater yields and progressively worsening water quality. Further, the current
raw water supply is inadequate to support water demands.

Class EA Study Process

A Class Environmental Assessment (Class EA)
study is being conducted according to the
requirements of Schedule ‘C’ projects under the
Municipal Class Environmental Assessment
document (MCEA, amended in 2023). The purpose
of the study is to identify the preferred raw water
supply solution that addresses raw water quality
concerns with the existing GUDI wells and ensures
a safe and reliable source of water to the Blind
River WTP, while minimizing impacts to the natural
and socio-cultural environments, and has regards to
technical and financial implications.

Raw Water Intake Pipe

The preferred solution to meet the long-term water

needs of the Town, consists of a new lake-based water source (Lake Huron), as presented during the
first PIC held December 5, 2023. The preferred implementation alternative includes a raw water intake
and Low Lift Pump Station (LLPS; to supply source water to the WTP) at the locations illustrated on
this figure. This alternative presents the most benefits from a water quality, technical and economic
perspective while carrying minimum impacts to the natural and socio-cultural surroundings.

Public Information Centre (PIC)

The project is currently in the design phase. A second PIC is being held to inform the public of
activities completed to date and planned construction works in Lake Huron and at the LLPS site.

Public consultation is critical to the success of the study. We welcome your comments, and we will
provide opportunities for your input throughout the study. The upcoming PIC session is scheduled for:

Date: Thursday, October 17, 2024
Time: 1:00 pm to 3:00 pm (Session 1), 4:00 pm to 6:00 pm (Session 2)
Location: Blind River Town Hall, 11 Hudson St. Blind River

The purpose of the PIC is to provide the project background and results to date, to solicit feedback,
and to respond to questions. Staff members from the Town of Blind River and the consulting teams,
TULLOCH and CIMA+, will be available to provide details on the project and discuss your
comments. Further details on the upcoming PIC will be provided on the project webpage at:

https://www.blindriver.ca/Modules/News/en

Please contact either of the project team members below if you have questions or comments, wish to
obtain more information about the project, or would like to be included on the Project Contact List.

Katie Scott Chris Kirby Kathleen Farrow
Town of Blind River TULLOCH CIMA+
katie.scott@blindriver.ca chris.kirby@tulloch.ca kathleen.farrow@cima.ca

If you require any accommodations for a disability to attend and participate in meetings or events,
please let us know in advance so that arrangements can be made in a timely manner. Please
contact the Clerk’s Department at 705-356-2251 ext. 210 or email pam.walsh@blindriver.ca.

This notice was first issued on October 03, 2024.

With the exception of personal information, all comments will become part of the public record of the study.
The study is being conducted according to the requirements of the Municipal Class Environmental Assessment,
which is a planning process approved under Ontario’s Environmental Assessment Act.


mailto:pam.walsh@blindriver.ca
https://www.blindriver.ca/Modules/News/en

144

Blind River

Class Environmental Assessment Study

NOTICE OF STUDY COMPLETION
BLIND RIVER WATER TREATMENT PLANT

NEW RAW WATER INTAKE AND LOW LIFT PUMPING STATION

Background

The Blind River Water Treatment Plant (WTP) provides drinking water to the Town of Blind River
serving a population of approximately 2,500 people. The WTP source water consists of five (5)
Groundwater wells Under Direct Influence of surface water (GUDI). A well field capacity evaluation
completed in 2006 indicated declining water yields and progressively declining water quality.
Additionally, the raw water supply is inadequate to support the current population water demands.

Class EA Study Process

The Town of Blind River has completed a Municipal Class Environmental Assessment (Class EA) to
identify a new source of raw water to supply the Town and establish a preferred design concept to
convey raw water from this new source to the Blind River WTP. A new source of raw water is required
to address the declining water quality and yields associated with the Town’s existing GUDI wells.

This Class EA study has been conducted in accordance with the requirements of a Schedule ‘C’
project under the Municipal Class Environmental Assessment (amended in 2024), and it included a
comprehensive assessment of alternative raw water supply solutions which could ensure a reliable

and high-quality source of water to the Blind
River WTP.

The Class EA study has identified the preferred
recommended solution, which includes the
following works:

e Construction of a lake-based raw water
intake, extending approximately 350m
into Lake Huron

e Construction of a low lift pumping station
on the shore of Lake Huron

e Construction of a watermain along
Huron Avenue and Berthelot Street to
connect the low lift pumping station to
the WTP

A map of the approximate locations for the
works is shown to the right. The preferred
solution was selected to minimize impacts on
the natural environment and the community,
balanced with technical and economic
considerations.

Your Opinion Matters

Proposed
Watermain

Blind River
WTP

Proposed Low Lift
Proposed Pumping Station

Intake Pipe

Esri, HERE, Esri, HERE, Garmin, GeoTechnologies,
Inc., Intermap, USGS, EPA, NRCan

Approximate locations of proposed works

An Environmental Study Report (ESR) has been prepared to document the planning and decision-
making process, as well as consultation efforts, followed in the Class EA Study. By this notice, the
ESR is being placed on the public record for a 30-calendar day comment period from START DATE
to END DATE. The ESR will be available for public review on the Town’s website at LINK.

Interested persons may provide written comments to our project team on or before END DATE. All
comments and concerns should be sent directly to the Town Project Manager by mail or e-mail.

With the exception of personal information, all comments will become part of the public record of the study.
The study is being conducted according to the requirements of the Municipal Class Environmental Assessment,
which is a planning process approved under Ontario’s Environmental Assessment Act.




4t

Blind River

Environmental Assessment Study

The Town of Blind River supports the full inclusion of all persons with disabilities in accordance with
the Ontario Human Rights Code and the Accessibility for Ontarians with Disabilities Act, 2005. If you
require any accommodations to provide comments or feedback for this study, please contact the
Project Manager. All requests must be received within the comment period.

Katie Scott

Project Manager

Town of Blind River

11 Hudson Street,

Blind River, ON POR 1B0
katie.scott@blindriver.ca

In addition, a request may be made to the MECP for an Order requiring a higher level of study (i.e.,
requiring an individual/comprehensive EA approval before being able to proceed), or that conditions
be imposed (e.g., require further studies), only on the grounds that the requested order may prevent,
mitigate, or remedy adverse impacts on constitutionally protected Indigenous and treaty rights.
Requests on other grounds will not be considered. Requests should include the requester contact
information and full name for the Ministry.

Requests should specify what kind of order is being requested (request for additional conditions or a
request for an individual/comprehensive environmental assessment), how an order may prevent,
mitigate, or remedy those potential adverse impacts, and any information in support of the
statements in the request. This will ensure that the Ministry is able to efficiently begin reviewing the
request.

The Section 16 Order request should be sent to the Minister of Environment, Conservation and Parks
and the Director of Environmental Assessment Branch. You can submit your request by mail, email or
hand delivered to:

Minister of the Environment, Conservation and Parks
Ministry of Environment, Conservation and Parks

777 Bay Street, 5th Floor

Toronto ON M7A 2J3

minister.mecp@ontario.ca

and,

Director, Environmental Assessment Branch
Ministry of Environment, Conservation and Parks
135 St. Clair Ave. W, 1st Floor

Toronto ON, M4V 1P5

EABDirector@ontario.ca

Requests should also be copied to the Town of Blind River’s Project Manager, Katie Scott, by mail or
by e-mail. Please visit the ministry’s website for more information on requests for orders under
Section 16 of the Environmental Assessment Act at: https://www.ontario.ca/page/class-
environmental-assessments-part-ii-order.

This notice was first issued on START DATE.

With the exception of personal information, all comments will become part of the public record of the study.
The study is being conducted according to the requirements of the Municipal Class Environmental Assessment,
which is a planning process approved under Ontario’s Environmental Assessment Act.


mailto:minister.mecp@ontario.ca
mailto:EABDirector@ontario.ca
https://www.ontario.ca/page/class-environmental-assessments-part-ii-order
https://www.ontario.ca/page/class-environmental-assessments-part-ii-order
mailto:katie.scott@blindriver.ca

Appendix C: Indigenous Consultation

CIM



Blind River

OFFICE OF THE CAO/CLERK
Bureau du DPA (dirigeant principal de 'Administration) / commis

January 25, 2023

MNO Lands, Resources and Consultations Branch Ottawa Head Office
Métis Nation of Ontario

Suite 1100-66 Slater Street

Ottawa, Ontario K1P 5H1

Subject: Blind River Alternate Drinking Water Supply Source Project
Dear MNO Lands, Resources and Consultations Branch

| am writing to notify you that the Town of Blind River is under consideration for
financial support under Infrastructure Canada’s (INFC) Investing in Canada
Infrastructure Program (ICIP) for the Blind River Alternate Drinking Water Supply
Source Project. | am also writing to provide you with information on the proposed
project and to provide you with the opportunity to convey any issues or concerns
regarding possible impacts to Aboriginal rights or title or any other concerns that
the Métis Nation of Ontario may have with regard to this project.

This project will involve replacing the existing failing GUDI Weli Field (5 wells)
with a new lake intake source. The existing water treatment plant is designed for
lake intake with direct filtration system, however a new intake has never been
brought online. The project will include a new intake cribbing and screening, new
intake line and associated components, a new low lift station with
instrumentation, scada system upgrades and decommissioning of the existing
well field.

Prior to proceeding with this project, we would like to know if MNO Lands,
Resources and Consultations Branch have any questions or concerns regarding
impacts to Aboriginal rights or title or if there any other concerns with regard to
the proposed project. Should you require additional information on the proposed
project, please contact Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251
ext. 213 or by email at Katie.Scott@blindriver.ca.

Although we would appreciate a response by February 28, 2023 if you view the
current timeline as insufficient, we encourage you to notify us in order to

CORPORATION OF THE TOWN OF BLIND RIVER

11 Hudson St./rue Hudson | P.O. Box/C.P. 640 | Blind River, Ontario POR 1BO
Tel./Tél. 705-356-2251 | Fax/Télécopieur 705-356-7343 | www.blindriver.ca



establish a mutually agreed upon timeframe. We are flexible in our consultation
approach and recognize the individual capacity of Indigenous communities to
engage in consultation. Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251
ext. 213 or by email at Katie.Scott@blindriver.ca. | would like to thank you in
advance for your consideration to this request and look forward to hearing back
from you.

Sincerely yours

/

—4

/’],\C;L\\AL \\/\ 27 . YCCM

Kathryn Scott, CAO/Clerk
Town of Blind River

cc: Taslema Khan



Blind River

OFFICE OF THE CAO/CLERK
Bureau du DPA (dirigeant principal de I'’Administration) / commis

January 25, 2023

Chief Irene Kells

Zhiibaahaasing First Nation

36 Sagon Road

Zhiibaahaasing, Ontario POP 1X0

Subject: Blind River Alternate Drinking Water Supply Source Project
Dear Chief Irene Kells

I am writing to notify you that the Town of Blind River is under consideration for
financial support under Infrastructure Canada’s (INFC) Investing in Canada
Infrastructure Program (ICIP) for the Blind River Alternate Drinking Water Supply
Source Project. | am also writing to provide you with information on the proposed
project and to provide you with the opportunity to convey any issues or concerns
regarding possible impacts to Aboriginal rights or title or any other concerns that
the Zhiibaahaasing First Nation may have with regard to this project.

This project will involve replacing the existing failing GUDI Well Field (5 wells)
with a new lake intake source. The existing water treatment plant is designed for
lake intake with direct filtration system, however a new intake has never been
brought online. The project will include a new intake cribbing and screening, new
intake line and associated components, a new low lift station with
instrumentation, scada system upgrades and decommissioning of the existing
well field.

Prior to proceeding with this project, we would like to know if Chief Irene Kells
have any questions or concerns regarding impacts to Aboriginal rights or title or if
there any other concerns with regard to the proposed project. Should you
require additional information on the proposed project, please contact Kathryn
Scott, CAO/Clerk, by telephone at 705 356 2251 ext. 213 or by email at
Katie.Scott@blindriver.ca.

Although we would appreciate a response by February 28, 2023 if you view the
current timeline as insufficient, we encourage you to notify us in order to

CORPORATION OF THE TOWN OF BLIND RIVER

11 Hudson St./rue Hudson | P.O. Box/C.P. 640 | Blind River, Ontario POR 1BO
Tel./Tél. 705-356-2251 | Fax/Télécopieur 705-356-7343 | www.blindriver.ca



establish a mutually agreed upon timeframe. We are flexible in our consuitation
approach and recognize the individual capacity of Indigenous communities to
engage in consultation. Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251
ext. 213 or by email at Katie.Scott@blindriver.ca. | would like to thank you in
advance for your consideration to this request and look forward to hearing back
from you.

Sincerely yours

/}<\L3\‘\\{& \,\,\ b, c'. \_){((. \

Kathryn Scott, CAO/Clerk
Town of Blind River

cc: Taslema Khan



Blind River

OFFICE OF THE CAO/CLERK
Bureau du DPA (dirigeant principal de I'Administration) / commis

January 25, 2023

Chief Alana Endanawas
Sheshegwaning First Nation
1079A Sheshegwaning Road
Sheshegwaning, Ontario POP 1X0

Subject: Blind River Alternate Drinking Water Supply Source Project
Dear Chief Alana Endanawas

| am writing to notify you that the Town of Blind River is under consideration for
financial support under Infrastructure Canada'’s (INFC) Investing in Canada
Infrastructure Program (ICIP) for the Blind River Alternate Drinking Water Supply
Source Project. | am also writing to provide you with information on the proposed
project and to provide you with the opportunity to convey any issues or concerns
regarding possible impacts to Aboriginal rights or title or any other concerns that
the Sheshegwaning First Nation may have with regard to this project.

This project will involve replacing the existing failing GUDI Well Field (5 wells)
with a new lake intake source. The existing water treatment plant is designed for
lake intake with direct filtration system, however a new intake has never been
brought online. The project will include a new intake cribbing and screening, new
intake line and associated components, a new low lift station with
instrumentation, scada system upgrades and decommissioning of the existing
well field.

Prior to proceeding with this project, we would like to know if Chief Alana
Endanawas have any questions or concerns regarding impacts to Aboriginal
rights or title or if there any other concerns with regard to the proposed project.
Should you require additional information on the proposed project, please contact
Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251 ext. 213 or by email at
Katie.Scott@blindriver.ca.

Although we would appreciate a response by February 28, 2023 if you view the
current timeline as insufficient, we encourage you to notify us in order to

CORPORATION OF THE TOWN OF BLIND RIVER

11 Hudson St./rue Hudson | P.O. Box/C.P.640 | Blind River, Ontario POR 1BO
Tel./Tél. 705-356-2251 | Fax/Télécopieur 705-356-7343 | www.blindriver.ca



establish a mutually agreed upon timeframe. We are flexible in our consultation
approach and recognize the individual capacity of Indigenous communities to
engage in consultation. Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251
ext. 213 or by email at Katie.Scott@blindriver.ca. | would like to thank you in
advance for your consideration to this request and look forward to hearing back
from you.

Sincerely yours

:}/\(\)\\\t L, AKX

Kathryn Scott, CAO/Clerk
Town of Blind River

cc: Taslema Khan



Blind River

OFFICE OF THE CAO/CLERK
Bureau du DPA (dirigeant principal de I'’Administration) / commis

January 25, 2023

Chief Brent Bissaillion
Serpent River First Nation
PO Box 14, 195 Village Road
Cutler, Ontario POP 1B0O

Subject: Blind River Alternate Drinking Water Supply Source Project
Dear Chief Brent Bissaillion

| am writing to notify you that the Town of Blind River is under consideration for
financial support under Infrastructure Canada’s (INFC) Investing in Canada
Infrastructure Program (ICIP) for the Blind River Alternate Drinking Water Supply
Source Project. | am also writing to provide you with information on the proposed
project and to provide you with the opportunity to convey any issues or concerns
regarding possible impacts to Aboriginal rights or title or any other concerns that
the Serpent River First Nation may have with regard to this project.

This project will involve replacing the existing failing GUDI Well Field (5 wells)
with a new lake intake source. The existing water treatment plant is designed for
lake intake with direct filtration system, however a new intake has never been
brought online. The project will include a new intake cribbing and screening, new
intake line and associated components, a new low lift station with
instrumentation, scada system upgrades and decommissioning of the existing
well field. 1200

Prior to proceeding with this project, we would like to know if Chief Brent
Bissaillion have any questions or concerns regarding impacts to Aboriginal rights
or title or if there any other concerns with regard to the proposed project. Should
you require additional information on the proposed project, please contact
Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251 ext. 213 or by email at
Katie.Scott@blindriver.ca.

Although we would appreciate a response by February 28, 2023 if you view the
current timeline as insufficient, we encourage you to notify us in order to

CORPORATION OF THE TOWN OF BLIND RIVER

11 Hudson St./rue Hudson | P.O. Box/C.P. 640 | Blind River, Ontario POR 180
Tel./Tél. 705-356-2251 | Fax/Télécopieur 705-356-7343 | www.blindriver.ca



establish a mutually agreed upon timeframe. We are flexible in our consultation
approach and recognize the individual capacity of Indigenous communities to
engage in consultation. Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251
ext. 213 or by email at Katie.Scott@blindriver.ca. | would like to thank you in
advance for your consideration to this request and look forward to hearing back
from you.

Sincerely yours

S { _ e
'j}/(,\)\,\,\l«. X\’\ J ..)( Lv\“\

N\

Kathryn Scott, CAO/Clerk
Town of Blind River

cc: Taslema Khan



Blind River

OFFICE OF THE CAO/CLERK
Bureau du DPA (dirigeant principal de 'Administration) / commis

January 25, 2023

Chief Robert Chiblow
Mississauga First Nation

PO Box 1299

Blind River, Ontario POR 1BO

Subject: Blind River Alternate Drinking Water Supply Source Project
Dear Chief Robert Chiblow

| am writing to notify you that the Town of Blind River is under consideration for
financial support under Infrastructure Canada’s (INFC) Investing in Canada
Infrastructure Program (ICIP) for the Blind River Aiternate Drinking Water Supply
Source Project. | am also writing to provide you with information on the proposed
project and to provide you with the opportunity to convey any issues or concerns
regarding possible impacts to Aboriginal rights or title or any other concerns that
the Mississauga First Nation may have with regard to this project.

This project will involve replacing the existing failing GUDI Well Field (5 wells)
with a new lake intake source. The existing water treatment plant is designed for
lake intake with direct filtration system, however a new intake has never been
brought online. The project will include a new intake cribbing and screening, new
intake line and associated components, a new low lift station with
instrumentation, scada system upgrades and decommissioning of the existing
well field.

Prior to proceeding with this project, we would like to know if Chief Robert
Chiblow have any questions or concerns regarding impacts to Aboriginal rights or
title or if there any other concerns with regard to the proposed project. Should
you require additional information on the proposed project, please contact
Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251 ext. 213 or by email at
Katie.Scott@blindriver.ca.

Although we would appreciate a response by February 28, 2023 if you view the
current timeline as insufficient, we encourage you to notify us in order to

CORPORATION OF THE TOWN OF BLIND RIVER

11 Hudson St./rue Hudson | P.O. Box/C.P. 640 | Blind River, Ontario POR 1BO
Tel./Tél. 705-356-2251 | Fax/Télécopieur 705-356-7343 | www.blindriver.ca



establish a mutually agreed upon timeframe. We are flexible in our consultation
approach and recognize the individual capacity of Indigenous communities to
engage in consultation. Kathryn Scott, CAO/Clerk, by telephone at 705 356 2251
ext. 213 or by email at Katie.Scott@blindriver.ca. | would like to thank you in
advance for your consideration to this request and look forward to hearing back
from you.

Sincerely yours

5

/ \ B
/[ (\-\—\ ‘L\\ &

Kathryn Scott, CAO/Clerk
Town of Blind River

cc: Taslema Khan



Annex 1: Contact Information for Indigenous Groups (ICIP 62986)

Mississauga First Nation

Chief Robert Alan Chiblow
PO Box 1299

Blind River, Ontario POR 1B0O
(705) 356-1621

stacyb@mississaugi.com \/

Official Website: Mississauga First Nation - Home (mississaugi.com)

Serpent River First Nation

Chief Brent Bissaillion

PO Box 14, 195 Village Road
Cutler, Ontario POP 1BO
(705) 844-2418

rpelletier@srfnedc.com (for their economic development department)

Official Website: Home - Serpent River First Nation (serpentriverfn.com)

Sheshegwaning First Nation

Chief Alana Elise Endanawas
1079A Sheshegwaning Road
Sheshegwaning, Ontario POP 1X0
(705) 283-3292

J

kchi-naaknigewin@sheshegwaning.org

Official Website: N/A

Zhiibaahaasing First Nation

Chief Irene Joanne Kells

36 Sagon Road

Zhiibaahaasing, Ontario POP 1X0
(705) 283-3963

zhiiband@manitoulin.net \/




AN=ARA

ARCHAEOLOGY | HERITAGE | OUTREACH | CONSERVATION

Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station

Class Environmental Assessment

Town of Blind River
Lot 5 and 6, Range B and Mining Location A

Geographic Township of Cobden
Lot 13, Concession 1

Geographic Township of Striker

District of Algoma, Ontario

Prepared for
Town of Blind River
c/o
Nisha Jha, EIT, M.Sc.
CIMA+
500-5935 Airport Road
Mississauga, ON L4V 1W5
Tel: (905) 695-1005 ext. 5766
Email: Nisha.Jha@cima.ca

Licensed under
C. Ramsoomair
MCM Licence #P1106
PIF #P1106-0038-2024
ARA File #2023-0571

14/06/2024

Record of Indigenous Engagement

50 Nebo Road, Unit 1, Hamilton, ON LBW 2E3

P 519.804.2201 | F 519.286.0493 araheritage.ca



mailto:Nisha.Jha@cima.ca

Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment

TABLE OF CONTENTS

1.0 RECORD OF INDIGENOUS ENGAGEMENT 1

1.1 Summary of Events 1

ROIE TABLES
RolE Table 1: Summary of Engagement Events 2
ROIE APPENDICES

RoIE Appendix A: Garden River First Nation 6
RolE Appendix B: M’Chigeeng First Nation Correspondence 9
RolE Appendix C: MNO Correspondence 12
RolE Appendix D: Mississaugi First Nation Correspondence 15
RoIE Appendix E: Sagamok Anishinawbek Correspondence 24
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 1

1.0 RECORD OF INDIGENOUS ENGAGEMENT
1.1 Summary of Events

The identification of Indigenous engagement contacts was based on knowledge about treaty areas
and traditional territories. Subsequent to approval from the proponent, the following groups were
contacted to determine whether they had an interest in participating in the project:

e Atikameksheng Anishnawbek;
e Aundeck Omni Kaning;
Garden River First Nation;
M’Chigeeng First Nation;
Métis Nation of Ontario;
Mississaugi First Nation;
Sagamok First Nation;

Serpent River First Nation;
Sheguiandah First Nation;
Sheshegwaning First Nation;
Thessalon First Nation;
Whitefish River First Nation;
Wiikwemkoong Unceeded Territory; and
Zhiibaahaasing First Nation.

Archaeological Research Associates Ltd. (ARA) engaged with each of these groups over the
course of the investigation. In keeping with the requirements set out in Section 7.6.2 of the 2011
Standards and Guidelines for Consultant Archaeologists, a description of ARA’s involvement in
the process is summarized below. The 2011 Engaging Aboriginal Communities in Archaeology
draft technical bulletin was also consulted for guidance.

ARA’s involvement in the engagement process consisted of the circulation of an invitation to
participate and the distribution of the draft report for review and comment. A summary of
engagement events appears in RolE Table 1. It is ARA’s understanding that each representative
concurred with the strategies, methods and results of the investigation. Emails documenting critical
information arising from the engagement process that affected fieldwork decisions,
documentation, recommendations and/or the licensee’s ability to comply with the conditions of
their licence are reproduced in RolE Appendix A—RolE Appendix E.

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 2

RolE Table 1: Summary of Engagement Events

Group Date Engagement Event Nature
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email

. Follow up inquiry made regarding project notification. No

Agﬁi?;;iieeig ISR s2 b ryanswelr; foicem%tirl) llet. e
rarmtines- 12-Mar-24 Circulation of the draft report for review and comment. Email
Reception 01-Apr-24 Follow up %nqu%ry made regard%ng status of report rev%ew. Email
10-Apr-24 Follow up inquiry made regardlng statu.s of report review. Phone

Message left with reception.

- No comments received. =
18-May-22 Project introduction and invitation to participate circulated. Email
26-Jan-24 Project introduction and invitation to participate circulated. Email

. 12-Feb-24 Follow up inquiry made regarding project notification. Email

Aundec1.< i Follow up inquiry made regarding project notification. Message
Kaning 15-Feb-24 left with reception. Phone

Contacts: UL P
L. Esquimaux, 12-Mar-24 Circulation of the draft report for review and comment. Email
Reception 01-Apr-24 Follow up inquiry made regarding status of report review. Email
Follow up inquiry made regarding status of report review.

Ubeyuse Directed to risugmgthe repor% to thf attention opr. Esquimaux. s

- No comments received. -
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email

Garden R.iver First 15-Feb-24 Follow up inquiry made rfaghﬁa};ﬁ] ect notification. Directed Phone
CI;I;;;(ZIIIS: 15-Feb-24 Project introduction and in_vitation.resent to C Nolan. C. Nolan Email
C Nolan confirmed interest in the project.

R Permu’lt 12-Mar-24 Circulation of the draft report for review and comment. Email
01-Apr-24 Follow up inquiry made regarding status of report review. Email
05-Apr-24 C. Nolan replied that GREN had reviewed the report and had no Email

questions or comments.
26-Jan-24 Project introduction and invitgtion to .participat.e circulated. J. Email
Secord confirmed interest in the project.
M’Chigeeng First 12-Mar-24 Circulation of the draft report for review and comment. Email
Nation 01-Apr-24 Follow up inquiry made regarding status of report review. Email
Contact: J. Secord replied, asking when the Stage 2 archaeological

J. Secord assessment would begin. M. DeVries replied that ARA has not .
03-Apr-24 Email

been contracted to complete the Stage 2 assessment, but that

ARA would notify the proponent of M’Chigeeng’s interest.
26-Jan-24 Project introduction and invitation to participate circulated. Email
Métis Nation of 12-Feb-24 Follow up inquiry made regarding project notification. Email

Ontario - Métis Nation of Ontario has requested no follow up phone calls. -
Contact: 12-Mar-24 Circulation of the draft report for review and comment. Email
General 01-Apr-24 Follow up inquiry made regarding status of report review. Email
Consultation E. Roy replied that the Regional Consultation Committee had no .
04-Apr-24 . Email
comments or questions about the report.
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment

Group Date Engagement Event Nature
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email
15-Feb-24 Follow up inquiry made rega.rding project notification. No Phone

answer; voicemail left.
16-Feb-24 J. Cousineau f:c_)nﬁrn'led inter@st in the project gnd requested Email
additional information about the project.
23-Feb-24 C. Ramsoomair provided J. Cpusineau with more information Email
about the project as requested.
12-Mar-24 Circulation of the draft report for review and comment. Email
J. Cousineau replied that Mississauga First Nation had reviewed
Mississauga First the report and had some questions and comments, which were
Nation added to the draft report copy. J. Cousineau asked for more
Contacts: 25-Mar-24 information to be added about the history of archaeological Email
S. Bissiallon, research in Northern Ontario and provided information on two
Tl Clomsinaa community-known potential archaeological sites within 1 km of
the study area.
C. Ramsoomair replied that the additional information had been
18-Apr-24 afided to t_he report as requested gnd askf_:d if J. Cousinf:au had Email
information about some of the sites which had been cited. J.
Cousineau provided the information available to him.
C. Ramsoomair replied that the additional information had been
7-May-24 added to the report. J. Cousineau shared knowledge about some Email
unregistered archaeological sites and known to the Nation.
C. Ramsoomair confirmed that the additional information had
11-Jun-24 been added to the report. J. Cousineau thanked C. Ramsoomair Email
and said that he had no further questions or comments.
Website
26-Jan-24 Project introduction and invitation to participate circulated. Submission
Form
- Unable to follow up via email. -
Sagamok First 15-Feb-24 Follow up inquiry made regarding project notification. Directed Phone

Nation to A. Toulouse.

Contact: 15-Feb-24 Project introduction and invitation resent to A. Toulouse. Email
A. Toulouse 12-Mar-24 Circulation of the draft report for review and comment. Email
01-Apr-24 Follow up inquiry made regarding status of report review. Email

Follow up inquiry made regarding status of report review. A.
10-Apr-24 Toulouse replied that he had reviewed the report and had no Phone

questions or comments.
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding projegt notiﬁ.catior.l. M. Email
. . Brousseau confirmed receipt of the project notification.
sienpet e i 12-Mar-24 Circulation of the draft report for review and comment. Email
Nation D

Contact: 01-Apr-24 Follow up inquiry made regarding status of report review. Email

A - Follow up inquiry made regarding status of report review. M.
10-Apr-24 Brousseau confirmed receipt of the report, but stated that she was Phone

not aware of any questions or comments at this time.

- No comments received. -
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email

. . Follow up inquiry made regarding project notification. Chief J.
Shegulanfiah If L 15-Feb-24 Aguonie confirmed receipt of the project notification and said he Phone

Nation ) had no questions or comments at this time.

Chie?ol.n/télagczjonie, 12-Mar-24 Circulation of the draft report for review and comment. Email
Rec eption 01-Apr-24 Follow up inquiry made regarding status of report review. Email
10-Apr-24 Follow up inquiry mgde regarding status qf report review. No Phone

option to leave voicemail.

- No comments received. -

June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024

ARA File #2023-0571




Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 4
Group Date Engagement Event Nature
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email
Shf:'ShegW'a.ning 15-Feb-24 Follow up inquiry made rega.rding project notification. No Phone
First Nation answer; voicemail left.
Contacts: 12-Mar-24 Circulation of the draft report for review and comment. Email
Kchi-Naaknigewin, 01-Apr-24 Follow up inquiry made regarding status of report review. Email
Reception 10-Apr-24 Follow up inquiry made regarding status of report review. No Phone
answer; voicemail left.

- No comments received. -
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email

. Follow up inquiry made regarding project notification. No
Thes;ilt(i):)l: =l ISR s2 b ryanswelr; foicem%tirl) llet. e
e 12-Mar-24 Circulation of the draft report for review and comment. Email
D. Bellerose, 01-Apr-24 Follow up inquiry made regarding status of report review. Email
K. Naponse Follow up inquiry made regarding status of report review. D.
10-Apr-24 Bellerose said he would try to submit comments as soon as Email
possible.

- No comments received. -
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email

. . Follow up inquiry made regarding project notification. No
WIIJI;;:tﬁIEIl;t};Ker orsb2s b ryanswer; Vgoicemgaill) llet. heine
PR 12-Mar-24 Circulation of the draft report for review and comment. Email
K. Migwanabi 01-Apr-24 Follow up inquiry made regar.ding status of report re.view. Email
10-Apr-24 Follow up inquiry made regardmg status of report review. No Phone
answer; voicemail left.

- No comments received. -
26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email

) 15-Feb-24 Follow up inquiry made regarding project notification. Directed Phone
Wiikwemkoong to C. Chum.
Unceded Territory 15-Feb-24 Project introduction and invitation resent to C. Chum. Email
Contact: 12-Mar-24 Circulation of the draft report for review and comment. Email
C. Chum 01-Apr-24 Follow up inquiry made regarding status of report review. Email
Follow up inquiry made regarding status of report review. C.
10-Apr-24 Chum replied that she had reviewed the report and had no Phone
questions or comments.

26-Jan-24 Project introduction and invitation to participate circulated. Email
12-Feb-24 Follow up inquiry made regarding project notification. Email
Zhiibaahae}sing First 15-Feb-24 Follow up inquiry madlz ;tegvzitilcjhfegc f;gj :rit notification. Message Phone
CI::;:;I;S; 12-Mar-24 Circulation of the draft report for review and comment. Email
B. Kells-Riberdy, 01-Apr-24 Follow up inquiry made regarding status of report review. Email

Reception Follow up inquiry made regarding status of report review.
10-Apr-24 Directed to resubmit the report to the attention of B. Kells- Phone

Riberdy.
- No comments received. -
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 5
ROIE APPENDICES
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment

RolE Appendix A: Garden River First Nation

megan.devries@araheritage.ca

From: craig.ramsoomair@araheritage.ca

Sent: April 5, 2024 12:43 PM

To: 'Cole Nolan'; megan.devries@araheritage.ca

Cc: 'Kait Kenel'; pam.walsh@blindriver.ca; katie.scott@blindriver.ca; nisha,jha@cima.ca;
thomas.rapley@cima.ca; chris.kirby@tulloch.ca

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - GRFN

Thank you, Cole. We appreciate you taking the time to review the report.

All the best,

Craig Ramsoomair, M.A. (He/him)

Division Manager - Environmental Assessments and Renewables
Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave- Unit 9, Kitchener, ON N2H 6N5

P 416.997.5180 | E craig.ramsoomair@araheritage.ca |www.araheritage.ca

AN AT

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: Cole Nolan <colenolan@gardenriver.org>

Sent: Friday, April 5, 2024 10:31 AM

To: megan.devries@araheritage.ca

Cc: craig.ramsoomair@araheritage.ca; 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca;
katie.scott@blindriver.ca; nisha.jha@cima.ca; thomas.rapley @cima.ca; chris.kirby@tulloch.ca

Subject: Re: ARA Report Review - Blind River Raw Water Intake Stage 1 - GRFN

Good morning,

I’d like to apologize for only just getting back to you at the last minute - | was travelling this week for work
and unfortunately a few items on my to-do list got lost in the shuffle.

| was able to review the report provided and | am impressed with the quality of research. That being said
from a historical/cultural perspective GRFN will defer to Mississauga First Nation as the site sits directly
within their home and traditional territory.

Miigwetch for your time and consideration,

Cole Nolan

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment

Get Outlook foriOS

From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>
Sent: Monday, April 1, 2024 11:43:57 AM

To: Cole Nolan <colenolan@gardenriver.org>

Cc: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>; 'Kait Kenel' <kait.kenel@araheritage.ca>;
pam.walsh@blindriver.ca <pam.walsh@blindriver.ca>; katie.scott@blindriver.ca <katie.scott@blindriver.ca>;
nisha.jha@cima.ca <nisha.jha@cima.ca>; thomas.rapley@cima.ca <thomas.rapley@cima.ca>; chris.kirby@tulloch.ca
<chris.kirby@tulloch.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - GRFN

You don't often get email from megan.devries@araheritage.ca. Learn why this is important

CAUTION: This email is from an external source. Do not click links or open attachments unless you
recognize the sender and know the content is safe. When in doubt, contact IT department.

Good morning!
| hope you had a lovely long weekend!

| am writing to follow up on this report review request. If possible, we would appreciate receiving your comments
by Friday, April 5.

Thank you!
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

ARCHAECLDGY | HERITAGE | DUTEBEACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>

Sent: Tuesday, March 12, 2024 9:38 AM

To: 'colenolan@gardenriver.org' <colenolan@gardenriver.org>

Cc: 'craig.ramsoomair@araheritage.ca' <craig.ramsoomair@araheritage.ca>; 'Kait Kenel' <kait.kenel@araheritage.ca>;
'pam.walsh@blindriver.ca' <pam.walsh@blindriver.ca>; 'katie.scott@blindriver.ca' <katie.scott@blindriver.ca>;
'nisha.jha@cima.ca’ <nisha.jha@cima.ca>; 'thomas.rapley@cima.ca' <thomas.rapley@cima.ca>; 'chris.kirby@tulloch.ca’
<chris.kirby@tulloch.ca>

Subject: ARA Report Review - Blind River Raw Water Intake Stage 1 - GRFN

Good morning,

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 8

Please find attached for your review the draft archaeological report entitled:

Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station
Class Environmental Assessment

Town of Blind River

Lot 5 and 6, Range B and Mining Location A

Geographic Township of Cobden

Lot 13, Concession 1

Geographic Township of Striker

District of Algoma, Ontario

ARA Project #2023-0571

We are hoping to receive your comments regarding the draft report by March 29, 2024, prior to our submission to
the MCM. Please advise if this timeframe is not achievable for your review.

Kind regards,
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6NS

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

&ARA

ARCHAEDLOGY | HERITAGE | QUTREACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment

RolE Appendix B: M’Chigeeng First Nation Correspondence

megan.devries@araheritage.ca

From: megan.devries@araheritage.ca

Sent: April 3, 2024 9:42 AM

To: ‘Joleen Secord'

Cc: ‘craig.ramsoomair@araheritage.ca’; 'Kait Kenel’; ‘pam.walsh@blindriver.ca’;

‘katie.scott@blindriver.ca’; 'nisha.jha@cima.ca’; ‘thomas.rapley@cima.ca’;
‘chris.kirby@tulloch.ca'
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - M'Chigeeng

Hi Joleen,

ARA has not been contracted for the Stage 2, but we will forward your interest to CIMA and the Town of Blind River
for if/when the Stage 2 does move forward. If ARA is contracted in the future for the Stage 2, we will be in touch
with details.

Please let me know if you have any other questions!

Sincerely,
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

&ARA

ARCHAECLDGY | HERITAGE | DUTBEACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: Joleen Secord <joleens@mchigeeng.ca>

Sent: Wednesday, April 3, 2024 9:05 AM

To: megan.devries@araheritage.ca

Cc: craig.ramsoomair@araheritage.ca; 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca;
katie.scott@blindriver.ca; nisha.jha@cima.ca; thomas.rapley @cima.ca; chris.kirby@tulloch.ca

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - M'Chigeeng

Good morning,

When is the stage 2 expected to begin and how many will be on-site?
Who am | sending our monitor agreement contract to?

Joleen

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 10
From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>
Sent: Monday, April 1, 2024 11:44 AM
To: Joleen Secord <joleens@mchigeeng.ca>
Cc: craig.ramsoomair@araheritage.ca; 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca;
katie.scott@blindriver.ca; nisha.jha@cima.ca; thomas.rapley@cima.ca; chris.kirby@tulloch.ca
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - M'Chigeeng
You don't often get email from megan.devries@araheritage.ca. Learn why this is important
Good morning!
| hope you had a lovely long weekend!
I am writing to follow up on this report review request. If possible, we would appreciate receiving your comments
by Friday, April 5.
Thank you!
Megan.
Megan DeVries, M.A. (she/her)
Indigenous Engagement Advisor
Archaeological Research Associates Ltd.
Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9
Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6NS
C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca
ARCHAEDLOGY | HERITAGE | OUTREACH | EDUCATION
Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.
From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>
Sent: Tuesday, March 12, 2024 9:38 AM
To: 'Joleen Secord' <joleens@mchigeeng.ca>
Cc: 'craig.ramsoomair@araheritage.ca' <craig.ramsoomair@araheritage.ca>; 'Kait Kenel' <kait.kenel@araheritage.ca>;
'pam.walsh@blindriver.ca' <pam.walsh@blindriver.ca>; 'katie.scott@blindriver.ca' <katie.scott@blindriver.ca>;
'nisha.jha@cima.ca’ <nisha.jha@cima.ca>; 'thomas.rapley@cima.ca' <thomas.rapley@cima.ca>; 'chris.kirby@tulloch.ca'
<chris.kirby@tulloch.ca>
Subject: ARA Report Review - Blind River Raw Water Intake Stage 1 - M'Chigeeng
Good morning,
Please find attached for your review the draft archaeological report entitled:
Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station
Class Environmental Assessment
2
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571




Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 11

Town of Blind River

Lot 5 and 6, Range B and Mining Location A
Geographic Township of Cobden

Lot 13, Concession 1

Geographic Township of Striker

District of Algoma, Ontario

ARA Project #2023-0571

We are hoping to receive your comments regarding the draft report by March 29, 2024, prior to our submission to
the MCM. Please advise if this timeframe is not achievable for your review.

Kind regards,
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

L\-ARA

ARCHAEOLOGY | HERITAGE | QUTREACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 12
RolIE Appendix C: MNO Correspondence
megan.devries@araheritage.ca
I -
From: Ethan Roy <EthanR@metisnation.org>
Sent: April 3, 2024 12:48 PM
To: megan.devries@araheritage.ca
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - MNO
Hi Megan,
| forwarded the report to the Regional Consultation Committee when we received it. Based on our internal procedures,
no comments or concerns were raised about the report.
Thank you for keeping us apprised of the ongoing work.
Thanks,
Ethan Roy (he/him)
Consultation Advisor
Lands, Resources, and Consultations (LRC) Branch
Métis Nation of Ontario
Sault Ste. Marie, ON, Canada
Email: ethanr@metisnation.org
Phone: (705) 527 3612
www.metisnation.org
This email is intended only for the named recipient(s) and may contain information that is CONFIDENTIAL. No waiver of privilege, confidence
or otherwise is intended by virtue of this email. Any unauthorized copying is strictly prohibited. If you have received this email in error, or are
not the named recipient, please immediately notify the sender and destroy all copies of this email. Thank you.
Please consider the environment before printing this e-mail.
From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>
Sent: April 1, 2024 11:44 AM
To: Consultations <Consultations@metisnation.org>
Cc: craig.ramsoomair@araheritage.ca; 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca;
katie.scott@blindriver.ca; nisha.jha@cima.ca; thomas.rapley@cima.ca; chris.kirby@tulloch.ca
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - MNO
Good morning!
| hope you had a lovely long weekend!
| am writing to follow up on this report review request. If possible, we would appreciate receiving your comments
by Friday, April 5.
Thank you!
Megan.
Megan DeVries, M.A. (she/her)
Indigenous Engagement Advisor
1
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571




Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 13

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

A\-ARA

ARCHAECLOGY | HERITAGE | QUTEEACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>

Sent: Tuesday, March 12, 2024 9:37 AM

To: 'consultations@metisnation.org' <consultations@metisnation.org>

Cc: 'craig.ramsoomair@araheritage.ca' <craig.ramsoomair@araheritage.ca>; 'Kait Kenel' <kait.kenel@araheritage.ca>;
'pam.walsh@blindriver.ca' <pam.walsh@blindriver.ca>; 'katie.scott@blindriver.ca' <katie.scott@blindriver.ca>;
'nisha.jha@cima.ca' <nisha.jha@cima.ca>; 'thomas.rapley@cima.ca' <thomas.rapley@cima.ca>; 'chris.kirby@tulloch.ca'
<chris.kirby@tulloch.ca>

Subject: ARA Report Review - Blind River Raw Water Intake Stage 1 - MNO

Good morning,
Please find attached for your review the draft archaeological report entitled:

Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station
Class Environmental Assessment

Town of Blind River

Lot 5 and 6, Range B and Mining Location A

Geographic Township of Cobden

Lot 13, Concession 1

Geographic Township of Striker

District of Algoma, Ontario

ARA Project #2023-0571

We are hoping to receive your comments regarding the draft report by March 29, 2024, prior to our submission to
the MCM. Please advise if this timeframe is not achievable for your review.

Kind regards,
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 14

A= ARA

ARCHAECLDGY | HERITAGE | DUTEEACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

Attention: This email originated from outside the MNO. Please use caution when clicking links, opening attachments or
replying to requests for account information or funds.

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 15
RolE Appendix D: Mississaugi First Nation Correspondence
megan.devries@araheritage.ca
From: craig.ramsoomair@araheritage.ca
Sent: June 12, 2024 10:47 AM
To: 'Jake Cousineau’; megan.devries@araheritage.ca; 'Stacy Bissiallon'
Cc: 'Kait Kenel'
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga
Thanks for your help with this, Jake. Hopefully, we will work together soon!
All the best,
Craig Ramsoomair, M. A (He/him)
Division Manager — Environmental Assessments and Renewables
Archaeological Research Associates Ltd.
Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3
Kitchener Office: 465 Maple Ave- Unit 9, Kitchener, ON N2H 6N5
C 416.997.5180 | E craig.ramsoomair@araheritage.ca | www.araheritage.ca
Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.
From: Jake Cousineau <jake@mississaugi.com>
Sent: Wednesday, June 12, 2024 9:36 AM
To: craig.ramsoomair@araheritage.ca; megan.devries@araheritage.ca; Stacy Bissiallon <stacyb@mississaugi.com>
Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga
Hi Craig,
Thank you for taking the time to include my notes and comments. It is very much appreciated. | have no
further comments.
Hope you have a good field season,
Jake Cousineau
Data Management Technician
Mississauga First Nation
705-356-1621 ext 2207
From: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>
Sent: Tuesday, June 11, 2024 2:46 PM
To: Jake Cousineau <jake@mississaugi.com>; megan.devries@araheritage.ca; Stacy Bissiallon
1
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571




Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 16

<stacyb@mississaugi.com>
Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.

Hi Jake,

Sorry for the delay, still getting caught up from my vacation. Here are those reports incorporated. | wouldn’t
necessarily consider this completely out of scope as we have done similar archaeological site surveys for other
Northern Ontario reports where nearby archaeological information is sparser. Particularly since we are
incorporating such a large area of the Town of Blind River, I’m more than happy to ensure these details are
incorporated as it will help provide a signpost to further assessments in the area regarding the extensive work
conducted in the Mississaugi Delta. Let me know if there is anything else | can do, otherwise, I'll move forward
with the final steps for submission.

Thanks,

Craig Ramsoomair, M. A (He/him)

Division Manager — Environmental Assessments and Renewables
Archaeological Research Associates Ltd.

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3

Kitchener Office: 465 Maple Ave- Unit 9, Kitchener, ON N2H 6N5

C 416.997.5180 | E craig.ramsoomair@araheritage.ca | www.araheritage.ca

AN=AL

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: Jake Cousineau <jake@mississaugi.com>

Sent: Wednesday, May 8, 2024 3:46 PM

To: craig.ramsoomair@araheritage.ca; megan.devries@araheritage.ca; Stacy Bissiallon <stacyb@mississaugi.com>
Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

Hi Craig,
Thanks for sharing that reference with me; it does sound a bit similar to the story of Battle Point!

So, sorry for not sharing this at the beginning. | wasn’t expecting you to discuss the Mississaugi Delta
site, the East Terrace site, and the Ilimitee works | thought it might be out of the scope of this project. I'm
attaching two more reports of work that occurred during the construction of the golf course, essentially
the sites were identified before the construction of the golf course (Brizinski and Wood), but stage 2
occurred after many of these sites were already disturbed or destroyed through the golf course

2

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 17

construction(Dalla Bona 1999). Furthermore, none of these sites were registered with the Ministry even
the mostly intact ones (I’ve heard this to be a common story with this company, so something to keep in
mind when working around the Sault area). We were talking with the Ministry to get these sites registered
but it would seem that they haven’t made much progress on their side. Regardless these reports are
important for demonstrating the cultural landscape that was in the delta area prior to the golf course and
Cameco. Also, significant as it is the only written source acknowledging the burial/ceremonial mounds
on the property (MFN has traditional knowledge that the area was used as burial site as well, but the
Dalla Bona report is the only mentioned of the feature in the archaeological literature).

Thanks,

Jake Cousineau

Data Management Technician
Mississauga First Nation
705-356-1621 ext 2207

From: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>

Sent: Tuesday, May 7, 2024 1:07 PM

To: Jake Cousineau <jake@mississaugi.com>; megan.devries@araheritage.ca; Stacy Bissiallon
<stacyb@mississaugi.com>

Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.

Hi Jake,

Sorry for the delay. With the warmer weather, I’'ve been in and out of the office. I’ve added additional information
on Lake Duborne and its connection to the Mississauga First Nation. Let me know if you would like additional
information in the report. Otherwise, I’ll begin finalizing it for submission. Please also see the attached reference |
mentioned. It is from an older book but is still a useful reference regarding some of the 17th-century conflicts
between the Anishinaabe and Haudenosaunee. It references a similar location and the leaving of a single person
alive in the battle.

Thanks!

Craig Ramsoomair, M. A (He/him)

Division Manager — Environmental Assessments and Renewables
Archaeological Research Associates Ltd.

Vacation Alert: May 13 to 24", 2024 (Inclusive)

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3

Kitchener Office: 465 Maple Ave- Unit 9, Kitchener, ON N2H 6N5

C 416.997,5180 | E craig.ramsoomair@araheritage.ca | www.araheritage.ca

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 18

A=A

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: Jake Cousineau <jake@mississaugi.com>

Sent: Thursday, April 25,2024 9:10 AM

To: craig.ramsoomair@araheritage.ca; megan.devries@araheritage.ca; Stacy Bissiallon <stacyb@mississaugi.com>
Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

Hi Craig,
I am unfamiliar with that account, but it would be interesting to know more about it.

| could put you in contact with Ashley from Timber Village Museum to see what information the town might have
about Battle Point if you’re interested.

Jake

From: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>

Sent: Wednesday, April 24,2024 10:10 AM

To: Jake Cousineau <jake@mississaugi.com>; megan.devries@araheritage.ca; Stacy Bissiallon
<stacyb@mississaugi.com>

Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.

Thanks for all of this additional information about the lands of the Mississauga First Nation. | haven’t finalized the
report submission quite yet, so I’ll make sure to add this additional information! Would Battle Point be the same
as the battle reported by Bacqueville de La Potherie, the French Royal Commissioner, as occurring in 16537 It also
mentions leaving a single person alive.

Thanks,

Craig Ramsoomair, M. A (He/him)

Division Manager — Environmental Assessments and Renewables
Archaeological Research Associates Ltd.

Vacation Alert: May 13" to 24", 2024 (Inclusive)

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3

Kitchener Office: 465 Maple Ave- Unit 9, Kitchener, ON N2H 6N5

C 416.997,5180 | E craig.ramsoomair@araheritage.ca | www.araheritage.ca

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 19

A=Al

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: Jake Cousineau <jake@mississaugi.com>

Sent: Friday, April 19, 2024 3:25 PM

To: craig.ramsoomair@araheritage.ca; megan.devries@araheritage.ca; Stacy Bissiallon <stacyb@mississaugi.com>
Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

Hi Craig,
Thanks for the information.

There’s not much | can add to this, but | can provide more details about Lake Duborne, near CbHr-1 and 4. Just
across the lake from CbHr-1 is Battle Point Peninsula, which is said to be a battle spot between the Mississaugi
and the Haudenosaunee (I've attached two sources that mentioned it, see page 9 of the smoke signal for a
Mississaugi version; the sault star give a bit more of the etymology of the name). I’ve heard about people finding
arrowheads around Lake Duborne, especially near Battlepoint, but | have yet to see one. The outlet on the
southeastern side of the lake also leads towards the pow-wow grounds, which is a traditional gathering area. |
have heard of a petroglyph being somewhere on Lake Duborne, and we are hoping to confirm them this summer.

The town’s museum, Timber Village Museum, also has two Indigenous ash baskets that were donated to them.
They were found in an abandoned cabin on Battle Point peninsula; they were found approximately 50 years before
their donation in the 1990s.

The possibility of two archaic sites near within a short trip of the pow-wow grounds demonstrates the significance
of this area to MFN.

Also, on page 1 of the smoke sighal issue | sent you, you will see an article on a biface found in town
approximately 2 km from your study area.

For the report, if you want to see pictures of the ash baskets, archaic points or the biface, let me know.

Jake

From: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>

Sent: Friday, April 19, 2024 12:09 PM

To: Jake Cousineau <jake@mississaugi.com>; megan.devries@araheritage.ca; Stacy Bissiallon
<stacyb@mississaugi.com>

Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.

5

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 20

Hi Jake,

I’ve attached what | have, partly to ensure their circulation. With Laurentian University closed, | was only able to
obtain these digital copies using internet archives. The information | have is derived from the information on the
Ontario Archaeological Sites Database (OASD).

CbHr-1-Current recorded location is NW of Lake Duborne. OASD mentions a photograph from Laurentian
University, but as that no longer exists, it left me at a dead end.

CbHr-2 — Said to have been identified prior to impacts by Eldorado Nuclear, but the Eldorado assessment
attached has no record of it, and | am not aware of other Eldorado reports unless you have additional resources
yourself. Again, the Eldorado assessment was Laurentian University based.

CbHr-4 — Northwest of CbHr-1. Documentation in “Conway, T. 1991. "Heritage Resource Assessment for MTO
Project #5-87-00, Cataract River Bridge & Approaches, Cobden Township, Algoma District." I’'m currently waiting
to hear back from Rob von Bitter from the MCM as to if he is able to track it down. If he is, | can circulate it to you or
| can start a deeper dive for the report.

Sorry | couldn’t be more helpful, but | have attached PDFs of the OASD information if that helps. It has the GPS
data.

Thanks,

Craig Ramsoomair, M. A (He/him)

Division Manager — Environmental Assessments and Renewables
Archaeological Research Associates Ltd.

Vacation Alert: May 13" to 24, 2024 (Inclusive)

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3

Kitchener Office: 465 Maple Ave- Unit 9, Kitchener, ON N2H 6N5

C 416.997,5180 | E craig.ramsoomair@araheritage.ca | www.araheritage.ca

AN=AL

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: Jake Cousineau <jake@mississaugi.com>

Sent: Thursday, April 18, 2024 4:28 PM

To: craig.ramsoomair@araheritage.ca; megan.devries@araheritage.ca; Stacy Bissiallon <stacyb@ mississaugi.com>
Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca; katie.scott@blindriver.ca; nisha.jha@cima.ca;
thomas.rapley@cima.ca; chris.kirby@tulloch.ca

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

Hi Craig,
Thank you for revising the reports; you have exceeded my expectations, which is much appreciated.

| have no additional comments.

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 21

However, | do have a question:

On page 7, you mentioned the following sites: CbHr-1, CbHr-2, and CbHr-4. Would you be able to share the
report/article that they were reported in or at least the documents’ names? | don’t believe I've seen these sites
mentioned anywhere yet. It’s interesting to find out that there are identified archaic sites in the area. Just last
week, to my surprise, an Elder showed me an archaic-looking point; he said it had been found by someone near
the river several years ago.

Thanks,

Jake Cousineau

Data Management Technician
Mississauga First Nation
(705)356-1621 ext. 2207

From: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>

Sent: Thursday, April 18, 2024 2:42 PM

To: Jake Cousineau <jake@mississaugi.com>; megan.devries@araheritage.ca; Stacy Bissiallon
<stacyb@mississaugi.com>

Cc: 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca; katie.scott@blindriver.ca; nisha.jha@cima.ca;
thomas.rapley@cima.ca; chris.kirby@tulloch.ca

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga

CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.

Hi Jake,

Thanks for your patience regarding the report edits. Some sources took me longer to locate than anticipated, but |
believe | have addressed all of your comments. I will continue to track down additionalinformation for
incorporation into reports for any future work in the Blind River area.

Let me know if you have any additional comments.

Thanks,

Craig Ramsoomair, M.A. (He/him)

Division Manager - Environmental Assessments and Renewables
Archaeological Research Associates Ltd.

Vacation Alert: May 13'" to 24, 2024 (Inclusive)

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3

Kitchener Office: 465 Maple Ave, Unit 9, Kitchener, ON N2H 6N5

P 416.997.5180 | E craig.ramsoomair@araheritage.ca |www.araheritage.ca

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 22
Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.
From: Jake Cousineau <jake@mississaugi.com>
Sent: Monday, March 25, 2024 11:41 AM
To: megan.devries@araheritage.ca; Stacy Bissiallon <stacyb@mississaugi.com>
Cc: craig.ramsoomair@araheritage.ca; 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca;
katie.scott@blindriver.ca; nisha.jha@cima.ca; thomas.rapley@cima.ca; chris.kirby@tulloch.ca
Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga
Hi Megan,
Please find attached to this email my comments for your Stage 1 report. I've left highlights and posted comments
in the pdf for your consideration.
If you have any questions please do not hesitate to reach out.
Thank you,
Jake Cousineau, M.E.S.
Data Management Technician
Mississauga First Nation
(705)356-1621 ext. 2207
From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>
Sent: Tuesday, March 12, 2024 9:37 AM
To: Jake Cousineau <jake@mississaugi.com>; Stacy Bissiallon <stacyb@mississaugi.com>
Cc: craig.ramsoomair@araheritage.ca; 'Kait Kenel' <kait.kenel@araheritage.ca>; pam.walsh@blindriver.ca;
katie.scott@blindriver.ca; nisha.jha@cima.ca; thomas.rapley@cima.ca; chris.kirby@tulloch.ca
Subject: ARA Report Review - Blind River Raw Water Intake Stage 1 - Mississauga
CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.
Good morning,
Please find attached for your review the draft archaeological report entitled:
Stage 1 Archaeological Assessment
8
June 2024 Archaeological Research Associates Ltd.

PIF #P1106-0038-2024 ARA File #2023-0571




Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 23

Blind River Raw Water Intake and Low Lift Pumping Station
Class Environmental Assessment

Town of Blind River

Lot 5 and 6, Range B and Mining Location A

Geographic Township of Cobden

Lot 13, Concession 1

Geographic Township of Striker

District of Algoma, Ontario

ARA Project #2023-0571

We are hoping to receive your comments regarding the draft report by March 29, 2024, prior to our submission to
the MCM. Please advise if this timeframe is not achievable for your review.

Kind regards,
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

&ARA

ARCHAECLOGY | HERITAGE | DUTDEACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment

24

RolIE Appendix E: Sagamok Anishinawbek Correspondence

megan.devries@araheritage.ca

From: Allen Toulouse <toulouse_allen@sagamok.ca>

Sent: April 10, 2024 11:14 AM

To: megan.devries@araheritage.ca

Subject: Re: ARA Report Review - Blind River Raw Water Intake Stage 1 - SA

Aanii Megan!

Upon review of the report and accounting for the small footprint, Sagamok LRE sees no impediment to
the progression of this project.

Should the archeological assessment progress to stage 2 our department would like to be incl. in the
planning and field work.

Sagamok LRE Thanks you for your follow up.

cheers,

Allen Toulouse

Historical Researcher
Phone:705-865-1134 ext 238
Email: toulouse allen@sagamok.ca

From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>

Sent: Monday, April 1, 2024 11:43 AM

To: Allen Toulouse <toulouse_allen@sagamok.ca>

Cc: craig.ramsoomair@araheritage.ca <craig.ramsoomair@araheritage.ca>; 'Kait Kenel' <kait.kenel@araheritage.ca>;
pam.walsh@blindriver.ca <pam.walsh@blindriver.ca>; katie.scott@blindriver.ca <katie.scott@blindriver.ca>;
nisha.jha@cima.ca <nisha.jha@cima.ca>; thomas.rapley@cima.ca <thomas.rapley@cima.ca>; chris.kirby@tulloch.ca
<chris.kirby@tulloch.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 1 - SA

Good morning!
| hope you had a lovely long weekend!

I am writing to follow up on this report review request. If possible, we would appreciate receiving your comments
by Friday, April 5.

Thank you!
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571




Stage 1 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station Class Environmental Assessment 25

ARCHAEDLOGY | HERITAGE | OUTREACH | EDUCATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: megan.devries@araheritage.ca <megan.devries@araheritage.ca>

Sent: Tuesday, March 12, 2024 9:37 AM

To: 'Allen Toulouse' <toulouse_allen@sagamok.ca>

Cc: 'craig.ramsoomair@araheritage.ca' <craig.ramsoomair@araheritage.ca>; 'Kait Kenel' <kait.kenel@araheritage.ca>;
'pam.walsh@blindriver.ca' <pam.walsh@blindriver.ca>; 'katie.scott@blindriver.ca' <katie.scott@blindriver.ca>;
'nisha.jha@cima.ca' <nisha.jha@cima.ca>; 'thomas.rapley@cima.ca' <thomas.rapley@cima.ca>; 'chris.kirby@tulloch.ca'
<chris.kirby@tulloch.ca>

Subject: ARA Report Review - Blind River Raw Water Intake Stage 1 - SA

Good morning,
Please find attached for your review the draft archaeological report entitled:

Stage 1 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station
Class Environmental Assessment

Town of Blind River

Lot 5 and 6, Range B and Mining Location A

Geographic Township of Cobden

Lot 13, Concession 1

Geographic Township of Striker

District of Algoma, Ontario

ARA Project #2023-0571

We are hoping to receive your comments regarding the draft report by March 29, 2024, prior to our submission to
the MCM. Please advise if this timeframe is not achievable for your review.

Kind regards,
Megan.

Megan DeVries, M.A. (she/her)

Indigenous Engagement Advisor

Archaeological Research Associates Ltd.

Hamilton Office: 205 Cannon St East, Hamilton, ON L8L 2A9

Kitchener Office: 465 Maple Ave — Unit 9, Kitchener, ON N2H 6N5

C 519.573.6546 | E megan.devries@araheritage.ca | www.araheritage.ca

AN=ARA

ARCHALEDLOGY | HERITAGE | DUTEEACH | EDUCATION

June 2024 Archaeological Research Associates Ltd.
PIF #P1106-0038-2024 ARA File #2023-0571



AN=ARA

ARCHAEOLOGY | HERITAGE | OUTREACH | CONSERVATION

Stage 2 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station
Town of Blind River
Mining Location A
Geographic Township of Cobden
District of Algoma, Ontario

Prepared for
Town of Blind River
c/o
CIMA+
500-5935 Airport Road
Mississauga, ON L4V 1W5

Licensed under
P. Racher
MCM Licence #P007
PIF # P007-1631-2025
ARA File #2024-0141

23/07/2025

Record of Indigenous Engagement

50 Nebo Road, Unit 1, Hamilton, ON L8W 2E3 =
P 519.804.2291 | F 519.286.0493 araheritage.ca




Stage 2 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River

TABLE OF CONTENTS

1.0 RECORD OF INDIGENOUS ENGAGEMENT 1

1.1 Summary of Events 1
ROIE TABLES
RolE Table 1: Summary of Engagement Events 1
RoIE Table 2: Summary of Participating Representatives 5
ROIE APPENDICES
RoIE Appendix A: MFN Correspondence 7
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025

ARA File #2024-0141



Stage 2 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 1

1.0 RECORD OF INDIGENOUS ENGAGEMENT

1.1 Summary of Events

The identification of Indigenous engagement contacts was based on knowledge about treaty areas
and traditional territories. Subsequent to approval from the proponent, the following groups were
contacted to determine whether they had an interest in participating in the project:

e Atikameksheng Anishnawbek (AA);

e Garden River First Nation (GRFN);
M'Chigeeng First Nation (MFN);
Metis Nation of Ontario (MNO);
Mississaugi First Nation (MFN);
Sagamok First Nation (SA);

Serpent River First Nation (SRFN);
Sheguindah First Nation (SFN);
Sheshegwaning First Nation (SFN);
Sucker Creek First Nation (AOK);
Thessalon First Nation (TFN);
Whitefish River First Nation (WRFN);
Wiikwemikong Unceded Territory (WUT); and
Zhiibaahaasing First Nation (ZFN).

Archaeological Research Associates Ltd. (ARA) engaged with each of these groups over the
course of the investigation. In keeping with the requirements set out in Section 7.6.2 of the 2011
Standards and Guidelines for Consultant Archaeologists, a description of ARA’s involvement in
the process is summarized below. The 2011 Engaging Aboriginal Communities in Archaeology
draft technical bulletin was also consulted for guidance.

ARA’s involvement in the engagement process consisted of the circulation of an invitation to
participate, conversations with the coordinators regarding the scheduling of fieldwork, on-site
discussions with the field representatives and the distribution of the draft report for review and
comment. A summary of engagement events appears in RolE Table 1, and a breakdown of
representative participation is presented in RolE Table 2. It is ARA’s understanding that the
representative concurred with the strategies, methods and results of the investigation. Emails
documenting critical information arising from the engagement process that affected fieldwork
decisions, documentation, recommendations and/or the licensee’s ability to comply with the
conditions of their licence are reproduced in RolE Appendix A.

RolE Table 1: Summary of Engagement Events

Group Date Engagement Event Nature
01-Oct-24 Project introduction and invitation to participate circulated. Email
AA 04-Oct-24 Follow up inquiry made regarding project notification. Email
Contacts: — — : > - - -
Dl 08-Oct-24 Follow up inquiry made regarding proj §ct notlﬁcatlon: Dlref:ted Phone
Reception to Ross Assiniwe. No answer; no option to leave voicemail.
09-Oct-24 Deployment details circulated for the following week. Email
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 2
Group Date Engagement Event Nature
10-Oct-24 New fieldwork date circulated. Email
22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email

Follow up query regarding status of report review made. No

16-May-25 . . .
answer; no option to leave voicemail.

Phone

- Comments/No comments received. -

01-Oct-24 Project introduction and invitation to participate circulated. Email

Follow up inquiry made regarding project notification. C. Nolan

Ol confirmed GRFN's interest in the project. Lol

09-Oct-24 Deployment details circulated for the following week. Email

CGRFN ) 10-Oct-24 New fieldwork date circulated. Email
CO%ZZZ 22-Apr-25 Circulation of the draft report for review and comment. Email

’ 08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding sta_tus of_ report review made. No Phone

answer; voicemail left.
- Comments/No comments received. -
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 3
Group Date Engagement Event Nature
Project introduction and invitation to participate circulated. J. .

Ui, %ecord confirmed M’Chigeegn’s itrl)terestpin the project. Lol

09-Oct-24 Deployment details circulated for the following week. Email

MFEN 10-Oct-24 New fieldwork date circulated. Email
Contacts: 22-Apr-25 Circulation of the draft report for review and comment. Email

J. Secord 08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query re.garding status of repo.rt revigw made. No Phone

answer; no option to leave voicemail.

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email
04-Oct-24 Follow up inquiry made regarding project notification. Email

- MNO has requested no follow up phone calls.

C}:ﬁgg&. 09-Oct-24 Deployment details circulated for. the following week. Ema%l
General 10-Oct-24 . . New fieldwork date mrcglated. Ema%l

C liations 22-Apr-25 Circulation of the draft report for review and comment. Email
onsu. : : -
08-May-25 Follow up query regarding status of report review made. Email

- MNO has requested no follow up phone calls. -

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email

Follow up inquiry made regarding project notification. J. .
L0l Cousitll)eauqcorlilﬁrmed MgFN's iﬁtle)regt in the project. B
Deployment details sent for fieldwork the following week. J.
Cousineau responded that the proposed fieldwork dates were not
09-Oct-24 suitable for MFN, given the short notice, and asked ARA to Email
reschedule. M. DeVries sent a new fieldwork date proposal for J.
MFN Cousineau's consideration; J. Cousineau confirmed fieldwork
Contacts: could proceed on the new fieldwork date.

J. Cousineau 10-Oct-24 New fieldwork date circulated. Email
22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding status of report revifsw made. No Phone

answer, no option to leave voicemail.

19-Jun-25 Follow up query regarding status of report review made. Email

J. Cousineau confirmed MFN had reviewed the report and had no .

19-Jun-25 Email

comments or concerns.

01-Oct-24 Project introduction and invitation to participate circulated. Email

04-Oct-24 Follow up inquiry made regarding project notification. Email

08-Oct-24 Follow up inq_ui_ry made regarding proj ect notiﬁcation: Dire(.:ted Phone

to Ross Assiniwe. No answer; no option to leave voicemail.

SA 09-Oct-24 Deployment details circulated for the following week. Email
Contacts 10-Oct-24 New fieldwork date circulated. Email

A. Toulouse: 22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding status of repo.rt revifsw made. No Phone

answer; no option to leave voicemail.

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email
04-Oct-24 Follow up inquiry made regarding project notification. Email
08-Oct-24 Follow up inq}.li'ry made regarding proj §ct notiﬁcation: Diref:ted Phone

to Ross Assiniwe. No answer; no option to leave voicemail.
SREN 09-Oct-24 Deployment details circulated for. the following week. Email
i 10-Oct-24 New fieldwork date circulated. Email
M. Brousseau 22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regard'ir}g status of report review mgde. M. Email
Brousseau cc’d additional contacts for report review.
16-May-25 Follow up query re.:garding. status of repotjt revigw made. No Phone
answer; no option to leave voicemail.

- Comments/No comments received. -

01-Oct-24 Project introduction and invitation to participate circulated. Email
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 4

Group Date Engagement Event Nature
04-Oct-24 Follow up inquiry made regarding project notification. Email

08-Oct-24 Follow up inqgig made regarding proj e.:ct notiﬁcation: Direc.:ted Phone

to Ross Assiniwe. No answer; no option to leave voicemail.

09-Oct-24 Deployment details circulated for the following week. Email

Coiltz\its: 10-Oct-24 . . New fieldwork date circt}lated. Ema%l
o ——— 22-Apr-25 Circulation of the draft report for review anq comment. Email
A Manitowabi 08-May-25 Follow up query ,regard.n.lg status of report review m_ade. M. Email

Brousseau cc’d additional contacts for report review.
16-May-25 Follow up query regarding staﬁus of report review made. No Phone
answer; voicemail left.

- Comments/No comments received. -

01-Oct-24 Project introduction and invitation to participate circulated. Email
Follow up inquiry made regarding project notification. B.

04-Oct-24 Endanawas confirmed SFN's interest in the project and asked Email

what participation would entail.

M. DeVries provided additional information about the project

SEN 07-Oct-24 and the assessment, as well as information about what FNIC Phone

Con tac.ts: participation generally involves.
B Iif;deg rttlc(z):\l;a ; 09-Oct-24 Deployment details circulated for‘ the following week. Email
Ke }'”._ Naa knigev;/in 10-Oct-24 . ‘ New fieldwork date mrct}lated. Ema}l
22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding status of_ report review made. No Phone

answer; voicemail left.

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email
04-Oct-24 Follow up inquiry made regarding project notification. Email
08-Oct-24 Follow up inquiry made reggrding pro._i ect notification. Message Phone

left with Reception.
AOK 09-Oct-24 Deployment details circulated for the following week. Email
Contacts 10-Oct-24 New fieldwork date circulated. Email
L. Esquimaux: 22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding status of_ report review made. No Phone
answer; voicemail left.

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email
04-Oct-24 Follow up inquiry made regarding project notification. Email
08-Oct-24 Follow up inquiry made r_egarding projec;t notiﬁcation. No Phone

answer, no option to leave voicemail
COTHEE‘I‘S' 09-Oct-24 Deployment details circulated for the following week. Email
) 10-Oct-24 New fieldwork date circulated. Email
D. Bellerose, - - - -
% Mooz 22-Apr-25 Circulation of the draft.repon for review and ?omment. Ema%l
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding status of report revifsw made. No Phone
answer, no option to leave voicemail.

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email
04-Oct-24 Follow up inquiry made regarding project notification. Email

Follow up inquiry made regarding project notification. K.

WOt Migwarpiabiq corr?ﬁrmed WgRFN'sgirI;teﬁest in the project. s

C\Zzlggiv: 09-Oct-24 Deployment details circulated for. the following week. Email
Raagiiitns 10-Oct-24 . . New fieldwork date c1rcglated. Ema%l
K s 22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email

16-May-25 Follow up query regarding sta.tus of report review made. No Phone

answer, voicemail left.

- Comments/No comments received. -

01-Oct-24 Project introduction and invitation to participate circulated. Email
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 5
Group Date Engagement Event Nature
04-Oct-24 Follow up inquiry made regarding project notification. Email
08-Oct-24 Follow up inquiry made reggrding proj ect notification. Message Phone
left with Reception.
K. Mejaki identified herself as the new contact for WUT and
asked for more information about the project and archaeological .
Cz\:zltfzj;ts O assessments. M. DeVries resent the Stl;geJ 1 report and the S%age ERE
C Chum 2 and marine project ngtlﬁcatlon. '
K. Meja kz 10-Oct-24 : . New fieldwork date mrcglated. Ema}l
22-Apr-25 Circulation of the draft report for review and comment. Email
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query regarding sta_tus of_ report review made. No Phone
answer, voicemail left.

- Comments/No comments received. -
01-Oct-24 Project introduction and invitation to participate circulated. Email
04-Oct-24 Follow up inquiry made regarding project notification. Email
08-Oct-24 Follow up inquiry made regarding proj §ct n(?tiﬁcation. Directed Phone

ZFN to Kevin M0§su1)_; proejct notification re.sent. .
Contacts 09-Oct-24 Deployment details circulated for. the following week. Ema}l
et 10-Oct-24 . ‘ New fieldwork date mrcglated. Ema}l
K. Mossup 22-Apr-25 Circulation of the draft.report for review and §omment. Ema}l
08-May-25 Follow up query regarding status of report review made. Email
16-May-25 Follow up query rf?garding_ status of report revigw made. No Phone
answer; no option to leave voicemail.
- Comments/No comments received. -
RolE Table 2: Summary of Participating Representatives
Group Representative Participation
AA None N/A
GRFN None N/A
MFN None N/A
MNO None N/A
MFN Z. Piche October 22, 2024
SA None N/A
SRFN None N/A
SFN None N/A
SFN None N/A
AOK None N/A
TFN None N/A
WRFN None N/A
WUT None N/A
ZFN None N/A
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment

Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 6
ROIE APPENDICES
July 2025 Archaeological Research Associates Ltd.

PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 7

RolE Appendix A: MFN Correspondence

kait.kenel@araheritac_;e.ca

From: Jake Cousineau <jake@mississaugi.com>

Sent: June 19, 2025 3:57 PM

To: kait.kenel@araheritage.ca

Cc: chris.kirby@tulloch.ca; Elliot.DeAngelis@cima.ca; Caroline.Alepin@cima.ca;
Thomas.Kowpak@cima.ca; 'Trevor Taylor'

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 2 Marine - MFN

Hi Kait,

Sorry about the delay. Feel free to finalize this report. We have no issues withit.

Jake Cousineau
Data Management Technician
Mississauga First Nation

From: kait.kenel@araheritage.ca <kait.kenel@araheritage.ca>

Sent: Thursday, June 19, 2025 3:48 PM

To: Jake Cousineau <jake@mississaugi.com>

Cc: chris.kirby@tulloch.ca; Elliot.DeAngelis@cima.ca; Caroline.Alepin@cima.ca; Thomas.Kowpak@cima.ca; 'Trevor
Taylor' <trevor.taylor@araheritage.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 2 Marine - MFN

CAUTION: This email originated from outside of the
organization. Do not click links or open attachments unless
you recognize the sender and know the content is safe.

Good afternoon Jake,

| wanted to follow up on this report review. Can you please advise if you will be reviewing these reports
and if you have an estimate for how long you will need? Thank you!

Kind regards,
Kait

Kait Kenel M.A. (shelher)

Indigenous Engagement Advisor

Chair, DEI Committee

Archaeological Research Associates Ltd

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON. L8W 2E3
Kitchener Office: 465 Maple Ave., Kitchener, ON. N2H 6N5

C 226.989.7259 | E kait.kenel@araheritage.ca | www.araheritage.ca

July 2025 Archaeological Research Associates Ltd.
PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 8

AN ARA

ARCHAEOLOGY | HERITAGE | OUTREACH | CONSERVATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

Upcoming Holiday: ARA will be closed in observance of Canada Day on Tuesday, July 1%, 2025.

From: kait.kenel@araheritage.ca <kait.kenel@araheritage.ca>

Sent: May 8, 2025 1:19 PM

To: 'jake@mississaugi.com' <jake@mississaugi.com>

Cc: 'craig.ramsoomair@araheritage.ca' <craig.ramsoomair@araheritage.ca>; 'chris.kirby@tulloch.ca’
<chris.kirby@tulloch.ca>; 'Elliot.DeAngelis@cima.ca' <Elliot.DeAngelis@cima.ca>; 'Caroline.Alepin@cima.ca’
<Caroline.Alepin@cima.ca>; 'Thomas.Kowpak@cima.ca' <Thomas.Kowpak@cima.ca>

Subject: RE: ARA Report Review - Blind River Raw Water Intake Stage 2 Marine - MFN

Good afternoon!

| am writing to follow up on these report reviews. We would very much appreciate your comments by
May 14, 2025, as we plan to proceed with report submission shortly thereafter. Thank you!

Kind regards,
Kait

Kait Kenel M.A. (she/her)

Indigenous Engagement Advisor

Chair, DEI Committee

Archaeological Research Associates Ltd.

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON. LBW 2E3
Kitchener Office: 465 Maple Ave., Kitchener, ON. N2H 6N5

C 226.989.7259 | E kait.kenel@araheritage.ca | www.araheritage.ca

AN ARA

ARCHAEOLOGY | HERITAGE | OUTREACH | CONSERVATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

From: kait.kenel@araheritage.ca <kait.kenel@araheritage.ca>

Sent: April 22, 2025 11:17 AM

To: 'jake@mississaugi.com' <jake@mississaugi.com>

Cc: 'craig.ramsoomair@araheritage.ca' <craig.ramsoomair@araheritage.ca>; 'chris.kirby@tulloch.ca'

<chris.kirby@tulloch.ca>; 'Elliot.DeAngelis@cima.ca' <Ltlliot.DeAngelis@cima.ca>; 'Caroline.Alepin@cima.ca’
2

July 2025 Archaeological Research Associates Ltd.
PIF #P007-1631-2025 ARA File #2024-0141



Stage 2 Archaeological Assessment
Blind River Raw Water Intake and Low Lift Pumping Station, Town of Blind River 9

<Caroline.Alepin@cima.ca>; 'Thomas.Kowpak@cima.ca' <Thomas.Kowpak@cima.ca>
Subject: ARA Report Review - Blind River Raw Water Intake Stage 2 Marine - MFN

Good morning!

Please find attached the draft report for your review for the Stage 2 and Marine assessments for the Blind
River Raw Water Intake and Low Flow Pumping Station (ARA Project #2024-0141 and 2024-0143).

We are hoping to receive your comments regarding the draft report by May 14, 2025, prior to our
submission to the MCM. Please advise if this timeframe is not achievable for your review. Thank you!

Kind regards,
Kait

Kait Kenel M.A. (she/her)

Indigenous Engagement Advisor

Chair, DEI Committee

Archaeological Research Associates Ltd.

Hamilton Office: 50 Nebo Road, Unit 1, Hamilton, ON. L8W 2E3
Kitchener Office: 465 Maple Ave., Kitchener, ON. N2H 6N5

C 226.989.7259 | E kait.kenel@araheritage.ca | www.araheritage.ca

AN ARA

ARCHAEOLOGY | HERITAGE | OUTREACH | CONSERVATION

Privileged to work within the treaty lands and traditional territories of the Indigenous peoples of Turtle Island.

July 2025 Archaeological Research Associates Ltd.
PIF #P007-1631-2025 ARA File #2024-0141



Appendix D: Agency Consultation

CIM



Ministry of the Environment,
Conservation and Parks

Environmental Assessment
Branch

7th Floor

135 St. Clair Avenue W
Toronto ON M4V 1P5
Tel.: 416 314-8001
Fax.: 416 314-8452

October 9, 2025

Katie Scott

Project Manager

Town of Blind River
katie.scott@blindriver.ca

BY EMAIL ONLY

Ministére de ’Environnement, de la
Protection de la nature et des Parcs

Direction des évaluations
environnementales

7éme étage

135, avenue St. Clair Ouest
Toronto ON M4V 1P5
Tél.: 416 314-8001
Téléc. : 416 314-8452

Ontario

Re: Municipal Class Environmental Assessment, Blind River WTP New Intake and LLPS

Town of Blind River

Municipal Class Environmental Assessment, Schedule C

Acknowledgement of Notice of Commencement

Dear Katie Scott,

This letter is in response to the Notice of Commencement for the above noted project. The
Ministry of the Environment, Conservation and Parks (MECP) acknowledges that the Town of
Blind River (proponent) has indicated that the study is following the approved environmental
planning process for a Schedule C project under the Municipal Class Environmental Assessment

(Class EA).

The updated (August 2022) attached “Areas of Interest” document provides guidance
regarding the ministry’s interests with respect to the Class EA process. Please address all areas
of interest in the EA documentation at an appropriate level for the EA study. Proponents who
address all the applicable areas of interest can minimize potential delays to the project
schedule. Information is provided at the end of the Areas of Interest document relating to the

Notice of Completion.


mailto:katie.scott@blindriver.ca

The Crown has a legal duty to consult Aboriginal communities when it has knowledge, real or
constructive, of the existence or potential existence of an Aboriginal or treaty right and
contemplates conduct that may adversely impact that right. Before authorizing this project, the
Crown must ensure that its duty to consult has been fulfilled, where such a duty is triggered.
Although the duty to consult with Aboriginal peoples is a duty of the Crown, the Crown may
delegate procedural aspects of this duty to project proponents while retaining oversight of the
consultation process.

The proposed project may have the potential to affect Aboriginal or treaty rights protected
under Section 35 of Canada’s Constitution Act 1982. Where the Crown’s duty to consult is
triggered in relation to the proposed project, the MECP is delegating the procedural aspects of
rights-based consultation to the proponent through this letter. The Crown intends to rely on
the delegated consultation process in discharging its duty to consult and maintains the right to
participate in the consultation process as it sees fit.

Based on information provided to date and the Crown’s preliminary assessment the proponent
is required to consult with the following communities who have been identified as potentially
affected by the proposed project:

e Mississauga First Nation

e Serpent River First Nation

e Thessalon First Nation

e Sagamok Anishnawbek First Nation

e  Meétis Nation of Ontario (Region 4) — Historical Sault Ste. Marie

Steps that the proponent may need to take in relation to Aboriginal consultation for the
proposed project are outlined in the “Code of Practice for Consultation in Ontario’s
Environmental Assessment Process”. Additional information related to Ontario’s Environmental
Assessment Act is available online at: www.ontario.ca/environmentalassessments.

Please also refer to the attached document “A Proponent’s Introduction to the Delegation of
Procedural Aspects of consultation with Aboriginal Communities” for further information,
including the MECP’s expectations for EA report documentation related to consultation with
communities.

The proponent must contact the Director of Environmental Assessment Branch
(EABDirector@ontario.ca) under the following circumstances after initial discussions with the
communities identified by the MECP:

e Aboriginal or treaty rights impacts are identified to you by the communities;

e You have reason to believe that your proposed project may adversely affect an
Aboriginal or treaty right;

e Consultation with Indigenous communities or other stakeholders has reached an


https://www.ontario.ca/document/consultation-ontarios-environmental-assessment-process
https://www.ontario.ca/document/consultation-ontarios-environmental-assessment-process
http://www.ontario.ca/environmentalassessments
mailto:EABDirector@ontario.ca

impasse; or
e A Section 16 Order request is expected based on impacts to Aboriginal or treaty rights

The MECP will then assess the extent of any Crown duty to consult for the circumstances and
will consider whether additional steps should be taken, including what role you will be asked to
play should additional steps and activities be required.

A draft of the report should be sent directly to me prior to the release of the final report
through the issuance of the Notice of Completion, allowing a minimum of 30 days for the
ministry’s technical reviewers to provide comments on the draft report.

Please also ensure a copy of the Notice of Completion is sent to the ministry’s Northern
Region EA notification email account (eanotification.nregion@ontario.ca) after the draft

report and Notice of Completion is reviewed and finalized.

Should you or any members of your project team have any questions regarding the material
above, please contact me at kady.kaurin2@ontario.ca.

Sincerely,

Ny

Maya Jaceiwcz on behalf of Kady Kaurin
Regional Environmental Planner — Northern Region
Project Review Unit, Environmental Assessment Branch

Cc: Jason Scott, Manager, Sudbury District Office, MECP
Enclosed: Areas of Interest

Attached: Client’s Guide to Preliminary Screening for Species at Risk

A Proponent’s Introduction to the Delegation of Procedural Aspects of Consultation
with Aboriginal Communities


mailto:kady.kaurin2@ontario.ca
mailto:eanotification.nregion@ontario.ca

AREAS OF INTEREST (v. August 2022)
It is suggested that you check off each section after you have considered / addressed it.
Planning and Policy

e Applicable plans and policies should be identified in the report, and the proponent should
describe how the proposed project adheres to the relevant policies in these plans.

o Projects located in MECP Central, Eastern or West Central Region may be subject
to A Place to Grow: Growth Plan for the Greater Golden Horseshoe (2020).

o Projects located in MECP Central or Eastern Region may be subject to the Oak
Ridges Moraine Conservation Plan (2017) or the Lake Simcoe Protection Plan
(2014).

o Projects located in MECP Central, Southwest or West Central Region may be
subject to the Niagara Escarpment Plan (2017).

o Projects located in MECP Central, Eastern, Southwest or West Central Region
may be subject to the Greenbelt Plan (2017).

o Projects located in MECP Northern Region may be subject to the Growth Plan
for Northern Ontario (2011).

e The Provincial Policy Statement (2020) contains policies that protect Ontario’s natural
heritage and water resources. Applicable policies should be referenced in the report, and
the proponent should describe how the proposed project is consistent with these policies.

e In addition to the provincial planning and policy level, the report should also discuss the
planning context at the municipal and federal levels, as appropriate.

Source Water Protection

The Clean Water Act, 2006 (CWA) aims to protect existing and future sources of drinking water.
To achieve this, several types of vulnerable areas have been delineated around surface water
intakes and wellheads for every municipal residential drinking water system that is located in a
source protection area. These vulnerable areas are known as a Wellhead Protection Areas
(WHPAs) and surface water Intake Protection Zones (IPZs). Other vulnerable areas that have
been delineated under the CWA include Highly Vulnerable Aquifers (HVAs), Significant
Groundwater Recharge Areas (SGRAs), Event-based modelling areas (EBAs), and Issues
Contributing Areas (ICAs). Source protection plans have been developed that include policies to
address existing and future risks to sources of municipal drinking water within these vulnerable
areas.

Projects that are subject to the Environmental Assessment Act that fall under a Class EA, or one
of the Regulations, have the potential to impact sources of drinking water if they occur in
designated vulnerable areas or in the vicinity of other at-risk drinking water systems (i.e.
systems that are not municipal residential systems). MEA Class EA projects may include


https://www.ontario.ca/document/place-grow-growth-plan-greater-golden-horseshoe
https://www.ontario.ca/page/oak-ridges-moraine-conservation-plan-2017
https://www.ontario.ca/page/oak-ridges-moraine-conservation-plan-2017
https://www.ontario.ca/page/lake-simcoe-protection-plan
https://www.escarpment.org/LandPlanning/NEP
https://www.ontario.ca/document/greenbelt-plan-2017/
https://www.ontario.ca/document/growth-plan-northern-ontario
https://www.ontario.ca/document/growth-plan-northern-ontario
https://www.ontario.ca/page/provincial-policy-statement-2020

activities that, if located in a vulnerable area, could be a threat to sources of drinking water (i.e.
have the potential to adversely affect the quality or quantity of drinking water sources) and the
activity could therefore be subject to policies in a source protection plan. Where an activity
poses a risk to drinking water, policies in the local source protection plan may impact how or
where that activity is undertaken. Policies may prohibit certain activities, or they may require
risk management measures for these activities. Municipal Official Plans, planning decisions,
Class EA projects (where the project includes an activity that is a threat to drinking water) and
prescribed instruments must conform with policies that address significant risks to drinking
water and must have regard for policies that address moderate or low risks.

In October 2015, the MEA Parent Class EA document was amended to include reference to
the Clean Water Act (Section A.2.10.6) and indicates that proponents undertaking a
Municipal Class EA project must identify early in their process whether a project is or could
potentially be occurring with a vulnerable area. Given this requirement, please include a
section in the report on source water protection.

o The proponent should identify the source protection area and should clearly
document how the proximity of the project to sources of drinking water (municipal
or other) and any delineated vulnerable areas was considered and assessed.
Specifically, the report should discuss whether or not the project is located in a
vulnerable area and provide applicable details about the area.

o If located in a vulnerable area, proponents should document whether any project
activities are prescribed drinking water threats and thus pose a risk to drinking water
(this should be consulted on with the appropriate Source Protection Authority).
Where an activity poses a risk to drinking water, the proponent must document and
discuss in the report how the project adheres to or has regard to applicable policies
in the local source protection plan. This section should then be used to inform and
be reflected in other sections of the report, such as the identification of net
positive/negative effects of alternatives, mitigation measures, evaluation of
alternatives etc.

While most source protection plans focused on including policies for significant drinking
water threats in the WHPAs and IPZs it should be noted that even though source protection
plan policies may not apply in HVAs, these are areas where aquifers are sensitive and at risk
to impacts and within these areas, activities may impact the quality of sources of drinking
water for systems other than municipal residential systems.

In order to determine if this project is occurring within a vulnerable area, proponents can
use Source Protection Information Atlas, which is an online mapping tool available to the
public. Note that various layers (including WHPAs, WHPA-Q1 and WHPA-Q2, IPZs, HVAs,
SGRAs, EBAs, ICAs) can be turned on through the “Map Legend” bar on the left. The
mapping tool will also provide a link to the appropriate source protection plan in order to
identify what policies may be applicable in the vulnerable area.



https://www.lioapplications.lrc.gov.on.ca/SourceWaterProtection/index.html?viewer=SourceWaterProtection.SWPViewer&locale=en-CA

e For further information on the maps or source protection plan policies which may relate to
their project, proponents must contact the appropriate source protection authority. Please
consult with the local source protection authority to discuss potential impacts on drinking
water. Please document the results of that consultation within the report and include all
communication documents/correspondence.

More Information

For more information on the Clean Water Act, source protection areas and plans, including
specific information on the vulnerable areas and drinking water threats, please refer to
Conservation Ontario’s website where you will also find links to the local source protection
plan/assessment report.

A list of the prescribed drinking water threats can be found in section 1.1 of Ontario Regulation
287/07 made under the Clean Water Act. In addition to prescribed drinking water threats, some
source protection plans may include policies to address additional “local” threat activities, as
approved by the MECP.

Climate Change

The document "Considering Climate Change in the Environmental Assessment Process" (Guide)
is part of the Environmental Assessment program's Guides and Codes of Practice. The Guide
sets out the MECP's expectation for considering climate change in the preparation, execution
and documentation of environmental assessment studies and processes. The guide provides
examples, approaches, resources, and references to assist proponents with consideration of
climate change in EA. Proponents should review this Guide in detail.

e The MECP expects proponents of Class EA projects to:

1. Consider during the assessment of alternative solutions and alternative designs, the
following:
a. the project's expected production of greenhouse gas emissions and impacts on
carbon sinks (climate change mitigation); and
b. resilience or vulnerability of the undertaking to changing climatic conditions
(climate change adaptation).
2. Include a discrete section in the report detailing how climate change was considered in
the EA.

How climate change is considered can be qualitative or quantitative in nature and should be
scaled to the project’s level of environmental effect. In all instances, both a project's impacts on
climate change (mitigation) and impacts of climate change on a project (adaptation) should be
considered.


http://www.conservation-ontario.on.ca/uncategorised/143-otherswpregionsindex
https://www.ontario.ca/laws/regulation/070287#BK3
https://www.ontario.ca/laws/regulation/070287#BK3
https://www.ontario.ca/page/considering-climate-change-environmental-assessment-process

Air

The MECP has also prepared another guide to support provincial land use planning direction
related to the completion of energy and emission plans. The "Community Emissions
Reduction Planning: A Guide for Municipalities" document is designed to educate
stakeholders on the municipal opportunities to reduce energy and greenhouse gas
emissions, and to provide guidance on methods and techniques to incorporate
consideration of energy and greenhouse gas emissions into municipal activities of all types.
We encourage you to review the Guide for information.

Quality, Dust and Noise

If there are sensitive receptors in the surrounding area of this project, a quantitative air
quality/odour impact assessment will be useful to evaluate alternatives, determine impacts
and identify appropriate mitigation measures. The scope of the assessment can be
determined based on the potential effects of the proposed alternatives, and typically
includes source and receptor characterization and a quantification of local air quality
impacts on the sensitive receptors and the environment in the study area. The assessment
will compare to all applicable standards or guidelines for all contaminants of concern.
Please contact this office for further consultation on the level of Air Quality Impact
Assessment required for this project if not already advised.

If a quantitative Air Quality Impact Assessment is not required for the project, the MECP
expects that the report contain a qualitative assessment which includes:

o Adiscussion of local air quality including existing activities/sources that significantly
impact local air quality and how the project may impact existing conditions;

o Adiscussion of the nearby sensitive receptors and the project’s potential air quality
impacts on present and future sensitive receptors;

o A discussion of local air quality impacts that could arise from this project during both
construction and operation; and

o A discussion of potential mitigation measures.

As a common practice, “air quality” should be used an evaluation criterion for all road
projects.

Dust and noise control measures should be addressed and included in the construction
plans to ensure that nearby residential and other sensitive land uses within the study area
are not adversely affected during construction activities.

The MECP recommends that non-chloride dust-suppressants be applied. For a
comprehensive list of fugitive dust prevention and control measures that could be applied,
refer to Cheminfo Services Inc. Best Practices for the Reduction of Air Emissions from
Construction and Demolition Activities report prepared for Environment Canada. March
2005.



https://ero.ontario.ca/notice/013-2083?_ga=2.113331267.532557834.1525694946-2101883328.1501507205
https://ero.ontario.ca/notice/013-2083?_ga=2.113331267.532557834.1525694946-2101883328.1501507205
http://www.bv.transports.gouv.qc.ca/mono/1173259.pdf
http://www.bv.transports.gouv.qc.ca/mono/1173259.pdf

e The report should consider the potential impacts of increased noise levels during the
operation of the completed project. The proponent should explore all potential measures to
mitigate significant noise impacts during the assessment of alternatives.

Ecosystem Protection and Restoration

e Any impacts to ecosystem form and function must be avoided where possible. The report
should describe any proposed mitigation measures and how project planning will protect
and enhance the local ecosystem.

e Natural heritage and hydrologic features should be identified and described in detail to
assess potential impacts and to develop appropriate mitigation measures. The following
sensitive environmental features may be located within or adjacent to the study area:

o Key Natural Heritage Features: Habitat of endangered species and threatened species,
fish habitat, wetlands, areas of natural and scientific interest (ANSIs), significant
valleylands, significant woodlands; significant wildlife habitat (including habitat of
special concern species); sand barrens, savannahs, and tallgrass prairies; and alvars.

o Key Hydrologic Features: Permanent streams, intermittent streams, inland lakes and
their littoral zones, seepage areas and springs, and wetlands.

o Other natural heritage features and areas such as: vegetation communities, rare
species of flora or fauna, Environmentally Sensitive Areas, Environmentally Sensitive
Policy Areas, federal and provincial parks and conservation reserves, Greenland
systems etc.

We recommend consulting with the Ministry of Natural Resources and Forestry (MNRF),
Fisheries and Oceans Canada (DFO) and your local conservation authority to determine if
special measures or additional studies will be necessary to preserve and protect these sensitive
features. In addition, for projects located in Central Region you may consider the provisions of
the Rouge Park Management Plan if applicable.

Species at Risk

e The Ministry of the Environment, Conservation and Parks has now assumed responsibility of
Ontario’s Species at Risk program. Information, standards, guidelines, reference materials
and technical resources to assist you are found at https://www.ontario.ca/page/species-
risk.

e The Client’s Guide to Preliminary Screening for Species at Risk (Draft May 2019) has been
attached to the covering email for your reference and use. Please review this document for
next steps.


https://www.ontario.ca/page/species-risk
https://www.ontario.ca/page/species-risk

For any questions related to subsequent permit requirements, please contact
SAROntario@ontario.ca.

Surface Water

The report must include enough information to demonstrate that there will be no negative
impacts on the natural features or ecological functions of any watercourses within the study
area. Measures should be included in the planning and design process to ensure that any
impacts to watercourses from construction or operational activities (e.g. spills, erosion,
pollution) are mitigated as part of the proposed undertaking.

Additional stormwater runoff from new pavement can impact receiving watercourses and
flood conditions. Quality and quantity control measures to treat stormwater runoff should
be considered for all new impervious areas and, where possible, existing surfaces. The
ministry’s Stormwater Management Planning and Design Manual (2003) should be
referenced in the report and utilized when designing stormwater control methods. A
Stormwater Management Plan should be prepared as part of the Class EA process that
includes:

e Strategies to address potential water quantity and erosion impacts related to
stormwater draining into streams or other sensitive environmental features, and to
ensure that adequate (enhanced) water quality is maintained

e Watershed information, drainage conditions, and other relevant background
information

e Future drainage conditions, stormwater management options, information on
erosion and sediment control during construction, and other details of the proposed
works

e Information on maintenance and monitoring commitments.

Ontario Regulation 60/08 under the Ontario Water Resources Act (OWRA) applies to the
Lake Simcoe Basin, which encompasses Lake Simcoe and the lands from which surface
water drains into Lake Simcoe. If a proposed sewage treatment plant is listed in Table 1 of
the regulation, the report should describe how the proposed project and its mitigation
measures are consistent with the requirements of this regulation and the OWRA.

Any potential approval requirements for surface water taking or discharge should be
identified in the report. A Permit to Take Water (PTTW) under the OWRA will be required
for any water takings that exceed 50,000 L/day, except for certain water taking activities
that have been prescribed by the Water Taking EASR Regulation — O. Reg. 63/16. These
prescribed water-taking activities require registration in the EASR instead of a PTTW. Please
review the Water Taking User Guide for EASR for more information. Additionally, an



mailto:SAROntario@ontario.ca
https://dr6j45jk9xcmk.cloudfront.net/documents/1757/195-stormwater-planning-and-design-en.pdf
https://www.ontario.ca/page/water-taking-user-guide-environmental-activity-and-sector-registry

Environmental Compliance Approval under the OWRA is required for municipal stormwater
management works.

Groundwater

e The status of, and potential impacts to any well water supplies should be addressed. If the
project involves groundwater takings or changes to drainage patterns, the quantity and
quality of groundwater may be affected due to drawdown effects or the redirection of
existing contamination flows. In addition, project activities may infringe on existing wells
such that they must be reconstructed or sealed and abandoned. Appropriate information to
define existing groundwater conditions should be included in the report.

e If the potential construction or decommissioning of water wells is identified as an issue, the
report should refer to Ontario Regulation 903, Wells, under the OWRA.

e Potential impacts to groundwater-dependent natural features should be addressed. Any
changes to groundwater flow or quality from groundwater taking may interfere with the
ecological processes of streams, wetlands or other surficial features. In addition,
discharging contaminated or high volumes of groundwater to these features may have
direct impacts on their function. Any potential effects should be identified, and appropriate
mitigation measures should be recommended. The level of detail required will be
dependent on the significance of the potential impacts.

e Any potential approval requirements for groundwater taking or discharge should be
identified in the report. A Permit to Take Water (PTTW) under the OWRA will be required
for any water takings that exceed 50,000 L/day, with the exception of certain water taking
activities that have been prescribed by the Water Taking EASR Regulation — O. Reg. 63/16.
These prescribed water-taking activities require registration in the EASR instead of a PTTW.
Please review the Water Taking User Guide for EASR for more information.

e Consultation with the railroad authorities is necessary wherever there is a plan to use
construction dewatering in the vicinity of railroad lines or where the zone of influence of
the construction dewatering potentially intercepts railroad lines.

Excess Materials Management

e In December 2019, MECP released a new regulation under the Environmental Protection
Act, titled “On-Site and Excess Soil Management” (O. Reg. 406/19) to support improved
management of excess construction soil. This regulation is a key step to support proper
management of excess soils, ensuring valuable resources don’t go to waste and to provide
clear rules on managing and reusing excess soil. New risk-based standards referenced by



https://www.ontario.ca/page/water-taking-user-guide-environmental-activity-and-sector-registry
https://www.ontario.ca/laws/regulation/r19406

this regulation help to facilitate local beneficial reuse which in turn will reduce greenhouse
gas emissions from soil transportation, while ensuring strong protection of human health
and the environment. The new regulation is being phased in over time, with the first phase
in effect on January 1, 2021. For more information, please visit
https://www.ontario.ca/page/handling-excess-soil.

The report should reference that activities involving the management of excess soil should
be completed in accordance with O. Reg. 406/19 and the MECP’s current guidance
document titled “Management of Excess Soil — A Guide for Best Management Practices”
(2014).

All waste generated during construction must be disposed of in accordance with ministry
requirements.

Contaminated Sites

Any current or historical waste disposal sites should be identified in the report. The status of

these sites should be determined to confirm whether approval pursuant to Section 46 of

the EPA may be required for land uses on former disposal sites. We recommend referring to

the MECP’s D-4 guideline for land use considerations near landfills and dumps.

o Resources available may include regional/local municipal official plans and data;
provincial data on large landfill sites and small landfill sites; Environmental Compliance
Approval information for waste disposal sites on Access Environment.

Other known contaminated sites (local, provincial, federal) in the study area should also be
identified in the report (Note — information on federal contaminated sites is found on the
Government of Canada’s website).

The location of any underground storage tanks should be investigated in the report.
Measures should be identified to ensure the integrity of these tanks and to ensure an
appropriate response in the event of a spill. The ministry’s Spills Action Centre must be
contacted in such an event.

Since the removal or movement of soils may be required, appropriate tests to determine
contaminant levels from previous land uses or dumping should be undertaken. If the soils
are contaminated, you must determine how and where they are to be disposed of,
consistent with Part XV.1 of the Environmental Protection Act (EPA) and Ontario Regulation
153/04, Records of Site Condition, which details the new requirements related to site
assessment and clean up. Please contact the appropriate MECP District Office for further
consultation if contaminated sites are present.


https://www.ontario.ca/page/handling-excess-soil
http://www.ontario.ca/document/management-excess-soil-guide-best-management-practices
https://www.ontario.ca/page/environmental-land-use-planning-guides
https://www.ontario.ca/page/large-landfill-sites-map
https://www.ontario.ca/environment-and-energy/small-landfill-sites-list
https://www.ontario.ca/page/list-environmental-approvals-and-registrations
https://www.canada.ca/en/services/environment/pollution-waste-management/contaminated-sites.html

Servicing, Utilities and Facilities

The report should identify any above or underground utilities in the study area such as
transmission lines, telephone/internet, oil/gas etc. The owners should be consulted to
discuss impacts to this infrastructure, including potential spills.

The report should identify any servicing infrastructure in the study area such as wastewater,
water, stormwater that may potentially be impacted by the project.

Any facility that releases emissions to the atmosphere, discharges contaminants to ground
or surface water, provides potable water supplies, or stores, transports or disposes of waste
must have an Environmental Compliance Approval (ECA) before it can operate lawfully.
Please consult with MECP’s Environmental Permissions Branch to determine whether a new
or amended ECA will be required for any proposed infrastructure.

We recommend referring to the ministry’s environmental land use planning guides to
ensure that any potential land use conflicts are considered when planning for any
infrastructure or facilities related to wastewater, pipelines, landfills or industrial uses.

Mitigation and Monitoring

Contractors must be made aware of all environmental considerations so that all
environmental standards and commitments for both construction and operation are met.
Mitigation measures should be clearly referenced in the report and regularly monitored
during the construction stage of the project. In addition, we encourage proponents to
conduct post-construction monitoring to ensure all mitigation measures have been effective
and are functioning properly.

Design and construction reports and plans should be based on a best management
approach that centres on the prevention of impacts, protection of the existing environment,
and opportunities for rehabilitation and enhancement of any impacted areas.

The proponent’s construction and post-construction monitoring plans must be documented
in the report, as outlined in Section A.2.5 and A.4.1 of the MEA Class EA parent document.

Consultation

The report must demonstrate how the consultation provisions of the Class EA have been
fulfilled, including documentation of all stakeholder consultation efforts undertaken during
the planning process. This includes a discussion in the report that identifies concerns that
were raised and describes how they have been addressed by the proponent throughout



https://www.ontario.ca/page/environmental-land-use-planning-guides

the planning process. The report should also include copies of comments submitted on the
project by interested stakeholders, and the proponent’s responses to these comments (as
directed by the Class EA to include full documentation).

e Please include the full stakeholder distribution/consultation list in the documentation.
Class EA Process

e If this project is a Master Plan: there are several different approaches that can be used to
conduct a Master Plan, examples of which are outlined in Appendix 4 of the Class EA. The
Master Plan should clearly indicate the selected approach for conducting the plan, by
identifying whether the levels of assessment, consultation and documentation are sufficient
to fulfill the requirements for Schedule B or C projects. Please note that any Schedule B or C
projects identified in the plan would be subject to Section 16 Order Requests under the
Environmental Assessment Act, although the plan itself would not be. Please include a
description of the approach being undertaken (use Appendix 4 as a reference).

e [f this project is a Master Plan: Any identified projects should also include information on
the MCEA schedule associated with the project.

e The report should provide clear and complete documentation of the planning process in
order to allow for transparency in decision-making.

e The Class EA requires the consideration of the effects of each alternative on all aspects of
the environment (including planning, natural, social, cultural, economic, technical). The
report should include a level of detail (e.g. hydrogeological investigations, terrestrial and
aquatic assessments, cultural heritage assessments) such that all potential impacts can be
identified, and appropriate mitigation measures can be developed. Any supporting studies
conducted during the Class EA process should be referenced and included as part of the
report.

e Please include in the report a list of all subsequent permits or approvals that may be
required for the implementation of the preferred alternative, including but not limited to,
MECP’s PTTW, EASR Registrations and ECAs, conservation authority permits, species at risk
permits, MTO permits and approvals under the Impact Assessment Act, 2019.

e Ministry guidelines and other information related to the issues above are available at
http://www.ontario.ca/environment-and-energy/environment-and-energy. We encourage
you to review all the available guides and to reference any relevant information in the
report.



http://www.ontario.ca/environment-and-energy/environment-and-energy

Notice of Completion

Once the EA Report is finalized, the proponent must issue a Notice of Completion providing a
minimum 30-day period during which documentation may be reviewed and comment and input
can be submitted to the proponent. The Notice of Completion must be sent to the appropriate
MECP Regional Office email address.

The public can request a higher level of assessment on a project if they are concerned about
potential adverse impacts to constitutionally protected Aboriginal and treaty rights. In addition,
the Minister may issue an order on his or her own initiative within a specified time period. The
Director (of the Environmental Assessment Branch) will issue a Notice of Proposed Order to the
proponent if the Minister is considering an order for the project within 30 days after the
conclusion of the comment period on the Notice of Completion. At this time, the Director may
request additional information from the proponent. Once the requested information has been
received, the Minister will have 30 days within which to make a decision or impose conditions
on your project.

Therefore, the proponent cannot proceed with the project until at least 30 days after the end of
the comment period provided for in the Notice of Completion. Further, the proponent may not
proceed after this time if:
e aSection 16 Order request has been submitted to the ministry regarding potential
adverse impacts to constitutionally protected Aboriginal and treaty rights, or
e the Director has issued a Notice of Proposed order regarding the project.

Please ensure that the Notice of Completion advises that outstanding concerns are to be
directed to the proponent for a response, and that in the event there are outstanding concerns
regarding potential adverse impacts to constitutionally protected Aboriginal and treaty rights,
Section 16 Order requests on those matters should be addressed in writing to:

Minister of the Environment, Conservation and Parks

777 Bay Street, 5th Floor
Toronto ON M7A 2J3
minister.mecp@ontario.ca

and

Director, Environmental Assessment Branch

Ministry of the Environment, Conservation and Parks
135 St. Clair Ave. W, 1st Floor

Toronto ON, M4V 1P5

EABDirector@ontario.ca


mailto:minister.mecp@ontario.ca
mailto:EABDirector@ontario.ca

From: EA Notices to NRegion (MECP) <eanotification.nregion@ontario.ca>

Sent: Friday, April 26, 2024 8:58 AM

To: Caroline Alepin <Caroline.Alepin@cima.ca>

Cc: Kaurin, Kady (MECP) <Kady.Kaurin2 @ontario.ca>

Subject: RE: TOWN OF BLIND RIVER, MEA Class EA, Blind River WTP New Intake & LLPS

I EXTERNAL EMAIL

Dear Project Team,

Thank you for providing the Ministry of the Environment, Conservation and Parks with the Notice of
Commencement for the Blind River WTP New Intake & LLPS in the Town of Blind River. Attached
are proponent’s guide to preliminary screening of species at risk, the acknowledgement for the
proposed project and a copy of the Notice of Commencement. Please ensure continuous
communication as required throughout the progress of the project.

Thank you,

Maya Jacewicz | Assistant Project Officer

Environmental Assessment and Permissions Division | Environmental Assessment Branch
Ontario Ministry of the Environment, Conservation and Parks

maya.jacewicz@ontario.ca

From: Caroline Alepin <Caroline.Alepin@cima.ca>

Sent: April 17, 2024 9:55 AM

To: EA Notices to NRegion (MECP) <eanotification.nregion@ontario.ca>

Cc: Kaurin, Kady (MECP) <Kady.Kaurin2 @ontario.ca>; Dominey, Jace (MECP) <Jace.Dominey@ontario.ca>; Drolet, Parise
(MECP) <Parise.Drolet@ontario.ca>; Nisha Jha <Nisha.Jha@cima.ca>

Subject: TOWN OF BLIND RIVER, MEA Class EA, Blind River WTP New Intake & LLPS

CAUTION -- EXTERNAL E-MAIL - Do not click links or open attachments unless you recognize the sender.
MECP North Region — Class EA Branch
Notification via eanotification.nregion@ontario

Please find attached the Notice of Commencement for the Town of Blind River WTP New Intake and Low Lift Pumping
Station Class EA, along with the material from the first Public Information Centre held last December.

The completed Streamlined EA Project information sheet in PDF format as requested is also attached.

Please find below project history and communications with Jace Dominey and Paris Drolet from the MECP Blind River
and Sault-Saint-Marie area. There may have been a misunderstanding in the mode of communications. Apologies for
the delay.

We trust all the information for this Class EA is in order.

| will be away on holidays for the next two weeks. Please contact Nisha Jha in the meantime if any questions or
concerns.

Kind regards,
Caroline


mailto:eano�fica�on.nregion@ontario
mailto:Nisha.Jha@cima.ca
mailto:Parise.Drolet@ontario.ca
mailto:Jace.Dominey@ontario.ca
mailto:Kady.Kaurin2@ontario.ca
mailto:eanotification.nregion@ontario.ca
mailto:Caroline.Alepin@cima.ca
mailto:maya.jacewicz@ontario.ca
mailto:Kady.Kaurin2@ontario.ca
mailto:Caroline.Alepin@cima.ca
mailto:eanotification.nregion@ontario.ca

From: Kaurin, Kady (MECP) <Kady.Kaurin2@ontario.ca>

Sent: Wednesday, April 17, 2024 09:57

To: Caroline Alepin <Caroline.Alepin@cima.ca>

Cc: Drolet, Parise (MECP) <Parise.Drolet@ontario.ca>; Dominey, Jace (MECP) <Jace.Dominey@ontario.ca>; Nisha Jha
<Nisha.Jha@cima.ca>

Subject: RE: Blind River WTP New Intake & LLPS Class Environmental Assessment

Thank You, Caroline, no worries.

Kady Kaurin

From: Caroline Alepin <Caroline.Alepin@cima.ca>

Sent: April 17,2024 9:12 AM

To: Kaurin, Kady (MECP) <Kady.Kaurin2@ontario.ca>

Cc: Drolet, Parise (MECP) <Parise.Drolet@ontario.ca>; Dominey, Jace (MECP) <Jace.Dominey@ontario.ca>; Nisha Jha
<Nisha.Jha@cima.ca>

Subject: RE: Blind River WTP New Intake & LLPS Class Environmental Assessment

CAUTION -- EXTERNAL E-MAIL - Do not click links or open attachments unless you recognize the sender.
Good morning Kady,

We will submit the Notice of Commencement for the Blind River WTP Intake and LLPS Class EA via the eanotification
email address and provide the completed form as requested.

As indicated, the Notice and background information was sent earlier in March to your MECP colleagues herein copied
following our conversation. Apologies for the misunderstanding regarding the submission via the eanotification
mailbox. We will complete it today.

Kind regards,
Caroline

From: Kaurin, Kady (MECP) <Kady.Kaurin2@ontario.ca>

Sent: Tuesday, April 16, 2024 2:46 PM

To: Caroline Alepin <Caroline.Alepin@cima.ca>

Cc: Drolet, Parise (MECP) <Parise.Drolet@ontario.ca>; Dominey, Jace (MECP) <Jace.Dominey@ontario.ca>
Subject: FW: Blind River WTP New Intake & LLPS Class Environmental Assessment

I EXTERNAL EMAIL

Hello Caroline, | am an EA Coordinator for MECP, Environmental Assessment Branch. It has come to
our attention that a Notice of Commencement for the Blind River WTP New Intake and LLPS Class
EA was sent to the Drinking water and Environmental Compliance Division. Unfortunately, we did not
receive it through our eanctification email inbox.

Please make sure to submit projects and reports to the eanotification.nregion@ontario.ca , so that we
can review them accordingly. The instructions for doing so are below.

3


mailto:eano�fica�on.nregion@ontario.ca
mailto:Jace.Dominey@ontario.ca
mailto:Parise.Drolet@ontario.ca
mailto:Caroline.Alepin@cima.ca
mailto:Kady.Kaurin2@ontario.ca
mailto:Nisha.Jha@cima.ca
mailto:Jace.Dominey@ontario.ca
mailto:Parise.Drolet@ontario.ca
mailto:Kady.Kaurin2@ontario.ca
mailto:Caroline.Alepin@cima.ca
mailto:Nisha.Jha@cima.ca
mailto:Jace.Dominey@ontario.ca
mailto:Parise.Drolet@ontario.ca
mailto:Caroline.Alepin@cima.ca
mailto:Kady.Kaurin2@ontario.ca

Submit notices for streamlined environmental assessments

As of May 1, 2018, proponents must follow the planning process set out in the approved class
environmental assessments or streamlined environmental assessment processes and send their
notices and completed project information form to the region where the project is located. If your

project is located in more than one ministry region, you need to submit your notices to all appropriate

regions. This is in addition to the existing notification requirements in each class environmental
assessments and streamlined environmental assessment process.
To submit your notice, you need to do the following:
1. download and complete the project information form
2. the subject line of your email must include the project location, type of streamlined
environmental assessment and project name, for example:
o York Region, MEA Class EA, Elgin Mills Rd East (Bayview to Woodbine)
o Durham Region, Electricity Screening Process, New Cogeneration Station
o City of Ottawa, Waste Management Screening Process, Landfill Expansion Project

3. attach a copy of your project notice in PDF format and your completed project information form

in Excel format to the email
4. send your email to the appropriate ministry regional office:

o Central Region — eanctification.cregion@ontario.ca
Eastern Region — eancotification.eregion@ontario.ca
Northern Region — eanotification.nregion@ontario.ca
South West Region — eanotification.swregion@ontario.ca
West Central Region — eanctification.wcregion@ontario.ca

O O O O

Instructions for submission of notices, and project information forms for undertakings following a
streamlined environmental assessment process are provided at the following website:
https://www.ontario.ca/page/preparing-environmental-assessments#streamline.

Thank You, if you have any questions, please feel free to contact me.

Kady Kaurin
Environmental Resource Planner/EA Coordinator | Ministry of the Environment, Conservation and Parks
Environmental Assessment Branch

kady.kaurin2 @ontario.ca

From: Drolet, Parise (MECP) <Parise.Drolet@ontario.ca>

Sent: April 9, 2024 12:35 PM

To: Kaurin, Kady (MECP) <Kady.Kaurin2@ontario.ca>

Subject: FW: Blind River WTP New Intake & LLPS Class Environmental Assessment

Parige Drolet
705-618-1262


mailto:Kady.Kaurin2@ontario.ca
mailto:Parise.Drolet@ontario.ca
mailto:kady.kaurin2@ontario.ca
https://www.ontario.ca/page/preparing-environmental-assessments#streamline
mailto:eanotification.wcregion@ontario.ca
mailto:eanotification.swregion@ontario.ca
mailto:eanotification.nregion@ontario.ca
mailto:eanotification.eregion@ontario.ca
mailto:eanotification.cregion@ontario.ca

From: Caroline Alepin <Caroline.Alepin@cima.ca>

Sent: Monday, March 4, 2024 3:29 PM

To: Dominey, Jace (MECP) <Jace.Dominey@ontario.ca>; Mitchell, Kristy (MECP) <Kristy.Mitchell@ontario.ca>;
Managhan, Marnie (MECP) <Marnie.Managhan@ontario.ca>; Drolet, Parise (MECP) <Parise.Drolet@ontario.ca>
Cc: Thomas Rapley <Thomas.Rapley@cima.ca>; Nisha Jha <Nisha.Jha@cima.ca>; Kathleen Farrow
<Kathleen.Farrow@cima.ca>

Subject: Blind River WTP New Intake & LLPS Class Environmental Assessment

CAUTION -- EXTERNAL E-MAIL - Do not click links or open attachments unless you recognize the sender.
Attention:
Jace Dominey, Class Environmental Assessments - Blind River area
Marnie Managhan, Supervisor Sudbury & Sault Ste-Marie
Kristy Mitchell, Water Inspector Sault Ste-Marie
Parise Drolet, Water Compliance

Jace and Kristy,

Thank you for our discussion this morning regarding the Blind River new Intake and Low Lift Pumping Station Class
Environmental Assessment. This study was initially commenced in 2020-2021 and was on hold for a few years, until
restarted last year. CIMA+ and Tulloch Engineering are the Consultant Engineers representing the Town and have been
in discussion with the MECP Environmental Permissions Branch - Drinking Water Approvals (Jamie Filman) over the
course of the study to establish the requirements of replacing the current Blind River WTP source water (GUDI wells of
deteriorating water quality) with surface water (Lake Huron). As mentioned a raw water quality sampling program was
commenced last year and a Treatability Study is underway to support the change of source water at the direct filtration
WTP.

As noted, a Public Information Centre was held on December 5, 2023 and there were no concerns from the public and

stakeholders. The Notice of Commencement and presentation posters rom the Public Information Centre are attached
for your reference. The Environmental Assessment Report (ESR) and preliminary design of the new intake (Lake Huron)
and Low Lift Pumping Station are currently underway.

We are seeking comments from your MECP branch on this study. Please consult myself directly, Senior Process
Engineer, or Thomas Rapley, Senior Project Manager with any concerns or if you would require additional information.

As mentioned this morning, | will keep you informed and provide you with a project update next month.

Kind regards,
Caroline

CAROLINE ALEPIN, PEng., MEng., GCBus
Sr Process Engineer, Water and Wastewater / Infrastructure

Engineering
for people

Wetch our video!


mailto:Kathleen.Farrow@cima.ca
mailto:Nisha.Jha@cima.ca
mailto:Thomas.Rapley@cima.ca
mailto:Parise.Drolet@ontario.ca
mailto:Marnie.Managhan@ontario.ca
mailto:Kristy.Mitchell@ontario.ca
mailto:Jace.Dominey@ontario.ca
mailto:Caroline.Alepin@cima.ca

M 905 483 6024 F 905-695-0525
500-5935 Airport Road, Mississauga, ON L4V 1W5 CANADA



Appendix E: PTTW & DWWP

CIM



ont ri Ministry of the Environment, Conservation and Parks
a o Ministére de ’Environnement, de la Protection de la nature et des Parcs

PERMIT TO TAKE WATER
Ground Water
NUMBER 3410-BV7S4M

Pursuant to Section 34.1 of the Ontario Water Resources Act, R.S.O. 1990 this Permit To Take
Water is hereby issued to:

For the water
taking from:

Located at:

The Corporation of the Town of Blind River
11 Hudson St

Blind River, Ontario,

POR 1B0

Five drilled wells:
1)Well #5;
2)Well #6;
3)Well #7;
4)Well #8;
5)Well #9

97 Huron Ave Lot 12 Reference Plan 2886 Geo. Twp. of Cobden
Blind River, District of Algoma

99 Huron Ave Lots 40 to 44 Reference Plan 180 Geo. Twp. of Cobden
Blind River, District of Algoma

101 Huron Ave Geo. Twp. of Cobden
Blind River, District of Algoma

1 Park St Reserve behind Lots 410-415 Reference Plan 487 Geo. Twp. of Cobden
Blind River, District of Algoma

87 Huron Ave Geo. Twp. of Cobden
Blind River, District of Algoma

For the purposes of this Permit, and the terms and conditions specified below, the following
definitions apply:

DEFINITIONS

a "Director" means any person appointed in writing as a Director pursuant to section 5 of the
yp pp g p

Page 1 - NUMBER 3410-BV7S4M



(b)

(©)
(d)
(e)

(H
(2

OWRA for the purposes of section 34.1, OWRA.

“Provincial Officer” means any person designated in writing by the Minister as a Provincial
Officer pursuant to section 5 of the OWRA.

"Ministry" means Ontario Ministry of the Environment, Conservation and Parks.
"District Office" means the Sault Ste. Marie District Office.

"Permit" means this Permit to Take Water No. 3410-BV7S4M including its Schedules, if any,
issued in accordance with Section 34.1 of the OWRA.

"Permit Holder" means The Corporation of the Town of Blind River.

"OWRA " means the Ontario Water Resources Act, R.S.0. 1990, c. O. 40, as amended.

You are hereby notified that this Permit is issued subject to the terms and conditions outlined below:

TERMS AND CONDITIONS

1.

1.1

1.2

1.3

1.4

1.5

1.6

Compliance with Permit

Except where modified by this Permit, the water taking shall be in accordance with the
application for this Permit To Take Water, dated July 17, 2020 and signed by Kathryn Scott, and
all Schedules included in this Permit.

The Permit Holder shall ensure that any person authorized by the Permit Holder to take water
under this Permit is provided with a copy of this Permit and shall take all reasonable measures
to ensure that any such person complies with the conditions of this Permit.

Any person authorized by the Permit Holder to take water under this Permit shall comply with
the conditions of this Permit.

This Permit is not transferable to another person.

This Permit provides the Permit Holder with permission to take water in accordance with the
conditions of this Permit, up to the date of the expiry of this Permit. This Permit does not
constitute a legal right, vested or otherwise, to a water allocation, and the issuance of this Permit
does not guarantee that, upon its expiry, it will be renewed.

The Permit Holder shall keep this Permit available at all times at or near the site of the taking,

and shall produce this Permit immediately for inspection by a Provincial Officer upon his or her
request.

Page 2 - NUMBER 3410-BV7S4M



1.7

2.1

2.2

23

2.4

2.5

2.6

The Permit Holder shall report any changes of address to the Director within thirty days of any
such change. The Permit Holder shall report any change of ownership of the property for which
this Permit is issued within thirty days of any such change. A change in ownership in the
property shall cause this Permit to be cancelled.

General Conditions and Interpretation

Inspections

The Permit Holder must forthwith, upon presentation of credentials, permit a Provincial Officer

to carry out any and all inspections authorized by the OWRA, the Environmental Protection Act ,
R.S.0. 1990, the Pesticides Act , R.S.0. 1990, or the Safe Drinking Water Act, S. O.2002.

Other Approvals
The issuance of, and compliance with this Permit, does not:

(a) relieve the Permit Holder or any other person from any obligation to comply with any other
applicable legal requirements, including the provisions of the Ontario Water Resources Act , and
the Environmental Protection Act , and any regulations made thereunder; or

(b) limit in any way any authority of the Ministry, a Director, or a Provincial Officer, including
the authority to require certain steps be taken or to require the Permit Holder to furnish any
further information related to this Permit.

Information

The receipt of any information by the Ministry, the failure of the Ministry to take any action or
require any person to take any action in relation to the information, or the failure of a Provincial
Officer to prosecute any person in relation to the information, shall not be construed as:

(a) an approval, waiver or justification by the Ministry of any act or omission of any person that
contravenes this Permit or other legal requirement; or

(b) acceptance by the Ministry of the information's completeness or accuracy.

Rights of Action

The issuance of, and compliance with this Permit shall not be construed as precluding or
limiting any legal claims or rights of action that any person, including the Crown in right of
Ontario or any agency thereof, has or may have against the Permit Holder, its officers,
employees, agents, and contractors.

Severability

The requirements of this Permit are severable. If any requirements of this Permit, or the
application of any requirements of this Permit to any circumstance, is held invalid or
unenforceable, the application of such requirements to other circumstances and the remainder of
this Permit shall not be affected thereby.

Conflicts

Page 3 - NUMBER 3410-BV7S4M



Where there is a conflict between a provision of any submitted document referred to in this
Permit, including its Schedules, and the conditions of this Permit, the conditions in this Permit
shall take precedence.

3. Water Takings Authorized by This Permit
3.1 Expiry
This Permit expires on November 16, 2030. No water shall be taken under authority of this
Permit after the expiry date.
3.2 Amounts of Taking Permitted
The Permit Holder shall only take water from the source, during the periods and at the rates and
amounts of taking specified in Table A. Water takings are authorized only for the purposes
specified in Table A.
Table A
Source Name| Source: Taking Taking Max. Max. Num. | Max. Taken |Max. Num. of  Zone/
| Description: Type: Specific Major Taken per |of Hrs Taken per Day Days Taken | Easting/
Purpose: Category: Minute per Day: (litres): per Year: | Northing:
(litres):
1 Well #5 Well Municipal | Water Supply 1,023 24 1,473,000 365 17
349618
Drilled 5116890
2|  Well#e Well Municipal | Water Supply 455 24 855,000 365 17
349645
Drilled 5116929
3 Well #7 Well Municipal Water Supply 1,023 24 1,473,000 365 17
349699
Drilled 5116953
4 Well #8 Well Municipal | Water Supply 1,137 24 1,637,000 365 17
349813
Drilled 5117123
5 Well #9 Well Municipal | Water Supply 380 24 547,200 365 17
349607
Drilled 5116867
Total 5,785,200
Taking:
4. Monitoring
4.1 The Permit Holder shall, on each day water is taken under the authorization of this Permit, record

the date, the volume of water taken on that date and the rate at which it was taken. The daily
volume of water taken shall be measured by a flow meter or calculated in accordance with the
method described in the application for this Permit or as otherwise accepted by the Director. A
separate record shall be maintained for each source. The Permit Holder shall keep all records
required by this condition current and available at or near the site of the taking and shall produce
the records immediately for inspection by a Provincial Officer upon his or her request. The

Permit Holder, unless otherwise required by the Director, shall submit, on or before March 31 "in
every year, the daily water taking data collected and recorded for the previous year to the

Page 4 - NUMBER 3410-BV7S4M



ministry’s Water Taking Reporting System.

5. Impacts of the Water Taking

5.1 Notification
The Permit Holder shall immediately notify the local District Office of any complaint arising
from the taking of water authorized under this Permit and shall report any action which has been
taken or is proposed with regard to such complaint. The Permit Holder shall immediately notify
the local District Office if the taking of water is observed to have any significant impact on the
surrounding waters. After hours, calls shall be directed to the Ministry's Spills Action Centre at
1-800-268-6060.

5.2 For Groundwater Takings
If the taking of water is observed to cause any negative impact to other water supplies obtained
from any adequate sources that were in use prior to initial issuance of a Permit for this water
taking, the Permit Holder shall take such action necessary to make available to those affected, a
supply of water equivalent in quantity and quality to their normal takings, or shall compensate
such persons for their reasonable costs of so doing, or shall reduce the rate and amount of taking
to prevent or alleviate the observed negative impact. Pending permanent restoration of the
affected supplies, the Permit Holder shall provide, to those affected, temporary water supplies
adequate to meet their normal requirements, or shall compensate such persons for their
reasonable costs of doing so.

If permanent interference is caused by the water taking, the Permit Holder shall restore the water
supplies of those permanently affected.

6. Director May Amend Permit
The Director may amend this Permit by letter requiring the Permit Holder to suspend or reduce
the taking to an amount or threshold specified by the Director in the letter. The suspension or
reduction in taking shall be effective immediately and may be revoked at any time upon
notification by the Director. This condition does not affect your right to appeal the suspension
or reduction in taking to the Environmental Review Tribunal under the Ontario Water
Resources Act , Section 100 (4).

The reasons for the imposition of these terms and conditions are as follows:

1. Condition 1 is included to ensure that the conditions in this Permit are complied with and can be
enforced.
2. Condition 2 is included to clarify the legal interpretation of aspects of this Permit.

Page 5 - NUMBER 3410-BV7S4M



Conditions 3 through 6 are included to protect the quality of the natural environment so as to
safeguard the ecosystem and human health and foster efficient use and conservation of waters.
These conditions allow for the beneficial use of waters while ensuring the fair sharing,
conservation and sustainable use of the waters of Ontario. The conditions also specify the water
takings that are authorized by this Permit and the scope of this Permit.

Page 6 - NUMBER 3410-BV7S4M



In accordance with Section 100 of the Ontario Water Resources Act, R.S.O. 1990, you may by written
Notice served upon me and the Environmental Review Tribunal within 15 days after receipt of this
Notice, require a hearing by the Tribunal. Section 101 of the Ontario Water Resources Act, R.S.O.
1990, as amended, provides that the Notice requiring the hearing shall state:

1. The portions of the Permit or each term or condition in the Permit in respect of which the hearing is
required, and;
2. The grounds on which you intend to rely at the hearing in relation to each portion appealed.

In addition to these legal requirements, the Notice should also include:

a. The name of the appellant;
b. The address of the appellant;
c. The Permit to Take Water number;
d. The date of the Permit to Take Water;
e. The name of the Director;
f. The municipality within which the works are located;
This notice must be served upon:
The Secretary The Director, Section 34.1,
Environmental Review Tribunal AND Ministry of the Environment, Conservation
655 Bay Street, 15th Floor and Parks
Toronto ON Floor 1, 135 St Clair Ave W
M5G 1E5 Toronto, ON

Fax: (416) 326-5370

Email: ERTTribunalsecretary@ontario.ca M4V 1P3

Further information on the Environmental Review Tribunal’s requirements for an appeal can be obtained directly from
the Tribunal:

by Telephone at by Fax at by e-mail at
(416) 212-6349 (416) 326-5370 www.ert.gov.on.ca
Toll Free 1(866) 448-2248 Toll Free 1(844) 213-3474

This Permit cancels and replaces Permit Number 2728-B43LJ6, issued on 2018/09/07.

Dated at Toronto this 16th day of November, 2020.

Gk

Gregory Meek
Director, Section 34.1
Ontario Water Resources Act , R.S.0. 1990

Page 7 - NUMBER 3410-BV7S4M


www.ert.gov.on.ca

Schedule A

This Schedule “A” forms part of Permit To Take Water 3410-BV7S4M, dated November 16, 2020.

Page 8 - NUMBER 3410-BV7S4M



NG
> > .
ZF Ontario

DRINKING WATER WORKS PERMIT
Permit Number: 205-201

Issue Number: 3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder
and subject to the limitations thereof, this drinking water works permit is issued under Part V of the Safe
Drinking Water Act, 2002, S.0. 2002, c. 32 to:

The Corporation of the Town of Blind River

11 Hudson Street
P.O. Box 640
Blind River, ON
POR 1B0

For the following municipal residential drinking water system:

Blind River Drinking Water System

This drinking water works permit includes the following:

Schedule Description

Schedule A Drinking Water System Description

Schedule B General

Schedule C All documents issued as Schedule C to this drinking water works permit which
authorize alterations to the drinking water system

Schedule D Process Flow Diagrams

DATED at TORONTO this 20th day of June, 2016

Signature

Aziz Ahmed, P.Eng.

Director
Part V, Safe Drinking Water Act, 2002



Schedule A: Drinking Water System Description
System Owner The Corporation of the Town of Blind River
205-201
Blind River Drinking Water System
June 20, 2016

Permit Number
Drinking Water System Name
Schedule A Issue Date

1.0 System Description

11 The following is a summary description of the works comprising the above drinking water
system:

Overview

The Blind River Drinking Water System consists of [5] groundwater wells and pump
houses, [1] drinking water treatment plant, [2] storage reservoirs (clearwells), [1] elevated
storage tanks and approximately 350 meters of trunk watermains and 35 kilometers of

distribution watermains.

Groundwater Wells
Well No. 5
Description Gravel packed well

Location

Located along the east shoreline of Blind River within the built-up section of the
Town

UTM Coordinates

NAD27: Zone 17: Easting 349755: Northing 5116840

Dimensions 650 mm x 300 mm, depth 17.6 m

Equipment Equipped with one (1) submersible pump capable of pumping a minimum of 6.3
L/s and a maximum of 13.24 L/s, discharging into a 400 mm common
discharge header.

Notes GUDI Well

Well No. 6
Description Gravel packed well
Location Located along the east shoreline of Blind River within the built-up section of the

Town

UTM Coordinates

NAD27: Zone 17: Easting 349640: Northing 5116740

Dimensions

450 mm x 250 mm, depth 20.1 m

Equipment

Equipped with one (1) submersible pump capable of pumping a minimum of 6.3
L/s and a maximum of 13.24 L/s, discharging into a 400 mm common
discharge header.

Notes

GUDI Well




205-201 Schedule A June 20, 2016
Well No. 7

Description Gravel packed well

Location Located along the east shoreline of Blind River within the built-up section of the

Town

UTM Coordinates

NAD27: Zone 17: Easting 349700: Northing 5116760

Dimensions 600 mm x 300 mm, depth approximately 20 m

Equipment Equipped with one (1) submersible pump capable of pumping a minimum of 6.3
L/s and a maximum of 13.24 L/s, discharging into a 400 mm common
discharge header.

Notes GUDI Well

Well No. 8
Description Naturally developed well
Location Located along the east shoreline of Blind River within the built-up section of the

Town

UTM Coordinates

NAD27: Zone 17: Easting 349875: Northing 5116980

Dimensions 200 mm diameter, casing to a depth of 21 m

Equipment Equipped with one (1) submersible pump capable of pumping a minimum of 6.3
L/s and a maximum of 13.24 L/s, discharging into a 400 mm common
discharge header.

Notes GUDI Well

Well No. 9
Description Drilled well
Location Located along the east shoreline of Blind River within the built-up section of the

Town near Riverside Drive

UTM Coordinates

NADS83: Zone: 17 Easting: 349607 Northing: 5116867

Dimensions

150 mm diameter, depth 15.24 m

Equipment

Equipped with one (1) submersible pump capable of pumping at 6.3 L/s
discharging into a 100 mm pipe to the control building.

Notes

GUDI Well




205-201

Schedule A June 20, 2016

Blind River Treatment Plant

Blind River Water Treatment Plant

Name

Blind River Water Treatment Plant

Street Address

47 Murray Street

UTM Coordinates

NAD 83: Zone 17: Easting 349593: Northing 5116383

System Type

Chemically assisted filtration and disinfection

Notes

Encloses treatment process units, water storage, pumping facilities, chemical
feed and storage facilities, residue management system, loading and unloading
facilities, electrical and SCADA control, mechanical equipment, a standby
generator set, a laboratory and operations and visitor center.

Three parallel treatment process trains, each rated at one third of the design
maximum day flow of 6,000 m3/day comprised of one in-line rapid mixer, three
identical flocculation tanks, three dual media filters, three GAC contactors, de-
sludging dual-media filtration and backwash facilities

Coagulation

In-Line Rapid Mixer

Description One (1) in-line mechanical rapid mixer.
Dimensions 300 mm by 600 mm long
Notes on the raw water header immediately after the coagulant injection location

Flocculation

Flocculation Tank

Description Three (3) flocculation trains, operating in parallel, each train with two (2)
flocculation cells in series.
Equipment Each cell consisting of one (1) 17.36 m3 concrete tank with one (1) variable

speed drive mixer.

Notes




205-201

Schedule A June 20, 2016

Filtration

Dual Media Filters

Description

Gravity Flow Multi-Media Filter Beds

Equipment

Three (3) gravity flow multi-media filter beds with two layers, operating in
parallel, each rated at one third of the design maximum day flow or 2000
m3/day with a filtration rate of approximately 7 m/hr and a hydraulic capacity of
12 m/hr with automatic backwash by air scouring and equipped with filter-to-
waste ripening cycle.

Multi-media filter beds with a surface area of each filter unit of approximately
12.25 m? consisting of top 450 mm layer of anthracite and lower 500 mm layer
of Filox-R media.

Notes

One (1) backwash blower capable of delivering approximately 530 SCFM.

GAC Contactors

Description Three (3) granular activated carbon contactors operating in parallel.

Dimensions Each contactor unit with a surface area of approximately 12.25 m? x 1.67 m
depth

Capacity Rated at (one third of the design maximum day flow) 2,000 m®/day equipped
with an automatic backwash with filtered water.

Equipment Two (2) vertical turbine pumps (one duty one standby), each rated at 68 L/s

pumping from the filtered water well.

Notes




205-201 Schedule A June 20, 2016

Instrumentation and Control

Continuous Monitoring/Control Equipment

Description SCADA System

Equipment One (1) flow meter on the raw water header, high lift pump discharge header,
each dual-media filtered water discharge header, each GAC contactor
discharge header, GAC transfer pump discharge header and backwash water
pump discharge header.

One (1) continuous free chlorine residual analyzer with an alarm and recorder
on the high lift pump discharge header.

One (1) continuous free chlorine residual analyzer with an alarm and recorder
at the outlet of the water treatment plant after secondary chlorination.

Ultra-sonic level transmitters on the flocculated water conduit, the dual-media
filters, the dual-media filtered water wells, the GAC contactors, the clearwell
cells and the residue holding tank.

One (1) continuous turbidity meter with an alarm and recorder on the raw water
header, each dual-media filter discharge pipe and the water treatment plant
common discharge pipe.

One (1) continuous fluoride residual analyzer with an alarm and recorder at the
discharge from the water treatment plant.

Notes

Backwash System

Description Backwash system for backwashing the dual-media filters and GAC contactors
Equipment Three (3) vertical turbine pumps (two duty one standby) each rated at 68 L/s at
13 m TDH.

13.5 kW motor pumping from the filtered water well.

Notes

Waste Residual Management

Residue Management System

Description Temporary holding of process wastewater, directed to municipal WWTP
Equipment One (1) residue holding tank approximately 4.6 m wide x 15.05 mlong x 4.0 m
SWD.

Two (2) dry well end suction type pumps (one duty one standby), each rated at
6 L/s at 6.5 m TDH, pumping from the residue holding tank directly into the
existing sanitary sewer over a 24 hour period at a uniform rate.

Notes




205-201

Schedule A June 20, 2016

High Lift Works

High Lift Pumps

Description Four (4) vertical turbine pumps (three duty, one standby)
Capacity Each rated at 34 L/s at 35 m TDH capable of operating simultaneously.
Notes

On-Site Storage

Dual-Media Filtered Water Well (non-chlorinated)

Description One (1) two-celled well
Dimensions Each cell is 6.0 m wide x 8.0 m long x 5.5 m SWD or 127 m3 (total 254 m3).
Notes

Clearwell Cells (chlorine contact)

Description Two (2) four-compartment clearwell cells

Dimensions Each with a useable volume of 243.7 m2 x 5.5 m SWD or 1340.4 m? (total
2680.7 m?3).

Notes

Pump Wells (chlorine contact)

Description Two (2) high lift suction well.

Dimensions Each with a useable volume of 4.5 m wide x 6.0 m long x 5.5 m SWD or 148.5
m?3 (total 297 m3).

Notes

150526 Treatment&Distribution

AF5, EA5, MDWL3, OS
Page 7 of 19



205-201 Schedule A June 20, 2016

Emergency Power

Standby Power

Description

Equipment One (1) 300 kW prime power standby power diesel generator, water-cooled,
sized to accommodate the design maximum day flow located in a separate
room of the Water Treatment Plant.

One (1) 195 kW prime power standby power diesel generator, water-cooled,
sized to operate all four existing well pumps and the control facilities in order to
ensure continuous raw water supply to the Water Treatment Plant located in a
separate room of the Control Building.

UPS for the water treatment plant SCADA control system.

Notes

Chemical Addition

Hydrofluosilicic Acid

Description Fluoridation system
Feed Point injecting into the high lift discharge header with a carrier water supply.
Equipment One (1) 1,136 L hydrofluosilicic acid storage tank.

Two (2) stepper motor driven positive-displacement diaphragm metering
pumps, paced to finished water flow,

Notes

Coagulant (PACL)

Description Coagulant and coagulant aid system

Equipment Two (2) 2000 L PACI (coagulant) storage tanks and two (2) 200 L polymer
(coagulant aid) supply drums.

Two (2) positive displacement diaphragm metering pumps for coagulant (one
duty, one standby) and one (1) polymer metering pump for coagulant aid,
paced to raw water flow, injecting into the raw water header upstream of the
inline rapid mixer.

Notes Notes: Coagulant may change as a result of jar-testing and new product trials
to optimize process.




205-201

Schedule A June 20, 2016

Sodium Hypochlorite

Description

Primary disinfection, pre and post chlorination as well as filter backwash

Equipment

Primary Disinfection - Two (2) common 4,000 L sodium hypochlorite storage
tanks

Two (2) stepper motor driven positive-displacement diaphragm metering
pumps (one duty, one standby), paced to filtered water flow, injecting into the
chlorine contact chamber with a carrier water supply, prior to discharge to the
pumpwell.

Post Chlorination - Two (2) stepper motor driven positive-displacement
diaphragm metering pumps (one duty, one standby), paced to finished water
flow, injecting into the high lift discharge header with a carrier water supply

Pre-chlorination (provisional) - Two (2) common 4,000 L sodium hypochlorite
storage tanks

One (1) stepper motor driven positive-displacement diaphragm metering pump,
paced to raw water flow, injecting into the raw water header with a carrier water
supply, prior to the rapid mix chamber.

Dual-media filter Backwash NaOCI (provisional) - Two (2) common 4,000 L
sodium hypochlorite storage tanks.

One (1) stepper motor driven positive-displacement diaphragm metering pump,
paced to backwash water flow, injecting into the dual-media filter backwash
header with a carrier water supply.

Notes

Potassium Hydroxide

Description pH adjustment system

Feed Point filter effluent header prior to the GAC contactors.

Equipment One (1) 1,000 L potassium hydroxide storage tank.
Two (2) stepper motor driven positive-displacement diaphragm metering
pumps, paced to filtered water flow,.

Notes

Elevated Storage Tank

Name

The Town of Blind River Elevated Tank

Street Address

53 Queen Ave., Blind River,

UTM Coordinates

NAD83, Zone 17N, 5116530N, 349820E

System Type

Stand pipe, storage & system pressure

Notes




205-201 Schedule A June 20, 2016

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1  Watermains that have been set out in each document or file identified in column

1 of Table 1.
Table 1: Watermains
Column 1 Column 2
Document or File Name Date
Town of Blind River — Water Distribution System May 30, 2016

1.2.2 Watermains that have been added, modified, replaced or extended further to the
provisions of Schedule C of this drinking water works permit on or after the date
identified in column 2 of Table 1 for each document or file identified in column 1.

1.2.3 Watermains that have been added, modified, replaced or extended further to an
authorization by the Director on or after the date identified in column 2 of Table 1
for each document or file identified in column 1.



Schedule B: General

System Owner The Corporation of the Town of Blind River
Permit Number 205-201

Drinking Water System Name Blind River Drinking Water System
Schedule B Issue Date June 20, 2016

1.0

2.0

Applicability

1.1

1.2

In addition to any other requirements, the drinking water system identified above shall be
altered and operated in accordance with the conditions of this drinking water works
permit and the licence.

The definitions and conditions of the licence shall also apply to this drinking water works
permit.

Alterations to the Drinking Water System

21

2.2

23

24

Any document issued by the Director as a Schedule C to this drinking water works permit
shall provide authority to alter the drinking water system in accordance, where applicable,
with the conditions of this drinking water works permit and the licence.

All Schedule C documents issued by the Director for the drinking water system shall form
part of this drinking water works permit.

All parts of the drinking water system in contact with drinking water which are:
2.3.1  Added, modified, replaced, extended; or

2.3.2 Taken out of service for inspection, repair or other activities that may lead to
contamination,

shall be disinfected before being put into service in accordance with a procedure
approved by the Director or in accordance with the applicable provisions of the following
documents:

a) The ministry’s Watermain Disinfection Procedure, effective December 20, 2016;
b) AWWA C652 — Standard for Disinfection of Water-Storage Facilities;

c) AWWA C653 — Standard for Disinfection of Water Treatment Plants; and

d) AWWA C654 — Standard for Disinfection of Wells.

The owner shall notify the Director within thirty (30) days of the placing into service or the
completion of any addition, modification, replacement or extension of the drinking water
system which had been authorized through:

2.4.1 Schedule B to this drinking water works permit which would require an alteration
of the description of a drinking water system component described in Schedule A
of this drinking water works permit;



205-201

Schedule B June 20, 2016

3.0

2.5

2.6

2.7

2.4.2 Any Schedule C to this drinking water works permit respecting works other than
watermains; or

2.43 Any approval issued prior to the issue date of the first drinking water works
permit respecting works other than watermains which were not in service at the
time of the issuance of the first drinking water works permit.

For greater certainty, the notification requirements set out in condition 2.4 do not apply to
any addition, modification, replacement or extension in respect of the drinking water
system which:

251 Is exempt from subsection 31(1) of the SDWA by subsection 9.(2) of O. Reg.
170/03;

2.5.2 Constitutes maintenance or repair of the drinking water system; or

2.5.3 Is a watermain authorized by condition 3.1 of Schedule B of this drinking water
works permit.

The owner shall notify the legal owner of any part of the drinking water system that is
prescribed as a municipal drinking water system by section 2 of O. Reg. 172/03 of the
requirements of the licence and this drinking water works permit as applicable to the
prescribed system.

For greater certainty, any alteration to the drinking water system made in accordance
with this drinking water works permit may only be carried out after other legal obligations
have been complied with including those arising from the Environmental Assessment Act,
Niagara Escarpment Planning and Development Act, Oak Ridges Moraine Conservation
Act, 2001 and Greenbelt Act, 2005.

Watermain Additions, Modifications, Replacements and Extensions

3.1

The drinking water system may be altered by adding, modifying, replacing or extending a
watermain within the distribution system subject to the following conditions:

3.1.1  The design of the watermain addition, modification, replacement or extension:
a) Has been prepared by a Professional Engineer;

b) Has been designed only to transmit water and has not been designed to treat
water;

c) Satisfies the design criteria set out in the Ministry of the Environment and
Climate Change publication “Watermain Design Criteria for Future Alterations
Authorized under a Drinking Water Works Permit — June 2012”, as amended
from time to time; and

d) Is consistent with or otherwise addresses the design objectives contained
within the Ministry of the Environment and Climate Change publication
“Design Guidelines for Drinking Water Systems, 2008”, as amended from
time to time.



205-201

Schedule B June 20, 2016

3.2

The maximum demand for water exerted by consumers who are serviced by the
addition, modification, replacement or extension of the watermain will not result in
an exceedance of the rated capacity of a treatment subsystem or the maximum
flow rate for a treatment subsystem component as specified in the licence, or the
creation of adverse conditions within the drinking water system.

The watermain addition, modification, replacement or extension will not adversely
affect the distribution system’s ability to maintain a minimum pressure of 140 kPa
at ground level at all points in the distribution system under maximum day
demand plus fire flow conditions.

Secondary disinfection will be provided to water within the added, modified,
replaced or extended watermain to meet the requirements of O. Reg. 170/03.

The watermain addition, modification, replacement or extension is wholly located
within the municipal boundary over which the owner has jurisdiction.

The owner of the drinking water system consents in writing to the watermain
addition, modification, replacement or extension.

A Professional Engineer has verified in writing that the watermain addition,
modification, replacement or extension meets the requirements of condition
3.1.1.

The owner of the drinking water system has verified in writing that the watermain
addition, modification, replacement or extension meets the requirements of
conditions 3.1.2 to 3.1.6.

The authorization for the addition, modification, replacement or extension of a watermain
provided for in condition 3.1 does not include the addition, modification, replacement or
extension of a watermain that:

3.21

3.2.2

3.2.3

3.24

Passes under or through a body of surface water, unless trenchless construction
methods are used;

Has a nominal diameter greater than 750 mm;

Results in the fragmentation of the drinking water system; or

Connects to another drinking water system, unless:

a) Prior to construction, the owner of the drinking water system seeking the
connection obtains written consent from the owner or owner’s delegate of the
drinking water system being connected to; and

b) The owner of the drinking water system seeking the connection retains a
copy of the written consent from the owner or owner’'s delegate of the

drinking water system being connected to as part of the record that is
recorded and retained under condition 3.3.



205-201

Schedule B June 20, 2016

4.0

3.3

3.4

3.5

3.6

The verifications required in conditions 3.1.7 and 3.1.8 shall be:

3.3.1 Recorded on “Form 1 — Record of Watermains Authorized as a Future
Alteration”, as published by the Ministry of the Environment and Climate Change,
prior to the watermain addition, modification, replacement or extension being
placed into service; and

3.3.2 Retained for a period of ten (10) years by the owner.

For greater certainty, the verification requirements set out in condition 3.3 do not apply to
any addition, modification, replacement or extension in respect of the drinking water
system which:

3.4.1 Is exempt from subsection 31(1) of the SDWA by subsection 9.(2) of
0. Reg. 170/03; or

3.4.2 Constitutes maintenance or repair of the drinking water system.

The document or file referenced in Column 1 of Table 1 of Schedule A of this drinking
water works permit that sets out watermains shall be retained by the owner and shall be
updated to include watermain additions, modifications, replacements and extensions
within 12 months of the addition, modification, replacement or extension.

The updates required by condition 3.5 shall include watermain location relative to named
streets or easements and watermain diameter.

Minor Modifications to the Drinking Water System

41

4.2

The drinking water system may be altered by adding, modifying or replacing the following
components in the drinking water system:

4.1.1 Raw water pumps and treatment process pumps in the treatment system;

4.1.2 Coagulant feed systems in the treatment system, including the location and
number of dosing points;

4.1.3 Valves;

4.1.4 Instrumentation and controls, including SCADA systems, and software
associated with these devices;

4.1.5 Filter media, backwashing equipment and under-drains in the treatment system;
or,

4.1.6  Spill containment works.

The drinking water system may be altered by adding, modifying, replacing or removing
the following components in the drinking water system:

4.2.1 Treated water pumps and associated equipment;

4.2.2 Re-circulation devices within distribution system storage facilities;



205-201 Schedule B June 20, 2016

4.2.3 In-line mixing equipment;

4.2.4 Chemical metering pumps and chemical handling pumps;

4,25 Chemical storage tanks (excluding fuel storage tanks) and associated
equipment; or,

4.2.6 Measuring and monitoring devices that are not required by regulation, by a
condition in the Drinking Water Works Permit, or by a condition otherwise
imposed by the Ministry of the Environment and Climate Change.

4.3 The drinking water system may be altered by replacing the following:

4.3.1 Raw water piping, treatment process piping or treated water piping within the
treatment subsystem;

4.3.2 Fuel storage tanks and spill containment works, and associated equipment; or

4.3.3 Coagulants and pH adjustment chemicals, where the replacement chemicals
perform the same function;

a) Prior to making any alteration to the drinking water system under condition
4.3.3, the owner shall undertake a review of the impacts that the alteration
might have on corrosion control or other treatment processes; and
b) The owner shall notify the Director in writing within thirty (30) days of any
alteration made under condition 4.3.3 and shall provide the Director with a
copy of the review.
4.4 Any alteration of the drinking water system made under conditions 4.1, 4.2 or 4.3 shall
not result in:

441 An exceedance of a treatment subsystem rated capacity or a treatment
subsystem component maximum flow rate as specified in the licence;

4.4.2 The bypassing of any unit process within a treatment subsystem;

4.4.3 A deterioration in the quality of drinking water provided to consumers;

4.4.4 A reduction in the reliability or redundancy of any component of the drinking
water system;

445 A negative impact on the ability to undertake compliance and other monitoring
necessary for the operation of the drinking water system; or

446 An adverse effect on the environment.

4.5 The owner shall verify in writing that any addition, modification, replacement or removal

of drinking water system components in accordance with conditions 4.1, 4.2 or 4.3 has
met the requirements of the conditions listed in condition 4.4.



205-201 Schedule B June 20, 2016

4.6 The verifications and documentation required in condition 4.5 shall be:

4.6.1 Recorded on “Form 2 — Record of Minor Modifications or Replacements to the
Drinking Water System”, as published by the Ministry of the Environment and
Climate Change, prior to the modified or replaced components being placed into
service; and

4.6.2 Retained for a period of ten (10) years by the owner.

4.7 For greater certainty, the verification requirements set out in conditions 4.5 and 4.6 do not
apply to any addition, modification, replacement or removal in respect of the drinking
water system which:

471 Is exempt from subsection 31(1) of the SDWA by subsection 9.(2) of O. Reg.
170/03; or

4.7.2 Constitutes maintenance or repair of the drinking water system.

4.8 The owner shall update any drawings maintained for the drinking water system to reflect
the modification or replacement of the works, where applicable.

5.0 Equipment with Emissions to the Air

5.1

The drinking water system may be altered by adding, modifying or replacing any of the
following drinking water system components that may discharge or alter the rate or
manner of a discharge of a compound of concern to the atmosphere:

5.1.1 Any equipment, apparatus, mechanism or thing that is used for the transfer of
outdoor air into a building or structure that is not a cooling tower;

5.1.2 Any equipment, apparatus, mechanism or thing that is used for the transfer of
indoor air out of a space used for the production, processing, repair,
maintenance or storage of goods or materials, including chemical storage;

5.1.3 Laboratory fume hoods used for drinking water testing, quality control and quality
assurance purposes;

5.1.4 Low temperature handling of compounds with a vapor pressure of less than 1
kilopascal;

5.1.5 Maintenance welding stations;

5.1.6  Minor painting operations used for maintenance purposes;

5.1.7 Parts washers for maintenance shops;

5.1.8 Emergency chlorine and ammonia gas scrubbers and absorbers;

5.1.9 Venting for activated carbon units for drinking water taste and odour control;
5.1.10 Venting for a stripping unit for methane removal from a groundwater supply;

5.1.11 Venting for an ozone treatment unit;



205-201

Schedule B June 20, 2016

5.2

5.3

5.4

5.1.12 Natural gas or propane fired boilers, water heaters, space heaters and make-up
air units with a total facility-wide heat input rating of less than 20 million kilojoules
per hour, and with an individual fuel energy input of less than or equal to 10.5
gigajoules per hour; or

5.1.13 Emergency generators that fire No. 2 fuel oil (diesel fuel) with a sulphur content
of 0.5 per cent or less measured by weight, natural gas, propane, gasoline or
biofuel, and that are used for emergency duty only with periodic testing.

The owner shall not add, modify or replace a drinking water system component set out in
condition 5.1 for an activity that is not directly related to the treatment and/or distribution
of drinking water.

The emergency generators identified in condition 5.1.13 shall not be used for non-
emergency purposes including the generation of electricity for sale or for peak shaving
purposes.

The owner shall prepare an emission summary table for nitrogen oxide emissions only,
for each addition, modification or replacement of emergency generators identified in
condition 5.1.13.

Performance Limits

5.5

5.6

5.7

5.8

The owner shall ensure that a drinking water system component identified in conditions
5.1.1 to 5.1.13 is operated at all times to comply with the following limits:

5.5.1  For equipment other than emergency generators, the maximum concentration of
any compound of concern at a point of impingement shall not exceed the
corresponding point of impingement limit;

5.5.2 For emergency generators, the maximum concentration of nitrogen oxides at
sensitive populations shall not exceed the applicable point of impingement limit,
and at non-sensitive populations shall not exceed the Ministry of the Environment
and Climate Change half-hourly screening level of 1880 ug/m?3 as amended; and

5.5.3 The noise emissions comply at all times with the limits set out in publication
NPC-300, as applicable.

The owner shall verify in writing that any addition, modification or replacement of works in
accordance with condition 5.1 has met the requirements of the conditions listed in
condition 5.5.

The owner shall document how compliance with the performance limits outlined in
condition 5.5.3 is being achieved, through noise abatement equipment and/or operational
procedures.

The verifications and documentation required in conditions 5.6 and 5.7 shall be:

5.8.1 Recorded on “Form 3 — Record of Addition, Modification or Replacement of
Equipment Discharging a Contaminant of Concern to the Atmosphere”, as
published by the Ministry of the Environment and Climate Change, prior to the
additional, modified or replacement equipment being placed into service; and



205-201 Schedule B June 20, 2016
5.8.2 Retained for a period of ten (10) years by the owner.

5.9 For greater certainty, the verification and documentation requirements set out in
conditions 5.6 and 5.8 do not apply to any addition, modification or replacement in
respect of the drinking water system which:

5.9.1 Is exempt from subsection 31(1) of the SDWA by subsection 9.(2) of O. Reg.
170/03; or
5.9.2 Constitutes maintenance or repair of the drinking water system.

5.10 The owner shall update any drawings maintained for the works to reflect the addition,

modification or replacement of the works, where applicable.
6.0 Previously Approved Works

7.0

8.0

6.1

The owner may add, modify, replace or extend, and operate part of a municipal drinking
water system if:

6.1.1  An approval was issued after January 1, 2004 under section 36 of the SDWA in
respect of the addition, modification, replacement or extension and operation of
that part of the municipal drinking water system;

6.1.2 The approval expired by virtue of subsection 36(4) of the SDWA; and

6.1.3 The addition, modification, replacement or extension commenced within five
years of the date that activity was approved by the expired approval.

System-Specific Conditions

71

Not Applicable

Source Protection

8.1

Not Applicable



Schedule D: Process Flow Diagrams

System Owner The Corporation of the Town of Blind River
Permit Number 205-201

Drinking Water System Name Blind River Drinking Water System
Schedule D Issue Date June 20, 2016

1.0 Process Flow Diagrams

Blind River Water Treatment Plant

DWGQMS Operafional Plan GMS-06 Appendix A

Revision Date: December 10, 2013 Revision: 1

g [ '\.:‘
Bfﬂld River SERVICES Approved By: Vice President Operations & Engineering

Title: Blind River WTF Flow Diagram Fage 1 of 1

ScuD
Wels

Distibution System

High Lifr
Pump
Wells

R e e

GAC

) [ranuiar
Rocculation 3 Dual Media 1 Actvated GAC

Tarniks Fiters ] carton) Filters
Baciwash
[— Suction Well
1 Fre Chemical Addithon [N opticnal], coagelant, gobsme )
F.Y

Chicrine Treated
3 ¥ contact Clearwels
Chambers

1 Eacirmash Chiofination |NeOO) joptional]
3 o Chemical Addition [KOH & HedO)
4 e Chasmiboal Addivies [HSIF, & HaOI0)

Floww Meten /Preaure Gauge

1 farw Waler (few and proisure)

T e |3 New meter| .
5 GAC [3 Bow maters]

4 High Uil fflow) b
& Dirribution (fow and preidure|

Tursidity Analyzens Residue BW Waostewater Cutfall

1 R Wiailer - .
T Pl Trals |3 analyses) Hoiding Tank i Tregtrment Plamt

5 Treated Water

L

(bewine [Fluorides phfiemp Asa byrens

1 Raw Warter |pH ard Temp) O
T Traabed Water |Chloriag)

3 Traated Walsr {Chiorine, Flucride, pH, termg)

- The Town of Blind River D'WOMS Operational Plan -

BR OMS 06 Appendix A Blind River WTP Flow Diagram
Urrezntrslbed when printed

[Source: Blind River Drinking Water System DWQMS Operation Plan Number 205-401, April 10,
2012]



Appendix F: Detailed Evaluation Matrix

CIM



Project Title: Blind River Intake Location Comparison
Client: Blind River
Project No.: T001592B
Task: Detailed Evaluation of Intake Location Alternatives
Prepared By: K.Farrow Date:
Reviewed by: T. Rapley Revision Date:
Revision No. : 1 Revision Date:
Category Weight Criteria Option 3A Option 3B Option 3C Option 3D
Score Weighted Score Weighted Score Score
Rationale Rationale Rationale Weighted Score Rationale Weighted Score
to5 Score 1to 5 Score 1to5 9 1to 5 9
Sampling for selected raw water quality parameters such as temperature, turbidity, Sampling for selected raw water quality parameters such as temperature, turbidity, pH
pH, chloride, dissolved organic carbon, total dissolved solids, and radionuclides will Sampling for selected raw water quality parameters such as temperature, turbidity, Sampling for selected raw water quality parameters such as temperature, turbidity, pH, p 9 . . 9 y p. . p L y bH,
. ) . . . . : . . i . . . . g i . ) . . . . . | chloride, dissolved organic carbon, total dissolved solids, and radionuclides will yeild
. yeild more informative results. Water sampling under different weather conditions is pH, chloride, dissolved organic carbon, total dissolved solids, and radionuclides will chloride, dissolved organic carbon, total dissolved solids, and radionuclides will yeild . . . . . .
Raw Water Quality - ) . o ) . . . . . . n . . . . . o . more informative results. Water sampling under different weather conditions is
. . recommended to confirm water quality variability/consistency. Sediment samples yeild more informative results. Water sampling under different weather conditions is more informative results. Water sampling under different weather conditions is . . o . .
Concentration of water quality . : o . . - . . o ) . . : L . . recommended to confirm water quality variability/consistency. Sediment samples may
. . may be required to provide an indication of sediment characteristics within the area. recommended to confirm water quality variability/consistency. Sediment samples recommended to confirm water quality variability/consistency. Sediment samples may . . o . T I .
Water Quality 20 parameters and chemicals of . . . . . o . . 3.7 4.9 . : s . - - 4.5 6.0 . . o . L . . 4.8 6.4 be required to provides an indication of sediment characteristics within the area. This 3.8 5.1
. . This option has the highest potential to recieve infiltration from the neighbouring may be required to provide an indication of sediment characteristics within the area. be required to provides an indication of sediment characteristics within the area. This . . . L . .
concern in the sediments for . . . . . . . . . . ) L . . . . option has the lowest potential to recieve infiltration from neighbouring sources of
L . recreational marina, and the outfall from the river and WWTP situated to the west. This area is well protected from current fluctuations and directly inline with any area is the deepest which is more likely to provide a higher quality and stable resource . . ) , . .
each potential intake location. . ) . . . . . . . . . . pollution (marina, wwtp). This area is also the most shallow of options and as such will
Most recent recorded sampling results from this area show no water quality surrounding discharge outfalls. The selected location of the LLPS will have little to of raw water. The selected location of the LLPS will have little to no impact on the raw .
; . . . . : probably be more susceptible to current changes and seasonal turnover. The selected
concerns. This Bay area of Lake Huron is physically well protected. The selected no impact on the raw water quality. water quality. . . : . .
. i ) ) . location of the LLPS will have little to no impact on the raw water quality.
location of the LLPS will have little to no impact on the raw water quality.
The assessed vulnerability factor for the intake area will be determined in qualitative
studies performed prior to design and construction. In this area the lake bed is 2.7-
Risk to Contaminants - 3.0 meters deep, the second dee.pest being re.weV\{ed in this evaluation, but stil The assessed vulnerability factor for the intake area will be determined in qualitative The assessed vulnerability factor for the intake area will be determined in qualitative
) e relatively shallow. Shallow water intakes are historically affected by weather . ) . . . . o . , . . I . . . . . .
Potential vulnerability/risk of new . ) . L studies performed prior to design and construction. In this area the lake bed is 2.4- The assessed vulnerability factor for the intake area will be determined in qualitative studies performed prior to design and construction. In this area the lake bed is 2.1- 2.4m
. : changes that can stir up suspended solids and increase the raw water turbidity. . . . ) . . . : . .
intake to contaminants based on . . o 3.0 meters deep. Deeper water generally provides more protection from water studies performed prior to design and construction. In this area the lake bed is 3.7-4.3 meters deep, the most shallow of the options. Deeper water generally provides more
. . Deeper water generally provides more protection from water quality impacts from e . . . . . . g . . o . ) .
intake depth, distance from . , . . ) quality impacts from weather and current flucuations. This area is relatively shallow meters deep, the deepest being reviewed in this evaluation. Deeper water generally protection from water quality impacts from weather and current flucuations. This area is
L . weather and water current flucuations. This option has the highest potential to 3.5 4.7 . . . 4.5 6.0 , ; L 4.5 6.0 , ; o . 4.5 6.0
shore, proximity to potential . P . , ) but protected from current fluctuation by the surrounding peninsulas to the east and provides more protection from water quality impacts from weather and current relatively shallow but situated the farthest from potential impacts from recreation,
. recieve infiltration from the neighbouring Wastewater outfall & the recreational . . . . : . . . . . . . . . . . . . . .
sources of contaminants such as ) . . . . west of the site. It is also not directly impacted by recreation, tributary influent or flucuations. The selected location of the LLPS will have little to no impact on the risk to tributary influent or industrial outfalls. There is added protection from the surrounding
. Marina. This area also has the highest potential to be influenced by the Creek and ) : . . . . . . . . . . .
creek discharges, storm outfalls, |_. . . . A industrial outfalls. The selected location of the LLPS will have little to no impact on contaminants. peninsulas. The selected location of the LLPS will have little to no impact on the risk to
. . River seasonal runoff which could introduce high levels of turbidity into the new . . .
drainage ditches, etc.) . . . LT . the risk to contaminants. contaminants
intake depending on the wind and current direction. Most recent recorded sampling
results from this area show no water quality contamination of concern. The selected
location of the LLPS will have little to no impact on the risk to contaminants.
A lake-based source has the potenial to continuously provide a large volume of . . .
. . . . . . ) . A lake-based source has the potenial to continuously provide a large volume of water. . . .
A lake-based source has the potenial to continuously provide a large volume of water. The new intake pipe will be designed to meet/exceed flow capacities, . . . . " A lake-based source has the potenial to continuously provide a large volume of water.
. . . : . . . The new intake pipe will be designed to meet/exceed flow capacities, pressure . ) . i "
water. The new intake pipe will be designed to meet/exceed flow capacities, pressure demands and provide for future growth and expansion needs. . . : The new intake pipe will be designed to meet/exceed flow capacities, pressure
. . - . . . .. . . demands and provide for future growth and expansion needs. Approximate depth for . . .
Capacity Requirements - Ability |pressure demands and provide for future growth and expansion needs. Approximate depth for this intake structure is 2.4-3m. This is the second shallowest this intake structure is 3.7-4.3m which is the deepest ontion. Deeper waters provide demands and provide for future growth and expansion needs. Approximate depth for
to meet flow and system Approximate depth for this intake structure is 2.7-3m. When designing the intake, the 4.3 5.7 option but has added protection from Caribou Point and Henriette Peninsula. When 4.1 5.5 o - . P pton. . p . b 4.9 6.5 this intake structure is 2.1-2.4m and is the most shallow option. When designing the 3.7 4.9
o . . : : . i o . . more resilience and protection to the source intake. When designing the intake, the . N . , .
pressure demands length to which it extends from the shoreline could result in an improvement in the designing the intake, the length to which it extends from the shoreline could result in C . . . . intake, the length to which it extends from the shoreline could result in an improvement
- . . . . o . length to which it extends from the shoreline could result in an improvement in the . - . .
vulnerability factor for the overall intake area. Zebra mussel control and frazil ice an improvement in the vulnerability factor for the overall intake area. Zebra mussel - ) o in the vulnerability factor for the overall intake area. Zebra mussel control and frazil ice
: " . . o " . vulnerability factor for the overall intake area. Zebra mussel control and frazil ice risks . .\ . ,
risks shoud be assessed and mitigated in the overall system design. control and frazil ice risks shoud be assessed and mitigated in the overall system - . . risks shoud be assessed and mitigated in the overall system design.
desian shoud be assessed and mitigated in the overall system design.
Maximum
Sub-total Score — 20 15.3 17.5 18.9 16.0
Water Quality
. . : . . : o : Inland installation of intake pipe 3B will traverse vegetation communities, which
Inland installation of intake pipe will traverse some vegetation communities, which . o . . ) o
. . . : . o support terrestrial and wildlife habitats, including Blanding's Turtle ,an endangered . . . . . N . " . . . . . . . .
support terrestrial and wildlife habitats, including Blanding's Turtle ,an endangered . . . Inland installation of intake pipe 3C will traverse significant vegetation communities, Inland installation of intake pipe 3D will traverse vegetation communities, which support
. . ) species that prefers dark, shallow water habitats. Removal of trees which are . . e . . : h : I~ . : : o, )
species that prefers dark, shallow water habitats. Removal of trees which are ) . . . : o . . which support terrestrial and wildlife habitats, including Blanding's Turtle ,an terrestrial and wildlife habitats, including Blanding's Turtle ,an endangered species that
. . A ) . - : . suitable habitat for species of special concern in the area; including the Peregrine . . . . ) ; )
suitable habitat for species of special concern in the area; including the Peregrine . . endangered species that prefers dark, shallow water habitats. Removal of trees which prefers dark, shallow water habitats. Removal of trees which are suitable habitat
: . Falcon and the Ferruginous Hawk, may be required to accommodate open cut ) : . : . . . . ) : : . . .
Falcon and the Ferruginous Hawk, may be required to accommodate open cut . . . . . . are suitable habitat for species of special concern in the area; including the Peregrine forSpecies of special concern in the area; including the Peregrine Falcon and the
. , . . . ) trenching for the offshore pipe section. These species require open habitats for . . . . i
trenching for the offshore pipe section. These species require open habitats for . X . . o Falcon and the Ferruginous Hawk, may be required to accommodate open cut Ferruginous Hawk, may be required to accommodate open cut trenching for the
. . . . . foraging, with typical nesting on trees and platforms near water. Potential impacts . , . . . ) . . ) . . ) ) . .
foraging, with typical nesting on trees and platforms near water. Potential impacts N o - e . . trenching for the offshore pipe section. These species require open habitats for foraging, offshore pipe section. These species require open habitats for foraging, with typical
. L - S . . can be mitigated by minimizing tree removal, avoiding construction in their habitat . . . L . o "
can be mitigated by minimizing tree removal, avoiding construction in their habitat or L _ . . o N with typical nesting on trees and platforms near water. Potential impacts can be nesting on trees and platforms near water. Potential impacts can be mitigated by
L o . . o Lo or through application of timing windows for tree clearing activities and breeding, if o L . o . . L o Co . . L
through application of timing windows for tree clearing activities and breeding, if needed mitigated by minimizing tree removal, avoiding construction in their habitat or through minimizing tree removal, avoiding construction in their habitat or through application of
needed. ' . e . . _ application of timing windows for tree clearing activities and breeding, if needed. timing windows for tree clearing activities and breeding, if needed.
. . - . . I In-water works will fall within waterfowl concentration areas and in the vicinity of . e . . L : e . ; -
Natural Heritage Features - In-water works will fall within waterfowl concentration areas and in the vicinity of . . . . . In-water works will fall within waterfowl concentration areas and in the vicinity of Lake In-water works will fall within waterfowl concentration areas and in the vicinity of Lake
o L . . . : . Lake Sturgeon (species of special concern) spawning locations. Construction . . : . . . . : . .
Potential impacts to existing Lake Sturgeon (species of special concern) spawning locations. Construction should . . . Sturgeon (species of special concern) spawning locations. Construction should not be Sturgeon (species of special concern) spawning locations. Construction should not be
: , . o . : : should not be scheduled to coincide with spawning season when Lake Sturgeon o ) . . o ) . .
natural environment, including not be scheduled to coincide with spawning season when Lake Sturgeon migrate to . X scheduled to coincide with spawning season when Lake Sturgeon migrate to shallow scheduled to coincide with spawning season when Lake Sturgeon migrate to shallow
. . : . : migrate to shallow waters. The Northern Brook Lamprey (endangered species) . o : o
Natural Environment 15 terrestrial and aquatic habitats, |shallow waters. The Northern Brook Lamprey (endangered species) prefers fast 4.5 4.5 L . . L . 4.0 4.0 waters. The Northern Brook Lamprey (endangered species) prefers fast flowing rivers 3.0 3.0 waters. The Northern Brook Lamprey (endangered species) prefers fast flowing rivers 3.5 3.5
A - : o . . L . prefers fast flowing rivers and not lakes so it may be more likely they live in the river . . Lo . : . . Lo . :
wildlife and wildlife habitats, flowing rivers and not lakes so it may be more likely they live in the river that feeds : - . . and not lakes so it may be more likely they live in the river that feeds into the lake. and not lakes so it may be more likely they live in the river that feeds into the lake.
" . . , . : that feeds into the lake. Possibility exists of nest on the shore where construction - . . . - . : .
sensitive features, areas of into the lake. Possibility exists of nest on the shore where construction will occur and . . . Possibility exists of nest on the shore where construction will occur and eggs may be Possibility exists of nest on the shore where construction will occur and eggs may be
P : . . . will occur and eggs may be present depending on the time of year. Open-cut : . . . . : . . i .
natural and scientific interest, etc. [eggs may be present depending on the time of year. Open-cut marine trench in the . : : L . present depending on the time of year. Open-cut marine trench in the lake bottom will present depending on the time of year. Open-cut marine trench in the lake bottom will
. o i i marine trench in the lake bottom will be dredged along the entire pipe alignment L . . . o . . .
lake bottom will be dredged along the entire pipe alignment from the shoreline out to . . " - be dredged along the entire pipe alignment from the shoreline out to the offshore intake be dredged along the entire pipe alignment from the shoreline out to the offshore intake
. it o . : i from the shoreline out to the offshore intake structure position that will impact " o ) . . . e " o ) : . . s
the offshore intake structure position that will impact aquatic habitats and species. . ) ) . s . . . structure position that will impact aquatic habitats and species. Available mitigation structure position that will impact aquatic habitats and species. Available mitigation
. e . . i . ) aquatic habitats and species. Available mitigation measures include implementation . . ) o . . . . . ) o . . .
Available mitigation measures include implementation of timing windows, setbacks . . . . measures include implementation of timing windows, setbacks and erosion/sediment measures include implementation of timing windows, setbacks and erosion/sediment
. ) . . of timing windows, setbacks and erosion/sediment control measures. Further i . , . . . , .
and erosion/sediment control measures. Further studies will need to be completed . . ) ) . . control measures. Further studies will need to be completed to confirm potential control measures. Further studies will need to be completed to confirm potential
. , ) , e studies will need to be completed to confirm potential spawning habitats and . . e . . . . . e . . .
to confirm potential spawning habitats and specific mitigation measures. Further e . . . . spawning habitats and specific mitigation measures. Further consultation with MECP will spawning habitats and specific mitigation measures. Further consultation with MECP will
. . . \ . . specific mitigation measures. Further consultation with MECP will be required to . . ) . . . ) .
consultation with MECP will be required to ensure compliance with Endangered . . . be required to ensure compliance with Endangered Species Act. be required to ensure compliance with Endangered Species Act.
. ensure compliance with Endangered Species Act. . . . . . .
Species Act. . . ) Effort will be made to situate staging and laydown areas away from the beach and Effort will be made to situate staging and laydown areas away from the beach and
\ . . Effort will be made to situate staging and laydown areas away from the beach and o . . . . . s . . .
Effort will be made to situate staging and laydown areas away from the beach and o . . forest/swamp edges to minimize impacts to habitats. This area is remote and will require forest/swamp edges to minimize impacts to habitats. This area is the most remote from
s ) . . forest/swamp edges to minimize impacts to habitats. This area has less human s . . ) . " . . . i .
forest/swamp edges to minimize impacts to habitats. This area is closest to human . . . . L - a significantly high amount of tree removal and wildlife habitat disposition. human activity but will require slightly less tree removal than option 3C.
- . - o - . impact as it is slightly more remote than 3a, increasing the likelihood of wildlife
activity which may limit the likelihood of wildlife populations. )
populations.
Intake structure for 3A will require the incorporation of special design considerations Intake structure for 3B will require the incorporation of special design considerations Intake structure for 3C is propo§ed to be. the de_epest but lel still sit 1 2m a.bove the Intake structure for 3D will require the incorporation of special design considerations to
) L ) ) ) L . ) lakebed floor (3.7-4.3m) and might require the incorporation of special design . N . )
to accomodate the shallow depth of this location, in order to provide a security buffer to accomodate the shallow depth of this location, in order to provide a security , . . . . . accomodate the shallow depth of this location, in order to provide a security buffer to the
) . ) : considerations to accomodate the depth of this location, in order to provide a security . .
to the intake should water levels in Lake Huron start to decrease from extreme buffer to the intake should water levels in Lake Huron start to decrease from . . intake should water levels in Lake Huron start to decrease from extreme droughts or
s . : o o e N . buffer to the intake should water levels in Lake Huron start to decrease from extreme o L . .
droughts or shift in water levels (although not historically experienced). Frazil ice and extreme droughts or shift in water levels (although not historically experienced). i . . . shift in water levels (although not historically experienced). Frazil ice and Zebra mussel
. . e . . . o e . . . droughts or shift in water levels (although not historically experienced). Frazil ice and e . . , .
Climate Change — Potential Zebra mussel mitigation systems will be required to ensure the pipe does not Frazil ice and Zebra mussel mitigation systems will be required to ensure the pipe e : . . mitigation systems will be required to ensure the pipe does not accumulate a build up of
: L " . . L . . . . ) S . . Zebra mussel mitigation systems will be required to ensure the pipe does not . o . . L
impact on climatic conditions accumulate a build up of either. Intake pipeline and marine construction will include does not accumulate a build up of either. Intake pipeline and marine construction . . . : . . either. Intake pipeline and marine construction will include a top layer of scour
. . . . o . o ) . accumulate a build up of either. Intake pipeline and marine construction will include a . . . .
during construction and project |a top layer of scour protection (concrete ballast) to ensure pipeline protection from 4.5 4.5 will include a top layer of scour protection (concrete ballast) to ensure pipeline 4.0 4.0 . o ) 3.5 3.5 protection (concrete ballast) to ensure pipeline protection from potential extreme 3.7 3.7
o . o ) - " . . . o " . top layer of scour protection (concrete ballast) to ensure pipeline protection from o " . .
vulnerability to changing climatic |potential extreme climatic conditions, such as strong wave actions and storms. protection from potential extreme climatic conditions, such as strong wave actions ! o iy . climatic conditions, such as strong wave actions and storms. Excavated rock material
" . . , . . potential extreme climatic conditions, such as strong wave actions and storms. . ) ;
conditions. Excavated rock material from lake bottom is expected to be used to backfill the and storms. Excavated rock material from lake bottom is expected to be used to : . , from lake bottom is expected to be used to backfill the remainder of the trench and
) ! - . , , ! , . Excavated rock material from lake bottom is expected to be used to backfill the : .. i S
remainder of the trench and return lake bottom to its original contours, which will backfill the remainder of the trench and return lake bottom to its original contours, . , . . . return lake bottom to its original contours, which will eliminate/reduce the need to
. . . . . . IR . . remainder of the trench and return lake bottom to its original contours, which will ) : ) : .
eliminate/reduce the need to transport and dispose excavated material offsite. Pipe which will eliminate/reduce the need to transport and dispose excavated material o i . : . transport and dispose excavated material offsite. Pipe 3C and 3D will be the furthest
. . . . . . eliminate/reduce the need to transport and dispose excavated material offsite. Pipe 3C . . . . .
3A will be the shortest from the WTP and subsequently the least invasive or waste offsite. Pipe 3B will be the second shortest from the WTP and subsequently less . i . . distance from the WTP and subsequently the most invasive and waste producing during
. ) . ) . ) ) and 3D will be the furthest distance from the WTP and subsequently the most invasive .
producing during construction. invasive and waste producing than options C & D. . . : construction.
and waste producing during construction.
Source Water Protection — Source water protection vulnerabilities would normally need to be assessed to Source water protection vulnerabilities would normally need to be assessed to Source water protection vulnerabilities would normally need to be assessed to reflect Source water protection vulnerabilities would normally need to be assessed to reflect
Potential impact on source water [reflect new intake location. Blind River, Algoma District are not listed in O.Reg. reflect new intake location. Blind River, Algoma District are not listed in O.Reg. new intake location. Blind River, Algoma District are not listed in O.Reg. 284/07 of the new intake location. Blind River, Algoma District are not listed in O.Reg. 284/07 of the
protection areas and compliance |284/07 of the Clean Water Act, (2006) as Source Protection Areas/Regions. The 4.5 4.5 284/07 of the Clean Water Act, (2006) as Source Protection Areas/Regions. The 4.5 4.5 Clean Water Act, (2006) as Source Protection Areas/Regions. The Town of Blind River 4.5 4.5 Clean Water Act, (2006) as Source Protection Areas/Regions. The Town of Blind River 4.5 4.5
with source water protection Town of Blind River will be voluntarily undertaking a vulnerability and threats Town of Blind River will be voluntarily undertaking a vulnerability and threats will be voluntarily undertaking a vulnerability and threats assessment and IPZ will be voluntarily undertaking a vulnerability and threats assessment and IPZ
policies. assessment and IPZ delineation study for the selected new intake location. assessment and IPZ delineation study for the selected new intake location. delineation study for the selected new intake location. delineation study for the selected new intake location.
Maximum
Sub-total Score — 15 13.5 12.5 11.0 1.7

Natural Environment




Project Title:

Blind River Intake Location Comparison

Client: Blind River
Project No.: T001592B
Task: Detailed Evaluation of Intake Location Alternatives
Prepared By: K.Farrow Date:
Reviewed by: T. Rapley Revision Date:
Revision No. : 1 Revision Date:
Category Weight Criteria Option 3A Option 3B Option 3C Option 3D
. Score Weighted . Score Weighted . Score . . Score .
Rationale to 5 Score Rationale 1t05 Score Rationale 1t05 Weighted Score Rationale 1t05 Weighted Score
Public Health and Safety — Water quality of the area surrounding intake structure for 3A will require further Water quality of the area surrounding intake structure for 3B will require further Water quality of the area surrounding intake structure for 3C will require further Water quality of the area surrounding intake structure for 3D will require further
Potential risk to public and assessment to ensure it aligns with the ODWQ standards. This area of North Lake assessment to ensure it aligns with the ODWQ standards. This area of North Lake assessment to ensure it aligns with the ODWQ standards. This area of North Lake assessment to ensure it aligns with the ODWQ standards. This area of North Lake
Socio-Cultural 15 operations staff health and safety [Huron is characteristically pristine, with very little impact from emerging concerns or 50 50 Huron is characteristically pristine, with very little impact from emerging concerns or 50 50 Huron is characteristically pristine, with very little impact from emerging concerns or 50 50 Huron is characteristically pristine, with very little impact from emerging concerns or 50 50
related to water quality, and industrial activity. Onshore and offshore construction will adhere to standard safety ' ' industrial activity. Onshore and offshore construction will adhere to standard safety ' ' industrial activity. Onshore and offshore construction will adhere to standard safety ' ' industrial activity. Onshore and offshore construction will adhere to standard safety ' '
construction and operation of operating procedures to ensure a high level of safety while working on,near, above operating procedures to ensure a high level of safety while working on,near, above operating procedures to ensure a high level of safety while working on,near, above and operating procedures to ensure a high level of safety while working on,near, above and
new intake pipeline and structure.|and below the water and ground works. and below the water and ground works. below the water and ground works. below the water and ground works.
Long-term Impacts — Potential A section of the onshore intake pipeline may cross the roadway that leads to the
Iong-term impact on adjacent No long-term impacts on adjacent residents or local users are anticipated. 50 50 nelghpounng private property, which could.result |n.a minor ang-term nuisance for 40 40 Minor aesthgtlc long-term |mp§cts are pos&blg v.wtl.n thg construction through the 45 45 Minor aesthgtlc long-term |mp§cts are pos&blg v.wtl.n thg construction through the 45 45
residents and local users from the adjacent property owner. Placement will be reviewed during design and effort forested region. Every effort will be made to minimize impact. forested region. Every effort will be made to minimize impact.
siting of new infrastructure. made to avoid this predicament.
Construction of an in-water intake pipe could impact boat traffic and potential Construction of an in-water intake pipe could impact boat traffic and potential Construction of lan |n-Water.|n.take .p!pe COUl.d |mpacI:t boat traffic and potentlgl navigation Construction of lan |n-wateri|n.take plpg could '”.‘F’?Ct bogt trafflc.and potential naV|.gat|on
— . e ) . . L . - . o . ways, and may impede or limit activities during the in-water construction period. In-water ways, and may impede or limit recreational activities during the in-water construction
. navigation ways, and may impede or limit recreational activities on the adjacent navigation ways, and may impede or limit recreational activities on the adjacent . . . ) . . . .
Short-term Impacts — Potential . . : . . . . : . . works shall comply with the Canadian Navigable Waters Act and ensure no interference period. In-water works shall comply with the Canadian Navigable Waters Act and
. . private beaches during the in-water construction period. In-water works shall comply private beaches during the in-water construction period. In-water works shall ) L ) ) . , ) . . : . L . ) .
short-term disruption to local . . . . : o : . . . . with navigation. Moderate construction disruptions to local residents in the immediate ensure no interference with navigation. Moderate construction disruptions to local
. . with the Canadian Navigable Waters Act and ensure no interference with navigation. comply with the Canadian Navigable Waters Act and ensure no interference with ; . N . - . ; . . . . ) L .
residents, businesses, . . . . i : . . 0 . . i : . . . surrounding area such as noise, dust and vibration resulting from drilling, blasting, residents in the immediate surrounding area such as noise, dust and vibration resulting
. . Moderate construction disruptions to local residents in the immediate surrounding navigation. Moderate construction disruptions to local residents in the immediate o . o . . . . - . o . : . .
commercial and recreational . , \ . - . . . W . . directional boring, digging and tree removal will be experienced during theconstruction from drilling and blasting, directional boring and tree removal will be experienced during
I o area such as noise, dust and vibration resulting from bedrock drilling and blasting 3.5 3.5 surrounding area such as noise, dust and vibration resulting from bedrock drilling 4.0 4.0 . . i . . ) . ; 4.0 4.0 : , . . . . . . 4.0 4.0
activities due to construction (i.e., | . , . . . . . ; \ , . , , \ ) period. The inground portion of the pipe construction will be aligned with road ways and the construction period. A good portion of the inground pipe construction will be aligned
. o . will be experienced during the construction period. The inground portion of the pipe and blasting will be experienced during the construction period. The inground . . . . . : . A . . , , .
noise, dust, vibration, visual, . . . . - : . . . . . . . L . existing mains, causing a small level of discomfort to local residents during construction with road ways and existing mains, causing a small level of discomfort to local residents
. construction will be aligned with road ways and existing mains, causing a small level portion of the pipe construction will be aligned with road ways and existing mains, . . . .. . : . )
access, parking, road and beach : : . . . . . . . . . with lane closures, detours and water connections. There maybe some shoreline activity during construction with lane closures, detours and water connections. There maybe
of discomfort to local residents during construction with lane closures, detours and causing a small level of discomfort to local residents during construction with lane L , ) . . . ) L . . . . .
areas closures) . . e . . o limitations associated with this option but the area is more remote and not used for some shoreline activity limitations associated with this option but the area is more
water connections. There maybe some beach closures or shoreline activity closures, detours and water connections. There maybe some shoreline activity : . . L L , : . . L
o . . . ) o . . . . . recreational or industrial purposes at this time. Due to the extended length of this pipe remote and not used for recreational or industrial purposes at this time. This pipe is the
limitations associated with this option. limitations, for one private property, associated with this option. . . i . ) . . .
the construction period is expected to be longer. longest option and thus will require a more extensive contruction period
Maximum
Sub-total Score — 15 13.5 13.0 13.5 13.5
Socio-Cultural
The .|mpleme|.1tat|on and construction of the ’.‘eW intake option 3A W”! be ph.ased o The implementation and construction of the new intake option 3B is will be phased The implementation and construction of the new intake option 3C is will be phased to The implementation and construction of the new intake option 3D is will be phased to
provide an uninterrupted supply of safe drinking water to the Town with minimal X . o . . o . . o
. . . . . . . - . to provide an uninterrupted supply of safe drinking water to the Town. The new provide an uninterrupted supply of safe drinking water to the Town. The new provide an uninterrupted supply of safe drinking water to the Town. The new
Ease of Implementation — inconvenience. The new infrastructure will be aligned with the existing pipes, . . : . L : : . . ; o ; : . . ; e ;
i . . : . . infrastructure will be aligned with the existing pipes, appurtenances and well infrastructure will be aligned with the existing pipes, appurtenances and well systems infrastructure will be aligned with the existing pipes, appurtenances and well systems
Potential levels of complexity appurtenances and well systems and the required connections will be strategically . . , . . . . . . X . . . . . . X . . .
: . . . . : . systems and the required connections will be strategically planned with Operations and the required connections will be strategically planned with Operations to provide the and the required connections will be strategically planned with Operations to provide the
. during construction,conflicts with planned with Operations to provide the best manageble and seamless change over . . . . ; . . ; . .
Technical and o - ) : . . . to provide the best manageble and seamless change over while enabling continual best manageble and seamless change over while enabling continual supply and a best manageble and seamless change over while enabling continual supply and a
. 30 existing infrastruture,ability to while enabling continual supply and a reasonable timeframe. Construction of the 4.0 4.8 . . 4.5 54 . : . 4.0 4.8 . : ) 4.0 4.8
Operational o . . . ) ) supply and a reasonable timeframe. Construction of the new Intake structure, LLPS reasonable timeframe. Construction of the new Intake, structure, LLPS and new inland reasonable timeframe. Construction of the new Intake structure, LLPS and new inland
facilitate construction with new Intake structure, LLPS and inland watermains will be completed and tested . . . . . . . ey . . . . L. )
. . L . , . , " and new inland watermains will be completed and tested before connecting to the watermains will be completed and tested before connecting to the existing grid. The watermains will be completed and tested before connecting to the existing grid. The
uninteruppted supply and before connecting to the existing grid. To provide a risk buffer during the transition, . . - o . . % . . . it .
; - . existing grid. The existing tower can be used to facilitate water storage and existing tower can be used to facilitate water storage and pressure, providing a risk existing tower can be used to facilitate water storage and pressure, providing a risk
reasonable timeframe. the existing tower can be used to satisfy water storage and system pressure - . . " . . o . e . . e . ) . . I . ) o ) ) .
. . e . ) . X . pressure, providing a risk buffer during the transition. This option may infringe on buffer during the transition. This option may infringe on local business traffic and marine buffer during the transition. This option may infringe on local business traffic, marine
demands. This option may infringe on local business traffic, marine traffic and public . : . : . . . . . . . .
. . local business traffic, marine traffic and private shoreline recreation. traffic. traffic and private shoreline recreation.
shoreline recreation
Expected water quality at new intake location for 3A is expected to add very little Expected water quality at new intake location for 3B is expected to add very little Expected water quality at new intake location for 3C is expected to add very little Expected water quality at new intake location for 3D is expected to add very little
complexity to the existing treatment process and operational practices. New intake complexity to the existing treatment process and operational practices. New intake complexity to the existing treatment process and operational practices. New intake complexity to the existing treatment process and operational practices. The new intake
pipeline and structure will reduce operational requirements associated with the pipeline and structure will reduce operational requirements associated with the pipeline and structure will reduce operational requirements associated with the existing pipeline and structure will reduce operational requirements associated with the existing
Operational Complexity — existing direlect wells, reducing maintenance and risk associated with the current existing direlect wells, reducing maintenance and risk associated with the current direlect wells, reducing maintenance and risk associated with the current supply. All direlect wells, reducing maintenance and risk associated with the current supply. All
Relative added complexity to supply. All infrastructure will be constructed with access to facilitate any activities supply. All infrastructure will be constructed with access to facilitate any activities infrastructure will be constructed with access to facilitate any activities required for infrastructure will be constructed with access to facilitate any activities required for
existing operational practices required for maintenance or emergency events. Some additional operations will be 5.0 6.0 required for maintenance or emergency events. Some additional operations will be 4.5 54 maintenance or emergency events. Some additional operations will be required to 4.0 4.8 maintenance or emergency events. Some additional operations will be required to 4.0 4.8
resulting from construction and  [required to maintain the new LLPS, screens, pumps and motors. Additional required to maintain the new LLPS, screens, pumps and motors. Additional maintain the new LLPS, screens, pumps and motors. Additional hydrants, valves and maintain the new LLPS, screens, pumps and motors. Additional hydrants, valves and
operation of new infrastructure. |hydrants, valves and meters maybe required on the new length of inground pipe hydrants, valves and meters maybe required on the new length of inground pipe meters maybe required on the new length of inground pipe main. The addition of meters maybe required on the new length of inground pipe main. The addition of
main. The addition of invasive mussel control and frazil ice mitigation processes are main. The addition of invasive mussel control and frazil ice mitigation processes are invasive mussel control and frazil ice mitigation processes are fairly simple to run and invasive mussel control and frazil ice mitigation processes are fairly simple to run and
fairly simple to run and maintain operationally, if required. Close proximity to the fairly simple to run and maintain operationally, if required. Fairly close proximity to maintain operationally, if required. Proximity to the existing waterworks facility may maintain operationally, if required. Proximity to the existing waterworks facility may
existing water works may add convenience to this option. the existing water works may add convenience to this option. create an inconvenience factor to consider with this option. create an inconvenience factor to consider with this option.
Marine construction will be completed within the specified in-water construction . . . oy e .
. . L . ) ) . Marine construction will be completed within the specified in-water construction . . . " e . . . . " s .
timeframe. In-land construction activities, such as trenching, boring, pipe fusion, . . o . : . . Marine construction will be completed within the specified in-water construction Marine construction will be completed within the specified in-water construction
. . : T timeframe. In-land construction activities, such as trenching, boring, pipe fusion, . ) o ) A . . . . o ) . . .
hydrostatic testing, etc., will be planned to ensure the complete pipeline is fully ) . . ST timeframe. In-land construction activities, such as trenching, boring, pipe fusion, timeframe. In-land construction activities, such as trenching, boring, pipe fusion,
) i L e . hydrostatic testing, etc., will be planned to ensure the complete pipeline is fully ) . i T ) . i T
. . tested and ready for installation within specified timeframe. Construction of the LLPS . . . e . hydrostatic testing, etc., will be planned to ensure the complete pipeline is fully tested hydrostatic testing, etc., will be planned to ensure the complete pipeline is fully tested
Construction Duration - , : . . A ) tested and ready for installation within specified timeframe. Construction of the . : " e e . . : " e e .
. ; . and connection of new intake pipe will be staged to minimize interruptions to . . . , o i and ready for installation within specified timeframe. Construction of the LLPS and and ready for installation within specified timeframe. Construction of the LLPS and
Duration of project construction . o . - ) LLPS and connection of new intake pipe will be staged to minimize interruptions to . . . , N . . . . . . C . .
. . operations and maximize protection of the existing wells. Refurbishment of the 5.0 6.0 . - . o . 4.5 54 connection of new intake pipe will be staged to minimize interruptions to operations and 4.0 4.8 connection of new intake pipe will be staged to minimize interruptions to operations and 4.0 4.8
and potential for staging and o . o . operations and maximize protection of the existing wells. Refurbishment of the - . - . L - . - . L
. existing tower and connection to the Lake-based system could facilitate a combined L . o . maximize protection of the existing wells. Refurbishment of the existing tower and maximize protection of the existing wells. Refurbishment of the existing tower and
phased construction. . S . ) o existing tower and connection to the Lake-based system could facilitate a combined . . . . . . . .
source water in the interim, to ensure supply during construction and limit impacts . L . ) o connection to the Lake-based system could facilitate a combined source water in the connection to the Lake-based system could facilitate a combined source water in the
. : . . . . source water in the interim, to ensure supply during construction and limit impacts o . . L ) . o . . L . .
during change over. This option has the potential to require the shortest construction . . : . . . interim, to ensure supply during construction and limit impacts during change over. This interim, to ensure supply during construction and limit impacts during change over. This
) . o i . during change over. This option has the potential to require a reletively shorter . . . . . . . o . . . . i . . o
timeline, based on pipe length which is dependent on the location choice of the N . . option wil require more pipelength to be installed increasing the construction timeline. option wil require more pipelength to be installed increasing the construction timeline.
L1 PS construction time line than options 3C and D.
Approvars may nclude: Approvals may include: Approvals may include: Approvals may include:
Blind River is not currently under a Conservation Authority so usual applications may Blind River is not currently under a Conservation Authority so usual applications Blind River is not currently under a Conservation Authority so usual applications may not Blind River is not currently under a Conservation Authority so usual applications may not
not apply including: Application for Development, Interference with Wetlands and may not apply including: Application for Development, Interference with Wetlands apply including: Application for Development, Interference with Wetlands and apply including: Application for Development, Interference with Wetlands and
Alterations to Shorelines and Watercourse, Update to Source Water Protection and Alterations to Shorelines and Watercourse, Update to Source Water Protection Alterations to Shorelines and Watercourse, Update to Source Water Protection Alterations to Shorelines and Watercourse, Update to Source Water Protection
Program Program Program Program
Ministry of the Environment, Conservation and Parks (MECP) - Amendments to Ministry of the Environment, Conservation and Parks (MECP) - Amendments to Ministry of the Environment, Conservation and Parks (MECP) - Amendments to DWWP, Ministry of the Environment, Conservation and Parks (MECP) - Amendments to DWWP,
Reaqulatorv Abbrovals — DWWP, MDWL, PTTW, and Source Water Protection Program, Species at Risk, DWWP, MDWL, PTTW, and Source Water Protection Program, Species at Risk, MDWL, PTTW, and Source Water Protection Program, Species at Risk, Potential for MDWL, PTTW, and Source Water Protection Program, Species at Risk, Potential for
Nu%ber ar: d CF:)Fr)n lexity of Potential for temporary PTTW if construction dewatering >400,000 L/day, Potential for temporary PTTW if construction dewatering >400,000 L/day, temporary PTTW if construction dewatering >400,000 L/day, Completion of Information temporary PTTW if construction dewatering >400,000 L/day, Completion of Information
ermits/a rovalspneeg/ed for Completion of Information Gathering Form (IGF) 4.0 4.8 Completion of Information Gathering Form (IGF) 4.0 4.8 Gathering Form (IGF) 4.0 4.8 Gathering Form (IGF) 4.0 4.8
pro'ect copnpstruction Ministry of Natural Resources (MNR) - Work Permit subject to construction Ministry of Natural Resources (MNR) - Work Permit subject to construction Ministry of Natural Resources (MNR) - Work Permit subject to construction timeframe Ministry of Natural Resources (MNR) - Work Permit subject to construction timeframe
proJ ’ timeframe limitations for in-water works and potentially Species at Risk (SARs) timeframe limitations for in-water works and potentially Species at Risk (SARSs) limitations for in-water works and potentially Species at Risk (SARs) permit (subject to limitations for in-water works and potentially Species at Risk (SARs) permit (subject to
permit (subject to IGF) permit (subject to IGF) IGF) IGF)
DFO — The Fisheries Act -Permit to Take Fish by Means other than Fishing DFO — The Fisheries Act -Permit to Take Fish by Means other than Fishing DFO — The Fisheries Act -Permit to Take Fish by Means other than Fishing (dependant DFO — The Fisheries Act -Permit to Take Fish by Means other than Fishing (dependant
(dependant on construction technique and blasting requirements) (dependant on construction technique and blasting requirements) on construction technique and blasting requirements) on construction technique and blasting requirements)
Transport Canada - Approval under Navigable Water Act Transport Canada - Approval under Navigable Water Act Transport Canada - Approval under Navigable Water Act Transport Canada - Approval under Navigable Water Act
Building Permit Building Permit Building Permit Building Permit
Indinenniie Groinine - | etter of Annroval Indinenaiie Groiine - | atter of Annrowval Indinenaiie Groiine - | atter of Annrowval Indinenaiie Groiine - | atter of Annrowval
Property Acquisition — Need for . . It has been assumed that LLP1 option (B1) will be constructed on property that is
land acquisition and availability of It has been a§sumed that LLP1 & LLP3 gptlons_(A1 & A3) will be C(?nstructed on owned by the Town. Option B2 (LLP2B) is assumed to require land acqusition. This It has been assumed that LLP1 option (C1) will be constructed on property owned by It has been assumed that LLP1 option (D1) will be constructed on property owned by
. . property that is owned by the Town. Option A2 is assumed to require land 4.5 54 i ) . 3.5 4.2 . , " 3.5 4.2 . . o 4.0 4.8
property, including temporary acqusition option may also require an easement or right of way agreement across the laneway the Town. Option D2 (LLP2C) has been assumed to require land acqusition. the Town. Option D2 (LLP2D) has been assumed to require land acqusition.
and permanent easements. q ' if it is on private property.
Maximum
Sub-to_tal Score - 30 27.0 25.2 23.4 24.0
Technical &
Operational
Construction Cost — Relative
scale of construction costs at Lowest estimated cost when using the A2 configuration. A2 will require increased ) . . . . . . . Option C1 will induce extra costs associated with a longer pipe construction. C2 will cost Option D1 will induce extra costs accosiated with a longer pipe construction. D2 will cost
. . . o . . . ) . . . . B1 configuration will be only slightly higher than A1. B2 option will require X " X . . X o X . .
Economic 20 various locations. Ability to meet [permits and shorleine construction considerations and A3 option will require a much 4.5 6.0 . . i . . . 4.0 5.3 slightly more than C1 for permitting and approvals. This option has the potential to cost 3.0 4.0 slightly more than C1 for permitting and approvals. This option has the potential to cost 3.5 4.7
. . . increased permits and shoreline construction considerations. . . )
the budget constraints and longer pipemain to be constructed. the most based on pipe length and site preparation. the second most.
objectives.
. All options to construct a lakebased intake and LLPs are aimed at reducing long All options to construct a lakebased intake and LLPs are aimed at reducing long All options to construct a lakebased intake and LLPs are aimed at reducing long term All options to construct a lakebased intake and LLPs are aimed at reducing long term
Operational Cost — Long term . i . . : : . . . : . : i . ) . . . . .
L . A term expenditures. The LLPS location options have relatively equal impact on term expenditures. The LLPS location options have relatively equal impact on expenditures. The LLPS location options have relatively equal impact on longterm expenditures. The LLPS location options have relatively equal impact on longterm
projection of increased savings or . o 4.5 6.0 . o 4.3 5.7 : . : 3.7 4.9 : L : 4.0 5.3
expenditures during oberation longterm costs. The pipe length and number of appurtenances will increase the longterm costs. The pipe length and number of appurtenances will increase the costs. The pipe length and number of appurtenances will increase the requirement for costs. The pipe length and number of appurtenances will increase the requirement for
P gop requirement for regular and reactive maintenance. requirement for reqular and reactive maintenance. reqular and reactive maintenance. regular and reactive maintenance.
Futurg Cogt — Economic All options to construct a lakebased intake and LLPs are aimed at providing All options to construct a lakebased intake and LLPs are aimed at providing All options to construct a lakebased intake and LLPs are aimed at providing All options to construct a lakebased intake and LLPs are aimed at providing
benefit/detriment to future . . . . ) . : i . : ) . . : i . : ) . . : : . : . . . :
installations (elevated booster considerations for future infrastructure installations and are reletively equal in 5.0 6.7 considerations for future infrastructure installations and are reletively equal in 5.0 6.7 considerations for future infrastructure installations and are reletively equal in 5.0 6.7 considerations for future infrastructure installations and are reletively equal in 5.0 6.7
. comparison. comparison. comparison. comparison.
tanks, booster stations, etc.)
Maximum
Sub-total Score — 20 18.7 17.7 15.6 16.7
Economic
Total Overall
Maximum Weighted 100 88.0 85.9 82.4 81.9

Score




Project Title:

Blind River Intake Location Comparison

Client: Blind River
Project No.: T001592B
Task: Detailed Evaluation of Low Lift Pumping Station Location Alternatives
Prepared By: K.Farrow Date:
Reviewed by: T. Rapley Revision Date:
Revision No.: 1 Revision Date:
. o . . . . Option B2 (LLP2B) . . . .
Category Weight Criteria Option A1 (LLP1) Option A2 (LLP2A) Option A3 (LLP3) Option B1 (LLP1) Option C1 (LLP1) Option C2 (LLP2C) Option D1 (LLP1) Option D2 (LLP2D)
Rationale ?igrg Wg?:rt:d Rationale ?igrse ng:rfd Rationale ?igrse Weighted Score Rationale ?izrg Weighted Score Rationale ?izrg W;E’:::d Rationale ?igrse W;'g:rt:d Rationale ?igrse Wg?:rt:d Rationale ?igrse W;E’:::d Rationale ?izrse Weighted Score
Raw Water Quality - Concentration of water
Water Quality 20 quality parameters and chemicals of concern | The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7 The location of the LLPS will have little to no impact on the 50 6.7
in the sediments for each potential intake raw water quality ’ ’ raw water quality ' ' raw water quality. ' ' raw water quality. ' ' raw water quality. ' ' raw water quality. ' ' raw water quality. ' ’ raw water quality. ' ' raw water quality. ’ ’
| i
ﬁ:\sakl?g Contaminants - Potential
vulnerability/risk of new intake to
cgntammants based on mltal.(e depth, , The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the The location of the LLPS will have little to no impact on the
distance from shore, proximity to potential . . 5.0 6.7 ! . 5.0 6.7 . . 5.0 6.7 . , 5.0 6.7 . . 5.0 6.7 . . 5.0 6.7 . . 5.0 6.7 . , 5.0 6.7 . A 5.0 6.7
. risk to contaminants. risk to contaminants. risk to contaminants. risk to contaminants. risk to contaminants. risk to contaminants. risk to contaminants. risk to contaminants. risk to contaminants.
sources of contaminants such as creek
discharges, storm outfalls, drainage ditches,
atc )
Capacity Requirements - Ability to meet All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7 All Options will be designed to have the ability to meet flow 50 6.7
flow and system pressure demands and system pressure requirements ’ ’ and system pressure requirements ' ' and system pressure requirements ' ' and system pressure requirements ' ' and system pressure requirements ' ' and system pressure requirements ' ' and system pressure requirements ' ’ and system pressure requirements ' ' and system pressure requirements ’ ’
Maximum
Sub-total Score — 20 20.0 20.0 20.0 20.0 20.0 20.0 20.0 20.0 20.0
|Water Qualitv ] _
Natural Heritage Features — Potential All options have the potential to traverse vegetative Impact associated with longer pipe construction and
impacts to existing natural environment, All options have the potential to traverse vegetative All options have the potential to traverse vegetative P e P . g . All options have the potential to traverse vegetative P ger pip All options have the potential to traverse vegetative
N . . . . , o . . . . : . . : T . o . . : . . : . . communities and natural habitats. LLP1 options will be the s . ) ) traverse through the forested and beach areas. LLP1 i . . :
atural including terrestrial and aquatic habitats, communities and natural habitats. LLP1 options will be the Slightly higher impact than option A1 due to increased Similar impact to LLP1 as placement is on the WWTP communities and natural habitats. LLP1 options will be the Slightly higher impact than B1 due to increased shorline . . communities. Impact associated with longer pipe . . . , communities Impact associated with longer pipe
. 15 - - . o . . 5.0 5.0 . X . . 4.7 4.7 5.0 5.0 . . 5.0 5.0 . 4.5 4.5 least impactful to the shoreline and near shore forested 44 4.4 . . 4.0 4.0 options will be the least impactful to the shoreline and near 4.5 4.5 . . 4.0 4.0
Environment wildlife and wildlife habitats, sensitive least impactful to the shoreline and near shore forested shorline construction associated with the LLP2A Placement property. least impactful to the shoreline and near shore forested construction. . . construction and traverse through the forested penninsula. . construction and traverse through the forested penninsula.
L areas. Longer pipe lengths, thru the forested pennisula . . . shore forested areas. Longer pipe lengths, thru the . s
features, areas of natural and scientific areas. areas. . A Impact at this location similar to D2 . i . Impact at this location is similar to C2
i raat efe increases impact. forested pennisula increases impact.
LLP2B is located near the shoreline to the southeast of the LLP1 is located on the existing WTP property. Operational LLP2C is located near the shoreline on the end of Caribou LLP1 is located on the existing WTP property. Operational (C))fpggztl)joztj IF:tiFr’f(Z(I)?J’[Ig:::ifntiaergfstsi:or\(/a\;l'rr]lg,) norheas!
Climate Change — Potential impact on LLP1 is located on the existing WTP property, lessening its LLP2A is located near the shoreline to the southwest of the LLP3 is located on the existing WWTP property, lessening LLP1 is located on the existing WTP property. Operational - . . . . . 9 property. p X Point (southeast of the existing WTP). Operational and and maintenance travel time would be the least with this . \ . 9 i
D " . . . . . . . . . . : . . . : . . . . existing WTP. Operational and maintenance travel time and maintenance travel time would be the least with this . . : . i . ) . . Operational and maintenance travel time would be 3 to 4
climatic conditions during construction and overall impact for access and site preparation. Operational Blind River WTP. Operational and maintenance travel time its overall impact for access and site preparation. and maintenance travel time would be the least with this . i : : : ) . . maintenance travel time would be 3 to 4 times that of all option. Construction of the inland/inwater portion of this . . ) .
) . . o . . . . 4.8 4.8 . . . 4.2 4.2 . . , 4.8 4.8 . . : . ) L 4.7 4.7 would be slightly more than LLP1. Construction of the 4.0 4.0 option. Construction of the inland/inwater portion of this pipe 3.8 3.8 . . . 3.2 3.2 . , . . . 4.0 4.0 times that of all other options. Construction of this LLPS 3.5 3.5
project vulnerability to changing climatic and maintenance travel time would be the least with this would be slighly longer compaed to LLP1 and LLP3 with this Operational and maintenance travel time would be the least option. Construction of the inland/inwater portion of this pipe : . . L . . . . ) . X other options. Construction of this LLPS and the pipe will be more extensive than intake options A or B and ) : : o )
. . . . . o ; ) . . . i : inland/inwater portion of this pipe will be comparible to will be more extensive than intake options A or B and will ) . . - \ . ! . . . and the inland/inwater portion of this pipe will be more
conditions. option. option. Minor distal and shoreline impacts. with this option. will be comparible to intake option A. . . . inland/inwater portion of this pipe will be more extensive than will require some tree removal. Slightly less impactful than . . . . .
intake option A. require some tree removal. . . , . . X extensive than intake options A or B and will require some
intake options A or B and will require some tree removal. intake option D. . . . .
tree removal. Slightly less impactful than intake option D.
iSr::urcte \rI]Vatelr' Pr;tic:lo:] t_ F;iotr?nt:al nd Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority. Blind River is not currently part of a Conservation Authority.
pac. ° SOU_ ce waler protection a gas a Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 5.0 Source water protection vulnerabilities would need to be 5.0 50 Source water protection vulnerabilities would need to be 5.0 5.0
compliance with source water protection . . . . . . . . . . . . . . . . . .
bolicies assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location. assessed to reflect new intake location.
Maximum
Sub-total Score - 15 14.8 13.9 14.8 14.7 135 13.2 12.2 13.5 12.5
Natural
|Environment . —
Public Health and Safety — Potential risk to
public and operations staff health and safety |Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard Onshore and offshore construction will adhere to standard
Socio-Cultural 15 related to water quality, and construction and |safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0 safety operating procedures to ensure a high level of safety 5.0 5.0
operation of new intake pipeline and while working on, above and below the water. while working on, above and below the water. while working on, above and below the water. while working on, above and below the water. while working on, above and below the water. while working on, above and below the water. while working on, above and below the water. while working on, above and below the water. while working on, above and below the water.
structure
Long-term Impacts — Potential long-term No long-term impacts on adjacent residents or local users No long-term impacts on adjacent residents or local users No long-term impacts on adjacent residents or local users A section of the onshore intake pipeline will encroach into A section of the onshore intake pipeline will encroach into
impact on adjacent residents and local users g . P J 5.0 5.0 g ) P J 5.0 5.0 g ) P J 5.0 5.0 the neighbouring private property, which will result in a long- 4.5 4.5 the neighbouring private property, which will result in a long- 4.5 4.5 No long term nuisance is expected with this option 5.0 5.0 No long term nuisance is expected with this option 5.0 5.0 No long term nuisance is expected with this option 5.0 5.0 No long term nuisance is expected with this option 5.0 5.0
. . are anticipated. are anticipated. are anticipated. ' . . .
from siting of new infrastructure. term nuisance for the adjacent property owner. term nuisance for the adjacent property owner.
S.hort-.term Impacts 3 Potentlal.shon-term Construction of LLP1 will induce moderate construction . - . Qonstrgctlon of LLP3 VY'" mdupe querate. construcnon. Construction of LLP1 will induce moderate construction Construction of LLP2B will induce moderate construction Construction of LLP1 will induce moderate construction . - , Construction of LLP1 will induce moderate construction . - .
disruption to local residents, businesses, . . : . . . : Construction of LLP2A will induce moderate construction disruptions to local residents in the immediate surrounding . . : : . . . . . . . . . . . . . : X : . Construction of LLP2C will induce moderate construction : . . . : : . Construction of LLP2D will induce moderate construction
. . o disruptions to local residents in the immediate surrounding . . . . . . . ) Lo . disruptions to local residents in the immediate surrounding disruptions to local residents in the immediate surrounding disruptions to local residents in the immediate surrounding . . . . . . . disruptions to local residents in the immediate surrounding . . . . . . i
commercial and recreational activities due to ) N . disruptions to local residents in the immediate surrounding area such as noise, dust and vibration. Less impactful ) N . . N . . Lo . disruptions to local residents in the immediate surrounding ) L , disruptions to local residents in the immediate surrounding
. . . . ) . area such as noise, dust and vibration. Less impactful 4.0 4.0 . . . . 35 3.5 . . 4.5 45 area such as noise, dust and vibration. Less impactful 4.5 4.5 area such as noise, dust and vibration. Short term impacts 4.0 4.0 area such as noise, dust and vibration. Less impactful 4.5 4.5 ) . . . 4.0 4.0 area such as noise, dust and vibration. Less impactful 45 45 ) . . . 4.0 4.0
construction (i.e., noise, dust, vibration, visual, : . area such as noise, dust and vibration. Short term impacts option as the LLPS construction can be confined to the . . . . . . . area such as noise, dust and vibration. Short term impacts . . area such as noise, dust and vibration. Short term impacts
X option as the LLP1 construction can be confined to the . - i . . . . option as the LLP1 construction can be confined to the WTP to shoreline activity and local resident road access may be option as the LLP1 construction can be confined to the WTP : . option as the LLP1 construction can be confined to the . .
access, parking, road and beach areas to shoreline activity and access will be considered WWTP property. Fewer residents nearby in comparison to to shoreline activity may be observed. to shoreline activity may be observed.
WTP property. property. observed property. WTP property.
closures) LLP1.
Maximum
Sub-total Score — 15 14.0 13.5 14.5 14.0 135 145 14.0 145 14.0
Socio-Cultural
Ease of Implementation — Potential levels . o . . . . . . . , . . . . . .
T . of complexity during construction,conflicts Higher complexity during construction of LLP1 due to co- . . . . Lowe.st.complexny. Site I? alre.ady serviced \A."th water and H|gh§r cor.nple>$|ty. during constructpn of LLP1. due t.o co- . , . . H|gh§r cor.nple>$|ty. during constructlpn of LLP1. due t.o co- Higher complexity during construction of LLP2C due to nghgr cor.nple>f|ty. during constructpn of LLP1. due t.o co- Higher complexity during construction of LLP2D due to
echnical and . C o . - ) . . . . : Higher complexity during construction of LLP2A due to electricity due to co-location with WWTP. Unlikely to location with existing WTP - Potential for conflicts with Higher complexity during construction of LLP2B due to location with existing WTP - Potential for conflicts with . . : location with existing WTP - Potential for conflicts with . . .
. 30 with existing infrastruture,ability to facilitate location with existing WTP - Potential for conflicts with 3.0 3.6 : . . 4.0 4.8 ) . . . 4.5 54 L ) o o 3.0 3.6 A : : 4.0 4.8 L . e o 3.0 3.6 required electrical and process water connections. 3.5 4.2 L ) o o 3.0 3.6 required electrical and process water connections. 3.5 4.2
Operational . . . - . e required electrical and process water connections. interfere with WWTP operations due to functional existing operations and existing infrastructure. Site is required electrical and process water connections. existing operations and existing infrastructure. Site is . i . existing operations and existing infrastructure. Site is . . .
construction with uninteruppted supply and existing operations and existing infrastructure. . . : . . . . Relatively difficult to access site. . , . Relatively difficult to access site.
reasonable timeframe. separation from the rest of the property. already serviced with water and electricity. already serviced with water and electricity. already serviced with water and electricity.
Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the Some additional operations will be required to maintain the
Operational Complexity — Relative added |new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of new LLPS, screens, pumps and motors. The addition of
complexity to existing operational practices |invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes invasive mussel control and frazil ice mitigation processes
: . , S L . . 45 54 S L A , 4.2 5.0 S L . , 45 54 S L . , 4.5 54 S S . . 4.2 5.0 S S . . 4.5 54 S L . . 4.0 4.8 S L . . 45 54 S S ) . 4.0 4.8
resulting from construction and operation of |are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if are fairly simple to run and maintain operationally, if
new infrastructure. required. Close proximity to the existing water works may required. Relatively close proximity to the existing water required. Close proximity to the existing wastewater works required. Close proximity to the existing water works may required. Relatively close proximity to the existing water required. Close proximity to the existing water works may required. The distance to the existing water works may add required. Close proximity to the existing water works may required. The distance to the existing water works may add
add convenience to this option. works may add convenience to this option. may add convenience to this option. add convenience to this option. works may add convenience to this option. add convenience to this option. inconvenience to this option. add convenience to this option. inconvenience to this option.
This location choice for the new LLPS may impact the This location choice for the new LLPS may impact the This location choice for the new LLPS may impact the This location choice for the new LLPS may impact the
Construction Duration - Duration of project | This location choice for the new LLPS should not expected construction duration with increased measures This location choice for the new LLPS should not This location choice for the new LLPS should not expected construction duration with increased measures This location choice for the new LLPS should not expected construction duration with increased measures This location choice for the new LLPS should not expected construction duration with increased measures
construction and potential for staging and significantly impact the expected construction duration 4.5 5.4 required to make electrical and process water connections. 4.0 438 significantly impact the expected construction duration 45 54 significantly impact the expected construction duration 45 5.4 required to make electrical and process water connections. 4.0 4.8 significantly impact the expected construction duration 45 5.4 required to make electrical and process water connections. 4.0 4.8 significantly impact the expected construction duration 45 54 required to make electrical and process water connections. 4.0 4.8
phased construction. compared with remote options Procurement and permitting will aslo likely extend the time compared with remote options compared with remote options Procurement and permitting will aslo likely extend the time compared with remote options Procurement and permitting will aslo likely extend the time compared with remote options Procurement and permitting will aslo likely extend the time
commitment (éor_?dmitmlgnt WECEOWL P WD commitment commitment
. . ) uilding Permit, - , PTTW , . . ] o . i
Regulatory Approvals — Number and Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Archaeological Impacts, inground Utilities location, Trench Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP,
. i . . I . Archaeological Impacts, inground Utilities location, Trench . . I . . ; I . ) : . ; . - . Archaeological Impacts, inground Utilities location, Trench . . - . Archaeological Impacts, inground Utilities location, Trench
complexity of permits/approvals needed for |Archaeological Impacts, inground Utilities location, Trench 4.0 4.8 . . o . 3.5 4.2 Archaeological Impacts, inground Utilities location, Trench 4.0 4.8 Archaeological Impacts, inground Utilities location, Trench 4.0 4.8 Permit, SAR. Inwater works will require MTO and DFO 3.5 4.2 Archaeological Impacts, inground Utilities location, Trench 4.0 4.8 . . . . 3.5 4.2 Archaeological Impacts, inground Utilities location, Trench 4.0 4.8 ) . . . 3.5 4.2
. . . Permit and other. Shoreline building may require more . . : - . . . Permit and other. Shoreline building may require more . Permit and other. Shoreline building may require more
project construction. Permit and other . Permit and other Permit and other approvals. Shoreline building may require more extensive Permit and other . Permit and other .
extensive approvals. Annrovale extensive approvals. extensive approvals.
Property Acquisition — Need for land
:acqwgtlon and availability of property, Ithas been assumed that this property is owned by the 5.0 6.0 Acquisition of the propery may be required 45 54 Ithas been assumed that this property is owned by the 5.0 6.0 It has been assumed that this property is owned by the Town 5.0 6.0 AF:qU|st|on 9f the property and an easment to the laneway 4.0 4.8 It has been assumed that this property is owned by the Town 5.0 6.0 Acquisition of the property may be required 4.5 54 Ithas been assumed that this property is owned by the 5.0 6.0 Acquisition of the property may be required 3.0 3.6
including temporary and permanent Town Town will be required Town
easements
Maximum
Sub-total Score 30 25.2 24.2 27.0 25.2 23.6 25.2 234 25.2 21.6
Technical &
|Operational
. _ Relati le of . , . . . . . . . . . .
Constru.ctlon Cost ? atve SC? ©o Al LLPl‘IlLocat|on options, a.t the WTP site are assessed Shoreline LLPS will require a longer run of electrical conduit Least costly, as the land is assmed to be owned by the Al L.L.P1 Location opt|on§, atthe WTP site are assessed as Shoreline LLPS will require a longer run of electrical conduit Al L.L.P1 Location optlon§, atthe WTP site are assessed as Shoreline LLPS will require a longer run of electrical conduit Al LLP.1. Location options, a-t the WTP site are assessed Shoreline LLPS will require a longer run of electrical conduit
. construction costs at various locations. as equivilent. The 20m low lift shaft cost may be much . ” . . . equivilent. The 20m low lift shaft cost may be much more . ” . equivilent. The 20m low lift shaft cost may be much more . ” ) as equivilent. The 20m low lift shaft cost may be much . ” .
Economic 20 o . . - 4.0 5.3 and process water line as an additional cost to the on site 4.2 5.6 town and deep bore tunneling is probably not required. 4.5 6.0 : L . 4.0 53 and process water line as an additional cost to the on site 4.0 53 : . . 3.8 5.1 and process water line as an additional cost to the on site 3.9 5.2 , - 3.8 51 and process water line as an additional cost to the on site 4.0 5.3
Ability to meet the budget constraints and more than expected if the ground material is bedrock and . . - than expected if the ground material is bedrock and blasting . than expected if the ground material is bedrock and blasting . more than expected if the ground material is bedrock and .
L L : options plus purchase of land costs Connections can be made to the existing WWTP . . options plus purchase of land costs . ; . options. plus purchase of land costs . , . options, plus purchase of land costs
objectives. blasting is required. is required. is required, plus longer pipe. blasting is required plus longer pipe
Operational Cost — Long term projection of |Proximal to WTP = less travel time, ease for deliveries and Close to WTP = less travel time, ease for deliveries and Proximal to WTP = less travel time, ease for deliveries and Proximal to WTP = less travel time, ease for deliveries and Close to WTP = less travel time, ease for deliveries and Proximal to WTP = less travel time, ease for deliveries and Distant to WTP = more travel time for deliveries and Proximal to WTP = less travel time, ease for deliveries and Distant to WTP = more travel time for deliveries and
increased savings or expenditures during maintenance. Possible new chemical system, pumps and 4.5 6.0 maintenance. Possible new chemical system, pumps and 4.2 5.6 maintenance. Possible new chemical system, pumps and 44 59 maintenance. Possible new chemical system, pumps and 4.5 6.0 maintenance. Possible new chemical system, pumps and 4.2 5.6 maintenance. Possible new chemical system, pumps and 4.8 6.4 maintenance. Possible new chemical system, pumps and 4.0 53 maintenance. Possible new chemical system, pumps and 4.8 6.4 maintenance. Possible new chemical system, pumps and 4.0 53
operation screens to maintain screens to maintain screens to maintain screens to maintain screens to maintain screens to maintain screens to maintain screens to maintain screens to maintain
Future Cost — Economic benefit/detriment to|Not as much room on site for expansion of the WTP & Not as much room on site for expansion of the WTP & Not as much room on site for expansion of the WTP & Not as much room on site for expansion of the WTP & Not as much room on site for expansion of the WTP &
future installations (elevated booster tanks, LLPS. Not expected to impact future installations of 5.0 6.7 Not expected to impact future installations of infrastructure 5.0 6.7 LLPS. Not expected to impact future installations of 5.0 6.7 LLPS. Not expected to impact future installations of 5.0 6.7 Not expected to impact future installations of infrastructure 5.0 6.7 LLPS. Not expected to impact future installations of 5.0 6.7 Not expected to impact future installations of infrastructure 5.0 6.7 LLPS. Not expected to impact future installations of 5.0 6.7 Not expected to impact future installations of infrastructure 5.0 6.7
booster stations, etc.) infrastructure infrastructure infrastructure infrastructure infrastructure
Maximum
Sub-total Score — 20 18.0 17.9 18.5 18.0 17.6 18.1 17.2 181 17.3
| Economic
Total Overall
Maximum 100 92.0 89.5 94.8 91.9 88.2 91.0 86.8 91.3 854

Weiahted Score




Project Title:

Blind River Intake Location Comparison

Client: Blind River
Project No.: T001592B
Task: Detailed Evaluation of Intake & LLPS Location Alternatives
Prepared By: K.Farrow Date:
Reviewed by: T. Rapley Revision Date:
Revision No. : 1 Revision Date:
. e . . . . Option B2 (LLP2B) . . . .
Category Weight Criteria Option A1 (LLP1) Option A2 (LLP2A) Option A3 (LLP3) Option B1 (LLP1) Option C1 (LLP1) Option C2 (LLP2C) Option D1 (LLP1) Option D2 (LLP2D)
. Score Weighted . Score Weighted . Score Weighted . Score Weighted . Score Weighted . Score Weighted . Score Weighted . Score Weighted . Score Weighted
Rationale 1t05 Score Rationale 1to 5 Score Rationale 1t05 Score Rationale 1to 5 Score Rationale 1to5 Score Rationale 1to 5 Score Rationale 1to 5 Score Rationale 1t05 Score Rationale 1to5 Score
This Intake option has the highest potential 1o recieve This Intake option has the highest potential 1o recieve This Intake option has the highest potential 1o recieve : . . . . : . .
e . . . . P . . . . P . . . . This option has the lowest potential to receive This option has the lowest potential to receive
infiltration from the neighbouring recreational marina, infiltration from the neighbouring recreational marina, infiltration from the neighbouring recreational marina, infiltration from neighbouring sources of pollution (e infiltration from neiahbouring sources of pollution
Raw Water Quality - Concentration of and the outfall from the river and WWTP situated to and the outfall from the river and WWTP situated to and the outfall from the river and WWTP situated to This area is well protected from current fluctuations This area is well protected from current fluctuations This area is the deepest which is more likely to This area is the deepest which is more likely to provide , 9 . g P 9 . 9 .g . P
. . . . . . . . o . : : . o . . . . : ) . ) marina, WWTP). This area is also the most shallow of (e.g., marina, WWTP). This area is also the most
. water quality parameters and chemicals of [the west. Most recent recorded sampling results from the west. Recent recorded sampling results from this the west. Recent recorded sampling results from this and directly inline with any surrounding discharge and directly inline with any surrounding discharge provide a higher quality and stable resource of raw a higher quality and stable resource of raw water. The . . . : ,
Water Quality 20 . . ) . . . 4.35 5.8 ) : 4.35 5.8 ) : 4.35 5.8 . . . 4.75 6.3 . . . 4.75 6.3 . ) . 49 6.5 . . . . 49 6.5 options and as such will probably be more susceptible 4.4 59 shallow of options and as such will probably be more 4.4 5.9
concern in the sediments for each potential |this area show no water quality concerns. This Bay area show no water quality concerns. This Bay area of area show no water quality concerns. This Bay area of outfalls. The location of the LLPS will have little to no outfalls. The location of the LLPS will have little to no water. The location of the LLPS will have little to no location of the LLPS will have little to no impact on the .
. . . . . . . . . . . . . : . . , to current changes and seasonal turnover. The susceptible to current changes and seasonal
intake location. area of Lake Huron is physically well protected. The Lake Huron is physically well protected. The location Lake Huron is physically well protected. The location impact on the raw water quality. impact on the raw water quality. impact on the raw water quality. raw water quality. . . . . . i .
. . . . . . . . . . location of the LLPS will have little to no impact on the turnover. The location of the LLPS will have little to
location of the LLPS will have little to no impact on the of the LLPS will have little to no impact on the raw of the LLPS will have little to no impact on the raw . . .
raw watar analityv wiatar analitv wiatar analitv raw water qua“ty' no impact on the raw water qua“ty'
Risk to Contaminants - Potential In this area the Iake. bed IS.2'7-3'9 m(?ters deep, the In this area the Iake. bed IS.2'7_3'.0 mgters deep, the In this area the Iake. bed IS.2'7_3'9 mgters deep, the In this area the lake bed is 2.4-3.0 meters deep. This In this area the lake bed is 2.4-3.0 meters deep. This In this area the lake bed is 2.1- 2.4m meters deep, the In this area the lake bed is 2.1- 2.4m meters deep,
e . second deepest being reviewed in this evaluation, but second deepest being reviewed in this evaluation, but second deepest being reviewed in this evaluation, but . . . . : ; : . . . ;
vulnerability/risk of new intake to . . . : . . . . : , . . : . . area is relatively shallow but protected from current area is relatively shallow but protected from current . . . . most shallow of the options. This area is relatively the most shallow of the options. This area is
. : still relatively shallow. This option has the highest still relatively shallow. This option has the highest still relatively shallow. This option has the highest : . . . ) . In this area the lake bed is 3.7-4.3 meters deep, the In this area the lake bed is 3.7-4.3 meters deep, the : o . .
contaminants based on intake depth, . o . . e . . s fluctuation by the surrounding peninsulas to the east fluctuation by the surrounding peninsulas to the east . . o . . . . ) . shallow but situated the farthest from potential impacts relatively shallow but situated the farthest from
) . . potential to receive infiltration and have elevated levels potential to recieve infiltration and elevated levels of potential to recieve infiltration and elevated levels of . : . . . . . . deepest being reviewed in this evaluation. The deepest being reviewed in this evaluation. The location . . . . . L . . .
distance from shore, proximity to potential s ) 4.25 5.7 . . 4.25 5.7 - . 4.25 5.7 and west of the site. It is also not directly impacted by 4.75 6.3 and west of the site. It is also not directly impacted by 4.75 6.3 . . . : 4.75 6.3 g . . . 4.75 6.3 from recreation, tributary influent or industrial outfalls. 4.75 6.3 potential impacts from recreation, tributary influent or 4.75 6.3
. of turbidity. Most recent recorded sampling results turbidity. Most recent recorded sampling results from turbidity. Most recent recorded sampling results from . . . . . : . . : . location of the LLPS will have little to no impact on the of the LLPS will have little to no impact on the risk to . . . . . . ;
sources of contaminants such as creek . ) - . . o . . o recreation, tributary influent or industrial outfalls. The recreation, tributary influent or industrial outfalls. The ) . . There is added protection from the surrounding industrial outfalls. There is added protection from the
) ) from this area show no water quality contamination of this area show no water quality contamination of this area show no water quality contamination of . . . . . . . . risk to contaminants contaminants . . . . . . . .
discharges, storm outfalls, drainage . . . . . . . . . location of the LLPS will have little to no impact on location of the LLPS will have little to no impact on peninsulas. The location of the LLPS will have little to surrounding peninsulas. The location of the LLPS will
. concern. The location of the LLPS will have little to no concern. The location of the LLPS will have little to no concern. The location of the LLPS will have little to no . . . . . . . . . ) .
ditches, etc.) . . . . : . . : . therisk to contaminants therisk to contaminants no impact on therisk to contaminants have little to no impact on therisk to contaminants
impact on the risk to contaminants impact on the risk to contaminants impact on the risk to contaminants
Approximate average depth for this intake structure is . o . . o . Approximate depth for this intake structure is 2.4-3 Approximate depth for this intake structure is 2.4-3 Approximate depth for this intake structure is 3.7-4.3 Approximate depth for this intake structure is 3.7-4.3 Approximate depth for this intake structure is 2.1-2.4 Approximate depth for this intake structure is 2.1-2.4
. . . . . . Approximate depth for this intake structure is 2.7-3 Approximate depth for this intake structure is 2.7-3 . ) . ) . A . . : . L : L :
Capacity Requirements - Ability to meet |2.7-3 meters. All LLPS options will be designed to . . . . . . meters. This is the second shallowest option. All meters. This is the second shallowest option. All LLPS meters. This is the deepest option. All LLPS options meters. This is the deepest option. All LLPS options meters. This is the most shallow option. All LLPS meters. This is the most shallow option. All LLPS
o 4.65 6.2 meters. All LLPS options will be designed to have the 4.65 6.2 meters. All LLPS options will be designed to have the 4.65 6.2 . . . . 4.55 6.1 ) . . . 4.55 6.1 . . . 4.95 6.6 ) . . 4.95 6.6 . . . . 4.35 58 ) . . . 4.35 58
flow and system pressure demands have the ability to meet flow and system pressure . . L . LLPS options will be designed to have the ability to options will be designed to have the ability to meet will be designed to have the ability to meet flow and will be designed to have the ability to meet flow and options will be designed to have the ability to meet options will be designed to have the ability to meet
. ability to meet flow and system pressure requirements ability to meet flow and system pressure requirements . , . . . .
requirements meet flow and svstem pressure requirements flow and svstem pressure requirements svstem pressure requirements svstem pressure requirements flow and svstem pressure requirements flow and svstem pressure requirements
Maximum
Sub-total Score — 20 17.7 17.7 17.7 18.7 18.7 19.5 19.5 18.0 18.0
Water Quallty Natural Herit Feat Potential
. aturaf Herl .age eatures — . orentia . . . All options have the potential to traverse vegetative All options have the potential to traverse vegetative . . . Impact associated with longer pipe construction and . . .
impacts to existing natural environment, All options have the potential to traverse vegetative . . . . . s . . . s . . . All options have the potential to traverse vegetative All options have the potential to traverse vegetative
. . . . . e . . . Slightly higher impact than option A1 due to increased L . communities and natural habitats. LLP1 options will . . . . communities and natural habitats. LLP1 options will e . . . traverse through the forested and beach areas. LLP1 o . . .
Natural including terrestrial and aquatic habitats, |communities and natural habitats. LLP1 options will be . . . . Similar impact to LLP1 as placement is on the WWTP : . Slightly higher impact than B1 due to increased : . communities. Impact associated with longer pipe . . . . communities Impact associated with longer pipe
. 15 . - . " : ) 4.75 4.8 shorline construction associated with the LLP2A 4.6 4.6 4.75 4.8 be the least impactful to the shoreline and near shore 4.5 45 . . 4.25 4.3 be the least impactful to the shoreline and near shore 3.7 3.7 . 3.5 3.5 options will be the least impactful to the shoreline and 4 4.0 . 3.75 3.8
Environment wildlife and wildlife habitats, sensitive the least impactful to the shoreline and near shore property. o ) : . shorline construction. . construction and traverse through the forested . construction and traverse through the forested
C Placement forested areas. Additional impact associated with forested areas. Longer pipe lengths, thru the forested ) , ) - near shore forested areas. Longer pipe lengths, thru ) \ N
features, areas of natural and scientific forested areas. . : . . : . penninsula. Impact at this location similar to D2 . . ) penninsula. Impact at this location is similar to C2
terast ot pipe length and shoreline construction pennisula increases impact. the forested pennisula increases impact.
LCPZT 1s Tocated near the shoreline on the end of [CPZD 1s Tocated near the shoreline North East of
. - Least impactful option as the LLP1 is closest to the Second least impactful option as the LLP2A is just LLP1 is located on the existing WTP property. LLP2B is located near the shoreline and to the South Option C1 - LLP1. s located or? the existing WTI.D Caribou Point a.nd tothe SOL.Jth East of the eXI.S ting Option D1 - LLP1. 's located or? the existing WTI.D Caribou Point apd tothe SOL.Jth East of the eXI.s ting
Climate Change - Potential impact on L , e ] L . . . L . property. Operational and maintenance travel time WTP . Operational and maintenance travel time property. Operational and maintenance travel time WTP . Operational and maintenance travel time
o s . . existing WTP (on the same property) and the inland down the road from the existing WTP and the inland LLP3A is situated on the WWTP property and the Operational and maintenance travel time would be East of the existing WTP . Operational and : . . . . . . . . . . .
climatic conditions during construction and ) . . , . . . . . . . . . ) . . . . . . would be the least with this option. Construction of would be 3 to 4 times that of all other options. would be the least with this option. Construction of the would be 3 to 4 times that of all other options.
. . . L portion of intake pipe will be the shortest of the 4.65 4.7 portion of intake pipe will be the shortest of the 4.35 4.4 inland portion of intake pipe will be almost double the 4.65 4.7 the least with this option. Construction of the 4.35 4.4 maintenance travel time would be slightly more than 4 4.0 ) : . o . 3.65 3.7 . . . . : 3.35 34 ) . . . . . 3.85 3.9 . . . . : 3.6 3.6
project vulnerability to changing climatic . . i . . A . . ) i . ) . . . . . the inland/inwater portion of this pipe for option C1&2 Construction of this station and the inland/inwater inland/inwater portion of this pipe for option D1 & 2 will Construction of this station and the inland/inwater
o assessed options. Operational and maintenance assessed options and follow the same path as option requirement for options A1 & 2. inland/inwater portion of this pipe will be comparible LLP1 . Construction of the inland/inwater portion of . . . . . o . . . ; . : . - . .
conditions. : . . : . . . : . will be more extensive than options A or B and will portion of this pipe for option C2 will be more be more extensive than options A or B and will require portion of this pipe for option D2 will be more
travel time would be the least with this option. A1, to A1 and 2 options. this pipe will be comparible to A1 and 2 options. . . , . . . . . .
require some tree removal. extensive than options A or B and will require some some tree removal. extensive than options A or B and will require some
troe removal troo romaval
. — . — . I . _ . — . I . I . I Source water protection vulnerabpiliiies would
Source water protection vulnerabilities would normally Source water protection vulnerabilities would normally Source water protection vulnerabilities would normally Source water protection vulnerabilities would Source water protection vulnerabilities would normally Source water protection vulnerabilities would Source water protection vulnerabilities would normally Source water protection vulnerabilities would normally .
) . ) . . ) . . . . . . . ) normally need to be assessed to reflect new intake
need to be assessed to reflect new intake location. need to be assessed to reflect new intake location. need to be assessed to reflect new intake location. normally need to be assessed to reflect new intake need to be assessed to reflect new intake location. normally need to be assessed to reflect new intake need to be assessed to reflect new intake location. need to be assessed to reflect new intake location. location. Blind River. Alaoma District are not listed in
Source Water Protection — Potential Blind River, Algoma District are not listed in O.Reg. Blind River, Algoma District are not listed in O.Reg. Blind River, Algoma District are not listed in O.Reg. location. Blind River, Algoma District are not listed in Blind River, Algoma District are not listed in O.Reg. location. Blind River, Algoma District are not listed in Blind River, Algoma District are not listed in O.Reg. Blind River, Algoma District are not listed in O.Reg. O.Re é84/07 of th(; Clian Water Act, (2006) as
impact on source water protection areas  [284/07 of the Clean Water Act, (2006) as Source 475 48 284/07 of the Clean Water Act, (2006) as Source 475 48 284/07 of the Clean Water Act, (2006) as Source 475 48 0O.Reg. 284/07 of the Clean Water Act, (2006) as 475 48 284/07 of the Clean Water Act, (2006) as Source 475 48 0O.Reg. 284/07 of the Clean Water Act, (2006) as 475 48 284/07 of the Clean Water Act, (2006) as Source 475 48 284/07 of the Clean Water Act, (2006) as Source 475 48 S(.) rfe' Protection Areas/Redions Th’e Town of 475 48
and compliance with source water Protection Areas/Regions. The Town of Blind River ' ' Protection Areas/Regions. The Town of Blind River ) ’ Protection Areas/Regions. The Town of Blind River | ' Source Protection Areas/Regions. The Town of Blind ' ) Protection Areas/Regions. The Town of Blind River ' ’ Source Protection Areas/Regions. The Town of Blind ’ ' Protection Areas/Regions. The Town of Blind River ' ’ Protection Areas/Regions. The Town of Blind River ' ’ ,u . ) ' ) gions. ) W ' '
. o . . . . . . . . . . . . ; . ) . . . . . . ; . ) . . . . . o : . . s Blind River will be voluntarily undertaking a
protection policies. will be voluntarily undertaking a vulnerability and will be voluntarily undertaking a vulnerability and will be voluntarily undertaking a vulnerability and River will be voluntarily undertaking a vulnerability will be voluntarily undertaking a vulnerability and River will be voluntarily undertaking a vulnerability will be voluntarily undertaking a vulnerability and will be voluntarily undertaking a vulnerability and Vulnerability and threats assessment and IPZ
threats assessment and IPZ delineation study for the threats assessment and IPZ delineation study for the threats assessment and IPZ delineation study for the and threats assessment and IPZ delineation study for threats assessment and IPZ delineation study for the and threats assessment and IPZ delineation study for threats assessment and IPZ delineation study for the threats assessment and IPZ delineation study for the ) i y .
. . . . . . . . . . . . . . . . delineation study for the selected new intake
selected new intake location. selected new intake location. selected new intake location. the selected new intake location. selected new intake location. the selected new intake location. selected new intake location. selected new intake location. b
Maximum
Sub-total Score 15 14.2 13.7 14.2 13.6 13.0 12.1 11.6 12.6 12.1
Natural
Environment
Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake structure Water quality of the area surrounding intake
will require further assessment to ensure it aligns with will require further assessment to ensure it aligns with will require further assessment to ensure it aligns with will require further assessment to ensure it aligns with will require further assessment to ensure it aligns with will require further assessment to ensure it aligns will require further assessment to ensure it aligns with will require further assessment to ensure it aligns with structure will require further assessment to ensure it
Public Health and Safety — Potential risk |the ODWQ standards. This area of North Lake Huron the ODWQ standards. This area of North Lake Huron the ODWQ standards. This area of North Lake Huron the ODWQ standards. This area of North Lake Huron the ODWQ standards. This area of North Lake Huron with the ODWQ standards. This area of North Lake the ODWQ standards. This area of North Lake Huron the ODWQ standards. This area of North Lake Huron aligns with the ODWQ standards. This area of North
to public and operations staff health and is characteristically pristine, with very little impact from is characteristically pristine, with very little impact from is characteristically pristine, with very little impact is characteristically pristine, with very little impact is characteristically pristine, with very little impact from Huron is characteristically pristine, with very little is characteristically pristine, with very little impact from is characteristically pristine, with very little impact from Lake Huron is characteristically pristine, with very
Socio-Cultural 15 safety related to water quality, and emerging concerns or industrial activity. Onshore and 5 5.0 emerging concerns or industrial activity. Onshore and 5 5.0 from emerging concerns or industrial activity. 5 5.0 from emerging concerns or industrial activity. 5 5.0 emerging concerns or industrial activity. Onshore and 5 5.0 impact from emerging concerns or industrial activity. 5 5.0 emerging concerns or industrial activity. Onshore and 5 5.0 emerging concerns or industrial activity. Onshore and 5 5.0 little impact from emerging concerns or industrial 5 5.0
construction and operation of new intake |offshore construction will adhere to standard safety offshore construction will adhere to standard safety Onshore and offshore construction will adhere to Onshore and offshore construction will adhere to offshore construction will adhere to standard safety Onshore and offshore construction will adhere to offshore construction will adhere to standard safety offshore construction will adhere to standard safety activity. Onshore and offshore construction will
pipeline and structure. operating procedures to ensure a high level of safety operating procedures to ensure a high level of safety standard safety operating procedures to ensure a standard safety operating procedures to ensure a operating procedures to ensure a high level of safety standard safety operating procedures to ensure a operating procedures to ensure a high level of safety operating procedures to ensure a high level of safety adhere to standard safety operating procedures to
while working on,near, above and below the water and while working on,near, above and below the water and high level of safety while working on,near, above and high level of safety while working on,near, above and while working on,near, above and below the water high level of safety while working on,near, above and while working on,near, above and below the water and while working on,near, above and below the water and ensure a high level of safety while working on,near,
ground works. ground works. below the water and ground works. below the water and ground works. and ground works. below the water and ground works. ground works. ground works. above and below the water and ground works.
. A section of the onshore intake pipeline will encroach A section of the onshore intake pipeline will encroach A section of the onshore intake pipeline will encroach A section of the onshore intake pipeline will encroach A section of the onshore intake pipeline will encroach A section of the onshore intake pipeline will encroach
Long-term Impacts — Potential long-term . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . : . . . .
. . : No long-term impacts on adjacent residents or local No long-term impacts on adjacent residents or local No long-term impacts on adjacent residents or local into the neighbouring private property, which will into the neighbouring private property, which will into the neighbouring private property, which will into the neighbouring private property, which will result into the neighbouring private property, which will result into the neighbouring private property, which will
impact on adjacent residents and local - 5 5.0 - 5 5.0 . 5 5.0 ) . . 4.25 4.3 . . . 4.25 4.3 . . . 4.75 4.8 . ) : 4.75 4.8 . ) . 4.75 4.8 ) . . 4.75 4.8
users from siting of new infrastructure users are anticipated. users are anticipated. users are anticipated. result in a long-term nuisance for the adjacent result in a long-term nuisance for the adjacent result in a long-term nuisance for the adjacent in a long-term nuisance for the adjacent property in a long-term nuisance for the adjacent property result in a long-term nuisance for the adjacent
g : propertv owner prooertv owner propertv owner owner owner propertv owner
Short-.term .Impacts . Pot.ent|al short- Construction of LLP1 will induce moderate Construction of LLP2A will induce moderate Construcyon o.f LLP.3 will induce mo.derate. Construction of LLP1 will induce moderate Construction of LLP2B will induce moderate Construction of LLP1 will induce moderate Construction of LLP2C will induce moderate Construction of LLP1 will induce moderate Construction of LLP2D will induce moderate
term disruption to local residents, ) . . . . . . . . . construction disruptions to local residents in the . . . . . . . . . . . . . . . . . . . . . . . . : . . . . :
: . . construction disruptions to local residents in the construction disruptions to local residents in the . . . . construction disruptions to local residents in the construction disruptions to local residents in the construction disruptions to local residents in the construction disruptions to local residents in the construction disruptions to local residents in the construction disruptions to local residents in the
businesses, commercial and recreational |. . : . . . . . immediate surrounding area such as noise, dust and . . ) . . . . . . . . . . . . . . . : . . . . .
L L . immediate surrounding area such as noise, dust and 3.75 3.8 immediate surrounding area such as noise, dust and 3.5 3.5 . . . . 4 4.0 immediate surrounding area such as noise, dust and 4.25 4.3 immediate surrounding area such as noise, dust and 4 4.0 immediate surrounding area such as noise, dust and 4.25 4.3 immediate surrounding area such as noise, dust and 4 4.0 immediate surrounding area such as noise, dust and 4.25 4.3 immediate surrounding area such as noise, dust and 4 4.0
activities due to construction (i.e., noise, : . . . : . ) . . vibration. Less impactful option as the LLPS . . : . . . . . . . . : . N . . . . ) : . . . : . o
I . . vibration. Less impactful option as the LLP1 vibration. Short term impacts to shoreline activity and . ) vibration. Less impactful option as the LLP1 vibration. Short term impacts to shoreline activity and vibration. Less impactful option as the LLP1 vibration. Short term impacts to shoreline activity may vibration. Less impactful option as the LLP1 vibration. Short term impacts to shoreline activity
dust, vibration, visual, access, parking, . i . . construction can be confined to the WWTP property. . i . . i . i
construction can be confined to the WTP property. access will be considered . . . construction can be confined to the WTP property. local resident road access may be observed construction can be confined to the WTP property. be observed. construction can be confined to the WTP property. may be observed.
road and beach areas closures) Fewer residents nearby in comparison to LLP1.
Maximum
Sub-total Score — 15 13.8 13.5 14.0 13.5 13.3 14.0 13.8 14.0 13.8
Socio-Cultural
The implementation and construction of the new intake TTE TMPTEMENTAton and CONSIUCon Or NE NEW TTIE TMPIEMENTaton and CONSIrucon Or NE NEW TTIE TMPIEMENTaton and CONSIrucon Or NE NEW TTE TMPIEMENATon ana Consrucion OT NE NEW NEGKE The implementation and construction of the new
. . . . The implementation and construction of the new intake intake option 3A will be phased to provide an intake option 3A will be phased to provide an The implementation and construction of the new intake option 3A will be phased to provide an The implementation and construction of the new intake option 3A will be phased to provide an uninterrupted . . . .
. . option 3A will be phased to provide an uninterrupted . . . . . L . L . . . . . L . . . . o . n intake option 3A will be phased to provide an
Ease of Implementation — Potential S . - option 3A will be phased to provide an uninterrupted uninterrupted supply of safe drinking water to the uninterrupted supply of safe drinking water to the intake option 3A will be phased to provide an uninterrupted supply of safe drinking water to the option 3A will be phased to provide an uninterrupted supply of safe drinking water to the Town with minimal . L
. . supply of safe drinking water to the Town with minimal S ) - . . ; . . . ) . ; : . : . o : . ; . . . o : - ) . . . g uninterrupted supply of safe drinking water to the
levels of complexity during . . . . . supply of safe drinking water to the Town with minimal Town with minimal inconvenience. This option may Town with minimal inconvenience. This option may uninterrupted supply of safe drinking water to the Town with minimal inconvenience. This option may supply of safe drinking water to the Town with minimal inconvenience. This option may infringe on local . . ; . . .
. . . . - inconvenience. This option may infringe on local . . \ . o . . ) . i s . ) . i . . ; . . . o . ) . i . . . . o . , . , . \ Town with minimal inconvenience. This option may
Technical and construction,conflicts with existing , , . , , . inconvenience. This option may infringe on local infringe on local business traffic, marine traffic and infringe on local business traffic, marine traffic and Town with minimal inconvenience. This option may infringe on local business traffic, marine traffic and inconvenience. This option may infringe on local business traffic, marine traffic and public shoreline o . ) . i
. 30 . - . . |business traffic, marine traffic and public shoreline 3.5 4.2 . . . ) . : 4 4.8 . . . : 4.25 5.1 . . . . . . 3.75 4.5 o . . . . 4.25 5.1 . . . : . . 3.5 4.2 . . ) . . . 3.75 4.5 . . . : . 3.5 4.2 infringe on local business traffic, marine traffic and 3.75 4.5
Operational infrastruture,ability to facilitate construction . . . : i business traffic, marine traffic and public shoreline public shoreline recreation. Lowest complexity LLPS public shoreline recreation. Higher complexity during infringe on local business traffic, marine traffic and public shoreline recreation. Higher complexity during business traffic, marine traffic and public shoreline recreation. Higher complexity during construction of . . . . . .
: . recreation. Higher complexity during construction of . . . . . : Y . . ) : . - . . . . . . . . . - . . . . . . . - ) public shoreline recreation. Higher complexity during
with uninteruppted supply and reasonable . . L . recreation. Higher complexity during construction of option. Site is already serviced with water and construction of LLP1 due to co-location with existing public shoreline recreation. Higher complexity during construction of LLP1 due to co-location with existing recreation. Higher complexity during construction of LLP1 due to co-location with existing WTP - Potential . . .
! LLP1 due to co-location with existing WTP - Potential . . L . . . : . . . . ) . . . . . L . . . . . . . - construction of LLP2D due to required electrical and
timeframe. . . L . . LLP2A due to required electrical and process water electricity due to co-location with WWTP. Unlikely to WTP - Potential for conflicts with existing operations construction of LLP2B due to required electrical and WTP - Potential for conflicts with existing operations LLP2C due to required electrical and process water for conflicts with existing operations and existing : . e
for conflicts with existing operations and existing . . . . . C o . . C o . . . e . . o . . process water connections. Relatively difficult to
infrastructure connections. interfere with WWTP operations due to functional and existing infrastructure. Site is already serviced process water connections. and existing infrastructure. Site is already serviced connections. Relatively difficult to access site. infrastructure. Site is already serviced with water and access site
Some addifional operations will be required fo Some addifional operations will be required fo BSthe addtonal oparations Wil ba fequired to ¥oma additional operations willbe required o Some addifional operations will be required fo ¥oma additional operations willbe required T Some additional operations will be required fo 86ma additional operations will be required T Some addifional operations will be required fo
. . . maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors. maintain the new LLPS, screens, pumps and motors.
Operational Complexity — Relative i . . - i . . L s . . L s . . . i . . L s . . L - . . o o . . o o . . o
. L : The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice The addition of invasive mussel control and frazil ice
added complexity to existing operational e . . e . . e . . e . . e . . e . . I . ; I : . I : .
ractices resulting from construction and mitigation processes are fairly simple to run and 475 5.7 mitigation processes are fairly simple to run and 4.6 5.5 mitigation processes are fairly simple to run and 475 5.7 mitigation processes are fairly simple to run and 4.5 54 mitigation processes are fairly simple to run and 4.35 5.2 mitigation processes are fairly simple to run and 4.25 5.1 mitigation processes are fairly simple to run and 4 4.8 mitigation processes are fairly simple to run and 4.25 5.1 mitigation processes are fairly simple to run and 4 4.8
P . g maintain operationally, if required. Close proximity to maintain operationally, if required. Reletively close maintain operationally, if required. Close proximity to maintain operationally, if required. Close proximity to maintain operationally, if required. Reletively proximity maintain operationally, if required. Close proximity to maintain operationally, if required. The distance to the maintain operationally, if required. Close proximity to maintain operationally, if required. The distance to
operation of new infrastructure. - i . o - L . L . . . g L . . L . . . L . ) L . .
the existing water works may add convenience to this proximity to the existing water works may add the existing Wastewater works may add convenience the existing water works may add convenience to this to the existing water works may add convenience to the existing water works may add convenience to this existing water works may add inconvenience to this the existing water works may add convenience to this the existing water works may add inconvenience to
antion convenience to this ontion to this antion antfion this antion antion antion antion this antion
Construction Duration - Duration of The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not The location choice for the new LLPS should not
project construction and potential for significantly impact the expected construction duration 4.75 5.7 significantly impact the expected construction duration 4.5 54 significantly impact the expected construction duration 4.75 5.7 significantly impact the expected construction 4.5 54 significantly impact the expected construction duration 4.25 5.1 significantly impact the expected construction 4.25 5.1 significantly impact the expected construction duration 4 4.8 significantly impact the expected construction duration 4.25 5.1 significantly impact the expected construction 4 4.8
staqing and phased construction. within intake location options. within intake location options. within intake location options. duration within intake location options. within intake location options. duration within intake location options. within intake location options. within intake location options. duration within intake location options.
Regulatory Approvals — Number and Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP, Building Permit, MECP-MDWL, PTTW & DWWP,
complexity of permits/approvals needed Archaeological Impacts, inground Utilities location, 4 4.8 Archaeological Impacts, inground Utilities location, 3.75 4.5 Archaeological Impacts, inground Utilities location, 4 4.8 Archaeological Impacts, inground Utilities location, 4 4.8 Archaeological Impacts, inground Utilities location, 3.75 45 Archaeological Impacts, inground Utilities location, 4 4.8 Archaeological Impacts, inground Utilities location, 3.75 4.5 Archaeological Impacts, inground Utilities location, 4 4.8 Archaeological Impacts, inground Utilities location, 3.75 4.5
for project construction. Trench Permit and other Trench Permit, SAR Trench Permit and other Trench Permit and other Trench Permit , SAR Trench Permit and other Trench Permit, SAR Trench Permit and other Trench Permit . SAR
Property Acquisition — Need for land
?ch|§|t|on and availability of property, It has been assumed that this property is owned by the 475 57 Acquisition of the propery may be required 45 54 It has been assumed that this property is owned by 475 57 It has been assumed that this property is owned by 495 51 Ach|st|on.of the pro.perty and an easment to the 375 45 It has been assumed that this property is owned by 495 51 Acquisition of the property may be required 4 48 It has been assumed that this property is owned by the 45 54 Acquisition of the property may be required 35 42
including temporary and permanent Town the Town the Town laneway will be required the Town Town
easements
Maximum
Sub-total Score - 30 26.1 25.6 27.0 25.2 24.4 24.3 23.4 24.6 22.8
Technical &
Operational
Construction Cost — Relative scale of
Economic pp |construction costs at various locations. — —|gq g oy 4.1 55 $8.8 million 46 6.1 $8.1 million 5 6.7 $10.4 million 3.9 5.2 $9.1 million 45 6.0 $11.5 million 35 47 $10.2 million 4 53 $11.2 million 36 48 $9.9 million 4.1 55
Ability to meet the budget constraints and
obiectives.
. — . _ . . _ . e . _ . . _ . . _ . e . _ . . _ . . _ . More than 1 km distance to WTP = More travel time,
Operational Cost — Long term projection [Proximal to WTP = Less travel time, ease for Distance from WTP = More travel time, more difficult Proximal to WWTP = Less travel time, ease for Proximal to WWTP = Less travel time, ease for Distance from WTP = More travel time, more difficult Proximal to WTP = Less travel time, ease for More than 1 km distance to WTP = More travel time, Proximal to WTP = Less travel time, ease for difficult for deliveri d maint
of increased savings or expenditures deliveries and maintenance. Possible new chemical 4.5 6.0 for deliveries and maintenance. Possible new 4.35 5.8 deliveries and maintenance. Possible new chemical 4.45 5.9 deliveries and maintenance. Possible new chemical 4.4 59 for deliveries and maintenance. Possible new 4.25 5.7 deliveries and maintenance. Possible new chemical 4.25 5.7 more difficult for deliveries and maintenance. Possible 3.85 51 deliveries and maintenance. Possible new chemical 4.4 59 r;c?sr:iblle Ir(::w c?rrmer:ilgaelnsesssar:n ms:: esngzges.creens 4 5.3
during operation system, pumps and screens to maintain chemical system, pumps and screens to maintain system, pumps and screens to maintain system, pumps and screens to maintain chemical system, pumps and screens to maintain system, pumps and screens to maintain new chemical system, pumps and screens to maintain system, pumps and screens to maintain to maintain y » pump
Future Cost — Economic benefit/detriment |Not as much room on site for expansion of the WTP & Not expected to impact future installations of Not expected to impact future installations of Not as much room on site for expansion of the WTP & Not expected to impact future installations of Not as much room on site for expansion of the WTP Not expected to impact future installations of Not as much room on site for expansion of the WTP & Not expected to impact future installations of
to future installations (elevated booster LLPS. Not expected to impact future installations of 5 6.7 . P P 5 6.7 . b P 5 6.7 LLPS. Not expected to impact future installations of 5 6.7 . P P 5 6.7 & LLPS. Not expected to impact future installations 5 6.7 . P P 5 6.7 LLPS. Not expected to impact future installations of 5 6.7 . b P 5 6.7
. . infrastructure infrastructure . infrastructure . infrastructure . infrastructure
tanks, booster stations, etc.) infrastructure infrastructure of infrastructure infrastructure
Maximum
Sub-total Score — 20 18.1 18.6 19.3 17.7 18.3 17.0 171 17.3 17.5
Economic
Total Overall
Maximum 100 89.8 89.1 92.1 88.8 87.7 86.9 85.4 86.5 84.1

Weighted Score




Appendix G: Detailed Cost Estimates

CIM



CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B
PREPARED BY: DATE:
REVIEWED BY: DATE:
SUBJECT: Summary of Costs for Each Alternative
Alternative A1 A2 A3 B1 B2 C1 Cc2 D1 D2 Notes
In-Water Location Option 3A 3A 3A 3B 3B 3C 3C 3D 3D
LLPS Option LLPS 1 LLPS 2A LLPS 3 LLPS 1 LLPS 2B LLPS 1 LLPS 2C LLPS 1 LLPS 2D
Appoximate WM Length (m) 300 465 490 610 640 1265 1295 1065 1140
Depth @ Intake Structure 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 Assumed for preliminary costing
Property Purchase or Easement (Estimated) $ - $ 250,000 | $ - $ - $ 250,000 | $ - $ 250,000 | $ - $ 250,000 |Only required for LLPS 2
Division 1 (General Requirements) $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 [Same for each alternative
Division 2 (Site Works) $ 361,680 | $ 386,250 | $ 361,680 | $ 361,680 | $ 386,250 | $ 361,680 | $ 386,250 | $ 361,680 | $ 386,250 ;g:‘;’r for alternatives which use LLPS 2. Exludes raw water
Division 2 (Raw Water Piping) $ 2,250,000 | $ 697,500 | $ 735,000 | $ 2,715,000 | $ 960,000 | $ 3,697,500 | $ 1,942,500 | $ 3,397,500 | $ 1,710,000 [Varies for each alternative
Division 2 (In-Water Works) $ 2,049,000 | $ 2,049,000 | $ 2,049,000 | $ 2,049,000 | $ 2,049,000 | $ 2,049,000 | $ 2,049,000 | $ 2,049,000 | $ 2,049,000 |Same for each alternative. Assumes 500m intake length.
Divisions 3 - 16 (LLPS Works) $ 2,026,520 | $ 2,026,520 | $ 2,026,520 | $ 2,026,520 | $ 2,026,520 | $ 2,026,520 | $ 2,026,520 | $ 2,026,520 | $ 2,026,520 |Same for each alternative. Excludes the electrical upgrades
require to supply power to the LLPS from Division 16.
Division 16 (Power Supply to LLPS) $ 225,500 | $ 555,500 | $ 225500 | $ 225,500 ( $ 555,500 | $ 225,500 | $ 555,500 | $ 225500 | $ 555,500 |Additional costs for LLPS 2 due to greenfield site.
Engineering Fees (Design and Construction) $ 750,000 | $ 750,000 | $ 750,000 | $ 750,000 | $ 750,000 | $ 750,000 | $ 750,000 | $ 750,000 | $ 750,000 [Assumed for preliminary costing
Permitting and Approvals $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 |Assumed for preliminary costing
Background Studies and Investigations $ 300,000 | $ 300,000 | $ 300,000 | $ 300,000 ( $ 300,000 | $ 300,000 | $ 300,000 | $ 300,000 $ 300,000 [Assumed for preliminary costing
Sub-Total Estimated Cost $ 8,562,700 | $ 7,614,770 | $ 7,047,700 | $ 9,027,700 | $ 7,877,270 | $ 10,010,200 | $ 8,859,770 | $ 9,710,200 | $ 8,627,270
15% Contingency $ 1,284,000 | $ 1,142,000 | $ 1,057,000 | $ 1,354,000 | $ 1,182,000 | $ 1,502,000 | $ 1,329,000 | $ 1,457,000 | $ 1,294,000
Total Estimated Cost with Contingency $ 9,846,700 | $ 8,756,770 | $ 8,104,700 | $ 10,381,700 | $ 9,059,270 | $ 11,512,200 | $ 10,188,770 | $ 11,167,200 | $ 9,921,270

Cost Summary

1of1




CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B
PREPARED BY: DATE:
REVIEWED BY: DATE:
SUBJECT: Division 1 - Costs
MATERIAL LABOUR Ul S
Zlc:, DESCRIPTION OF ITEM QTY UNIT ;Azg':'JE L%I-:_I_L
' UNIT COST | TOTAL COST | MAT'L | UNIT COST | TOTAL COST ($) ($)
($) (%) (%) ($) ($)
DIVISION 1. GENERAL REQUIREMENTS
01000 General Requirements
01110 Summary of Work
01120 Coordination and Sequence of Work
01200 Alternatives
01310 Project Management and Coordination
01320 Construction Progress Documentation
01330 Submittal Procedures
01351 Health and Safety
01420 References
01450 Quality Control
01510 Temporary Utilities
01520 Construction Facilities
01561 Environmental Protection and Controls
01610 Basic Product Requirements
01740 Cleaning
01760 Warranty Work
01770 Closeout Procedures
01780 Closeout Submittals
01810 Testing and Commissioning
01820 Demonstration and Training
TOTAL Division 1 (includes all items above) $500,000
Div1 1of1




CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B
PREPARED BY: DATE:
REVIEWED BY: DATE:
SUBJECT: Division 2 - Site Works
MATERIAL LABOUR Ut -
Z::, DESCRIPTION OF ITEM QTY UNIT I;A;g_:_{s L%I-:'I'L
) UNIT COST | TOTAL COST MAT'L | UNIT COST | TOTAL COST ($) ($)
(%) (%) (%) ($) ($)
DIVISION 2. SITE WORKS (Alternatives A2, B2, C2, D2) (excluding watermains)
02050 Demolition $5,000 incl $5,000
General removals 1 LS $5,000 $5,000
02137 Bracing and Shoring 300 m2 $350 $105,000 incl. $105,000
02200 Site Preparation $168,370 incl $168,370
Topsoil Stripping and Stockpile (02233) 200 m3 $10 $2,000
Granular for access and laydown 100 t $50 $5,000
Construction Fencing 60 m $40 $2,400
Tree Protection Fencing 60 m $150 $8,970
Dewatering 1 LS $150,000 $150,000
02231 Clearing and Grubbing 8 ea $400 $3,200 incl $3,200
02311 Site Grading 1 LS $2,500 incl $2,500
02315 Excavation, Trenching, and Backfilling 2,500 m3 $10 $25,000 incl. $25,000
02530 Sewerage $5,000 incl. $5,000
Sanitary Building Drain (100 mm) 10.0 m $250 $2,500
Storm Building Drain (100 mm) 10.0 m $250 $2,500
02581 Duct Banks and Manholes 100 m $150 $15,000 incl. $15,000
02631 Chamber and Manholes $9,000 incl. $9,000
MH 1 ea $5,000 $5,000
CB 2 ea $2,000 $4,000
02701 Aggregates and Granular Materials $10,800 incl. $10,800
Granular 'A' Below LLPS 120 m3 $30 $3,600
Clear Stone Around LLPS 240 m3 $30 $7,200
02721 Granular Base 120 m2 $11 $1,320 incl. $1,320
02723 Granular Subbase 120 m2 $18 $2,160 incl. $2,160
02725 Hot Mix Asphalt 100 m2 $54 $5,400 incl. $5,400
02525 Concrete Curbs and Paving $8,750 incl. $8,750
curb 50 m $100 $5,000
sidewalk and concrete pads 50 m2 $75 $3,750
02821 Chainlink Fence and Gates $14,000 incl. $14,000
1.8 m high chain link c/w 3 strand barbed wire 150 m $60 $9,000
6.0 m slide gate 1 ea $5,000 $5,000
02911 Topsoil and Finish Grading 250 m2 $15 $3,750 incl. $3,750
02922 Sodding 250 m2 $8 $2,000 incl. $2,000
TOTAL Division 2 (Site Works) - Alternatives A2, B2, C2, D2 $386,250
DIVISION 2. SITE WORKS (Alternatives A1, A3, B1, C1, D1) (excluding watermains)
02050 Demolition $2,500 incl $2,500
General removals 1 LS $2,500 $2,500
02137 Bracing and Shoring 300 m2 $350 $105,000 incl. $105,000
02200 Site Preparation $167,370 incl $167,370
Topsoil Stripping and Stockpile (02233) 100 m3 $10 $1,000
Granular for access and laydown 100 t $50 $5,000
Construction Fencing 60 m $40 $2,400
Tree Protection Fencing 60 m $150 $8,970
Dewatering 1 LS $150,000 $150,000
02231 Clearing and Grubbing 8 ea $400 $3,200 incl $3,200
02311 Site Grading 1 LS $2,500 incl $2,500
02315 Excavation, Trenching, and Backfilling 2,500 m3 $10 $25,000 incl. $25,000
02530 Sewerage $5,000 incl. $5,000
Sanitary Building Drain (100 mm) 10.0 m $250 $2,500
Storm Building Drain (100 mm) 10.0 m $250 $2,500
02581 Duct Banks and Manholes 100 m $150 $15,000 incl. $15,000
02631 Chamber and Manholes $9,000 incl. $9,000
MH 1 ea $5,000 $5,000
CB 2 ea $2,000 $4,000
02701 Aggregates and Granular Materials $10,800 incl. $10,800
Granular 'A' Below LLPS 120 m3 $30 $3,600
Clear Stone Around LLPS 240 m3 $30 $7,200
02721 Granular Base 120 m2 $11 $1,320 incl. $1,320
02723 Granular Subbase 120 m2 $18 $2,160 incl. $2,160
02725 Hot Mix Asphalt 50 m2 $54 $2,700 incl. $2,700
02525 Concrete Curbs and Paving $4,380 incl. $4,380
curb 25 m $100 $2,500
sidewalk and concrete pads 25 m2 $75 $1,880
02911 Topsoil and Finish Grading 250 m2 $15 $3,750 incl. $3,750
02922 Sodding 250 m2 $8 $2,000 incl. $2,000
TOTAL Division 2 (Site Works) - Alternatives A1, A3, B1, C1, D1 $361,680
Div 2 (Site Works) 1o0f1




CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B
PREPARED BY: DATE:
REVIEWED BY: DATE:
SUBJECT: Division 2 - Raw Water Piping
No DESCRIPTION OF ITEM QTY UNIT & MAT'L cOST
' UNIT COST | TOTAL COST | MAT'L | UNIT COST | TOTAL COST ($) ($)
(%) (%) (%) ($) (%)
DIVISION 2. SITEWORKS - Alternative A1
02511 Watermains $2,250,000
600 Diamater Watermain Tunneled from Lake or first open trench connection (option
LLP1) to WTP Site 300 m $7,500 $2,250,000 incl. $2,250,000
DIVISION 2. SITEWORKS - Alternative A2
02511 Watermains $697,500
600 Diameter Watermain HDPE Open Cut from WWTP site to WTP Site. 465 m $1,500 $697,500 incl. $697,500
DIVISION 2. SITEWORKS - Alternative A3
02511 Watermains $735,000
600 Diameter Watermain HDPE Open Cut from Lake Site to WTP Site 490 m $1,500 $735,000 incl. $735,000
DIVISION 2. SITEWORKS - Alternative B1
02511 Watermains $2,715,000
600 Diamater Watermain Tunneled from Lake or first open trench connection (option
LLP1) to WTP Site 300 m $7,500 $2,250,000 incl. $2,250,000
600 Dlamgter Watgrmaln HDPE O.pen Cut from Lake Site to first connection meeting the 310 m $1.500 $465,000 incl. $465,000
tunneled pipe section from WTP Site
DIVISION 2. SITEWORKS - Alternative B2
02511 Watermains $960,000
600 Diameter Watermain HDPE Open Cut from Lake Site to WTP Site 640 m $1,500 $960,000 incl. $960,000
DIVISION 2. SITEWORKS (WATERMAIN) - Alternative C1
02511 Watermains $3,697,500
600 Diamater Watermain Tunneled from Lake or first open trench connection (option
LLP1) to WTP Site 300 m $7,500 $2,250,000 incl. $2,250,000
690 Diameter Wgtermalr? HDPE Open Cyt from Lake site to first connection meeting 965 m $1.500 $1.447.500 incl. $1.447.500
micro-tunneled pipe section from WTP Site.
DIVISION 2. SITEWORKS (WATERMAIN) - Alternative C2
02511 Watermains $1,942,500
600 Diameter Watermain HDPE Open Cut from Lake site to WTP Site 1,295 m $1,500 $1,942,500 incl. $1,942,500
DIVISION 2. SITEWORKS (WATERMAIN) - Alternative D1
02511 Watermains $3,397,500
600 Diamater Watermain Tunneled from Lake or first open trench connection (option
LLP1) to WTP Site 300 $7,500 $2,250,000 incl. $2,250,000
600 Diameter Watermain HDPE Open Cut from Lake site to WTP Site 765 $1,500 $1,147,500 incl. $1,147,500
DIVISION 2. SITEWORKS (WATERMAIN) - Alternative D2
02511 Watermains $1,710,000
690 Diameter Wgtermalq HDPE Open Cyt from Lake site to first connection meeting 1,140 m $1,500 $1,710,000 incl. $1,710,000
micro-tunneled pipe section from WTP Site.
NOTES:
Per metre price for open cut sections includes excavation, materials, backfill, compaction and finishing (asphalt, topsoil, sod etc.). Assumption that raw water main will be buried at nominal dpeth of 1.8-2.0m to top of pipe below finished grade.
Per metre estimate for tunneled sections includes shafts at both ends and all other associated costs with the tunneling. Shaft depth at lake: 6m; Shaft depth at WTP: 20m
Div 2 (Raw Water Piping) 1o0f1




CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B

PREPARED BY: DATE:

REVIEWED BY: DATE:

SUBJECT: Division 2 - In-Water Works

No DESCRIPTION OF ITEM QTY UNIT & MAT'L CoST
) UNIT COST | TOTAL COST | MAT'L | UNIT COST | TOTAL COST ($) ($)
($) ($) (%) ($) ($)

DIVISION 2. IN-WATER WORKS (Assume 500m of pipe buried at 1.5m invert depth below lake bed elevation)
Mobilization & Demobilization 1 LS $300,000 $300,000 $0 $300,000
Site Preparation 1 LS $34,000 $34,000 $0 $34,000
Excavate Trench - Rock 550 m $1,500 $825,000 $0 $825,000
600mm Dia. HDPE Intake Pipe - Supply & Install 550 m $500 $275,000 $0 $275,000
Water sampling line 1 LS $25,000 $25,000 $0 $25,000
Chlorination line 1 LS $25,000 $25,000 $0 $25,000
Backfill Trench 550 m $500 $275,000 $0 $275,000
Scour Protection 1 ea $150,000 $150,000 $0 $150,000
Intake structure - fine screen inlet 1 ea $50,000 $50,000 $0 $50,000
Cleanup & Restoration 1 ea $30,000 $30,000 $0 $30,000
Marine & Environmental Protection 1 ea $60,000 $60,000 $0 $60,000
TOTAL Division 2 (In-Water Works) $2,049,000

Div 2 (In-Water Works) 1of1




CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B
PREPARED BY: DATE:
REVIEWED BY: DATE:
SUBJECT: Division 3 - 16 - Costs
MATERIAL LABOUR UL SUB
Z::, DESCRIPTION OF ITEM QTY UNIT I;Alag'll'{s 1;:001-:1%
) UNIT COST TOTAL COST MAT'L | UNIT COST | TOTAL COST ($) ($)
($) (%) (%) ($) ($)
DIVISION 3. CONCRETE
03100 Concrete Formwork (included in 03300)
03200 Concrete Reinforcement (included in 03300)
03252 Waterstops (included in 03300)
03300 Cast-in-Place Concrete
Footings 60.0 m?® $1,500.00 $90,000.00 | included $90,000.00 $90,000
Walls 104 m?® $1,400.00 $145,600.00 |included $145,600.00 $145,600
Structural Slabs 40 m? $1,500.00 $60,000.00 | included $60,000.00 $60,000
Beams 10 m?® $3,000.00 $30,000.00 | included $30,000.00 $30,000
Housekeeping Pads, Curbs, Thrust Blocks 5 m?® $1,500.00 $7,500.00 | included $7,500.00 $7,500
Concrete Topping and Mud Mats 8 m?® $900.00 $7,200.00 | included $7,200.00 $7,200
03410 Precast Hollowcore Concrete 100 m? $250.00 $25,000.00 |included $25,000.00 $25,000
03600 Grout (included in 03300)
03612 Equipment Anchor Bolt Epoxy Grout (included in 03300)
TOTAL Division 3 $365,300
DIVISION 5. METALS
05120 Structural Steel 15000 kg $10.00 $150,000.00 |included $150,000.00 $150,000
05500 Metal Fabrications 1 LS $10,000.00 $10,000.00 | included $10,000.00 $10,000
05510 Metal Ladders 2 ea $5,000.00 $10,000.00 | included $10,000.00 $10,000
05900 Steel Building Systems 1 LS $10,000.00 $10,000.00 | included $10,000.00 $10,000
TOTAL Division 5 $180,000
DIVISION 6. WOODS AND PLASTICS
06101 Rough Carpentry 1 LS $10,000.00 $10,000.00 | included $10,000.00 $10,000
06310 Prefabricated Wood Roof Trusses 100 m2 $185.00 $18,500.00 | included $18,500.00 $18,500
TOTAL Division 6 $28,500
DIVISION 7. THERMAL AND MOISTURE PROTECTION
07120 Bituminous Dampproofing 260 m? $45.00 $11,700.00 |[included $11,700.00 $11,700
07212 Board Insulation
Below Grade Insulation 110 m? $50.00 $5,500.00 |included $5,500.00 $5,500
Cavity Wall Insulation 100 m? $25.00 $2,500.00 |included $2,500.00 $2,500
Sloped Roof Insulation 100 m? $50.00 $5,000.00 | included $5,000.00 $5,000
Attic Space Insulation 100 m? $13.00 $1,300.00 | included $1,300.00 $1,300
07213 Batt and Blanket Insulation 120 m? $25.00 $3,000.00 |included $3,000.00 $3,000
07270 Self-Adhered Air Vapour Barrier 200 m? $30.00 $6,000.00 | included $6,000.00 $6,000
07311 Asphalt Shingles 150 m? $50.00 $7,500.00 |included $7,500.00 $7,500
07464 Rigid Vinyl Siding 100 m? $55.00 $5,500.00 | included $5,500.00 $5,500
07522 MBM - Hot Mopped Applied Roofing 120 m? $500.00 $60,000.00 | included $60,000.00 $60,000
07620 Sheet Metal Flashing and Trim 60 m $150.00 $9,000.00 | included $9,000.00 $9,000
07840 Fire Stopping 1 LS $5,000.00 $5,000.00 | included $5,000.00 $5,000
07900 Joint Sealants 1 LS $3,500.00 $3,500.00 |included $3,500.00 $3,500
TOTAL Division 7 $125,500
DIVISION 8. DOORS AND WINDOWS
08110 Steel Doors and Frames
Single Mandoor 1 ea $2,000.00 $2,000.00 | included $2,000.00 $2,000
Double Mandoor 3 ea $3,000.00 $9,000.00 | included $9,000.00 $9,000
08310 Access Hatches 3 ea $5,000.00 $15,000.00 | included $15,000.00 $15,000
08520 Aluminum Windows 14 m? $550.00 $7,700.00 |included $7,700.00 $7,700
08610 Skylights (for pump removal) 4 ea $2,500.00 $10,000.00 |included $10,000.00 $10,000
08710 Door Hardware (included in 08110)
08810 Insulating Glass Units (included in 08520)
TOTAL Division 8 $43,700
DIVISION 9. FINISHES
09900 Painting 1 LS $2,500.00 $2,500.00 | included $2,500.00 $2,500
TOTAL Division 9 $2,500
DIVISION 10. SPECIALTIES
10200 Metal Louvres 4 ea $1,200.00 $4,800.00 | included $4,800.00 $4,800
TOTAL Division 9 $4,800
DIVISION 11. EQUIPMENT
11010 Equipment General Requirements 1 LS $10,000 Incl. $10,000 $10,000
11090 Identification of Equipment, Valves and Piping 1 LS $5,000 Incl. $5,000 $5,000
11100 Process Valves
200mm butterfly valve 3 ea $1,000 $3,000 $0 $3,000 $3,000
200mm Butterfly (motorized) 2 ea $1,600 $3,200 25% $800 $4,000 $4,000
400mm Butterfly valve 2 ea $4,000 $8,000 25% $2,000 $10,000 $10,000
200mm Check valve 2 ea $3,000 $6,000 25% $1,500 $7,500 $7,500
25mm Combination Air Valve 3 ea $500 $1,500 25% $375 $1,875 $1,875
small valves 1 LS $5,000 $5,000 25% $1,250 $6,250 $6,250
11101 Piping and Fittings
400mm 304L SS 10 m $1,000 $10,000 50% $5,000 $15,000 $15,000
200mm 12 m $800 $9,600 50% $4,800 $14,400 $14,400
Fittings, Fixtures, couplings 1 LS $15,000 $15,000 50% $7,500 $22,500 $22,500
Travelling Screens (1 screen now, 1 for future) 1 LS $110,000 $110,000 0% $0 $110,000 $110,000
11105 Piping Support Systems 1 LS $15,000 $15,000 0% $0 $15,000 $15,000
11210 Vertical Turbine Pumps (2 pumps now, 2 for future) 2 ea $75,000 $150,000 0% $0 $150,000 $150,000
11280 Fabricated Sluice Gate 5 ea $15,000 $75,000 0% $0 $75,000 $75,000
Frazil Ice System 1 LS $15,000 $15,000 0% $0 $15,000 $15,000
Chlorine Dosing System 1 LS $15,000 $15,000 0% $0 $15,000 $15,000
TOTAL Division 11 $479,525
DIVISION 13. INSTRUMENTATION, CONTROL and SCADA
13100 Control and Instrumentation 1 LS $10,000 $10,000 incl. $10,000 $10,000
13110 SCADA Integration Services 1 LS $10,000 $10,000 incl. $10,000 $10,000
13560 Instrumentation General Requirements 1 LS $10,000 $10,000 incl. $10,000 $10,000
13563 Pressure and Level Instruments
Pressure Gauge 3 ea $500 $1,500 50% $250 $750 $2,250
Pressure Transmitter 3 ea $2,000 $6,000 50% $1,000 $3,000 $9,000
Level Transmitter 2 ea $3,000 $6,000 50% $1,500 $3,000 $9,000
Level Switch/Float. 6 ea $500 $3,000 50% $250 $1,500 $4,500 $24,750
13565 Miscellaneous Instrumentation and Accessories
Chlorine Residual Analyzer 1 ea $6,000 $6,000 50% $3,000 $3,000 $9,000
Temperature and other instruments. 1 ea $3,000 $3,000 50% $1,500 $1,500 $4,500
Turbidimeter 1 ea $2,500 $2,500 50% $1,250 $1,250 $3,750
Limit Switches 2 ea $300 $600 50% $150 $300 $900 $18,150
13566 Magnetic Flow Meters 1 ea $10,000 $10,000 50% $5,000 $5,000 $15,000 $15,000
13590 Network Cabling and Equipment 1 Is $50,000 $50,000 50% $25,000 $25,000 $75,000 $75,000
TOTAL Division 13 $162,900
DIVISION 14 LIFTING AND HOISTING EQUIPMENT
14400 Lifting and Hoisting Equipment 1 ea $15,000.00 $15,000.00 |included $15,000.00 $15,000
TOTAL Division 13 $15,000
Div 3-16 (Fixed Costs) 10f2




MATERIAL LABOUR Ui e
32/ DESCRIPTION OF ITEM QTY UNIT I&Ani:#f L%rg:_'
) UNIT COST | TOTAL COST | MAT'L | UNIT COST | TOTAL COST ($) ($)
($) (%) (%) ($) (%)
DIVISION 15. MECHANICAL
15010 Mechanical General Requirements 1 LS $10,000 $10,000 incl. $10,000 $10,000
15020 Systems Verification 1 LS $5,000 $5,000 incl. $5,000 $5,000
15043 Balancing 1 LS $5,000 $5,000 incl. $5,000 $5,000
15044 Commissioning 1 LS $5,000 $5,000 incl. $5,000 $5,000
15090 Supports, Anchors and Seals 1 LS $5,000 $5,000 incl. $5,000 $5,000
15100 Basic Materials and Methods 1 LS $5,000 $5,000 incl. $5,000 $5,000
15240 Vibration Isolation 1 LS $2,000 $2,000 incl. $2,000 $2,000
15260 Thermal Insulation for Piping 1 LS $2,000 $2,000 incl. $2,000 $2,000
15401 Plumbing General 1 LS $5,000 $5,000 incl. $5,000 $5,000
15411 Plumbing Specialties and Accessories 1 LS $5,000 $5,000 incl. $5,000 $5,000
15412 Domestic Water Supply Piping 1 LS $3,000 $3,000 incl. $3,000 $3,000
15413 Drainage, Waste and Vent Piping 1 LS $3,000 $3,000 incl. $3,000 $3,000
15500 Heating, Ventilation and Air Conditioning 1 LS $50,000 $50,000 incl. $50,000 $50,000
TOTAL Division 15 $105,000
DIVISION 16. ELECTRICAL (EXCLUDING POWER SUPPLY TO LLPS)
16010 Electrical General Requirements
General Requirements 1 LS $ 8,000.00 $8,000 Incl. $8,000 $8,000
16015 Electrical Systems Analysis
Protection Coordination and Arc Flash Hazard 1 LS $ 15,000.00 $15,000 Incl. $15,000 $15,000
16020 Sequence of Activities
Coordination and Scheduling of Temporary and Permanent Work. 0 LS $ 2,000.00 $0 Incl. $0 $0
16021 Demolition of Electrical Systems
Demolition of Electrical Systems (HLP station) 0 LS $ 5,000.00 $0 Incl. $0 $0
16051 Installation of Cables in Trenches and Ducts
Fabrication of U/G concrete encased ducts, etc. 0 m $ 500.00 $0 Incl. $0
Direct buried duct 0 m $ 200.00 $0 Incl. $0 $0
16062 Grounding - Secondary
Bare wire, rods, connectors, etc. 1 LS $ 3,500.00 $3,500 Incl. $3,500 $3,500
16090 Equipment Identification
Customer-specific labels and system identification 1 LS $ 800.00 $800 Incl. $800 $800
16122 Wires and Cables 0-1000V
Power feeders 1 LS $ 35,000.00 $35,000 40% $14,000 $14,000 $49,000
Building wire, control wire, etc. 1 LS $ 25,000.00 $25,000 | 40% $10,000 $10,000 $35,000 $84,000
16131 Splitters, Junction, Pull Boxes & Cabinets 0
Splitters, Junction, Pull Boxes and Cabinets 1 LS $ 3,500.00 $3,500 Incl. $3,500 $3,500
16132 Outlet Boxes, Conduit Boxes & Fittings
Outlet Boxes, Conduit Boxes and Fittings 1 LS $ 1,500.00 $1,500 Incl. $1,500 $1,500
16133 Conduits, Conduit Fastenings & Conduit Fittings
Conduits, Conduit Fastenings and Conduit Fittings 1 LS $ 10,000.00 $10,000 Incl. $10,000 $10,000
16141 Wiring Devices
Receptacles, switches, etc. 1 LS $ 1,000.00 $1,000 Incl. $1,000 $1,000
16199 Electrical Inspection & Testing 1 LS $ 2,500.00 $2,500 Incl. $2,500 $2,500
16222 AC Induction Motors
included in driven equipment costs
16223 Motor Starters up to 600V
(1) supply fan 1 EA $ 1,250.00 $1,250 40% $500 $500 $1,750 $1,750
16224 Variable Frequency Drives up to 600V
included in MCC costs
16225 Motor Control Centre
HLP-MCC 1 LS $250,000.00 $250,000 25% $62,500 $62,500 $312,500 $312,500
16271 Dry Type Transformers
600-120/208 V, 3 phase, dry type 1 EA $ 2,700.00 $2,700 40% $1,080 $1,080 $3,780 $3,780
16400 Basic Electrical Equipment and Materials
Local control stations 1 EA $ 750.00 $750 50% $375 $375 $1,125
Unit Heaters 1 EA $ 2,000.00 $2,000 50% $1,000 $1,000 $3,000 $4,125
16412 Molded Case Circuit Breakers
included in panelboards/MCC/SWGR
16414 Disconnect Switches - Fused & Unfused
600V, 60A 1 EA $ 400.00 $400 40% $160 $160 $560
600V, 100A 1 EA $ 600.00 $600 40% $240 $240 $840 $1,400
16423 Control Devices
16441 Panelboards & Breaker Type
120/208 V, 60 CCTS 1 EA $ 9,000.00 $9,000 40% $3,600 $3,600 $12,600
120/208 V, 18 CCTS 0 EA $ 4,000.00 $0 40% $0 $0 $0 $12,600
16505 Lighting Equipment
Indoor LED 24 EA $ 200.00 $4,800 40% $1,920 $1,920 $6,720
Outdoor LED 6 EA $ 800.00 $4,800 40% $1,920 $1,920 $6,720
Misc Controls 4 EA $ 150.00 $600 40% $240 $240 $840 $14,280
16531 Exit Lights
Remote NEMA 4X exit signs 4 EA $ 300.00 $1,200 40% $480 $480 $1,680
NEMA 4X Battery w/sign 4 EA $ 1,100.00 $4,400 40% $1,760 $1,760 $6,160 $7,840
16536 Emergency Lighting Units
Battery Pack 2 EA $ 800.00 $1,600 40% $640 $640 $2,240
Battery pack w/ dual LED head + EXIT 4 EA $ 1,600.00 $6,400 40% $2,560 $2,560 $8,960
Remote LED head, NEMA 4X 2 EA $ 500.00 $1,000 40% $400 $400 $1,400 $12,600
16671 Surge Protection Devices
SPD's 1 LS $ 8,000.00 $8,000 Incl. $8,000 $8,000
16702 Security System
security devices (install and wire) 8 EA $ 400.00 $3,200 60% $1,920 $1,920 $5,120 $5,120
TOTAL Division 16 (Inside LLPS) $513,795

Div 3-16 (Fixed Costs)

20f2




CONCEPTUAL DESIGN COST ESTIMATE

PROJECT: Blind River Lake Based Raw Water Intake PROJ. NO.: T001592B
PREPARED BY: DATE:
REVIEWED BY: DATE:
SUBJECT: Division 16 - Power Supply to LLPS
MATERIAL LABOUR UL SUB
ZIX DESCRIPTION OF ITEM QTY UNIT I;‘Alag_:_JE L%I-:_I_L
) UNIT COST | TOTAL COST | MAT'L | UNIT COST | TOTAL COST ($) ($)
($) ($) (%) ($) ($)
DIVISION 16. ELECTRICAL (POWER SUPPLY TO LLPS) - Alternatives A2, B2, C2, D2
16010 Electrical General Requirements
General Requirements 1 LS $ 5,000.00 $5,000 Incl. $5,000 $5,000
16015 Electrical Systems Analysis
Protection Coordination and Arc Flash Hazard 0 LS $ 15,000.00 $0 Incl. $0 $0
16020 Sequence of Activities
Coordination and Scheduling of Temporary and Permanent Work. 0 LS $ 2,000.00 $0 Incl. $0 $0
16021 Demolition of Electrical Systems
Demolition of Electrical Systems (HLP station) 0 LS $ 5,000.00 $0 Incl. $0 $0
16051 Installation of Cables in Trenches and Ducts
Fabrication of U/G concrete encased ducts, etc. 30 m $ 500.00 $15,000 Incl. $15,000
Direct buried duct 30 m $ 200.00 $6,000 Incl. $6,000 $21,000
16062 Grounding - Secondary
Bare wire, rods, connectors, etc. 1 LS $ 3,500.00 $3,500 Incl. $3,500 $3,500
Customer-specific labels and system identification 0 LS $ 800.00 $0 Incl. $0 $0
16122 Wires and Cables 1000V Plus
Power feeders 1 LS $ 65,000.00 $65,000 40% $26,000 $26,000 $91,000 $91,000
New Electrical equipment for upgraded supply to station 1 LS $ 75,000.00 $75,000 40% $30,000 $30,000 $105,000 $105,000
New electrical service from the street 1 LS $150,000.00 $150,000 40% $60,000 $60,000 $210,000 $210,000
Standby Power Generator (Outdoor unit with integral diesel storage tank) 1 LS $120,000.00 $120,000 $120,000 $120,000
TOTAL Division 16 (Power Supply to LLPS) - Alternatives A1, A3, B1, C1, D1 $555,500
DIVISION 16. ELECTRICAL (POWER SUPPLY TO LLPS) - Alternatives A1, A3, B1, C1, D1
16010 Electrical General Requirements
General Requirements 1 LS $ 5,000.00 $5,000 Incl. $5,000 $5,000
16015 Electrical Systems Analysis
Protection Coordination and Arc Flash Hazard 0 LS $ 15,000.00 $0 Incl. $0 $0
16020 Sequence of Activities
Coordination and Scheduling of Temporary and Permanent Work. 0 LS $ 2,000.00 $0 Incl. $0 $0
16021 Demolition of Electrical Systems
Demolition of Electrical Systems (HLP station) 0 LS $ 5,000.00 $0 Incl. $0 $0
16051 Installation of Cables in Trenches and Ducts
Fabrication of U/G concrete encased ducts, etc. 30 m $ 500.00 $15,000 Incl. $15,000
Direct buried duct 30 m $ 200.00 $6,000 Incl. $6,000 $21,000
16062 Grounding - Secondary
Bare wire, rods, connectors, etc. 1 LS $ 3,500.00 $3,500 Incl. $3,500 $3,500
Customer-specific labels and system identification 0 LS $ 800.00 $0 Incl. $0 $0
16122 Wires and Cables 1000V Plus
Power feeders 1 LS $ 65,000.00 $65,000 40% $26,000 $26,000 $91,000 $91,000
New Electrical equipment for upgraded supply to station 1 LS $ 75,000.00 $75,000 40% $30,000 $30,000 $105,000